YANMAR PARTS CATALOG

0CK10-M37503EN

Last update Oct., 2015




PREFACE

1. This Parts Catalog carries Yanmar crawler back-hoe Vio35-2.

2. Parts catalog history

Parts catalog NO. Published Remarks
1st edition 000Y00K3750 Oct., 2000 Disuse old edition
1st revised 000Y00K3751 Nov., 2001 Disuse old edition
2nd revised 000Y00K3752 Dec., 2002 Disuse old edition
3rd revised 000Y00K3753 May , 2004
3. Model name
SECT ION Golumn Model name M/# Manufactured Remarks
(A) Vio35-2 G(JP)
B) Vio3hs-2 P(JP) Japan
I (Vehicle) Eg; x: Zggi_i ggjg 20501 ~ 2000/6~
E) Vio3bs-2 C(EX) Export except Europe
(D) Vio3hs-2 P(EX) LU.S. A & Australia
(A) 3TNE82A-EBVB 56889~67519 | 2000/4~2001/4 Radiator side
I Engine) draw in spec.
B) 3TNE82A-EBVG 64110~ 2000/12~ Radiator side
emit spec.

(Notel) G:Cabin spec

P:Canopy spec.
F:Forestry spec

JP:Japan EX:export except Europe ,

U.S.A. & Australia

(Note2?) Vio35-2 Radiator exhaust direction changed from following machine number (Vehicle no.)
(Draw in spec.) M/#20501~22000

(Emit spec.) M/#22001~ & Following machine (Remodeled for emit spec. when sent

from factory.)

M/#20613 | M/#20617 | M/#20624 | M/#20627 | M/#20630 | M/#20635 | M/#20637

M/#20641 | M/#20653 | M/#20697 | M/#20708 | M/#20710 | M/#20718 | M/#20719

M/#20721 | M/#20723 | M/#20724 | M/#20725 | M/#20729 | M/#20731 | M/#20732

M/#20760 | M/#20767 | M/#20768 | M/#20791 | M/#20793 | M/#20794 | M/#20795
M/#20796 | M/#20797 | M/#20798

4. Your understanding is asking that this parts catalog is not a technical data manual setting
forth as servicing procedures, This parts catalog is using simplified illustration.

Be sure to use Yanmar Genuine Parts in your maintenance servicing of Yanmar products.
Be careful not to use the simple parts available in the market, otherwise their use in
repairing causes such as an early breakage, for instance.

YO0K3753Z24-0404 V1035-2 (JP, # 2, EX)




N3]

VEHICLE PAINTED COLOR

N

FrEy

A7ZRxv/E

ROPS CANOPY

YANMAR New Grayish Green

38
MELR
FORESTRY SPEC.
(;E,llzéj\ Dﬁﬂ? ”i%@, V‘JWLEE% ”i*-l'%ﬂl:ﬁlg% (Pa int Part No. )
010r eSC— .
Code ription Painted Color Munsel No. 16L45 (16L Can) | 4LZE (4L Can) | 27" L (SPRAY)
7 NYUOR—HFTA—TT = ~ _ N
88 //////% YAMAR New Decp Green 0.682.2/4.2 981101-09588 | 977620-40880 | 977620-30881
’ w| vov—F—avssy—u ~ - -
97 | VAIAR Peacosk dromn 3. 8586G5. 31/9. 15 981101-09597 | 977620-40970 | 977620-30971
Yo=Y SR —2 ~ _ _
96 AR Citrus araen 4. 84GYS. 42/6. 99 981101-09599 | 977620-40990 | 977620-30991
R | N — B — A =T L—
2 | SEEEE | VAAR Dark 01 ve Gray 5.30v2.92/0.78 | ———- 977620-40720 | TOR-90460003
FFasukI4+6 e cmae B
15 Natural White 1.38GY7. 15/0. 48 977620-30301
Yov—I0—4LYL— e ame V1 _
78 N Yok orm Grar 715.3/0.8 TOR-00450003
N[ ¥Yr=—TZv
12 m AR Black 4.90PB0.08/0.41 | @ ————— TOR-91220001 | TOR-90220003
Yov—4SLyvagdy—y _ _ _
83 W YANTAR, Gray 1ot Groom 2. 14G4. 87/1.52 981101-09615 | 977620-40830 | 977620-30N41
86 P —HTLyad) = 2. 62BG4. 76/2. 87 981101-09616 | 977620-40860 | 977620-30861

YO0K3753Z24-0404 V1035-2 (JP, # 2, EX)




fBX (1) = = = =« - - TEEM
PICTURESQUE INDEX(1) - - - MAIN PARTS

RRE & RS Fig 16 BREI/A J Fig 28 E—% Fig 40~42 %R Fig 1~7
SUCTION PIPE & EXHAUST PIPE  FUEL LINE HEATER LABEL
I oIy b Fig 19,20 INyTF1) Fig. 29 S5#4 Fig 43 ReW¥IR Fig 8~14
ENGINE MOUNT BATTERY RADIO SAFETY LABEL
SUT—4 Fig 21~26 K%y b Fig 84~86 I73> Fig 44~41 ||{4B& Fig. 15
RADIATOR BONNET AIR CONDITIONER ACCESSORY
WREE Ly Fig 21 B A Y Fig 125~127 || % E> Fig. 87~93 ||axEm4 T2 3>
FUEL TANK HYD. O1L TANK CABIN Fig 165~173
%4/t Fig 94~96 ||KIT PART OF REMODEL
J—L1 Fig. 151, 152 CANOPY
HEEE Fig 128~144
HYD. OIL PIPING BRAEEE Fig 51~62
£ CONTROL EQUIPHENT
J—LI A Fig 99,100 RIGHT A 7% Fig. 77
BOOM CYL INDER INSTRUMENT PANEL
% JEILNLT Fig 122,123
—55>7 Fig 38 REMOTE CONTROL VALVE
WORK LAMP 22 FO—JLERE Fig. 145~148

/] CONTROL PIPING

T—F& o—F
27> k Fig 78~83

/SEAT & SEAT MOUNT

7ot Fig. 17
ACCELERATOR

DUy FTH) Fig. 18
ONE TOUCH DECEL

F—LIY A Fig. 101
ARM CYLINDER

Ny k) U Fig. 102,103
BUCKET CYLINDER

7—.s Fig. 153~156
ARM

Y #
REAR
o < A [FFE 5
4wk Fig 159, 160 g TRAVEL MOTOR
BUCKET -7
00 /\\
=& i
i Z //
PR P
e E
il LEFT
! e 2 o
- "+ [RTar vk & O—F Fig 48
A ENYZ - N\ SPROCKET & ROLLE
- ’ FAKRS & 7Ev Rk Fig. 49
iDLER & ADJUST
B 4~ O—5 Fig. 50
FRONT CRAWLER
—_— = ET7L—L & EEINT Y 5 Fig. 67
T s Fie 108 TRACK FRAVE & TURNING BEARING
A G Fig 104 JL—F Fig. 164
SWING CYLINDER BLADE

Ny b T—L & Yoy Fig 157|| T—LT Sy k Fig 150 (| TL—F ) 4 Fig. 105

BUCKET ARM & LINK BOOM BRACKET BLADE CYLINDER

g4y EyF Fig. 158 FED .

Eim Fig 30~37 IEEE—4 Fig. 109,177

QUICK HITCH ELE}(Z)TRIC I%ART TURNING MOTORg
TEIE=A> & EERIANT7Y >4 Fig. 68 ar ka—JL/N)LTE Fig 63 AAR)LU 342k~ Fig. 111
TURNING PINON & TRUNING BEARING CONTROL VALVE PLATE SWIVEL JOINT
g9 T U4 Fig 107 /NLTE Fig. 64 a> hbO—)L/3LT Fig 113~118
GRAPPLE CYLINDER VALVE PLATE CONTROL VALVE
EEE—4 Fig. 110 IEE 7 L—L Fig. 65, 66 B—/\A /3L T Fig. 119
TURNING MOTOR TURNING FRAME LOW-HIGH VALVE
AARN)LU 342+ Fig 112 $H/3— Fig. 69~74 /N)LT Fig. 120, 121
SWIVEL JOINT COVER VALVE
A—>F7—7T)L Fig. 161,162 AT v Fig. 75,76 A—&1)/\)LJ Fig. 124
TURNING TABLE STEP ROTARY VALVE
M4 LF Fig 163 MERS T & B#F Fig 97,98 ERIU— >4 Fig 149
WINCH HYD. OIL PUMP & JOINT GREASING

0CK10-M37503 VI035-2 (JP, #k 2k, EX)



AR (2) - - -

PICTURESQUE INDEX(2) -

MERE Fig. 128~144
HYD. OIL PIPING

Jv hO—)LEE Fig 146~148
CONTROL PIPING

I—%

4 i
RADIATOR, OIL COOLER & SUB-TANK

AINY—5 & TR Fig 24~26

EENMS 9 Fig. 125~127
HYD. OIL TANK

RA T S Fig. 104
SWING CYLINDER

BOOM CYLINDER

J—L 1) U4 Fig. 99,100

ARM CYLINDER

F—L1) & Fig 101

74 >F Fig. 163
WINCH

MELHR
FORESTRY SPEC.

EvFL S Fig 106

= HERR
- HYDRAULIC

SECTION

& JOI

EEE"I'i’I:zj g BhikF Fig. 97, 98

NT

REMOTE CONTROL VALVE

JEI2/NLT Fig 122,123

EITE—4 Fig. 108
TRAVEL MOTOR

A—#41J/\)L7D Fig 124
ROTARY VALVE

HITCH CYLINDER TURNING MOTOR

MEEE—4 Fig. 109,177 arka—Ju

CONTROL VALVE

LD Fig. 113~118

TJL—K2 YA Fig. 105
BLADE CYLINDER

AANJLT A2k Fig 111
SWIVEL JOINT

N7y RS U4 Fig 102,103
BUCKET CYLINDER

TURNING

fiE[ml€—

2 Fig. 110
MOTOR

SWIVEL JOINT

AAR) U342+ Fig 112

55y T UA Fig 107
GRAPPLE CYLINDER

LOW-HIGH VALVE

/NJLT Fig. 120,121
VALVE

B—/\As\)LJ Fig. 119

MELH
FORESTRY SPEC.

0CK10-M37503 VI035-2 (JP, #k 2k, EX)




Fig. No

Contents

. Fig. Name

VEHICLE VIO35-2(JP,FORESTRY,EX)

1

H W

10.
11.
12.
13.
14.
15.
16.
17.
18.
19.
20.
21.
22.
23.

24.

. LABEL(CABIN)(JP)
. LABEL(CANOPY)(JP)

. LABEL(ROPS CANOPY)(JP)

. LABEL(QUICK HITCH)(JP)

. LABEL(FORESTRY)(JP)

. LABEL(CABIN)(EX)

. LABEL(CANOPY)(EX)

. SAFETY LABEL(CABIN)(JP)

. SAFETY LABEL(CANOPY)(JP)

SAFETY LABEL(ROPS CANOPY)(JP)

SAFETY LABLE(QUICK HITCH)(JP)

SAFETY LABEL(FORESTRY)(JP)

SAFETY LABEL(CABIN)(EX)

SAFETY LABEL(CANOPY)(EX)

ACCESSORY

SUCTION PIPE & EXHAUST PIPE

ACCELERATOR

ONE-TOUCH DECEL(OPTIONAL)

ENGINE MOUNT(STANDARD PREVIOUS, A/C SPEC.& ROPS CANOPY SPEC.)
ENGINE MOUNT(STANDARD NEW)

RADIATOR MOUNT(STANDARD PREVIOUS: 1 & A/C SPEC.)
RADIATOR MOUNT(STANDARD PREVIOUS: 2)

RADIATOR MOUNT(STANDARD NEW)

RADIATOR,OIL COOLER & SUB-TANK(STANDARD PREVIOSU: 1 & A/IC SPEC.)

Fig. No.
25.
26.
27.
28.
29.
30.
31.
32.
33.
34.
35.
36.
37.
38.
39.
40.
41.
42.
43.
44.
45.
46.
47.
48.

49.

Fig. Name

RADIATOR,OIL COOLER & SUB-TANK(STANDARD PREVIOUS: 2)

RADIATOR,OIL COOLER & SUB-TANK(STANDARD NEW)
FUEL TANK

FUEL LINE

BATTERY

ELECTRIC PART(WIRING)(PREVIOUS)

ELECTRIC PART(WIRING)(NEW)

ELECTRIC PART(WIRING)(FORESTRY SPEC.)
ELECTRIC PART(EQUIPMENT)(CABIN)

ELECTRIC PART(EQUIPMENT)(A/C SPEC.)
ELECTRIC PART(EQUIPMENT)(CANOPY)
ELECTRIC PART(EQUIPMENT)(QUICK HITCH SPEC.)
ELECTRIC PART(EQUIPMENT)(FORESTRY SPEC.)
WORK LAMP

CANOPY LAMP

HEATER(CABIN)

HEATER(A/C SPEC.)
HEATER(CANOPY)(OPTIONAL)

RADIO(OPTIONAL)

AIR CONDITIONER(ENGINE RELATED)

AIR CONDITIONER(CONDENSER RELATED)

AIR CONDITIONER(CABIN RELATED)

AIR CONDITIONER(PIPING)

SPROCKET & ROLLER

IDLER & ADJUST

0CK10-M37503



Fig. No.
50.
51.
52.
53.
54,
55.
56.
57.
58.
59.
60.
61.
62.
63.
64.
65.
66.
67.
68.
69.
70.
71.
72.
73.

74.

Fig. Name
CRAWLER
CONTROL EQUIPMENT(LOCK LEVER & STAND)(RIGHT)
CONTROL EQUIPMENT(LOCK LEVER & STAND)(LEFT)
CONTROL EQUIPMENT(TRAVEL LEVER & LINK STAND)
CONTROL EQUIPMENT(OPERATION LEVER)
CONTROL EQUIPMENT(OPERATION LEVER)(FORESTRY SPEC.)
CONTROL EQUIPMENT(BLADE LEVER)
CONTROL EQUIPMENT(SWING PEDAL)
CONTROL EQUIPMENT(LOW-HIGH PEDAL)
CONTROL EQUIPMENT(P.T.O. PEDAL)(ELECTLICAL SPEC.)
CONTROL EQUIPMENT(P.T.O. PEDAL)(FORESTRY: MECHANIVCAL SPEC.)
CONTROL EQUIPMENT(P.T.O. LINK)(ELECTRICAL SPEC.)
CONTROL EQUIPMENT(P.T.O. LINK)(FORESTRY: MECHANICAL SPEC.)
CONTROL VALVE PLATE
VALVE PLATE(FORESTRY SPEC.)
TURNING FRAME(PREVIOUS)
TURNING FRAME(NEW)
TRACK FRAME & TURNING BEARING
TURNING PINION & TURNING BEARING(FORESTRY SPEC.)
COVER(FRAME)
COVER(FRAME)(FORESTRY SPEC.)
COVER(AROUND CONTROL)
COVER(CABIN)
COVER(CANOPY)

COVER(BOOM)

Contents

Fig. No.
75.
76.
77.
78.
79.
80.
81.
82.
83.
84.
85.
86.
87.
88.
89.
90.
91.
92.
93.
94.
95.
96.
97.
98.

99.

0CK10-M37503

Fig. Name
STEP
SETP(FORESTRY SPEC.)
INSTRUMENT PANEL
SEAT & SEAT MOUNT(CABIN)
SEAT & SEAT MOUNT(A/C SPEC.)
SEAT & SEAT MOUNT(STANDARD CANOPY SPEC.)
SEAT & SEAT MOUNT(ROPS CANOPY & FORESTRY: MECHANIVCAL SPEC.)
SEAT & SEAT MOUNT(CABIN,FORESTRY SPEC.)
SEAT & SEAT MOUNT(CANOPY,FORESTRY: ELECTRICAL SPEC.)
BONNET(1)
BONNET(2)(PREVIOUS)
BONNET(2)(NEW)
CABIN(BODY)
CABIN(GLASS)
CABIN(ACCESSORY)
CABIN(ELECTRIC PART)
CABIN(FORESTRY SPEC.)
CABIN DOOR(FRONT)
CABIN DOOR(REAR)
CANOPY(ROPS)
CANOPY(STANDARD)
CANOPY(FORESTRY SPEC.)
HYD.OIL PUMP & JOINT(STANDARD SPEC.)
HYD.OIL PUMP & JOINT(QUICK HITCH SPEC.)

BOOM CYLINDER(CABIN & ROPS CANOPY SPEC.)



Fig. No.

100

101

102.

103.

104.

105.

106.

107.

108.

109.

177.

110.

176.

111.

112.

113.

114.

115.

116.

117.

118.

119.

120.

121.

122.

Contents

Fig. Name

. BOOM CYLINDER(STANDARD CANOPY SPEC.)
. ARM CYLINDER

BUCKET CYLINDER(STANDARD SPEC.)
BUCKET CYLINDER(QUICK HITCH SPEC.)
SWING CYLINDER

BLADE CYLINDER

HITCH CYLINDER

GRAPPLE CYLINDER

TRAVEL MOTOR

TURNING MOTOR(A)

(109A)TURNING MOTOR(B)

TURNING MOTOR(GRAPPLE)(FORESTRY SPEC.)(PAINTED COLOR : BLUE)
(120A)TURNING MOTOR(GRAPPLE : FORESTRY)(PAINTED COLOR : BLACK)
SWIVEL JOINT

SWIVEL JOINT(GRAPPLE)(FORESTRY SPEC.)
CONTROL VALVE(BUCKET & BOOM 1)
CONTROL VALVE(BOOM 2 & TRAVEL: RIGHT)
CONTROL VALVE(P PORT & TRAVEL: LEFT)
CONTROL VALVE(SWING & ARM)

CONTROL VALVE(P.T.O. & T/P PORT)
CONTROL VALVE(TURNING & BLADE)
LOW-HIGH VALVE(FORESTRY SPEC.)
VALVE(FORESTRY: ELECTRICAL SPEC.)
VALVE(FORESTRY: MECHANICAL SPEC.)

REMOTE CONTROL VALVE(STANDARD: TO M/#25500,4-WAY SPEC.)

Fig. No.

123

124.

125.

126.

127.

128.

129.

130.

131.

132.

133.

134.

135.

136.

137.

138.

139.

140.

141.

142.

143.

144.

145.

146.

147.

0CK10-M37503

Fig. Name

. REMOTE CONTROL VALVE(STANDARD: FROM M/#25501,2-WAY SPEC.)
ROTARY VALVE(4-WAY SPEC.)

HYD.OIL TANK(STD. TO 25500)

HYD.OIL TANK(STD. FROM M25501)

HYD.OIL TANK(A/C SPEC.)

HYD.OIL PIPING(TANK - PUMP - VALVE)

HYD.OIL PIPING(PUMP, VALVE - TURNING MOTOR)

HYD.OIL PIPING(VALVE - SWIVEL, SWING)

HYD.OIL PIPING(VALVE - SWIVEL, SWING)(FORESTRY: MECHANICAL SPEC.)
HYD.OIL PIPING(RETURN)

HYD.OIL PIPING(P.T.O.,FRAME END)

HYD.OIL PIPING(TRACK FRAME)

HYD.OIL PIPING(BOOM)

HYD.OIL PIPING(P.T.O.,ARM END)

HYD.OIL PIPING(QUICK HITCH)

HYD.OIL PIPING(GRAPPLE,1)(FORESTRY: ELECTRICAL SPEC.)
HYD.OIL PIPING(GRAPPLE,2)(FORESTRY: ELECTRICAL SPEC.)
HYD.OIL PIPING(GRAPPLE,3)(FORESTRY: ELECTRICAL SPEC.)
HYD.OIL PIPING(GRAPPLE,1)(FORESTRY: MECHANICAL SPEC.)
HYD.OIL PIPING(GRAPPLE,2)(FORESTRY: MECHANICAL SPEC.)
HYD.OIL PIPING(GRAPPLE,3)(FORESTRY: MECHANICAL SPEC.)
HYD.OIL PIPING(WINCH)(FORESTRY SPEC.)

CONTROL PIPING(PUMP - VALVE - RETURN)

CONTROL PIPING(REMOTE CONTROL V. - CONTROL V.: STANDARD SPEC.)

CONTROL PIPING(REMOTE CONTROL V. - 4-WAY MULTI V.: MULTI CHANGE)



Fig. No.

148

149

150.

151.

152.

153.

154.

155.

156.

157.

158.

159.

160.

161.

162.

163.

174.

175.

164.

165.

166.

167.

168.

169.

170.

Fig. Name

. CONTROL PIPING(4-WAY MULTI V. - CONTROL V.: MULTI CHANGE SPEC.)

. GREASING
BOOM BRACKET

BOOM

BOOM(FORESTRY SPEC.)

ARM(STANDARD SPEC.)

ARM(QUICK HITCH SPEC.)

ARM(LONG SPEC.)

ARM(FORESTRY SPEC.)

BUCKET ARM & LINK

QUICK HITCH

BUCKET(S-TYPE)
BUCKET(H-TYPE)(ATTACHMENT)

TURNING TABLE(FORESTRY: ELECTRICAL SPEC.)
TURNING TABLE(FORESTRY: MECHANICAL SPEC.)
WINCH(FORESTRY SPEC.)

(163A)WINCH(A MAIN BODY INNER PART)
(163B)WINCH(A ORBIT MOTOR INNER PART)
BLADE

ONE-TOUCH DECEL KIT(OPTIONAL)

RADIO KIT(OPTIONAL)

TRAVEL ALARM KIT(OPTIONAL)

4-WAY MULTI VALVE KIT(OPTIONAL)

2-WAY MULTI VALVE KIT(OPTIONAL)

P.T.O. KIT(STANDARD ARM & QUICK HITCH SPEC.)(OPTIONAL)

Contents

Fig. No. Fig. Name
171. P.T.O. KIT(LONG ARM SPEC.)(OPTIONAL)
172. LONG ARM KIT(OPTIONAL)

173. HEATER KIT(CANOPY)(OPTIONAL)

0CK10-M37503



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.1. LABEL(CABIN)(JP)

39 Py R UNo. 11%
= No. 24 556
3R jo AV SPEC Fil Llo. 2805 ’3’5?*‘4’
»
2 i 20 »
52 o @ro8s =
2oLl VIEWED FROM () [
- TYNERENT
53 4710 17 OPEN THE GRILLE Rom bR
46 51-1 55 DETAILS OF
BONNET INSIDE
)
ARy
7Y LR BIRE -~ =
DETAILS OF (OLLYES ©n583% "
GRILLE INSIDE  VIEWED FRO VIEWED FROM © 13
12
o~ e Ry | A
£ : FIEEEDETAILS OF
et i o BONNET INSIDE
PANEL R
8
— 1
L /S—5EE i g
DETAILS OF ©Oh5R3 Enrsrd

% LEFT LEVER  VIEWED FROM ©®) VIEWED FROM B
9
iﬁﬂ 9
K
DETAILS OF /<= ©

PTORSLEM /31U LEREM

P.T.0.PEDAL PANEL L S )/
HRNo. #RENo. THIfLE HikNo. TZIf B
MACHINE SERIAL No. MACHINE SERIAL No.
ENGINE No. 1S STAMPED IS STAMPED INTO
INTO THIS LOCATION. 4 THIS LOCATION.

DETAILS OF
29
35
16 51 8

[mamm&ﬁq: ] -

D

L

12

N
N

IN THE OPERATION
MANUAL CASE

(GLEEXS
VIEWED FROM (F)

33
25 24

0CK10-M37503 Fig.1
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 772459-03120 LABEL SET,VIO35-2(C) 1

1-1 1 772459-03121 LABEL SET,VIO35-2(C) 1 N
(A=M/#20551)

1-2 1 772459-03122 LABEL SET (VIO35-2 C 1 1 N
(A=M/#22192)

1-3 1 772459-03123 LABEL SET,VIO35-2(C) 1 1 N

(A=M/#22291)

(C=M/#22291)

Remarks

(1)4-WAY MULTI CHANGE SPEC.
(2JRUBBER CRAWLER SPEC.
(3)P.T.O. SPEC.

(4)2-WAY MULTI CHANGE SPEC.
(5)A/C SPEC.

(M)MISPRINT.

2 2 172459-03110 LABEL,SPECIFICATION 1 1
2-1 2  172459-03111 LABEL 1 1 N
(A=M/#22291) (C=M/#22291)
3 2 172458-03120 LABEL,OIL & WATER 1 1
4 2 172157-03130 LABEL, GREASE 1 1
5 2 172458-03130 LABEL,GREASE FEED 1 1
6 2 172459-03150 LABEL(MODEL 2 2
7 2 172458-03160 LABEL, REAR 1 1
8 2 172444-03170 LABEL 1 1
9 2 172444-03180 LABEL 2 2
9-1 2 172444-03181 LABEL 2 2 N
(A=M/#25711) (C=M/#25711)
10 2 172458-03180 LABEL,LIFT POSITION 1
10-1 2 172458-03181 LABEL, LIFTING 1 1 N
(A=M/#20725)
11 2 172444-03190 LABEL 1 1
12 2 172458-03190 LABEL,OILING 1 1
13 2 172141-03202 LABEL,CAUTION 1 1
14 2 172450-03200 LABEL,BATTERY 1 1
15 2 172458-03200 LABEL,FAN 1 1
16 2 172147-03210 LABEL,2 SPEED 1 1 z
(A=M/#25501) (C=M/#25501)
17 2 172444-03210 LABEL 1 1
18 2 172458-03210 LABEL,BELT 1 1
19 2 172458-03220 LABEL,ACCELERATOR 1 1
20 2 172458-03230 LABEL,FUSE 1 1
20-1 2 172458-03231 LABEL, HUSE 1 1 N
(A=M/#25572) (C=M/#25572)
21 2 172444-03240 LABEL 1 1
22 2 172183-03250 LABEL,FUEL 1 1
23 2 172171-03261 LABEL,BOOM 1 1
24 2 172444-03280 LABEL 2 2
25 2 172142-03302 LABEL,CAUTION 1 1
26 2 172455-03340 LABEL 1 1
27 2 172141-03360 LABEL, START SWITCH 1 1
28 2 172964-03370 LABEL 1 1
29 2 172964-03481 TAG ASSY, CAUTION 1 1
32 2 172164-03510 LABEL,LOADING 1 1
33 2 172437-03510 LABEL,HOOK 3 3
34 2 172164-03540 LABEL 1 1
35 2 172519-04180 LABEL,WARNING 1 1
36 2 172519-04290 LABEL,WARNING 1 1
37 2 121470-44540 LABEL, SUB-TANK 1 1
38 2 172183-03280 LABEL,LOCK 1 1

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
++ CONTINUE ++

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.1. LABEL(CABIN)(JP)

52 54

29z A ik
2-WAY SPEC.

5 3 4710

J U L RBIEEE
DETAILS OF
GRILLE INSIDE

13530 )L REPEEMA
DETAILS OF
PANEL R

% L/A—3M
DETAILS OF

56
LEFT LEVER
9
,Z'W 9

PTORSLEM /3R LEREM
DETAILS OF ]

DETAILS OF
P.T.0. PEDAL

PANEL L

H#eANo. #BANo. #THIGLE
MACHINE SERIAL No.
ENGINE No. 1S STAMPED
INTO THIS LOCATION.

i

(GLEEXS

VIEWED FROM (F)

H UNo. 113
[\Y spagis Rl Ny 2568 8o+
10 4-WAY SPEC. 1 INC. 2~56 1
»
f 20 11
=]
(O3S i w
VIEWED FROM (&) i
TYIWERWT
17 OPEN THE GRILLE Ry b REEE
- DETAILS OF
% 4 51-1 85 B BONNET INSIDE
ARy
oy uta L]
®nsR% ©noR%
VIEWED FROM VIEWED FROM (©) 43 36
12
vl o Ry kLR
R 7 REE DETAILS OF
DETAILS OF BONNET INSIDE
E DOOR INSIDE
8
— 1
(OLTYES GLELE
VIEWED FROM ©) VIEWED FROM ©
j=©
3= 5l¢
&WNO. *T zﬂﬁtﬁ 33
HACHINE SERIAL No.
IS STAWPED INTO
4 THIS LOCATION.
24 9
26
29
~J \
— AR 2 o N
IN THE OPERATION
MANUAL CASE
! ®
33
25 24

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)

(C)=VIO35F-2C(JP)

0CK10-M37503 Fig.1
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

No. Lewv. Parts No. Description |
(A) € ® B ©
39 2 172444-03290 MAGNET 1 1
40 2 172151-03551 LABEL 1 1
41 2 172445-03180  LABEL 3 3
42 2 172458-03260 LABEL 1 1
43 2 172445-03220 LABEL 1 1
44 2 172445-03230 LABEL 1 1
45 2 172455-03520  LABEL 1 1
46 2 172151-03540  LABEL,PATTERNA 1
46-1 2 172165-03460  LABEL, PATERN A 1 1
46-2 2 172496-03200  LABEL, OPERATION 1 1 N
(A=M/#25501) (C=M/#25501)
47 2 172165-03240  LABEL 1 1
48 2 172173-03250  LABEL 1 1 W
(A=M/#20501)
49 2 172458-03280  LABEL 1 1
(A=M/#20561)
50 2 172455-03320 LABEL 1 1
(A=M/#20556)
51 2 172458-03270  LABEL 1 1 w
(A=M/#20551)
51-1 2 172496-03210 LABEL, P.T.O. 1 1 N
(A=M/#25501) (C=M/#25501)
52 2 172458-03550  LABEL 1 1 W
(A=M/#20585)
53 2 172458-03560  LABEL 1 1 W
(A=M/#20585)
54 2 172458-03570  LABEL 1 1 W
(A=M/#20585)
55 2 172458-03900 LABEL (FRON GAS 1 1 W
(A=M/#22192)
56 2 172458-03240 LABEL,LOCK 1 1

Remarks

(1)4-WAY MULTI CHANGE SPEC.
(2)RUBBER CRAWLER SPEC.
(3)P.T.O. SPEC.

(4)2-WAY MULTI CHANGE SPEC.
(5)A/C SPEC.

(M)MISPRINT.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.2. LABEL(CANOPY)(JP)

m 32 [*

e | SS—

R UNo. 11%
K B e

1 INC.2~50 )1

1 N

2 = \
—
4 49 "8 @r>R3
VIEWED FROM (B) | —

2 A
2-WAY SPEC.

’ 20 Ry FREREEM
: 38 DETAILS OF
%4 BONNET INSIDE

TYIWERNT N
38

OPEN THE GRILLE

P 461
16 Qe
DETAILS OF ©)
71 VAR
DETAILS OF
GRILLE INSIDE

= @r>R%
@ @ Viewen Fron ®
/

NRIREEHME 27

DETAILS OF 1
PANEL R
19 ©OrsR%
g VIEWED FROM ©
, 4
13U L EREER
DETAILS OF
PANEL L H#iaNo. ITZIGIE

MACHINE SERIAL No.

50 1S STAMPED INTO
THIS LOCATION.
/
HENo. #EANo. FTZIGIE
PTORKILE MACHINE SERIAL No.
DETAILS (?F’} sl ENGINE No. 1S STAMPED
P.T.0. PEDAL INTO THIS LOGATION.

@
8
36
12 1

Ry FREEE
DETAILS OF
BONNET INSIDE 24

BRI ELEE o
IN THE OPERATION
MANUAL CASE

©w
ol

0CK10-M37503 Fig.2
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

Remarks

(1)4-WAY MULTI CHANGE SPEC.
(2JRUBBER CRAWLER SPEC.
(3)P.T.O. SPEC.

(4)2-WAY MULTI CHANGE SPEC.

No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1  772459-03110 LABEL SET,VIO35-2(P) 1
1-1 1 772459-03111 LABEL SET,VIO35-2(P) 1 N
(B=M/#20551)
1-2 1 772459-03112  LABEL SET (VIO35-2 P 1 N
(B=M/#22291)
2 2 172459-03110 LABEL,SPECIFICATION 1
2-1 2 172459-03111 LABEL 1 N
(B=M/#22291)
3 2 172458-03120 LABEL,OIL & WATER 1
4 2 172157-03130 LABEL, GREASE 1
5 2 172458-03130 LABEL,GREASE FEED 1
6 2  172459-03150 LABEL(MODEL 2
7 2 172458-03160 LABEL, REAR 1
8 2 172444-03170 LABEL 1
9 2 172444-03180 LABEL 2
9-1 2 172444-03181 LABEL 2 N
(B=M/#25711)
10 2 172458-03180 LABEL,LIFT POSITION 1
10-1 2 172458-03181 LABEL, LIFTING 1 N
(B=M/#20725)
11 2 172444-03190 LABEL 1
12 2  172458-03190 LABEL,OILING 1
13 2 172141-03202 LABEL,CAUTION 1
14 2  172450-03200 LABEL,BATTERY 1
15 2 172458-03200 LABEL,FAN 1
16 2 172147-03210 LABEL,2 SPEED 1 z
(B=M/#25501)
17 2 172444-03210 LABEL 1
18 2 172458-03210 LABEL,BELT 1
19 2 172458-03220 LABEL,ACCELERATOR 1
20 2 172458-03230 LABEL,FUSE 1
20-1 2 172458-03231 LABEL, HUSE 1 N
(B=M/#25572)
21 2 172444-03240 LABEL 1
22 2 172183-03250 LABEL,FUEL 1
23 2 172171-03261 LABEL,BOOM 1
24 2 172444-03280 LABEL 2
25 2 172142-03302 LABEL,CAUTION 1
26 2  172455-03340 LABEL 1
27 2 172141-03360 LABEL, START SWITCH 1
28 2 172964-03370 LABEL 1
29 2  172964-03481 TAG ASSY, CAUTION 1
32 2 172164-03510 LABEL,LOADING 1
33 2 172437-03510 LABEL,HOOK 3
34 2 172164-03540 LABEL 1
35 2 172519-04180 LABEL,WARNING 1
36 2 172519-04290 LABEL,WARNING 1
37 2 121470-44540 LABEL, SUB-TANK 1
38 2 172183-03280 LABEL,LOCK 2
39 2 172444-03290 MAGNET 1
40 2 172151-03551 LABEL 1

Yes

Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Yes' Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.2. LABEL(CANOPY)(JP)

R LNo. 1%
m / KSQ ORI Gl No 2 pS0EAHET
- | 1 INe 2~50 !
40 »
. _ |/
‘ ‘ 55 1
2 === \
—
47 49 % OLLLE i
2o 4 i VIEWED FROM (B) =]
2-HAY SPEC. =2 Rk FAEBEE
] 38 DETAILS OF
% BONNET INSIDE
TYIWERNT

OPEN THE GRILLE

A

P 461
16 Qe
DETAILS OF ©)
71 VAR
DETAILS OF
GRILLE INSIDE

= @r>R%
@ @ Viewen Fron ®
/

NRIREEHME 27
DETAILS OF

PANEL R
19 ©OrsR%
g VIEWED FROM ©
, 4
13U L EREER
DETAILS OF
PANEL L #ANo. FTZMEE

MACHINE SERIAL No.
1S STAMPED INTO
THIS LOCATION.

50

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.2
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

/
@ HENo. #ERANo. $TZIGrE

P T ORYLEM
DETAILS OF
P.T.0. PEDAL

@
36
12

Ry PEREHE
DETAILS OF
BONNET INSIDE

8

1

MACHINE SERIAL No.
ENGINE No. 1S STAMPED
INTO THIS LOGATION.

©w

5 [ mBumsmEE
MANUAL CASE

IN THE OPERATION

Remarks

(1)4-WAY MULTI CHANGE SPEC.
(2)RUBBER CRAWLER SPEC.
(3)P.T.O. SPEC.

(4)2-WAY MULTI CHANGE SPEC.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
41 2 172458-03140 LABEL, FRONT 1
42 2 172444-03330 LABEL 1
43 2 172151-03540 LABEL,PATTERN A 1
43-1 2 172490-03200 LABEL 1 N
(B=M/#25501)
44 2 172165-03240 LABEL 1
45 2 172173-03250 LABEL 1
(B=M/#20501)
46 2 172458-03270 LABEL 1
(B=M/#20551)
46-1 2 172490-03210 LABEL, P.T.O. 1 N
(B=M/#25501)
47 2 172458-03550 LABEL 1 W
(B=M/#20585)
48 2 172458-03560 LABEL 1 W
(B=M/#20585)
49 2 172458-03570 LABEL 1 W
(B=M/#20585)
50 2 172458-03240 LABEL,LOCK 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.3. LABEL(ROPS CANOPY)(JP)

B LNo. 11E
B CNo. 200 A6 R B HET
33 471 A HH 1 INC. 2~46 1
4-WAY SPEC. »
10 13 1518 38 1
| 2 |
ai-=
“ [L
2 T —
X Hody R
OILES DETAILS OF 1 12 37
VIEWED FROM () BONNET INSIDE
19 i @

Rty +NEREEM
DETAILS OF BONNET INSIDE

SR i 16

s
DETAILS OF =

| PANEL L
JUNLERNT OhsR%
Vi

OPEN THE GRILLE 28
— - EWED FROM (©

13V REF
DETAILS OF

0723+ / ENo. ITZHIE
ROPS GANOPY SERIAL No.
IS STAMPED INTO THIS LOCATION

7Y LRRIEE
DETAILS OF
GRILLE INSIDE

EnsE3
[ VIEWED FROM (B)

R

N

Ors8R3%
;,, 99 VIEWED FROM ®

4 '?.
&

®rsR3
VIEWED FROM

34 25

HiiANo. #RINo. TZILE
MACHINE SERIAL No.

ENGINE No. 1S STAMPED
INTO THIS LOCATION.

26

AR BT
IN THE OPERATION
MANUAL CASE

HENo. TR E
MACHINE SERIAL No. IS STAMPED
INTO THIS LOGATION.

0CK10-M37503 Fig.3
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

Remarks
(1)4-WAY MULTI CHANGE SPEC.
(2JRUBBER CRAWLER SPEC.

No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 772459-03130 LABEL SET,VIO35-2ROP 1 1
1-1 1 772459-03131 LABEL SET(VIO35-2ROP 1 1 N
(B=M/#22291) (D=M/#22291)
2 2 172459-03110 LABEL,SPECIFICATION 1 1
2-1 2 172459-03111 LABEL 1 1 N
(B=M/#22291) (D=M/#22291)
3 2  172458-03120 LABEL,OIL & WATER 1 1
4 2 172157-03130 LABEL, GREASE 1 1
5 2 172458-03130 LABEL,GREASE FEED 1 1
6 2 172459-03150 LABEL(MODEL 2 2
7 2 172458-03160 LABEL, REAR 1 1
8 2 172444-03170 LABEL 1 1
9 2 172444-03180 LABEL 2 2
9-1 2 172444-03181 LABEL 2 2 N
(B=M/#25711) (D=M/#25711)
10 2  172458-03181 LABEL, LIFTING 1 1
11 2 172444-03190 LABEL 1 1
12 2 172458-03190 LABEL,OILING 1 1
13 2 172141-03202 LABEL,CAUTION 1 1
14 2 172450-03200 LABEL,BATTERY 1 1
15 2 172458-03200 LABEL,FAN 1 1
16 2  172147-03210 LABEL,2 SPEED 1 1 Z
(B=M/#25501) (D=M/#25501)
17 2 172444-03210 LABEL 1 1
18 2 172458-03210 LABEL,BELT 1 1
19 2 172458-03220 LABEL,ACCELERATOR 1 1
20 2  172458-03230 LABEL,FUSE 1 1
20-1 2 172458-03231 LABEL, HUSE 1 1 N
(B=M/#25572) (D=M/#25572)
21 2  172444-03240 LABEL 1 1
22 2 172173-03250 LABEL 1 1
23 2 172183-03250 LABEL,FUEL 1 1
24 2 172171-03261 LABEL,BOOM 1 1
25 2 172444-03280 LABEL 2 2
26 2 172142-03302 LABEL,CAUTION 1 1
27 2 172455-03340 LABEL 1 1
28 2 172141-03360 LABEL, START SWITCH 1 1
29 2 172964-03370 LABEL 1 1
30 2  172964-03481 TAG ASSY, CAUTION 1 1
33 2 172164-03510 LABEL,LOADING 1 1
34 2 172437-03510 LABEL,HOOK 3 3
35 2 172164-03540 LABEL 1 1
36 2 172519-04180 LABEL,WARNING 1 1
37 2 172519-04290 LABEL,WARNING 1 1
38 2 121470-44540 LABEL, SUB-TANK 1 1
39 2 172183-03280 LABEL,LOCK 2 2
40 2 172444-03290 MAGNET 1 1
41 2 172151-03551 LABEL 1 1
42 2 172460-03140 LABEL,FRONT 1 1
43 2 172460-03240 LABEL,ROPS 1 1
44 2 172151-03540 LABEL,PATTERN A 1 1

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
++ CONTINUE ++

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.3. LABEL(ROPS CANOPY)(JP)

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.3
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

s Lo, 1 No. Lev. Parts No. Description Qty I R
0 i (A B (©) DO () (A
23 FaLlo b ERAET 441 2 17249003200  LABEL 1 1 N
:—V?AYI gl,%ﬁ 1 (B=M/#25501) (D=M/#25501)
40 13 15 18 38 1 45 2 172165-03240 LABEL 1 1 2
46 2 172460-03230  LABEL,SEAT BELT 1 1
1
an-s i
41 i
2 T —
- Ry FREBSHE
@rsR% DETAILS OF 14 12 5
VIEWED FROM (&) BONNET INSIDE
19 i @
Ti—0 RF v RS
. SR LEM 16 DETAILS OF BONNET INSIDE
DETAILS OF
= AL B
gyngEmac  PAELL N OFR% v/ ENo. 3TZHIE
OPEN THE GRILLE ©On583 ROPS CANOPY SERIAL No.
oo o VIEWED FRMEO) IS STAMPED INTO THIS LOCATION
=k \G
13V REF
DETAILS OF
J U VIREIE
DETAILS OF
GRILLE INSIDE
EnsE3
[ VIEWED FROM (B)
21
6 | o
OLELE }\
VIEWED FROM (B J 39
Ors8R3%
99 VIEWED FROM ®
#{ENo. #BANo. TZILLE
MACHINE SERIAL No.
ENGINE No. 1S STAMPED =
INTO THIS LOCATION. -
8
26
7 d
N
ERERANFAEELE P
IN THE OPERATION
MANUAL CASE -
#iENo. ATZIGIE
MACHINE SERIAL No. 1S STAMPED
INTO THIS LOCATION.
Remarks
(1)4-WAY MULTI CHANGE SPEC.
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

(2RUBBER CRAWLER SPEC.




0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.4

Fig.4. LABEL(QUICK HITCH)(JP) vioe anar OViosaoex,
(C)=VIO35F-2C(JP) (F)=VI035-2P(EX)
No. Lev. Parts No. Description Qty |
1 L Lo, 114 (A (B () © (B ®

) B CNo. 2405 165 8o 54 1 1 772958-03100  LABEL SET,VIO(QUICK 1 1
I 1 INC.2~16 2 2 172958-03100  LABEL 101
u NG N ry 3 2 172958-03110  LABEL 11
] . 4 2 172958-03120  LABEL 11
R T BoXpREM 5 2 17295803130  LABEL 11
SWITCH BOX INSIDE 6 2 172958-03140  LABEL 11
©mrsR% 7 2 172958-03160  LABEL 101
VIEWED FROM (©) 8 2 172958-03180  LABEL 1 1
9 2 172958-03190  LABEL 11
10 2 172958-03200  LABEL 2 2
1 2 172958-03220  LABEL 101
12 2 172958-03230  LABELPIN 11
13 2 17245803240  LABEL,LOCK 1 1
14 2 172958-03170  LABEL 11
15 2 172958-03310  LABEL,COLLAR 11
16 2 172958-03300  LABEL,PLUG 11

7 ® e

DETAILS IF B®)

AHrLRS

VIEWED FROM (B

¥ B4R

CABIN SPEC.

Remarks
(1)CANOPY EXCLUSIVE.

(2)CABIN EXCLUSIVE.
(3)P.T.O. SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.5. LABEL(FORESTRY)(JP)

™8, 10

@ArbR3
VIEWED FROM (&)

/6
%\7’ 9
&

=

©OnsR3
VIEWED FROM (©

®rsa3
VIEWED FROM

B H LNo. 1%

R LNo.2h 5102 E8H#FEY

1 INC. 2~10
1

4

* Dtk
MECHANICAL SPEC.

o~ 1]

el

LY
VIEWED FROM (D)

0CK10-M37503 Fig.5

(A)=VI035-2C(JP) (D)=VIO35F-2P(JP)
(B)=VI035-2P(JP) (E)=VI035-2C(EX)
(C)=VIO35F-2C(dP) (F)=VIO35-2P(EX)

No. Lev. Parts No. Description Qty I R

A (B) () O (B ¢

1 1 772828-03100 LABEL SET VIO35F-2(G 1 1

2 2 172825-03180 LABEL 1 1

3 2 172186-03200 LABEL,BRAND 2 2

4 2 172825-03200 LABEL 1 1

5 2 172825-03220 LABEL 1 1

6 2 172825-03250 LABEL 1 1

7 2 172825-03150 LABEL 1 1 1

8 2 172825-03300 LABEL 1 1 1

9 2 172825-03160 LABEL 1 1 2

10 2 172825-03310 LABEL 1 1 2

Remarks
(1)ELECTRICAL SPEC.
(2)MECHANICAL SPEC.

Yes

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.6. LABEL(CABIN)(EX)

R LNo. 11
R LNo. 20 556 B HE T
1 INC. 2~56
1
ﬁ-’s Rk y FREEE »
DETAILS OF
BONNET INSIDE
Oro8s Y LERLT o4
VIEWED FROM(®)  OPEN THE GRILLE 47 16
27—

1 NARIEE 35

i Y o
20

—0 Rty ~hA—Rfl -

DETAILS OF 2 BONNET COVER INSIDE ErsRE3
GRILLE INSIDE 5 VIEWED FROM@
(oo - ~
@/ OLEYES (CLEY R 14

VIEWED FROM VIENED FROM ©
13R)L REREEAR L —
DETAILS OF 31 E—SAA—EM  ILFHS—EE
PANEL R 15 DETAILS OF DETAILS OF
29 HEATER COVER MULTI COVER
R4 yFBO XM 53 30 50
- - DETAILS OF
A ?BOXW%B#W SWITCH BOX 37

DETAILS OF
SWITCH BOX INSIDE

ﬁ‘e

40 3
GLYX)
@/ VIEWED FROM () TIMo

OnsE2

s

0CK10-M37503 Fig.6
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

18 VIEWED FROM ©)
=Yl 13
®
OLED]
DETAILS OF () % 3
HeE
H#ANo. #RANo. $TZIGIE N #iANo. TR E
MACHINE SERIAL No. MACHINE SERIAL No. 52
ENGINE No. 1S STAMPED IS STAWED INTO | (O =
INTO THIS LOCATION. 55 THIS LOCATION. =
38 52
12
Ju=:
S " ‘
ELA—EM 30U L EREEH (E)=m~ HR SRR A EELE
DETAILS OF DETAILS OF 45 | IN THE OPERATION
LEFT LEVER PANEL L MANUAL CASE
44
1
[ERi 23 5
52
@nr583%
VIEWED FROM @ 8 38
Remarks

(1)P.T.O. SPEC.

No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 772473-03150 LABEL SET V35-2 C EX 1
1-1 1 772473-03151 LABEL SET V35-2 C EX 1 N
(E=M/#22291)
2 2 124764-44810 LABEL,SUB-TANK 1
3 2 172459-03150 LABEL(MODEL 2
4 2 172472-03150 LABEL,OIL&WATER 1
5 2 172458-03160 LABEL, REAR 1
6 2 172472-03160 LABEL,GREASE 1
7 2 172958-03160 LABEL 1
8 2 172472-03170 LABEL,FUSE 1
8-1 2 172472-03171 LABEL,FUSE US 1 R
(E=M/#25749)
9 2 172473-03170 LABEL,SPEC. C EX 1
9-1 2 172473-03171 LABEL,SPEC. C EX 1 N
(E=M/#22291)
10 2 172472-03180 LABEL,VENTILATION 1
11 2 172147-03210 LABEL,2 SPEED 1 z
(E=M/#25501)
12 2 172458-03220 LABEL,ACCELERATOR 1
13 2 172472-03230 LABEL,OPERATION PIN 1
14 2 172437-03241 LABEL,CRAWLER 1
15 2 172458-03240 LABEL,LOCK 2
16 2 172472-03240 LABEL,PIN US 1
17 2 172437-03250 TAG ASSY, CAUTION 1
20 2 172472-03250 LABEL,OPERATION Q US 1
21 2 172171-03261 LABEL,BOOM 2
22 2 172472-03260 LABEL,FINGER 1
23 2 172458-03270 LABEL 1
23-1 2 172490-03210 LABEL, P.T.O. 1 N
(E=M/#25501)
24 2 172472-03270 LABEL,SAND US 1
25 2 124764-44920 LABEL, ANTI-FREEZING 1
26 2 172183-03280 LABEL,LOCK 1
27 2 172472-03280 LABEL 1
28 2 172463-03290 LABEL,HYD.OIL US 1
29 2 172472-03290 LABEL,SWITCH 1
30 2 172437-03300 LABEL,MANUAL 1
31 2 172472-03300 LABEL,COVER 1
32 2 172437-03310 LABEL,SLOPE 1
33 2 172437-03320 LABEL,HYD.OIL TANK 1
33-1 2 172437-03321 LABEL,HYD.OIL TANK 1 R
(E=M/#22500)
34 2 172462-03320 LABEL 1
35 2 172463-03320 LABEL,F/W LOWER US 1
36 2 172463-03330 LABEL,COVER 1
37 2 172437-03340 LABEL, TRANSPORT 1
37-1 2 172437-03341 LABEL, TRANSPORT 1 R
(E=M/#22500)
38 2 172437-03351 LABEL,GREASE CYL. 2
39 2 172141-03360 LABEL, START SWITCH 1
40 2 172437-03360 LABEL,BATTERY 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.6. LABEL(CABIN)(EX)

@®rsR%

JULERNT

R UNo. 11&
RH ULNo. 2556 E&HFET
1 INC.2~56
1
Rk y FREEE »
DETAILS OF
BONNET INSIDE 54

0CK10-M37503 Fig.6
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

VIEWED FROM(®)  OPEN THE GRILLE 47 16
g
7Y )qu jﬁ 2
& 35 p— KRy FHA—RE
DETAILS OF 2 BONNET COVER INSIDE GLYYE
GRILLE INSIDE 3 VIEWED FROM (B)
2k @/ @rsE3 ©On>E3 14
VIEWED FROM VIENED FROM ©
183U REBEEMR .. S
DETAILS OF 31 E—2A—HM  IILFHA—EE
PANEL R 15 DETAILS OF DETAILS OF
HEATER COVER MULTI COVER
=
— El‘ A .ygaaoxﬁﬂ 53 30 50
) DETAILS OF
4 vF B O X NEEM 37
DETAILS OF SWITCH BOX %
SWITCH BOX INSIDE c
40 o
GLYX)
VIEWED FROM (F) 0
OnsE2 e
15
VIEWED FROM ©)
I | 13
®
IOLE
DETAILS OF () % 3
==
#{ENo. #REANo. $TZIGIE N #iENo. TR B
MACHINE SERIAL No. MACHINE SERIAL No. 52
ENGINE No. 1S STAMPED IS STAWPED INTO | (OFFF =
INTO THIS LOCATION. 55 THIS LOCATION. =
38 52
12
Ju=:
o 42
& LA—Ef 1RRIL L EREEMA @-.. Y ER AN SR ELE R
DETAILS OF DETAILS OF 45 IN THE OPERAT ION
LEFT LEVER PANEL L MANUAL CASE
44
1
6 23 5
52
@nr583%
VIEWED FROM @ 8 38
Remarks

(1)P.T.O. SPEC.

No. Lewv. Parts No. Description Qty |
A B (€ O (E) (F)
41 2 172437-03371 LABEL 1
42 2 172437-03380 LABEL,SWING AREA 1
43 2 172437-03390 LABEL,RADIATOR 1
44 2 172437-03400 LABEL,ENG.HOOD 1
44-1 2 172437-03401 LABEL (ENG COVER US 1 R
(E=M/#22500)
45 2 172437-03410 LABEL,ENG.ROOM 1
45-1 2 172437-03411 LABEL (ENG ROOM US 1 R
(E=M/#22500)
46 2 172437-03421 LABEL,MUFFLER 1
47 2 172149-03430 LABEL 1
47-1 2 172490-03200 LABEL 1 N
(E=M/#25501)
48 2 172437-03431 LABEL,STEERING 1
49 2 172437-03460 LABEL, BOOM 2
50 2 172437-03470 LABEL,LEVER LOCK 1
51 2 172437-03500 LABEL,FUEL 1
52 2 172437-03510 LABEL,HOOK 4
53 2 172437-03530 LABEL,RE-START 1
54 2 172437-03550 LABEL,WINDOW 1
55 2 172157-03740 LABEL 1
56 2 172125-03950 LABEL, AIR CLEANER 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.7. LABEL(CANOPY)(EX)

—

53 33 24

)

Ry FREEH

BONNET INSIDE
@hsE%

T ULERNT
VIEWED FROM (®)

OPEN THE GRILLE

26

11
=
23

27 R UNo. 11
RH LNo. 2 54 8HET
1 INC.2~54

’1

DETAILS OF 32

471) LINBIE Reky b s pe
JILAEIE ) —
DETAILS OF — BOWNET COVER INSIDE ' ' F;2M1©
GRILLE INSIDE  /$#/L L # -
DETAILS OF " \@ 15_ e
PANEL L
S 39 /
LN OnoRd & wurhi—tnE e
. VIEWED FROM 15—
sr RS 20 DETAILS OF 22
DETAILS OF 14 WULTI COVER
PANEL R 10" ©rons
28
_ VIEWED FROM ©
J 7
U,J ‘ L A4 v FBO XM
- ; DETAILS OF 51
R4 v F B O X NHEH
DETAILS OF SWITCH BOX j/
SHITCH BOX INSIDE ¥ ©noRs 29
@/ VIEWED FROM (F) 48

(GLYE)
VIEWED FROM (B)

HENo. #RENo. $TZIGIE
MACHINE SERIAL No.
ENGINE No. IS STAMPED
INTO THIS LOCATION.

e

#iaNo. 7L B
MACHINE SERIAL No.
IS STAMPED INTO
THIS LOCATION.

RIS EETE T
IN THE OPERATION
MANUAL CASE

|

0CK10-M37503 Fig.7
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

ELA—HM HLA—F4
DETAILS OF DETAILS OF 49
LEFT LEVER RIGHT LEVER
50
3 36
Remarks

(1)P.T.O. SPEC.

No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 772473-03140 LABEL SET V35-2 P EX 1
1-1 1 772473-03141 LABEL SET V35-2 P EX 1 N
(F=M/#22291)
2 2 172458-03140 LABEL, FRONT 1
3 2 172459-03150 LABEL(MODEL 2
4 2 172472-03150 LABEL,OIL&WATER 1
5 2 172458-03160 LABEL, REAR 1
6 2 172472-03160 LABEL,GREASE 1
7 2 172473-03160 LABEL,SPEC. P EX 1
7-1 2 172473-03161 LABEL,SPEC. P EX 1 N
(F=M/#22291)
8 2 172958-03160 LABEL 1
9 2 172472-03170 LABEL,FUSE 1
9-1 2 172472-03171 LABEL,FUSE US 1 R
(F=M/#25749)
10 2 172147-03210 LABEL,2 SPEED 1 Zz
(F=M/#25501)
11 2 172458-03220 LABEL,ACCELERATOR 1
12 2 172472-03230 LABEL,OPERATION PIN 1
13 2 172437-03241 LABEL,CRAWLER 1
14 2 172458-03240 LABEL,LOCK 2
15 2 172472-03240 LABEL,PIN US 1
16 2 172437-03250 TAG ASSY, CAUTION 1
19 2 172472-03250 LABEL,OPERATION Q US 1
20 2 172171-03261 LABEL,BOOM 2
21 2 172472-03260 LABEL,FINGER 1
22 2 172458-03270 LABEL 1
22-1 2 172490-03210 LABEL, P.T.O. 1 N
(F=M/#25501)
23 2 172472-03270 LABEL,SAND US 1
24 2 124764-44920 LABEL, ANTI-FREEZING 1
25 2 172183-03280 LABEL,LOCK 2
26 2 172472-03280 LABEL 1
27 2 172463-03290 LABEL,HYD.OIL US 1
28 2 172472-03290 LABEL,SWITCH 1
29 2 172437-03300 LABEL,MANUAL 1
30 2 172472-03300 LABEL,COVER 1
31 2 172437-03310 LABEL,SLOPE 1
32 2 172437-03320 LABEL,HYD.OIL TANK 1
32-1 2 172437-03321 LABEL,HYD.OIL TANK 1 R
(F=M/#22500)
33 2 172462-03320 LABEL 1
34 2 172463-03330 LABEL,COVER 1
35 2 172437-03340 LABEL, TRANSPORT 1
35-1 2 172437-03341 LABEL,TRANSPORT 1 R
(F=M/#22500)
36 2 172437-03351 LABEL,GREASE CYL. 2
37 2 172141-03360 LABEL, START SWITCH 1
38 2 172437-03360 LABEL,BATTERY 1
39 2 172437-03371 LABEL 1
40 2 172437-03380 LABEL,SWING AREA 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.7. LABEL(CANOPY)(EX)

m 53 33 24
NN 27 R UNo. 11&
oM X R UNo. 20 B54E BHET
] = '%l 1 INC.2~54
L

’1
7 9 54 Roxy FREEHE
6 DETAILS OF
- BONNET INSIDE
@nrsR3 JYLEERNT
VIEWED FROM(®)  OPEN THE GRILLE u
2% 'k 35
JILAEIE ) —
DETAILS OF oo msm B BOWNET COVER INSIDE ' ' F:;’M1©
GRILLE INSIDE /S LB ‘ -
DETAILS OF 13\@ 15_ e
PANEL L
o) 39 /
LN OnoRd & wurhi—tnE e
: VIEWED FROM /B
R % DETAILS OF 22
DETAILS OF 14 WULTI COVER
PANEL R 10" ©rons
28
_ VIEWED FROM ©
T (=
(FJE  .ronme
- . DETAILS OF ) 51
R4 F B O XNERM
DETAILS OF SWITCH BOX j/
SWITCH BOX INSIDE B OroRs 29
//7 @/ VIEED FROM () 48
Ersrs g
U, 0> VIEwED Fron ©

DETAILS OF @

HENo. #RENo. $TZIGIE
MACHINE SERIAL No.
ENGINE No. IS STAMPED
INTO THIS LOCATION.

e

ELA—HM HLA—F4
DETAILS OF DETAILS OF
LEFT LEVER RIGHT LEVER

#iaNo. 7L B
MACHINE SERIAL No.
IS STAMPED INTO

THIS LOCATION.

ccm l._g. 7’

RIS EETE T
IN THE OPERATION
MANUAL CASE

50—/ f———

0CK10-M37503 Fig.7

(A)=VI035-2C(JP) (D)=VIO35F-2P(JP)
(B)=VI035-2P(JP) (E)=VI035-2C(EX)
(C)=VIO35F-2C(dP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty |
A B () O (E) R
41 2 172437-03390 LABEL,RADIATOR 1
42 2 172437-03400 LABEL,ENG.HOOD 1
42-1 2 172437-03401 LABEL (ENG COVER US 1 R
(F=M/#22500)
43 2 172437-03410 LABEL,ENG.ROOM 1
43-1 2 172437-03411 LABEL (ENG ROOM US 1 R
(F=M/#22500)
44 2 172437-03421 LABEL,MUFFLER 1
45 2 172149-03430 LABEL 1
45-1 2 172490-03200 LABEL 1 N
(F=M/#25501)
46 2 172437-03431 LABEL,STEERING 1
47 2 172437-03460 LABEL, BOOM 2
48 2 172437-03470 LABEL,LEVER LOCK 1
49 2 172437-03500 LABEL,FUEL 1
50 2 172437-03510 LABEL,HOOK 4
51 2 172437-03530 LABEL,RE-START 1
52 2 172157-03740 LABEL 1
53 2 172125-03950 LABEL, AIR CLEANER 1
54 2 124764-44810 LABEL,SUB-TANK 1

Remarks
(1)P.T.O. SPEC.

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.8

; (A)=VIO35-2C(JP) (D)=VIO35F-2P(JP)
F|g8 SAFETY LABEL(CAB'N)(J P) (B)=VIO35-2P(JP) (E)=VI035-2C(EX)
(C)=VIO35F-2C(JP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty |
1 2 3 6 1 (A (B (© ©® (B (F
R A 1 1 172444-03170  LABEL 1 1
2 1 172444-03180  LABEL 2 2
2-1 1 172444-03181  LABEL 2 2 N
& (A=MI#25711) (C=M/#25711)
. N2 3 1 172444-03190  LABEL 1 1
4 1 172141-03202  LABEL,CAUTION 1 1
5 1 172450-03200 LABEL,BATTERY 1 1
6 1 172458-03200  LABEL,FAN 1 1
7 1 172444-03210  LABEL 1 1
8 1 172458-03210  LABEL,BELT 1 1
o 9 1 172444-03240  LABEL 1 1
ﬁﬁﬂ%ﬁgﬁﬁﬁw 10 1 172444-03280  LABEL 2 2
MANUAL CASE 1 1 172142-03302  LABEL,CAUTION 1 1
N 12 1 172964-03370  LABEL 1 1
17 18 19 20 13 1 172964-03481  TAG ASSY, CAUTION 1 1
== ATEE) (AZE) 16 1 172164-03510  LABEL,LOADING 1 1
ey Ml g 17 1 172164-03540  LABEL 1 1
i <i:‘fu. - gg&f!;vatl&tt(
i, | | S| | ooy 18 1 172519-04180  LABEL,WARNING 1 1
- - ¢ 19 1 172519-04290 LABEL,WARNING 1 1
Nohed 20 1 172458-03260  LABEL 1 1
5 23 21 1 172445-03230  LABEL 1 1
19 3 pE ¥ 22 1 172455-03520  LABEL 1 1
SRBIEN, 23 1 172458-03570  LABEL 1 1 w
NI T L LRI e _
Rk FRLEEE ‘ 8y, MY, (A=M/#20585)
DETAILS OF BONNET INSIDE
| -
Ry FAEREEHM
DETAILS OF
BONNET INSIDE
9
— N
23 NEy
Ol ik i e @rsR%
VIEWED FROM © |
PBED VIEWED FROM
2% = 4tk | ®
2-WAY' SPEC. VIEWED FROM () )
=
1 18
B
1
E ©
10
Remarks Yes No Yes No
(1)2-WAY MULTI CHANGE SPEC. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.9

; (A)=VI035-2C(JP) (D)=VIO35F-2P(JP)
F|gg SAFETY LABEL(CANOPY)(J P) (B)=VIO35-2P(JP) (E)=VI035-2C(EX)
(C)=VIO35F-2C(JP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty |
1 2 3 6 / A ® © O B @
1 1 172444-03170 LABEL 1
X I:I(')." 2 1 172444-03180 LABEL 2
L_GESn \koniine 2-1 1 172444-03181 LABEL 2 N
@ (B=M/#25711)
> 3 1 172444-03190 LABEL 1
4 1 172141-03202 LABEL,CAUTION 1
5 1  172450-03200 LABEL,BATTERY 1
( 6 1 172458-03200 LABEL,FAN 1
i S . 7 1  172444-03210 LABEL 1
T
T 8 1 172458-03210 LABEL,BELT 1
9 1  172444-03240 LABEL 1
10 1 172444-03280 LABEL 2
11 1 172142-03302 LABEL,CAUTION 1
18 19 12 1 172964-03370  LABEL 1
0\ B [ AT S 13 1  172964-03481 TAG ASSY, CAUTION 1
“ = ﬁ TYYSEARPEROC L EFOT mhms 7 ORRIERITD
S e, HahyoooRBLLC 16 1 172164-03510 LABEL,LOADING 1
CONSKERNLEA SRR AL L TR, O27YRUT7YRAN MRS o L:tpmn:n
ek p e 17 1 172164-03540 LABEL 1
ISR EAE R 18 1 172519-04180 LABEL,WARNING 1
IN THE OPERATION 20 21 19 1 172519-04290 LABEL,WARNING 1
MANUAL CASE AZE| M [ ) AEE 20 1 172444-03330 LABEL 1
Era i 21 1 172458-03570 LABEL 1 W
x‘zyyiﬂmfﬁlﬁ!’ék.
3 Gab AR (B=M/#20585)
\
2 A fH
Ry SRS ~WAY SPEC.
T DETAILS OF 16
Aoy FRERE BONNET INSIDE
DETAILS OF
BONNET INSIDE
21
@ArsR%
VIEWED FROM (R)
ErsRs
VIEWED FROM
Remarks Yes No Yes No
(1)2-WAY MULTI CHANGE SPEC. N:Old 2555 New, Q:01d %z New, R:0ld £ New, S:0ld %= New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.10. SAFETY LABEL(ROPS CANOPY)(JP)

1 2 3

r.
A
itk

P>

i ¥ 2TTUTY i
et L]
BETRHEELEL
|:|(') EIEHHRRT
<izEn

ST Bt 35

jodiit 8L UMENBIL,
filids v FRRIBY Y,
ofFld 5 L BIEEPRE
hedrEah,
BHEETHEEASBY T,

= =2

TSV ARTHROTEEF 2T
CHEL,

TIRRA3 27 ONRTERS

S5 Sk eupsmenmecc. BEATIVIVERLELTS

18 19 20 21

OfivAs HRlgOCE,

g AL B-ankex <
o7y Zl“” AN IS

ARRABY R GEDRCR,
e veray

E&L,
EFRERIRO LB FLYT
STERDBLT(ERD,

KUELET,

| rscasenorae.
a | E=

AT IR

ARLTCa,

ER AR E P
IN THE OPERATION

MANUAL CASE

Ry ~PIEREEME
DETAILS OF
BONNET [INSIDE

K

®nrsa3
VIEWED FROM

;i)
CT~="—J0

19

Ry LR
DETAILS OF
BONNET INSIDE

AV

@ArsR3
VIEWED FROM ()

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.10
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 172444-03170 LABEL 1 1
2 1 172444-03180 LABEL 2 2
2-1 1 172444-03181 LABEL 2 2 N
(B=M/#25711) (D=M/#25711)
3 1 172444-03190 LABEL 1 1
4 1 172141-03202 LABEL,CAUTION 1 1
5 1  172450-03200 LABEL,BATTERY 1 1
6 1 172458-03200 LABEL,FAN 1 1
7 1  172444-03210 LABEL 1 1
8 1 172458-03210 LABEL,BELT 1 1
9 1  172444-03240 LABEL 1 1
10 1 172444-03280 LABEL 2 2
11 1 172142-03302 LABEL,CAUTION 1 1
12 1 172964-03370 LABEL 1 1
13 1  172964-03481 TAG ASSY, CAUTION 1 1
16 1 172164-03510 LABEL,LOADING 1 1
17 1 172164-03540 LABEL 1 1
18 1 172519-04180 LABEL,WARNING 1 1
19 1 172519-04290 LABEL,WARNING 1 1
20 1 172460-03230 LABEL,SEAT BELT 1 1
21 1 172460-03240 LABEL,ROPS 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)

Fig.11. SAFETY LABLE(QUICK HITCH)(JP)

0CK10-M37503 Fig.11

A= S Ax = AEE
BAGT HOBRER CLHISRD
FREMTLTCESY, i ARE 9425 EvTHE T4 LERMT
o 717 EvrEMITSL 20T 7 5 v 7 '?;Eﬁ' BT [res ’g:r?_?g:(%
Ay MERBEETISRoTCRED, =25t N | ey
i{}gﬁﬁﬁ?é BENY MEA-AHRETE !semummé
N BensrByzs, B,

071999570399 T0
RYEREETDEOT
<EE,
RUBSET L CRAEI
DUMEBIBYET,

0755522 FERILOA

RECLEBTEMLT
<rEL,

o wev EuRy SMiz, 5407 EuFHRR
789732 M EDDATOSBERBLT
<AL,

@ 75 972> rEAR UL, 21 vFRYIR]
DIFEMBTI XL,

Bzt
DETAILS OF

@ArsR3
VIEHED FROM (&)

b= 94957 A ACHUIRELLER,
e TI0RMNTST RN ELLT
B,

A\ EE

Ty ELH#E
CABIN SPEC.

9q

(A)=VI035-2C(JP) (D)=VIO35F-2P(JP)
(B)=VI035-2P(JP) (E)=VI035-2C(EX)
(C)=VIO35F-2C(JP) (F)=VIO35-2P(EX)

No. Lev. Parts No. Description Qty |
A B € ©O E ¢

1 1 172958-03100 LABEL 1 1

2 1 172958-03140 LABEL 1 1

3 1 172958-03220 LABEL 1 1

4 1 172958-03230 LABEL,PIN 1 1

5 1  172958-03300 LABEL,PLUG 1 1

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.12. SAFETY LABEL(FORESTRY)(JP)

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.12
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

No. Lev. Parts No. Description Qty |
1 2 A B () DO () (A
= I 2 XT3 FESLE 1 1 172825-03200 LABEL 1 1
AT 5 e 2 1 172825-03250  LABEL 11
::.ﬂ:b:::"l.!!!b\ SRLTH: P" :
sEUeSE N ‘

ALITEEEaTL
/2
1 A HALH
=5 MECHANICAL SPEC.
)
PR3 e
hoR%
Qi_ g VIENED FROM VIEWED FROM (©)

(OLEY R
VIEWED FROM (&)

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.13. SAFETY LABEL(CABIN)(EX)

AWARNING)

o provert
on Toskcpin

AWARNING

o s to roseve
carth and sard
piled in quick

e ure to pul|
fthe look pin aut.

hydraulio hoses.
%

o' 3o b 1 0l el
e o 1 Bl HtADMMT o1 grond 18
§oore et n aiok coplr.

MANUAL CASE

LIN THE OPERATION

AWARNTNG

Lock Pin
o growet it fra fllrg Alreys st Excvtor
13 .00 auro to install lock pin |——_| cnire befure eervioing it,
ek e i couplor ey 1o protsot hands fron
e v f ok sl ovig fn ind fn belt
oomes S8 1 cld stin S

Never ssper 1o with huok of

ik gl 19
ool o, camingervs

i .

+To prevent breskdom o suiden operation
af sttament,never open it box corer
axcrpt to dissunt or ot sttscheent,

—_—

AWARNING]

14 15 16 17

AWARNTRNG
1w st ta sl
o rmio .

A\ DANGER
HETILLE

ot iy
—
v e o o rre 1
ettt e 1, 15 swid se oo
by injry. s

(

22 23

10

Rty FREREEM
DETAILS OF

13
Sed] &

GnrsR3 BONNET INSIDE
VIEWED FROM (B HRoxy bhA—RAl
o 7~ BONNET COVER INSIDE
DETAILS OF (&) 90— 1
8 22 000
— 0
l 11 6 OrsR%
% i VIEWED FROM (®
N E—4% hA—3EE
l Onrz83 DETAILS OF

VIEWED FROW(©)  "LeaTER COVER

@‘.L
18
17
\Swa s

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.13

(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

No. Lewv. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 172472-03240 LABEL,PIN US 1
2 1 172437-03250 TAG ASSY, CAUTION 1
5 1 172472-03260 LABEL,FINGER 1
6 1 172472-03270 LABEL,SAND US 1
7 1 172472-03280 LABEL 1
8 1 172437-03300 LABEL,MANUAL 1
9 1 172437-03310 LABEL,SLOPE 1
10 1 172437-03320 LABEL,HYD.OIL TANK 1
10-1 1  172437-03321 LABEL,HYD.OIL TANK 1 R
(E=M/#22500)
11 1 172437-03340 LABEL, TRANSPORT 1
11-1 1  172437-03341 LABEL,TRANSPORT 1 R
(E=M/#22500)
12 1 172437-03351 LABEL,GREASE CYL. 2
13 1  172437-03360 LABEL,BATTERY 1
14 1 172437-03371 LABEL 1
15 1 172437-03380 LABEL,SWING AREA 1
16 1 172437-03390 LABEL,RADIATOR 1
17 1 172437-03400 LABEL,ENG.HOOD 1
17-1 1 172437-03401 LABEL (ENG COVER US 1 R
(E=M/#22500)
18 1 172437-03410 LABEL,ENG.ROOM 1
18-1 1 172437-03411 LABEL (ENG ROOM US 1 R
(E=M/#22500)
19 1 172437-03421 LABEL,MUFFLER 1
20 1 172437-03431 LABEL,STEERING 1
21 1 172437-03460 LABEL, BOOM 2
22 1 172437-03470 LABEL,LEVER LOCK 1
23 1  172437-03550 LABEL,WINDOW 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.14. SAFETY LABEL(CANOPY)(EX)

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)

0CK10-M37503 Fig.14

(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)

(C)=VIO35F-2C(JP) (F)=VI035-2P(EX)

No. Lev. Parts No. Description Qty |
1 5 6 1 8 9 A B © O B @
NI X WARNTNG 1 1 172472-03240  LABEL,PIN US 1
e 2 1 17243703250  TAG ASSY, CAUTION 1
EptEy 5 1 172472-03260  LABEL,FINGER 1
od IN THE OPERATION A 2 6 1 172472-03270 LABEL,SAND US 1
MANUAL CASE £t e 18 7 1 17247203280  LABEL 1
T AWARNTNG 8 1 172437-03300  LABEL,MANUAL 1
w;:mm,g': S e B 9 1 172437-03310  LABEL,SLOPE 1
S it ol o 10 1 172437-03320  LABEL,HYD.OIL TANK 1
10-1 1 172437-03321  LABEL,HYD.OIL TANK 1 R
«Never suspend |oad with hook of
e 19 (F=M##22500)
LKLY 1 1 17243703340  LABEL,TRANSPORT 1
- = : 11-1 1 172437-03341  LABEL,TRANSPORT 1 R
14 15 16 ot o e (F=M/#22500)
SrULLLILLE & orncer AWARNING 12 1 172437-03351  LABEL,GREASE CYL. 2
* o <> 3l lor redletar to ool
ﬂl E d”":mm__ 13 1 172437-03360  LABEL,BATTERY 1
= 20 21 14 1 172437-03371  LABEL 1
iy o] [AwARNING 15 1 172437-03380  LABEL,SWING AREA 1
16 1 172437-03390  LABEL,RADIATOR 1
Foow TR 17 1 17243703400  LABEL,ENG.HOOD 1
it sty o o 17-1 1 172437-03401  LABEL (ENG COVER US 1 R
|budi|y injury. ) (F=M/#22500)
18 1 172437-03410  LABEL,ENG.ROOM 1
18-1 1 172437-03411  LABEL (ENG ROOM US 1 R
10 (F=M/#22500)
19 1 172437-03421  LABEL,MUFFLER 1
13 | 20 1 17243703431  LABEL,STEERING 1
Aoy b RS 19 16 21 1 172437-03460  LABEL, BOOM 2
APk et
N DETAILS OF @ 11 22 1 172437-03470  LABEL,LEVER LOCK 1
®nrs83 BONNET INSIDE
VIEWED FRON @ Rty bnri—mfl  On5R3
@it T~ BONNET COVER INSIDE VIEWED FROM (E)
DETAILS OF & 90—
000
6—r+
©7‘J\ HR% -
VIEWED FROM © Onrs2%

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)

Fig.15. ACCESSORY

REFER TO
Fig. 78,79, 80

Tt~ 74 39E 7 - K- ARGTIRELLNS,
FAERILTCORNATSTERNITBSHELET

CrEEL,
AEE
TOFITEEALT
OEMMORRIEDELT LD,
APHIHER-ZERRLTFED,

9499 ey FHEE
QUICK HITCH SPEC.

0CK10-M37503 Fig.15

949 9E9F + PTOMHH
QUICK HITCH + P.T.0. SPEC.

Remarks
(1)QUICK HITCH SPEC.
(2)QUICK HITCH & P.T.O. SPEC.

(A)=VI035-2C(JP) (D)=VIO35F-2P(JP)
(B)=VI035-2P(JP) (E)=VI035-2C(EX)
(C)=VIO35F-2C(JP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 1 172176-07330 BAG, MANUAL 1 1 1 1
2 1 172958-03310 LABEL,COLLAR 1 1 1 1 2
3 1 172958-07330 CASE, MANUAL 1 1 1 1 2
4 1 172958-08110 COLLAR, 40X80X6 6 6 6 6 2
5 1  172958-03300 LABEL,PLUG 1 1 1 1 1
6 1 172958-05100 CASE, PLUG 1 1 1 1 1
7 1  172958-05110 RIVET 1 1 1 1 1
8 1 1E3030-78370 CAP, SCREW 4 4 4 4 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VI035-2(JP,FORESTRY,EX)
Fig.16. SUCTION PIPE & EXHAUST PIPE

B3
SUCTION

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)

(C)=VIO35F-2C(JP)

0CK10-M37503 Fig.16
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172168-11310 CLAMP 1 1 1 1 1 1
2 1 172458-11310 PIPE, EXTENSION 1 1 1 1 1 1
3 1 22117-080000  WASHER, 8 1 1 1 1 1 1
4 1 22217-080000 WASHER, SPRING 8 1 1 1 1 1 1
5 1 26106-080552 BOLT, M8X 55 PLATED 1 1 1 1 1 1
6 1 26706-080002 NUT, M8 1 1 1 1 1 1
7 1 194145-04810  WASHER 10 2 2 2 2 2 2
8 1  172458-11500 CLEANER ASSY, AIR 1 1 1 1 1 1
9 2 172458-11530 CLEANER, AIR 1 1 1 1 1 1
10 3 172458-11650 COVER ASSY 1 1 1 1 1 1
11 3  129619-12520 ELEMENT 1 1
11-1 3 119808-12520 ELEMENT 1 1 1 1 1 1
12 3 119808-12540  VALVE, UNLOADER 1 1 1 1 1 1
13 2 129612-12560 ELBOW 1 1 1 1 1 1
16 2 23000-060000 CLAMP, 60 1 1 1 1 1 1
17 1 172458-11510 HOSE, AIR INTAKE 1 1 1 1 1 1
18 1  172458-11520 HOSE, AIR INTAKE 1 1 1 1 1 1
19 1  172458-11540 HOSE, AIR INTAKE 1 1 1 1 1 1
20 1  172458-11550 BRACKET,AIR CLEANER 1 1 1 1 1 1
20-1 1  172458-11551 BRACKET, AIR CLEANER 1 1 1 1 1 1 R
(A=M/#25898) (B=M/#25898) (C=M/#25898) (D=M/#25898) (E=M/#25898) (F=M/#25898)
21 1 23000-048000 CLAMP, 48 2 2 2 2 2 2
22 1 23000-070000 CLAMP, 70 3 3 3 3 3 3
23 1 26013-080162 BOLT, M8X 16 2 2 2 2 2 2
24 1 26013-100252 BOLT, M10X 25 2 2 2 2 2 2
25 1 172458-11580 BRACKET,AIR CLEANER 1

/ —REFER TO Fig.21,22,123 \\‘\I 3
o 18
#5 TO ENGINE
22
EXHAUST 29
IT7a it
A/G SPEC.
Remarks
(1)A/C SPEC.
(M)MISPRINT.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VI035-2(JP,FORESTRY,EX)
Fig.17. ACCELERATOR

0CK10-M37503 Fig.17
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172458-12100 LEVER,ACCELERATOR 1 1 1 1 1 1
1A 2 172A79-12150 GRIP 1 1 1 1 1 1 W
(A=MXXXXX) (B=MXXXXX) (C=MXXXXX) (D=MXXXXX) (E=MXXXXX) (F=MXXXXX)
2 1 172458-12110 CABLE, ACCELERATOR 1 1 1 1 1 1
3 1 172137-12270 JOINT, CABLE 1 1 1 1 1 1
4 1 172141-12280 CLAMP, WIRE 1 1 1 1 1 1
5 1 172113-12522 PIN 1 1 1 1 1 1
6 1 1C6281-52310 PIN, SNAP 6 2 2 2 2 2 2
7 1 1A1040-56900 PIN, 6X17 1 1 1 1 1 1
8 1 172122-79930 CLAMP, HOSE 1 1 1 1 1 1
9 1 22137-060000 WASHER, 6 2 2 2 2 2 2
10 1 26013-080162 BOLT, M8X 16 2 2 2 2 2 2
11 1 26013-100252 BOLT, M10X 25 2 2 2 2 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.18. ONE-TOUCH DECEL(OPTIONAL)

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.18
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
PUBL | SHED:2007/06 1 1 172458-08200  DECELERATE KIT 11
2 2 172458-12120 CABLE, ACCELERATOR 1 1
B UNo. 11£ 3 2 172175-12200 SHAFT ASSY 1 1
BEHLNo. 2~38%8HET 4 2 172175-12230 LINK A 1 1
1 INC. 2~38 5 2 172175-12260 BASE CMP 1 1
7 3 24550-014200 BUSH, 14X20 1 1
8 2 172175-12310 LINK B 1 1
REFER TO Fig. 17 10 3  24550-014200 BUSH, 14X20 1 1
11 2 172175-12350 SPRING, RETURN 1 1
12 2 172175-12360 CABLE, ACCELERATOR 1 1
13 2 172175-12370 PLATE 1 1
14 2 172137-16560 BAND 1 1
15 2 172460-16570 HARNESS DECEL ASSY 1 1
17 3 29420-200000 FUSE, B 20A 2 2
18 2 172458-17110 BRACKET, TIMER 1 1
19 2 172162-17180 SOLENOID 1 1
20 2 172190-17220 RELEY, TIMER 1 1
21 2 172458-45070 LEVER L, DECEL. 1 1
22 2 172176-47870 KNOB 1 1
23 2 1C6281-52310  PIN, SNAP 6 6 6
24 2 1A3809-56915 PIN, 6X20 1 1
25 2 119620-66820 JOINT 1 1
25-1 2 172A21-12250  JOINT 1 1 N
(A=XXX) (B=XXX)
26 2 22137-060000 WASHER, 6 7 7
27 2 22217-100000 WASHER, SPRING 10 1 1
28 2 22351-040025 PIN, SPRING 4.0X25 1 1
29 2 24311-000210 O-RING, 1AP21.0 4 4
30 2  26013-060162 BOLT, M6X 16 2 2
31 2 26013-120252 BOLT, M12X 25 2 2
32 2 26022-060252 SCREW, M6X25 2 2
33 2 26116-100162 BOLT, M10X 16 PLATED 1 1
34 2 26587-040062 SCREW, M4X 6 1 1
35 2 26716-060002 NUT, M6 1 1
36 2 933152-09280 BAND 170 6 6
37 2 933166-17730 WASHER 1 1
38 2 933168-55770 BAND 146 2 2
REFER TO Fig. 30, 31 36
172458-08200
TEILFY M,
HENC. 1652 BB T LY,
DECEL KIT
is shown in Fig. 165.
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)

Fig.19. ENGINE MOUNT(STANDARD PREVIOUS, A/C SPEC.& ROPS CANOPY SPEC.)

I7a b
A/C SPEC.

T P T—4 AlfAHH
RADIATOR SIDE DRAN IN SPEC.

BT SRS (FHNo.) (&,
NELoIz) 2B8|T S,

REFER TO "PREFACE”, WHEN CONFIRMING
THE APPLICABLE CHANGE ENFORCE NO.
(MACHINE NO.).

0CK10-M37503 Fig.19

Remarks
(1)NOT APPLIED FOR A/C SPEC.
(2)A/C SPEC.

(A)=VI035-2C(IP) (D)=VIO35F-2P(JP)
(B)=VI035-2P(JP) (E)=VIO35-2C(EX)
(C)=VIO35F-2C(JP) (F)=VIO35-2P(EX)
No. Lewv. Parts No. Description ' I R
A B (€ O (E) (F)
1 1 196420-02310 ABSORBER, SHOCK 230 2 2 2 2 2 2
2 1 172146-13101 BRACKET (73) 1 1 1 1 1 1
3 1 172175-13100 BRACKET 1 1 1 1 1 1
4 1 172458-13100 MOUNT,ENGINE 1 1 1 1 1 1 1
5 1 172458-13110 MOUNT,ENGINE 1 1 1 1 1 1
6 1 172458-13120 BRACKET,ENGINE (73) 2 2 2 2 2 2
7 1 172168-13150 BRACKET,ENGINE (73) 2 2 2 2 2 2
8 1 172162-13200 BOLT M10X30 8 8 8 8 8 8
9 1 172124-13230-4 STOPPER, ENGINE 4 4 4 4 4 4
10 1 172168-13250 ABSORBER,SHOCK 180 2 2 2 2 2 2
11 1 172137-46040 SEAT, SPRING 8 8 8 8 8 8
12 1 22217-100000 WASHER, SPRING 10 8 8 8 8 8 8
13 1 22217-120000 WASHER, SPRING 12 6 6 6 6 6 6
14 1 22217-120000 WASHER, SPRING 12 4 4 4 4 4 4
15 1 22217-120000 WASHER, SPRING 12 8 8 8 8 8 8
16 1 22217-120000 WASHER, SPRING 12 4 4 4 4 4 4
17 1 26013-100252 BOLT, M10X 25 8 8 8 8 8 8
18 1 26076-120352 BOLT, 10.912X 35 4 4 4 4 4 4
19 1 26076-120352 BOLT, 10.912X 35 4 4 4 4 4 4
20 1 26076-120402 BOLT, 10.912X 40 3 3 3 3 3 3
21 1 26716-120002 NUT, M12 8 8 8 8 8 8
22 1 26076-120402 BOLT, 10.912X 40 3 3 3 3 3 3 1
23 1 172458-13170 MOUNT R ASSY 1 2
24 1 26076-120302 BOLT, 10.912X 30 3 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.20. ENGINE MOUNT(STANDARD NEW)

FOT—SAIMH LR
RADIATOR SIDE EMIT SPEC.

MUY SEESH (KN ) (L.
MECeIz] Z2BW|T LY,

REFER TO “PREFACE”, WHEN CONFIRMING
THE APPLICABLE CHANGE ENFORCE NO.
(MACHINE NO.).

0CK10-M37503 Fig.20

(A)=VI035-2C(JP) (D)=VIO35F-2P(JP)
(B)=VI035-2P(JP) (E)=VI035-2C(EX)
(C)=VIO35F-2C(JP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty I R
A B (€ O (E) (F)
1 1 196420-02310 ABSORBER, SHOCK 230 2 2 2 2 2 2
2 1 172458-13100 MOUNT,ENGINE 1 1 1 1 1 1
3 1 172175-13110 PLATE, L (GRAY:73) 1 1 1 1 1 1
4 1 172458-13110 MOUNT,ENGINE 1 1 1 1 1 1
5 1 172490-13110 BRACKET,EN BR (73) 1 1 1 1 1 1
6 1 172458-13120 BRACKET,ENGINE (73) 2 2 2 2 2 2
7 1  172490-13150 BRACKET,ENGINE (73) 2 2 2 2 2 2
8 1 172162-13200 BOLT M10X30 8 8 8 8 8 8
9 1 172124-13230 STOPPER, ENGINE 3 3 3 3 3 3
10 1 172168-13250 ABSORBER,SHOCK 180 2 2 2 2 2 2
11 1 172137-46040 SEAT, SPRING 8 8 8 8 8 8
12 1 22217-100000 WASHER, SPRING 10 8 8 8 8 8 8
13 1 22217-120000 WASHER, SPRING 12 6 6 6 6 6 6
14 1 22217-120000 WASHER, SPRING 12 4 4 4 4 4 4
15 1 22217-120000 WASHER, SPRING 12 8 8 8 8 8 8
16 1 22217-120000 WASHER, SPRING 12 4 4 4 4 4 4
17 1 26013-100252 BOLT, M10X 25 6 6 6 6 6 6
18 1 26076-120352 BOLT, 10.912X 35 4 4 4 4 4 4
19 1 26076-120352 BOLT, 10.912X 35 4 4 4 4 4 4
20 1 26076-120402 BOLT, 10.912X 40 6 6 6 6 6 6
21 1 26716-120002 NUT, M12 8 8 8 8 8 8
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.21. RADIATOR MOUNT(STANDARD PREVIOUS: 1 & A/IC SPEC.)

~MN/#20797

R LNo. 171X
B LNo. (17) ~24%EHET
17 INC. (17) ~24

17

Rt LNo. 8i 8
RHLNo. 8) ~16%EH#FT
8 INC. (8)~16

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.21
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172458-13330 MOUNT ASSY,RADIATOR 1 1
5 2 172458-13890 SEAL 1 1
6 2 172458-13900 SEAL 1 1
7 2 172434-61350 SEAL, RUBBER 1 1
8 1 172458-13600 COVER ASSY 1 1
10 2 172458-13750 SEAL 2 2
11 2 172458-13880 SEAL 1 1
12 2 172434-61170 TRIM 1 1
13 2  172164-61250 RUBBER, SEAL 1 1
14 2 172162-61380 SEAL, COVER 1 1
15 2 172168-65800 RUBBER, SEAL 2 2
16 2 172164-66620 RUBBER, SEAL 320 1 1
17 1 172458-13610 COVER ASSY 1 1
19 2 172458-13780 SEAL 2 2
20 2 172458-13850 SEAL 1 1
21 2 172168-65790 RUBBER, SEAL 1 1
22 2 172165-66220 RUBBER, SEAL 1 1
23 2  172164-66650 RUBBER, SEAL 1 1
24 2 172164-66650 RUBBER, SEAL 1 1
25 1 172458-13790 NET 2 2
26 1 172458-13800 COVER ASSY 1 1
28 2 172458-13820 SEAL 1 1
29 2 172458-13910 SEAL 1 1
30 1 172458-13860 MOUNT-U,RADIATOR 1 1
30-1 1 172458-13861 MOUNT U ASSY 1 1 N
(A=M/#20501) (B=M/#20501)
32 2 172458-13870 SEAL 1 1
33 2 172458-13890 SEAL 1 1
34 1 22137-100000 WASHER, 10 2 2
35 1 22217-100000 WASHER, SPRING 10 3 3
36 1 26013-100202 BOLT, M10X 20 9 9
37 1 26116-100452 BOLT, M10X 45 PLATED 1 1
38 1 26116-100552 BOLT, M10X 55 PLATED 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.22. RADIATOR MOUNT(STANDARD PREVIOUS: 2)

M/#20798~M/#25500

REFER TO Fig. 25

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.22
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172457-13330 MOUNT ASSY,RADIATOR 1 1 1 1 1 1
3 2 172458-13890  SEAL 1 1 1 1 1 1
4 2 172458-13900  SEAL 1 1 1 1 1 1
5 1 172457-13600 DUCT ASSY, RADIATOR 1 1 1 1 1 1
7 2 172457-13670 SEAL 1 1 1 1 1 1
8 2 172458-13750  SEAL 2 2 2 2 2 2
9 2 172458-13880  SEAL 1 1 1 1 1 1
10 1 172457-13700  DUCT ASSY, RADIATOR 1 1 1 1 1 1
12 2 172458-13780  SEAL 2 2 2 2 2 2
13 2 172164-66630 RUBBER, SEAL 1 1 1 1 1 1
14 2 172164-66800 RUBBER, SEAL 60 1 1 1 1 1 1
15 1  172457-13751 DUCT ASSY 1 1 1 1 1 1
17 2 172457-13780  RUBBER, SEAL 80 2 2 2 2 2 2
20 2 172162-15310  SEAL 1 1 1 1 1 1
21 2 172422-66150  SEAL 1 1 1 1 1 1
22 2 172164-66620 RUBBER, SEAL 320 1 1 1 1 1 1
23 1 172457-13800 DUCT ASSY 1 1 1 1 1 1
24 2 172183-13480  RUBBER, SEAL 1 1 1 1 1 1
26 2 172168-65790 RUBBER, SEAL 1 1 1 1 1 1
27 1 172458-13861 MOUNT U ASSY 1 1 1 1 1 1
29 2 172458-13870 SEAL 1 1 1 1 1 1
30 2 172458-13890  SEAL 1 1 1 1 1 1
31 1 22137-100000 WASHER, 10 2 2 2 2 2 2
32 1 22217-100000 WASHER, SPRING 10 3 3 3 3 3 3
33 1 26013-100202 BOLT, M10X 20 9 9 9 9 9 9
34 1 26116-100452 BOLT, M10X 45 PLATED 1 1 1 1 1 1
35 1  26116-100552 BOLT, M10X 55 PLATED 2 2 2 2 2 2
36 1 1A1380-59480 CLAMP, CORD 1 1 1 1 1 1
37 1 22217-100000 WASHER, SPRING 10 1 1 1 1 1 1
38 1  26116-100162 BOLT, M10X 16 PLATED 1 1 1 1 1 1

Remarks
*AIC SPEC. USE FIG.NO.21.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.23. RADIATOR MOUNT(STANDARD NEW)

W/#25501 ~ ~

REFER TO Fig. 26

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.23
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172457-13701 DUCT ASSY, RADIATOR 1 1 1 1 1 1
3 2 172457-13780  RUBBER, SEAL 80 1 1 1 1 1 1
6 2 172444-65680  RUBBER, SEAL 1 1 1 1 1 1
7 2 172456-65790 RUBBER, SEAL 1 1 1 1 1 1
8 2 172456-65850  SEAL, DUCT 385 1 1 1 1 1 1
9 2 172183-13480 RUBBER, SEAL 1 1 1 1 1 1
10 1 172457-13801 DUCT ASSY 1 1 1 1 1 1
12 2 172444-54910  SEAL, WEIGHT 1 1 1 1 1 1
13 2 172168-65790  RUBBER, SEAL 1 1 1 1 1 1
14 2 172456-65850  SEAL, DUCT 385 1 1 1 1 1 1
15 2 172456-65860 RUBBER, SEAL 1 1 1 1 1 1
16 1 172457-13890  MOUNT,RADIATOR 1 1 1 1 1 1
17 1 172457-13910 MOUNT U ASSY, RAD 1 1 1 1 1 1
18 1 1A1380-59480 CLAMP, CORD 1 1 1 1 1 1
19 1 22137-100000  WASHER, 10 2 2 2 2 2 2
20 1 22217-100000 WASHER, SPRING 10 3 3 3 3 3 3
21 1 22217-100000 WASHER, SPRING 10 1 1 1 1 1 1
22 1 26013-100202 BOLT, M10X 20 9 9 9 9 9 9
23 1 26116-100162 BOLT, M10X 16 PLATED 1 1 1 1 1 1
24 1 26116-100452 BOLT, M10X 45 PLATED 1 1 1 1 1 1
25 1 26116-100552 BOLT, M10X 55 PLATED 2 2 2 2 2 2

Remarks
*AIC SPEC. USE FIG.NO.21.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.24. RADIATOR,OIL COOLER & SUB-TANK(STANDARD PREVIOSU: 1 & A/C SPEC.)

~M/#20797

REFER TO Fig. 21

Rt UNo. 6, 6-11%
R LNo. T~1528AHFET
6,6-1 INC. 7~15

6,6-1

<
35—)@
22
35—?
TO ENGINE

REFER TO Fig. 21

REFER TO Fig. 4

35 39

¥ B Uitk
CABIN SPEC.

41

I7a it
A/C SPEC.

(A)=VI035-2C(JP)

0CK10-M37503 Fig.24
(D)=VIO35F-2P(JP)

|Bf
PREVIOUS

A/C SPEC.

Remarks

(1)NOT APPLIED FOR A/C SPEC.
(2)AIC SPEC.

(3)L=650MM:A/C SPEC.
(4)A=REF.NO.14:15MM,
REF.NO.14-1:20MM:A/C SPEC.

(B)=VIO35-2P(JP) (E)=VIO35-2C(EX)
(C)=VIO35F-2C(JP) (F)=VI035-2P(EX)
No. Lewv. Parts No. Description ' I R
A B (€ O (E) (F)
1 1 1D4105-11950 FILLER ASSY 1 1
2 1 172444-13210 COCKASSY, 2-WAY 1 1
3 2 172444-13220 BODY 1 1
4 2 121250-49121 PLUG, DRAIN 1 1
5 2 24311-000160 O-RING, 1AP16.0 1 1
6 1 172458-13290 RADIATOR ASSY 1 1
6-1 1 172458-13291 RADIATOR ASSY 1 S 2
(A=M/#25501)
7 2 172458-13300  RADIATOR 1 1
8 3 172456-13320 COCK 1 1
(A=M/#20501) (B=M/#20501)
9 3 172456-13330  O-RING 1 1
(A=M/#20501) (B=M/#20501)
10 3 172458-13950 RADIATOR 1 1
11 3 172458-13960 COOLER, OIL 1 1
12 3  172458-13970  BOLT 2 2 W
(A=M/#20501) (B=M/#20501)
13 2 172458-13310  SEAL, RADIATOR 1 1
14 2 172458-13320 SEAL, RADIATOR 1 1
14-1 2 172487-13500 SEAL, RADIATOR 1 S 4
(A=M/#25501)
15 2 172458-13390  SEAL, RADIATOR 1 1
16 1 172122-79930 CLAMP, HOSE 3 2
17 1 172458-13470  NET, WIRE 1 1 1
18 1 172458-13480  PLATE,GUARD 1 1 1
19 1 172458-13530 HOSE 1 1 1
20 1 172458-13550  PIPE, WATER 1 1
21 1 172458-13560  PIPE, WATER 1 1
22 1 172458-13570  PIPE, WATER 1 1
23 1 172734-14620  HOSE, FUEL OIL 1 1
23-1 1 172171-14610 HOSE, FUEL OIL 1 1 N
(A=M/#20501) (B=M/#20501)
24 1 121468-44510 TANK ASSY, SUB 1 1
26 2 121450-44531  CAP 1 1
27 2 121468-44540  PLUG, SUB-TANK 1 1
28 2 124450-44560 RETAINER 1 1
29 2 121470-44581  GASKET 1 1
30 2 23065-070130  PIPE, 7X 130 1 1
31 1  119255-44660  ABSORBER 4 4
32 1 124766-59050  CLIP, HOSE 12 4 4
33 1 22137-060000 WASHER, 6 5 5
34 1 22137-060000 WASHER, 6 2 2
35 1 23000-041000 CLAMP, 41 8 6
35-1 1 23001-041000 CLAMP, HOSE 41 8 6 N
(A=M/#22220) (B=M/#22220)
36 1 26013-060162 BOLT, M6X 16 5 5
37 1 26013-060202 BOLT, M6X 20 2 2 1
38 1 26013-080162 BOLT, M8X 16 6 6 1
39 1 172458-13580  PIPE, WATER 1 1
40 1 172458-13590  PIPE, WATER 1
41 1 172458-13540  PIPE, WATER 1 2

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld
++ CONTINUE ++

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.24

Fig.24. RADIATOR,OIL COOLER & SUB-TANK(STANDARD PREVIOSU: 1 & AIC SPEC.) (y=viozs zcm (O-vioasr-zee)
(C)=VIO35F-2C(JP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty I R
/4201971 @ B © ©® © O
42 1 172458-13920 NET, WIRE 1 2
REFER TO Fig, 4039 39 43 1 172141-14610 HOSE, FUEL OIL 1 3
44 1  26013-060162  BOLT, M6X 16 2 2
[ 4 45 1 26013-080162  BOLT, M8X 16 4 2
?%( 46 1 172458-13400 SHROUD ASSY 101
- 35 7o 46-1 1 172458-13401  SHROUD ASSY 11 s
REFER T0 Fig. 21 T DAR | A SPEC (A=M#22220) (B=M#22220)
: 48 2 172458-13450  SEAL, 420 2 2
;ﬁtno.g,sggﬁﬁi? - 49 2 172458-13460  SEAL, 400 2 2
0. [~
6,6-1 INC. 7~15 PREVI0US
6,6-1
14
<
_)@ 13
35
22
A/C SPEC.
35—?
TO ENGINE

REFER TO Fig. 21

Remarks
(1)NOT APPLIED FOR A/C SPEC.

(2)AIC SPEC.
(3)L=650MM:A/C SPEC.
(4)A=REF.NO.14:15MM,

REF.NO.14-1:20MM:A/C SPEC. N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.25

Fig.25. RADIATOR,OIL COOLER & SUB-TANK(STANDARD PREVIOUS: 2) (=vioss 20 (Dviossr 2ep)
(C)=VIO35F-2C(JP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty |
M/#20798~M/#25500 A (B) (C) (D) (E) (F)
1 1 1D4105-11950  FILLER ASSY 1 1 1 1 1 1
2 1 172444-13210  COCK ASSY, 2-WAY 1 1 1 1 1 1
REFER TO Fig. 40~39 39 3 2 172444-13220 BODY 1 1 1 1 1 1
4 2 121250-49121  PLUG, DRAIN 1 1 1 1 1 1
; 5 2 24311-000160  O-RING, 1AP16.0 1 1 1 1 1 1
REFER 10 Fig, 22 6 1 172458-13290  RADIATOR ASSY 1 1 1 1 1 1
% 7 2 172458-13300 RADIATOR 1 1 1 1 1 1
S UNo. 6l 16 v EL il - 8 3 172456-13320 COCK 1 1 1 1 1 1 W
B LNo. I~15488#ET CABIN SPEC. PREVIOUS (A=M/#20501) (B=M/#20501) (C=M/#20501) (D=M/#20501) (E=M/#20501) (F=M/#20501)
6 INC. 7~15 9 3 172456-13330  O-RING 1 1 1 1 1 1 W
6 (A=M/#20501) (B=M/#20501) (C=M/#20501) (D=M/#20501) (E=M/#20501) (F=M/#20501)
4 10 3 172458-13950  RADIATOR 1 1 1 1 1 1
11 3 172458-13960 COOLER, OIL 1 1 1 1 1 1
14 12 3 17245813970  BOLT 2 2 2 2 2 2w
(A=M/#20501) (B=M/#20501) (C=M/#20501) (D=M/#20501) (E=M/#20501) (F=M/#20501)
13 2 172458-13310  SEAL, RADIATOR 1 1 1 1 1 1
14 2 172458-13320  SEAL, RADIATOR 1 1 1 1 1 1
15 2 172458-13390  SEAL, RADIATOR 1 1 1 1 1 1
_ 16 1 172458-13590  PIPE, WATER 1 1 1
o 17 1 172458-13480  PLATE,GUARD 1 1 1 1 1 1
. 18 1 172458-13530  HOSE 1 1 1 1 1 1
< 19 1 172423-13550  NET, WIRE 1 1 1 1 1 1
> 20 1 172458-13550  PIPE, WATER 1 1 1
_)0 13 21 1  172458-13560  PIPE, WATER 1 1 1 1 1 1
35 11 22 1 172458-13570  PIPE, WATER 1 1 1 1 1 1
29 23 1 172171-14610  HOSE, FUEL OIL 1 1 1 1 1 1
24 1  121468-44510  TANKASSY, SUB 1 1 1 1 1 1
35 —‘? | 26 2 121450-44531 CAP 1 1 1 1 1 1
10 ENGINE | 5 27 2 121468-44540  PLUG, SUB-TANK 1 1 1 1 1 1
| ] 28 2 124450-44560  RETAINER 1 1 1 1 1 1
| 29 2 121470-44581  GASKET 1 1 1 1 1 1
30 2 23065-070130  PIPE, 7X 130 1 1 1 1 1 1
31 1 119255-44660  ABSORBER 4 4 4 4 4 4
32 1 124766-59050  CLIP, HOSE 12 4 4 4 4 4 4
33 1 22137-060000 WASHER, 6 5 5 5 5 5 5§
34 1 22137-060000 WASHER, 6 2 2 2 2 2 2
35 1 23000-041000 CLAMP, 41 8 6 8 6 8 6
35-1 1 23001-041000 CLAMP, HOSE 41 8 6 8 6 8 6 N
(A=M/#22220) (B=M/#22220) (C=M/#22220) (D=M/#22220) (E=M/#22220) (F=M/#22220)
36 1 26013-060162  BOLT, M6X 16 5 5 5 5 5 5
37 1 26013-060202  BOLT, M6X 20 2 2 2 2 2 2
4 38 1  26013-080162  BOLT, M8X 16 6 6 6 6 6 6
39 1 172458-13580  PIPE, WATER 1 1 1
40 1 172457-13400 SHROUD ASSY 1 1 1 1 1 1
40-1 1 172457-13401  SHROUD ASSY 1 1 1 1 1 1 s
(A=M/#22220) (B=M/#22220) (C=M/#22220) (D=M/#22220) (E=M/#22220) (F=M/#22220)
42 2 172458-13450  SEAL, 420 2 2 2 2 2 2
43 2 172458-13460  SEAL, 400 2 2 2 2 2 2
Remarks Yes No Yes No
*A/C SPEC. USE FIG.NO.24. N:Old -5 New, Q:0ld %= New, R:0ld £ New, S:0ld *;5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503 ~ Fig.26

Fig.26. RADIATOR,OIL COOLER & SUB-TANK(STANDARD NEW) (=vioss 2c0p) (O)=viozsr2p()
(C)=VIO35F-2C(JP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty |

W/#26501~ (A B © O E @
1 1 1D4105-11950  FILLER ASSY 1 1 1 1 1 1
2 1 172444-13210  COCK ASSY, 2-WAY 1 1 1 1 1 1
3 2 172444-13220  BODY 1 1 1 1 1 1
4 2 121250-49121  PLUG, DRAIN 1 1 1 1 1 1
5 2 24311-000160  O-RING, 1AP16.0 1 1 1 1 1 1
‘ 6 1 172458-13291  RADIATOR ASSY 1 1 1 1 1 1
! REFER T0 Fig. 4034 42 7 2 172458-13300 RADIATOR 1 1 1 1 1 1
: 8 3 172456-13320 COCK 1 1 1 1 1 1
! 9 3 172456-13330  O-RING 1 1 1 1 1 1
3 10 3 172458-13950  RADIATOR 1 1 1 1 1 1
i LNo. 61 : 1 3 172458-13960 COOLER, OIL 11 1 1 1 1
sﬁ,ﬁ (l},r;i Z? B15EBAET. Fo B Ut 12 3 172458-13970  BOLT 2 2 2 2 2 2
CABIN SPEC. 13 2 172458-13310  SEAL, RADIATOR 1 1 1 1 1 1
6 14 2 172458-13390  SEAL, RADIATOR 1 1 1 1 1 1
4 15 2 172487-13500  SEAL, RADIATOR 1 1 1 1 1 1
16 1 172457-13401 SHROUD ASSY 1 1 1 1 1 1
18 2 172458-13450  SEAL, 420 2 2 2 2 2 2
19 2 172458-13460  SEAL, 400 2 2 2 2 2 2
20 1 172458-13480  PLATE,GUARD 1 1 1 1 1 1
- 21 1 172458-13530  HOSE 1 1 1 1 1 1
P 22 1 172423-13550  NET, WIRE 1 1 1 1 1 1
. 23 1 172458-13550  PIPE, WATER 1 1 1
- 24 1 172458-13560  PIPE, WATER 1 1 1 1 1 1
<»\ 25 1  172458-13570  PIPE, WATER 1 1 1 1 1 1
_>@ 13 26 1 172171-14610 HOSE, FUEL OIL 1 1 1 1 1 1
38,44 27 1 121468-44510 TANKASSY, SUB 1 1 1 1 1 1
29 2 121450-44531  CAP 1 1 1 1 1 1
25 30 2 121468-44540  PLUG, SUB-TANK 1 1 1 1 1 1
31 2 124450-44560  RETAINER 1 1 1 1 1 1
8.4 32 2 121470-44581  GASKET 1 1 1 1 1 1
TO ENGINE 33 2 23065-070130  PIPE, 7X 130 1 1 1 1 1 1
34 1 119255-44660 ABSORBER 4 4 4 4 4 4
35 1 124766-59050  CLIP, HOSE 12 4 4 4 4 4 4
REFER TO Fig. 23 36 1 22137-060000 WASHER, 6 5 5 5 5 5 5
37 1 22137-060000 WASHER, 6 2 2 2 2 2 2
38 1 23001-041000  CLAMP, HOSE 41 6 6 6
39 1 26013-060162  BOLT, M6X 16 5 5 5 5 5 5
40 1  26013-060202  BOLT, M6X 20 2 2 2 2 2 2
41 1  26013-080162  BOLT, M8X 16 6 6 6 6 6 6

42 1 172458-13580  PIPE, WATER 1 1 1

43 1 172458-13590  PIPE, WATER 1 1 1

44 1 23001-041000 CLAMP, HOSE 41 8 8 8

Bemarks ’ Yes . No ’ Yes . No 3 N . X )"
A/C SPEC. USE FIG.NO.24. N:Old -5 New, Q:0ld %= New, R:0ld £ New, S:0ld *;5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.27. FUEL TANK

P/C NEWS No:YOOK3753-1
PUBL I SHED: 2005/08

RH LNo. 11Z
o—s
7 @ 1
o9 — | 4
11—

: -

=7

S A SEEE GBS LEERTY.
.".MARKED PART HAS BEEN CHANGED (ADDED).

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.27
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 772458-14100 TANKASSY, FUEL 1 1
1-1 1 772458-14101  TANKASSY, FUEL 1 1 1 1 1 1 N
(A=M/#22012) (B=M/#22012)
3 2 172458-14150 GAUGE ASSY, FUEL 1 1 1 1 1 1
4 2 172447-14160 FLOAT 1 1 1 1 1 1
5 2 172162-14200 GASKET 1 1 1 1 1 1
6 2 172444-14200  CAP, FUEL 1 1 1 1 1 1
7 3 172444-14450  CAP 1 1 1 1 1 1
8 3 172444-14460  GASKET 1 1 1 1 1 1
9 3 172444-14470  GASKET 1 1 1 1 1 1
10 3 172444-14480  WASHER 1 1 1 1 1 1
11 3 172444-14490  SPONGE 1 1 1 1 1 1
12 2 172458-14201 HOSE, FUEL GAUGE 1 1
12-1 2 172458-14202 HOSE, FUEL GAUGE 1 1 1 1 1 1 N
(A=M/#22012) (B=M/#22012)
13 2 172183-14250  FILTER (FUEL 1 1 1 1 1 1
14 2 172458-14370 SUMP, FUEL 1 1 1 1 1 1
15 2 23000-013000 CLAMP, 13 2 2 2 2 2 2
16 2 26557-050122  SCREW, M5X12 5 5
16-1 2 26022-050122  SCREW, M5X12 5 5 5 5 5 5 N
(A=M/#20501) (B=M/#20501)
17 1 104200-11920 COCK, WATER 1 1 1 1 1 1
18 1 172165-14170 TUBE, DRAIN 1 1 1 1 1 1
19 1 172444-14270  JOINT, DRAIN 1 1 1 1 1 1
20 1 172458-14300 CLAMP ASSY, FUEL 1 1 1 1 1 1
23 2 172458-14380 RUBBER PLATE D,FO 1 1 1 1 1 1
24 1 172458-14340  RUBBER PLATE A,FO 1 1 1 1 1 1
25 1 172187-14510 HOSE 1 1
25-1 1 172458-14510 HOSE 1 1 1 1 1 1 N
(A=M/#20501) (B=M/#20501)
26 1 22137-100000 WASHER, 10 1 1 1 1 1 1
27 1 172458-62240 STEP ASSY, TANK 1 1 1 1 1 1
30 1 22137-100000 WASHER, 10 1 1 1 1 1 1
31 1 23080-013000 CLAMP, 13 2 2 2 2 2 2
32 1 26013-080202 BOLT, M8X 20 1 1 1 1 1 1
33 1 26013-100202 BOLT, M10X 20 1 1 1 1 1 1
34 1 26013-100202 BOLT, M10X 20 3 3 3 3 3 3
35 1 26367-100002 NUT, M10 2 2 2 2 2 2

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)

Fig.28. FUEL LINE

REFER TO Fig. 27

—19
—30
—18
—17
—21
—29

TO ENGINE

REFER TO
Fig. 30,31

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.28

(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

No. Lewv. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 172171-13461 HOSE 1 1 1 1 1 1
2 1 172458-14600  STAY ASSY 1 1 1 1 1 1

3 1 172141-14610  HOSE, FUEL OIL 1 1
3-1 1 1E6511-03220 HOSE, FUEL 1 1 1 1 1 1 N
(A=M/#20743) (B=M/#20743)

4 1 172176-14620 HOSE, FUEL OIL 1 1 1 1 1 1
5 1 172458-14630 HOSE, FUEL OIL 1 1 1 1 1 1
9 1 172458-14660 HOSE ASSY 1 1 1 1 1 1
13 1 172137-16560  BAND 2 2 2 2 2 2
14 1 194440-51620 CLAMP 2 2 2 2 2 2
15 1 129612-52100 PUMP ASSY, FUEL FEED 1 1 1 1 1 1
16 1 121850-55800 SEPARATOR ASSY,WATER 1 1 1 1 1 1
17 2 104200-55321  VALVE, TAPER 1 1 1 1 1 1
18 2 104200-55330  SPRING, VALVE 1 1 1 1 1 1
19 2 104200-55341 HANDLE 1 1 1 1 1 1
20 2 121254-55510 COVER 1 1 1 1 1 1
21 2 102103-55520 O-RING 1 1 1 1 1 1
22 2 110250-55610 RING, RETAINING 1 1 1 1 1 1
24 2 121850-55710 SCREEN 1 1 1 1 1 1
25 2 121257-55720 SPRING 1 1 1 1 1 1
26 2 121257-55731 FLOAT 1 1 1 1 1 1
27 2 101720-55750  PLUG, 6 2 2 2 2 2 2
28 2 104200-55750  SCREW, M4 1 1 1 1 1 1
29 2 23418-060000  GASKET, 6X1.0 2 2 2 2 2 2
30 2 24311-240100 O-RING, 1AP10A 1 1 1 1 1 1
31 1 124766-59050  CLIP, HOSE 12 10 10 10 10 10 10
32 1 22137-060000 WASHER, 6 2 2 2 2 2 2
33 1 22217-080000 WASHER, SPRING 8 1 1 1 1 1 1
34 1 26013-060162 BOLT, M6X 16 2 2 2 2 2 2
35 1 26013-080202 BOLT, M8X 20 4 4 4 4 4 4
36 1 26116-080702 BOLT, M8X 70 PLATED 1 1 1 1 1 1

37 1 172122-79930 CLAMP, HOSE 1 1 1 1 1 1 W

(A=M/#20517) (B=M/#20517)
38 1 194202-56460  BAND, 200 1 1 1 1 1 1w

(A=M/#22181)

(B=M/#22181)

(C=M/#22181)

(D=M/#22181)

(E=M/#22181)

(F=M/#22181)

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)

Fig.29. BATTERY

12-1

NGINE PARTS

1B

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.29

(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

No. Lewv. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 22137-080000 WASHER, 8 1 1 1 1 1 1
2 1 172458-16110 BATTERY 1 1 1 1 1 1
3 1 172458-16120  CORD, BATTERY 1 1
3-1 1 172458-16121 CORD, BATTERY 1 1 1 1 1 1 S
(A=M/#20556) (B=M/#20556)
4 1 22217-080000 WASHER, SPRING 8 1 1 1 1 1 1
5 1 22217-080000 WASHER, SPRING 8 1 1 1 1 1 1
6 1 26116-080162 BOLT, M8X 16 PLATED 1 1 1 1 1 1
7 1 26716-080002 NUT, M8 1 1 1 1 1 1
8 1 172458-16300 CLAMP ASSY, BATTERY 1 1 1 1 1 1
9 1 172725-16160 ROD, CLAMP 1 1 1 1 1 1
10 1 22157-060000  WASHER, 6 1 1 1 1 1 1
11 1 26716-060002 NUT, M6 2 2 2 2 2 2
12 1 172458-16100 CORD, BATTERY 1 1 1 1 1 1
12-1 1 172458-16101  CORD, BATTERY 1 1 1 1 1 1 S
(A=M/#22220) (B=M/#22220) (C=M/#22220) (D=M/#22220) (E=M/#22220) (F=M/#22220)
14 2 172458-16140 HARNESS C 1 1 1 1 1 1 W

(A=M/#22220)

(B=M/#22220)

(C=M/#22220)

(D=M/#22220)

(E=M#22220)

(F=M/#22220)

Remarks
(1)L=REF.NO.3:590MM,NO.3-1:1050MM.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.30. ELECTRIC PART(WIRING)(PREVIOUS)

~W/#25500

® et
DETAILS OF(R)

1

19
A4 10

TO ENGINE

17
1:D/_T;) ENGINE 23 Iiéé g2

TO ENGINE
EFER TO Fig. ENGINE

21

@—117

\\\?\15
~

0CK10-M37503 Fig.30

(A)=VI035-2C(JP) (D)=VIO35F-2P(JP)
(B)=VIO35-2P(JP) (E)=VIO35-2C(EX)
(C)=VIO35F-2C(JP) (F)=VI035-2P(EX)
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 172126-11510 BAND 300 4 4 4 4 4 4
2 1 172458-16500 HARNESS AASSY 1 1 1 1 1 1
2-1 1 172458-16501 HARNESS ASSY A 1 1 1 1 1 1 S
(A=M/#22220) (B=M/#22220) (C=M/#22220) (D=M/#22220) (E=M/#22220) (F=M/#22220)
3 2 172458-16550 HUSE,SLOW BLOW (50A 1 1 1 1 1 1 W
(A=M/#20501) (B=M/#20501)
4 2 172648-16600 DIODE 2 2 2 2 2 2
5 1 172458-16520 HARNESS B 1 1
5-1 1  172458-16521 HANESS B 1 1 1 1 1 N
(A=M/#20501) (B=M/#20501)
5-2 1 172458-16522 HARNESS (B) 1 1 1 1 1 S
(A=M/#22220) (B=M/#22220) (C=M/#22220) (E=M/#22220) (F=M/#22220)
6 1 172458-16530 HARNESS,BOOM LAMP 1 1
6-1 1 172458-16531 HARNESS, BOOM LAMP 1 1 1 1 1 1 N
(A=M/#20653) (B=M/#20653)
7 1 172126-16540 CLAMP 2 2 2 2 2 2
8 1 172458-16560 HARNESS,CANOPY LAMP 1
8-1 1 172458-16561 HARNESS,CANOPY LAMP 1 1 1 N
(A=M/#22059) (B=M/#22059)
9 1 172126-11510 BAND 300 1 1
9-1 1  172137-16560 BAND 1 1 1 1 N
(A=M/#20501) (B=M/#20501)
10 1 194440-51620 CLAMP 1 1 1 1 1 1
11 1 194440-51620  CLAMP 1 1 1 1 1 1
12 1 172187-78580  BAND W 397 2 2 2 2 2 2
13 1 172187-78580  BAND W 397 1 1 1 1 1 1
14 1 22137-100000  WASHER, 10 1 1 1 1 1 1
15 1 22137-120000 WASHER, 12 2 2 2 2 2 2
16 1 22217-050000 WASHER, SPRING 5 1 1 1 1 1 1
17 1 22217-120000  WASHER, SPRING 12 2 2 2 2 2 2
18 1 26013-080162 BOLT, M8X 16 1 1 1 1 1 1
19 1 26013-080162 BOLT, M8X 16 1 1 1 1 1 1
20 1 26013-100202 BOLT, M10X 20 1 1 1 1 1 1
21 1 26116-120162 BOLT, M12X 16 PLATED 2 2 2 2 2 2
22 1 26716-050002 NUT, M5 1 1 1 1 1 1
23 1 933171-15801 CORD, ENGINE EARTH 1 1 1 1 1 1
24 1 172472-16520 HARNESS B ASSY (US) 1 1
24-1 1 172472-16521 HARNESS B ASSY (US) 1 1 S

(B=M/#22220)

(D=M/#22220)

REFER TO Fig. 2
REFER TO Fig. 6
1
Remarks

(1)NOT APPLIED FOR ROPS CANOPY SPEC.
(2)ROPS CANOPY SPEC.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.31

; (A)=VI035-2C(JP) (D)=VIO35F-2P(JP)
Fig.31. ELECTRIC PART(WIRING)(NEW) (11055 2007) (rviogsr 2o
(C)=VIO35F-2C(dP) (F)=VIO35-2P(EX)

No. Lev. Parts No. Description Qty |

®wW B € O E @

M/#25501 ~
1 1 172126-11510 BAND 300 4 4 4 4 4 4
2 1 172458-16501 HARNESS ASSY A 1 1 1 1 1 1
4 2  172458-16550 HUSE,SLOW BLOW (50A 1 1 1 1 1 1
5 2 172648-16600 DIODE 2 2 2 2 2 2
7 1 172458-16523 HARNESS, B ASSY 1 1 1 1 1
9 2 172175-17120 PULLER 1 1 1 1 1
10 2 172187-17220 COVER 1 1 1 1 1
12 2 29420-050000 FUSE, B 5A 2 2 2 2 2
13 2 29420-150000 FUSE, B 15A 6 6 6 6 6
14 2 29420-300000 FUSE, B 30A 2 2 2 2 2
15 1 172458-16531 HARNESS, BOOM LAMP 1 1 1 1 1 1
@Eﬁ?ﬁm 16 1 172126-16540 CLAMP 2 2 2 2 2 2
DETAILS OF (&) 17 1 172137-16560 BAND 1 1 1 1 1 1
18 1 172458-16561 HARNESS,CANOPY LAMP 1 1 1 1 1 1
19 1 194440-51620 CLAMP 1 1 1 1 1 1
20 1 194440-51620 CLAMP 1 1 1 1 1 1
21 1 172187-78580 BAND W 397 2 2 2 2 2 2
22 1 172187-78580 BAND W 397 1 1 1 1 1 1
23 1 22137-100000 WASHER, 10 1 1 1 1 1 1
24 1 22137-120000 WASHER, 12 2 2 2 2 2 2
25 1 22217-050000 WASHER, SPRING 5 1 1 1 1 1 1
26 1 22217-120000 WASHER, SPRING 12 2 2 2 2 2 2
27 1 26013-080162 BOLT, M8X 16 1 1 1 1 1 1
28 1 26013-080162 BOLT, M8X 16 1 1 1 1 1 1
29 1 26013-100202 BOLT, M10X 20 1 1 1 1 1 1
30 1 26116-120162 BOLT, M12X 16 PLATED 2 2 2 2 2 2
31 1 26716-050002 NUT, M5 1 1 1 1 1 1
32 1 933171-15801 CORD, ENGINE EARTH 1 1 1 1 1 1
33 1 172472-16522 HARNESS B ASSY (US) 1 1
33-1 1 172472-16523 HARNESS B ASSY (US) 1 1 S
(B=M/#25626) (D=M/#25626)
36 2 172175-17120 PULLER 1 1
37 2 172187-17220 COVER 1 1
39 2 29420-050000 FUSE, B 5A 2 2
40 2 29420-150000 FUSE, B 15A 6 6
REFER T0 Fie. 2 41 2 29420-300000 FUSE, B 30A 2 2
& TO ENGINE . 22
REFER T0 Fig. 6 ’tﬁ/—m T0 ENGINE \\T\—Q‘q
1 <—NEFER TO Fig. ENGINE
33 33-1
Remarks
(1)NOT APPLIED FOR ROPS CANOPY SPEC.
(2)ROPS CANOPY SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)

Fig.32. ELECTRIC PART(WIRING)(FORESTRY SPEC.)

REFER TO Fig. 120

Fv/ B0
CANOPY SPEC

0CK10-M37503 Fig.32

REFER TO Fig. 30,3

P Lix:
MECHANICAL SPEC.

Remarks
(1)ELECTRICAL SPEC.
(2)MECHANICAL SPEC.

(A)=VI035-2C(JP) (D)=VIO35F-2P(JP)
(B)=VI035-2P(JP) (E)=VI035-2C(EX)
(C)=VIO35F-2C(JP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty I R
A B (€ O (E) (F)
1 1 172190-16500 HARNESS 1 1
2 1 172825-16500 HARNESS(A 1 1 1
3 1  172825-16510 HARNESS(B 1 1
4 1 172825-16520 HARNESS(C 1 1
5 1 172825-16530 HARNESS(D 1 1 1
6 1 172825-16540 HARNESS(E 1 1 1
7 1 172825-16550 HARNESS(F 1 1 1
8 1 172825-16560 HARNESS(G 1 1 1
9 1  172825-16570 HARNESS(H 1
10 1 172825-16600 HARNESS(! 1 1 2
11 1 172137-16560 BAND 2 2 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.33. ELECTRIC PART(EQUIPMENT)(CABIN)

RS
SPARE PARTS

SHEEE L
MULTI KIND OF KEY SPEG.

17

A= Ry Y RAEEE
INDICATOR BOX IN SECTION

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.33
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

Remarks

(1)Engine start only.

(2)HOUR METER = ANALOG TYPE. ONLY THE MONITOR PORT COPES IN REF.NO.60.
(3)HOUR METER = L.C.D. TYPE.

(4)For bonnet, door.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172187-16560 GROMMET 1 1
2 1 172187-17100  SWITCH ASSY, STARTER 1
2-1 1 172458-17100  SWITCH ASSY, STARTER 1 1 N
(A=M/#20585)
2-2 1 172187-17100 SWITCH ASSY, STARTER 1 1 R
(A=M/#22320) (E=M/#22320)
3 2 172187-17070 CORD ASSY 1 1
4 2 172187-17080 COVER 3 3
5 2 172187-17090 COVER 2 2
7 2 933110-00301 KEY ASSY 1
7-1 2 172524-17330 KEY ASSY 1 1 N
(A=M/#20585)
7-2 2 933110-00301 KEY ASSY 1 1 R
(A=M/#22320) (E=M/#22320)
10 1 172187-17200  BOX, FUSE 1 1 z
(A=M/#25501) (E=M/#25501)
11 2 172175-17120 PULLER 1 1 z
(A=M/#25501) (E=M/#25501)
13 2 172187-17220 COVER 1 1 z
(A=M/#25501) (E=M/#25501)
14 2 29420-050000 FUSE, B 5A 2 2 z
(A=M/#25501) (E=M/#25501)
15 2 29420-150000 FUSE, B 15A 6 6 z
(A=M/#25501) (E=M/#25501)
16 2 29420-300000 FUSE, B 30A 2 2 z
(A=M/#25501) (E=M/#25501)
17 1 172458-17250  BOX,INDICATOR(CABIN) 1 1
20 2 172187-17280  SWITCH ASSY, LIGHT 1 1
21 2 172187-17290  SWITCH ASSY, HEATER 1 1
22 2 172187-17301  SWITCH ASSY, WIPER 1 1
24 2 172187-17320 PACKING 1 1
26 2 172187-17341 GAUGE ASSY 1 1
27 2 172187-17350 METER ASSY, HOUR 1 1
28 2 172187-17360  PRINT, CIRCUIT 1 1
29 2 172187-17371  CIRCUIT ASSY 1 1
30 2 172187-17380 BULB 4 4
34 2 172187-17470  PLATE 1 1
35 2 172187-17480 BULB 2 2
36 1 172458-46720  BOLT 1 1
37 1 194151-57100 HORN 1 1
38 1 172165-62800 GROMMET 1 1
39 1 172519-63240  BOLT 3 3
40 1 119247-77100 RELAY, SAFETY 1 1
41 1 129136-77200  RELAY, SAFETY 1 1
42 1  119650-77910 RELAY ASSY, GLOW 1 1
45 1 129211-77920 TIMER 1 1
46 1 22137-060000 WASHER, 6 8 8
47 1 26013-060122 BOLT, M6X 12 2 2
48 1 26013-060122 BOLT, M6X 12 1 1
49 1 26013-060162 BOLT, M6X 16 2 2
50 1 26013-060162 BOLT, M6X 16 1 1

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.33. ELECTRIC PART(EQUIPMENT)(CABIN)

A= Ry Y RAEEE
INDICATOR BOX IN SECTION

17

RS
SPARE PARTS

SHEEE L
MULTI KIND OF KEY SPEG.

0CK10-M37503 Fig.33

(A)=VI035-2C(JP) (D)=VIO35F-2P(JP)
(B)=VI035-2P(JP) (E)=VI035-2C(EX)
(C)=VIO35F-2C(dP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty |
A B () O (E) R
51 1 26013-060202 BOLT, M6X 20 2 2
52 1 26013-060202 BOLT, M6X 20 2 2 z

(A=M/#25501)

(E=M/#25501)

53 1 194464-52190  SWITCH, SAFETY START 2 2

54 1 26776-180002 NUT, LOCK M18 2 2

55 1 172458-17171  KEY ASSY 1 1

57 3  172458-17150 HARNESS 1 1

58 3  26022-050102 SCREW, M5X10 5 5

59 2 172458-17161 PLATE 1 1

60 1 172A77-17500 MONITOR ASSY 1 1 w

(A=MZZ222Z) (E=MZZ222Z)
61 1 933110-00301 KEY ASSY 1

Remarks
(1)Engine start only.

(2JHOUR METER = ANALOG TYPE. ONLY THE MONITOR PORT COPES IN REF.NO.60.
(3)HOUR METER = L.C.D. TYPE.

(4)For bonnet, door.

Yes

N:Old *ies

New, Q:0ld €25 New, R:0ld =5

Yes'

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.34. ELECTRIC PART(EQUIPMENT)(A/C SPEC.)

17

Ao —8 Ry Y RAEEE
INDIGATOR BOX IN SECTION

SEET— L

MULTI KIND OF KEY SPEC.

65

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.34
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

R ARG
SPARE PARTS

Remarks
(1)Engine start only.

(2)HOUR METER = ANALOG TYPE. ONLY THE MONITOR PORT COPES IN REF.NO.64.

(3)HOUR METER = L.C.D. TYPE.
(4)For bonnet, door.

No. Lewv. Parts No. Description |
(A) € ® B ©
1 1 172187-16560 GROMMET 1
2 1 172187-17100  SWITCH ASSY, STARTER 1
2-1 1 172458-17100  SWITCH ASSY, STARTER 1 N
(A=M/#20585)
2-2 1 172187-17100 SWITCH ASSY, STARTER 1 R
(A=M/#22320)
3 2 172187-17070 CORD ASSY 1
4 2 172187-17080 COVER 3
5 2 172187-17090 COVER 2
7 2 933110-00301 KEY ASSY 1
7-1 2 172524-17330 KEY ASSY 1 N
(A=M/#20585)
7-2 2 933110-00301 KEY ASSY 1 R
(A=M/#22320)
10 1 172187-17200  BOX, FUSE 1
11 2 172175-17120  PULLER 1
13 2 172187-17220 COVER 1
14 2 29420-050000 FUSE, B 5A 2
15 2 29420-150000 FUSE, B 15A 6
16 2 29420-300000 FUSE, B 30A 2
17 1 172460-17200 BOX,INDICATOR(A/C) 1
20 2 172187-17280  SWITCH ASSY, LIGHT 1
21 2 172187-17301  SWITCH ASSY, WIPER 1
23 2 172187-17320  PACKING 1
25 2 172187-17341  GAUGE ASSY 1
26 2 172187-17350 METER ASSY, HOUR 1
27 2 172187-17360  PRINT, CIRCUIT 1
28 2 172187-17371  CIRCUIT ASSY 1
29 2 172187-17380 BULB 4
33 2 172187-17470  PLATE 1
34 2 172187-17480 BULB 2
35 2 172187-17560 CAP 1
36 2 172187-17570 GASKET 1
37 1 172458-46720  BOLT 1
38 1 194151-57100 HORN 1
39 1 172165-62800 GROMMET 1
40 1 172519-63240 BOLT 3
41 1 119247-77100 RELAY, SAFETY 1
42 1 119247-77100 RELAY, SAFETY 4
43 1 129136-77200  RELAY, SAFETY 1
44 1  119650-77910 RELAY ASSY, GLOW 1
47 1 129211-77920 TIMER 1
48 1 22137-060000 WASHER, 6 8
49 1 22137-060000 WASHER, 6 4
50 1 26013-060122 BOLT, M6X 12 2
51 1 26013-060122 BOLT, M6X 12 1
52 1 26013-060122 BOLT, M6X 12 4
53 1 26013-060162 BOLT, M6X 16 2
54 1 26013-060162 BOLT, M6X 16 1
55 1 26013-060202 BOLT, M6X 20 2
56 1  26013-060202 BOLT, M6X 20 2

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld
++ CONTINUE ++

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.34. ELECTRIC PART(EQUIPMENT)(A/C SPEC.)

Ao —8 Ry Y RAEEE
INDIGATOR BOX IN SECTION

17

SEET— L
MULTI KIND OF KEY SPEC.

65

R ARG
SPARE PARTS

0CK10-M37503 Fig.34

Remarks
(1)Engine start only.

(2JHOUR METER = ANALOG TYPE. ONLY THE MONITOR PORT COPES IN REF.NO.64.

(3)HOUR METER = L.C.D. TYPE.
(4)For bonnet, door.

(A)=VI035-2C(JP) (D)=VIO35F-2P(JP)
(B)=VI035-2P(JP) (E)=VI035-2C(EX)
(C)=VIO35F-2C(JP) (F)=VIO35-2P(EX)

No. Lev. Parts No. Description Qty |

A B € ©O E ¢

57 1 194464-52190 SWITCH, SAFETY START 2

58 1 26776-180002 NUT, LOCK M18 2

59 1  172458-17171 KEY ASSY 1

61 3 172458-17150 HARNESS 1

62 3 26022-050102 SCREW, M5X10 5

63 2 172458-17161 PLATE 1

64 1 172A77-17500 MONITOR ASSY 1 W

(A=MZzZ272Z)
65 1 933110-00301 KEY ASSY 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)

Fig.35. ELECTRIC PART(EQUIPMENT)(CANOPY)

A2 OF—8 Ry o REEER
INDICATOR BOX IN SECTION

B —tiR
MULTI KIND OF KEY SPEC.

SPARE PARTS

61

0CK10-M37503 Fig.35

Remarks

(1)Engine start only.

(2)HOUR METER = ANALOG TYPE.
(3)HOUR METER = L.C.D. TYPE.
(4)For bonnet, door.

(A)=VI035-2C(JP) (D)=VIO35F-2P(JP)
(B)=VIO35-2P(JP) (E)=VIO35-2C(EX)
(C)=VIO35F-2C(JP) (F)=VI035-2P(EX)
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 172187-16560 GROMMET 1 1 1 1
2 1 172187-17100  SWITCH ASSY, STARTER 1
2-1 1 172458-17100  SWITCH ASSY, STARTER 1 1 1 1 N
(B=M/#20585)
2-2 1 172187-17100 SWITCH ASSY, STARTER 1 1 1 1 R
(B=M/#22320) (C=M/#22320) (D=M/#22320) (F=M/#22320)
3 2 172187-17070 CORD ASSY 1 1 1 1
4 2 172187-17080 COVER 3 3 3 3
5 2 172187-17090 COVER 2 2 2 2
7 2 933110-00301 KEY ASSY 1
7-1 2 172524-17330 KEY ASSY 1 1 1 1 N
(B=M/#20585)
7-2 2 933110-00301 KEY ASSY 1 1 1 1 R
(B=M/#22320) (C=M/#22320) (D=M/#22320) (F=M/#22320)
10 1 172187-17200  BOX, FUSE 1 1 1 1 Z
(B=M/#25501) (C=M/#25501) (D=M/#25501) (F=M/#25501)
11 2 172175-17120 PULLER 1 1 1 1 Z
(B=M/#25501) (C=M/#25501) (D=M/#25501) (F=M/#25501)
13 2 172187-17220 COVER 1 1 1 1 Z
(B=M/#25501) (C=M/#25501) (D=M/#25501) (F=M/#25501)
14 2 29420-050000 FUSE, B 5A 2 2 2 2 Z
(B=M/#25501) (C=M/#25501) (D=M/#25501) (F=M/#25501)
15 2 29420-150000 FUSE, B 15A 6 6 6 6 Z
(B=M/#25501) (C=M/#25501) (D=M/#25501) (F=M/#25501)
16 2 29420-300000 FUSE, B 30A 2 2 2 2 Z
(B=M/#25501) (C=M/#25501) (D=M/#25501) (F=M/#25501)
17 1 172458-17500  BOX,INDICATOR(CANOPY 1 1 1 1
19 2 172187-17280  SWITCH ASSY, LIGHT 1 1 1 1
21 2 172187-17320  PACKING 1 1 1 1
23 2 172187-17341  GAUGE ASSY 1 1 1 1
24 2 172187-17350 METER ASSY, HOUR 1 1 1 1
25 2 172187-17360 PRINT, CIRCUIT 1 1 1 1
26 2 172187-17371 CIRCUIT ASSY 1 1 1 1
27 2 172187-17380 BULB 4 4 4 4
31 2 172187-17470  PLATE 1 1 1 1
32 2 172187-17480 BULB 2 2 2 2
34 2 172187-17560 CAP 2 2 2 2
35 2 172187-17570  GASKET 2 2 2 2
36 1 172458-46720  BOLT 1 1 1 1
37 1 194151-57100 HORN 1 1 1 1
38 1 172165-62800 GROMMET 1 1 1 1
39 1 172519-63240  BOLT 3 3 3 3
40 1 119247-77100 RELAY, SAFETY 1 1 1 1
41 1 129136-77200  RELAY, SAFETY 1 1 1 1
42 1  119650-77910 RELAY ASSY, GLOW 1 1 1 1
45 1 129211-77920 TIMER 1 1 1 1
46 1 22137-060000 WASHER, 6 8 8 8 8
47 1 26013-060122 BOLT, M6X 12 2 2 2 2
48 1 26013-060122 BOLT, M6X 12 1 1 1 1
49 1 26013-060162 BOLT, M6X 16 2 2 2 2
50 1 26013-060162 BOLT, M6X 16 1 1 1 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)

Fig.35. ELECTRIC PART(EQUIPMENT)(CANOPY)

A2 OF—8 Ry o REEER
INDICATOR BOX IN SECTION

B —tiR
MULTI KIND OF KEY SPEC.

SPARE PARTS

61

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.35
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

Remarks

(1)Engine start only.

(2)HOUR METER = ANALOG TYPE.
(3)HOUR METER = L.C.D. TYPE.
(4)For bonnet, door.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
51 1 26013-060202 BOLT, M6X 20 2 2 2 2
52 1 26013-060202 BOLT, M6X 20 2 2 2 2 Z
(B=M/#25501) (C=M/#25501) (D=M/#25501) (F=M/#25501)
53 1  194464-52190 SWITCH, SAFETY START 2 2
54 1 26776-180002 NUT, LOCK M18 2 2
55 1 172458-17171 KEY ASSY 1 1 1 1
57 3  172458-17150 HARNESS 1 1 1 1
58 3  26022-050102 SCREW, M5X10 5 5 5 5
59 2 172458-17161 PLATE 1 1 1 1
60 1 172A77-17500 MONITOR ASSY 1 1 1 1w
(B=MZz272) (C=Mzzz22) (D=MZzZ2222) (F=MZzZz222)
61 1 933110-00301 KEY ASSY 1 1 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.36

Fig.36. ELECTRIC PART(EQUIPMENT)(QUICK HITCH SPEC.) vioas on0p) OIo3-20Ex)
(C)=VIO35F-2C(JP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172958-17100 BOX,SWITCH 1 1 1 1
2 1 172137-46210 SCREW 3 3 3 3
3 1  172958-64500 PLUGE 28X302 Q 1 1 1 1
4 1 172187-64900 PLUG 1 1 1 1
5 1 172958-17130 COLLAR 3 3

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.37

Fig.37. ELECTRIC PART(EQUIPMENT)(FORESTRY SPEC.) (y-voss 200r) (QviossF-2pr)
(C)=VIO35F-2C(JP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty I R
A B (€ O (E) (F)
1 1 172825-17500 STAY, RELAY 1 1 1
2 1 1D4160-17850  SWITCH, NL 1 1
3 1 172164-19100 SWITCH 1 1
4 1 1E6910-82500 RELAY, CA-1A 4 4 1
5 1 172825-17100 BOX ASSY,SWITCH (73) 1 1
6 1 172137-46210 SCREW 3 3
7 1 172958-64500 PLUGE 28X302 Q 1 1
REFER TO Fig. 81, 82, 83
Remarks Yes No Yes No
(1)NOT APPLIED FOR MECHANICAL SPEC. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.38

; A)=VI035-2C(IP D)=VIO35F-2P(JP
Flg .38. WORK LAMP EB;:VIOBS-ZPEJP; EE;:VIOSS-ZC(I;X))
(C)=VIO35F-2C(dP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 172458-17450 LAMP,WORK 1 1 1 1 1 1
2 2 172187-17540 BULB 1 1 1 1 1 1 W

(A=M/#20501) (B=M/#20501)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.39

; A)=VI035-2C(IP D)=VIO35F-2P(JP
Flgsg CANOPY LAMP EB;:VIOBS-ZPEJP; EE;:VIOSS-ZC(I;X))
(C)=VIO35F-2C(dP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 172458-17400 LAMP 150X95 1 1 1
2 2 172458-17420 BULB 1 1 1 W
(B=M/#20501)

3 1 172458-17410 STAY, LAMP 1 1 1

4 1 22137-100000 WASHER, 10 1 1 1

5 1 26346-100002 NUT, M10 1 1 1

el
|
|
&S—4 \\/
&—-5
HEXY/E
CANOPY SPEC.
AJZX*xv/E

ROPS CANOPY SPEC.

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)

Fig.40. HEATER(CABIN)

B2
PREVIOUS

10 /—JT
TO ENGINE 1

17

1B
PREV10US

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.40
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

No. Lewv. Parts No. Description |
A B () DO () (A
1 1  172126-11510  BAND 300 2 2 2
2 1 172126-11510  BAND 300 1 1 1
3 1 172141-13490  JOINT 1 1 1
4 1 172183-16560  CLIP, HOSE 1 1 1
5 1 172458-16650 HEATER FRAME 1 1 1
6 1 172458-16690  NUT 1 1 1
7 1 172458-16700 DUCT ASSY, HEATER 1 1 1
8 1 172458-17550  HEATER 33RB,COVER LE 1
8-1 1 172458-17551 HEATER 1 1 1 N
(A=M/#20798)
9 1 172168-17600 CONNECTOR, PT3/8XM16 1 1 1
10 1 172458-17620  HOSE ASSY, DEFROSTER 1 1 1
11 1 172137-17630  JOINT, HEATER 1 1 1
111 1 172137-17631  JOINT, HEATER 1 1 1 R
(A=M/#25502) (C=M/#25502) (E=M/#25502)
12 1 17242517630  VALVE ASSY, HEATER 1 1 1
13 1 172124-17640  JOINT, PIPE 1 1 1
14 1 172458-17640  HOSE ASSY, HEATER 1 1 1
15 1 17244417660  CLIP, TREE 1 1 1 w
(A=M/#20501)
16 1 172458-17660  HOSE, HEATER 2 2 2
17 1  197830-88611  GRILLE 1
17-1 1 172458-17700  GRILLE 1 1 1 s
(A=M/#20668)
18 1  124465-44950 GASKET, 16 2 2 2
19 1 172168-46760  BOLT M10X20 4 4 4
20 1 172458-63400 SPONGE, GRILLE 1 1 1 W
(A=M/#20501)
21 1 172458-63410 COVER, HEATER 1 1 1
22 1 172458-63420  SHAFTASSY 1 1 1
23 1  172458-63450 LEVER 1 1 1
24 1 172458-63460  PLATE 1 1 1
25 1 172458-63470  NUT, CAP 4 4 4
26 1 17245863600 SEAL, SPONGE 2 2 2
. 27 1 172458-63610  SEAL, SPONGE 1 1 1
EFER TO Fig. ENGINE 28 1 172458-63620  SEAL, SPONGE 1 1 1
REFER TO Fig. 25, 26 29 1 17245863630  SEAL, SPONGE 1 1 1
30 1 172458-63640 SPONGE, HOSE 2 2 2
31 1 172458-63650  SEAL, SPONGE 1 1 1
NS 32 1  172455-65970 RUBBER, SEAL 1
g8 321 1 17242265750  SEAL, DUCT 1 1 1 N
1 (A=M/#20501)
18 ! 33 1 172989-68640 RUBBER, SEAL 1 1 1
f %P 34 1 172444-68650  CLIP, TREE 1 1 1 W
- 3 13 - (A=M/#20501)
10 ENGINE 4 6 35 1 172157-76441  SPRING 1 1 1
. 36 1 197830-88611  GRILLE 1
EFER T0 Fig. 25,26 36-1 1 1E8545-80940 GRILLE, DUCT 1 1 1 s
(A=M/#20668)
37 1 197830-88611  GRILLE 1 1 1
38 1 22137-100000 WASHER, 10 2 2 2

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503 ~ Fig.40

; (A)=VIO35-2C(JP) (D)=VIO35F-2P(JP)
F|g 40. H EATER(CAB'N) (B)=VIO35-2P(JP) (E)=VI035-2C(EX)
(C)=VIO35F-2C(JP) (F)=VI035-2P(EX)
No. Lewv. Parts No. Description |

Qty
A ® € O E ©

39 1  22351-030025 PIN, SPRING 3.0X25 1 1 1
40 1  22869-400160 SCREW, 4X16 6 6 6
41 1  23000-022000 CLAMP, 22 4 4 4
41-1 1 23001-022000 CLAMP, HOSE 22 4 4 4 N
(A=M/#22220) (C=M/#22220) (E=M/#22220)
42 1 26013-100162  BOLT, M10X 16 4 4 4
43 1 26013-100162 BOLT, M10X 16 2 2 2
44 1 26013-100202 BOLT, M10X 20 2 2 2
45 1 26657-080002 NUT, CAP M8 1 1 1
46 1 172126-16540 CLAMP 1 1 1
(A=M/#20501)
47 1 26587-040122 SCREW, M4X12 4 4 4

(A=M/#20501)

41 ’
EFER TO Fig. ENGINE

REFER TO Fig. 25,26

25—

//\\

B2
PREVIOUS

10 /—JT
TO ENGINE 1
|

ot

18
-~ 13
T0 ENGINE il

16
EFER TO Fig. 25, 26

17
1B

PREV10US

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.41. HEATER(A/C SPEC.)

1

REFER TO Fig. 46

REFER TO Fig. 46

-
TO ENGINE

TO ENG

4
INE 619 -

REFER TO Fig. 24

EFER TO Fig. ENGINE
REFER TO Fig. 24

8

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.41
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

No. Lewv. Parts No. Description |
(A) € ® B ©

1 1 172126-11510 BAND 300 1

2 1 172141-13490  JOINT 1

3 1 172168-17600 CONNECTOR, PT3/8XM16 1

4 1 172137-17630 JOINT, HEATER 1

4-1 1 172137-17631 JOINT, HEATER 1 R

(A=M/#25502)

5 1 172425-17630  VALVE ASSY, HEATER 1

6 1 172124-17640  JOINT, PIPE 1

7 1 172458-17700  GRILLE 1

8 1 172458-17710 HOSE ASSY, HEATER 1

9 1 172460-17710 HOSE, HEATER 1

10 1 172458-17720  HOSE ASSY, HEATER 1

11 1 172460-17780 HOSE ASSY 1

12 1 172460-17800 HOSE ASSY 1

13 1  124465-44950  GASKET, 16 2

14 1 172458-63400 SPONGE, GRILLE 1

15 1 172458-63640 SPONGE, HOSE 1

16 1 1E8545-80940 GRILLE, DUCT 1

17 1 197830-88611 GRILLE 1

18 1 22869-400160 SCREW, 4X16 6

19 1 23000-022000 CLAMP, 22 6
19-1 1 23001-022000 CLAMP, HOSE 22 6 N

(A=M/#22220)

N:Old

Yes

Yes

‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.42. HEATER(CANOPY)(OPTIONAL)

772458-18800 17
E—2 %y F/E) &,
IEENO. 173%8HET &Ly,
HEATER KIT (CANOPY)
is shown in Fig. 173

REFER TO Fig. 69

REFER TO Fig. 80

. 31
s 1
7 TO ENGINE | 11

0
EFER TO Fig. 30,31 3!
_ 3
TO ENGINE | 40

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.42
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172187-03690 LABEL(HEATER SWITCH 1 1
2 1 172126-11510 BAND 300 6 6
3 1  172141-13490 JOINT 1 1
4 1 172458-13580 PIPE, WATER 1 1
5 1 172458-13590 PIPE, WATER 1 1
6 1  172126-16540 CLAMP 1 1
7 1 172458-16580 HARNESS 1 1
8 1 172187-17290 SWITCH ASSY, HEATER 1 1
9 1 172162-17601 HEATER 1 1
9-1 1 172162-17602 HEATER 1 1 N
(B=M/#20798) (D=M/#20798)
10 1 172168-17600 CONNECTOR, PT3/8XM16 1 1
11 1 172137-17630 JOINT, HEATER 1 1
11-1 1 172137-17631 JOINT, HEATER 1 1 R
(B=M/#25502) (D=M/#25502)
12 1 172425-17630 VALVE ASSY, HEATER 1 1
13 1 172124-17640 JOINT, PIPE 1 1
14 1  172458-17700 GRILLE 2 2
15 1 172122-17730 COVER, DEFROSTER 1 1
16 1 172458-18660 HOSE ASSY, HEATER 2 2
17 1  172458-18700 DUCT, HEATER 1 1
19 2 172458-18930 SHEET, INSULATOR 1 1
20 2 172458-18940 SHEET, INSULATOR 1 1
21 2 172458-18950 SHEET, INSULATOR 1 1
22 2 172176-67110 TRIM, ROOF 1 1
23 1 172458-18800 COVER, HEATER 1 1
25 2 172458-18850 TRIM 1 1
26 2 172458-18860 MOLDING 1 1
27 1 172458-18820 BRACKET ASSY 1 1
28 1 172458-18870 SEAL, SPONGE 2 2
29 1 172458-18880 COVER, HOSE 1 1
30 1 172458-18910 BRACKET (GRAY:73) 1 1
31 1  124465-44950 GASKET, 16 2 2
32 1 172164-45980 GRIP, BONNET 1 1
33 1 172458-46720 BOLT 8X20 4 4
34 1 172458-63570 COVER, SEAT MOUNT 1 1
35 1 172458-63640 SPONGE, HOSE 1 1
36 1 22137-080000 WASHER, 8 1 1
37 1 22137-100000 WASHER, 10 3 3
38 1 22137-100000 WASHER, 10 2 2
39 1 23000-022000 CLAMP, 22 4 4
39-1 1 23001-022000 CLAMP, HOSE 22 4 4 N
(B=M/#22220) (D=M/#22220)
40 1 23000-041000 CLAMP, 41 2 2
40-1 1 23001-041000 CLAMP, HOSE 41 2 2 N
(B=M/#22220) (D=M/#22220)
41 1 26013-080162 BOLT, M8X 16 1 1
42 1 26013-080252 BOLT, M8X 25 1 1
43 1 26013-100202 BOLT, M10X 20 2 2
44 1 26557-080162 SCREW, M8X16 2 2
45 1 26716-100002 NUT, M10 3 3
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.43. RADIO(OPTIONAL)

REFER TO Fig. 90

172458-17790

FOFFY ME,

HENO. 166%BRBT 1Y,
RADIO KIT

is shown in Fig. 166.

REUNO. 11X
R LND.2~18%8HFET,
1 INC. 2~18.

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.43
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

No. Lewv. Parts No. Description |
(A) € ® B ©
1 1 172458-17790  RADIOKIT 1 1 W
(A=M/#20501)
1-1 1 172458-17791 RADIO KIT 1 1 N
(A=MZZ2Z22) (C=Mzz222)
2 2 172458-17800 BRACKET ASSY, RADIO 1 1
2-1 2 172458-17801 BRACKET ASSY, RADIO 1 1 S
(A=MZZ72Z) (C=Mzzzz2)
3 2 172458-17820  PLATE L ASSY, RADIO 1 1
3-1 2 172458-17821 PLATE ASSY,L RADIO 1 1 S
(A=MZZ2722) (C=Mzz2722)
4 2 172458-17840  PLATE R ASSY, RADIO 1 1
4-1 2 172458-17841 PLATE ASSY, R RADIO 1 1 S
(A=MZZ2Z2Z) (C=Mzz222)
5 2 172458-17860 COVER, RADIO 1 1
5-1 2 172458-17861  COVER, RADIO 1 1 S
(A=MZZ2Z2Z) (C=Mzz222)
6 2 172458-17870 SEAL 1 1
7 2 172458-17880  BAND 1 1
8 2 172164-45880 BOLT 4 4
9 2 194202-56460  BAND, 200 3 3
10 2 172175-65641 TRIM 1 1
10-1 2 172434-61170 TRIM 1 1 N
(A=MZZ2Z22) (C=Mzz222)
11 2 172455-67950  RADIO 1
11-1 2 172455-67951 RADIO 1 1 S
(A=MZZ72Z) (C=Mzzzz2)
12 2 172455-67990  ANTENNA, RADIO 1 1
13 2 22217-050000 WASHER, SPRING 5 4 4
14 2 22217-080000 WASHER, SPRING 8 4 4
15 2 26013-100302 BOLT, M10X 30 2 2
16 2 26557-050082  SCREW, M5X 8 4 4
17 2 26712-080002 NUT, M8 4 4
18 2 172447-13550 MOUNT 2 2

Remarks

(1)L1 : Ref.N0.3,4 = 48mm,
No.3-1,4-1 = 36mm.

(2)L2 : Ref.No.5 = 117mm,
No.5-1 = 111mm.

(3)L3 : Ref.N0.2 = 16mm,
No.2-1 = 25mm.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.44. AIR CONDITIONER(ENGINE RELATED)

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.44
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

R TR No. Lewv. Parts No. Description @ @ © 0 6 @ |
1 1 172460-18100 COMPRESSOR ASSY 1
2 1 172445-18130 PULLEY 1
2-1 1 172445-18131 PULLEY, TENSION (87 1 F
(A=XXX)
3 1 172165-18670 BOSS 1
4 1 172175-18730 ADJUSTER ASSY 1
5 1  172458-19300 BRACKET COMP. 1
6 1  172458-19350 BRACKET COMP 1
7 1 172458-19370 COVER ASSY, BELT 1
8 1  172458-19400 BRACKET,PULLEY 1
9 1  172458-19430 PULLEY 1
10 1  172458-19560 V-BELT 1
11 1  129403-42380 V-PULLEY, D=110 1
12 1 1A1040-43900 WASHER, SPRING 1
13 1 171009-44760 SPACER 1
14 1 22137-080000 WASHER, 8 3
15 1  22190-080002 WASHER, SEAL 6 4
16 1 22217-060000 WASHER, SPRING 6 1
17 1 22217-080000 WASHER, SPRING 8 1
18 1  22252-000400 RING, 40 1
19 1 24104-062034 BEARING, BALL 6203UU 1
19-1 1  24104-062030 BEARING, 6203UUC3 1 S
(A=XXX)
20 1 26013-060502 BOLT, M6X 50 4
21 1 26013-080162 BOLT, M8X 16 3
22 1 26013-080252 BOLT, M8X 25 2
REFER TO Fig. ENGINI 23 1 26013-080302 BOLT, M8X 30 1
24 1 26013-080602 BOLT, M8X 60 1
25 1 26013-100252 BOLT, M10X 25 3
26 1 26013-120302 BOLT, M12X 30 2
27 1 26106-080202 BOLT, M8X 20 PLATED 4
28 1 26716-060002 NUT, M6 2
2-1 29 1 26716-080002 NUT, M8 1
! !
|
GRS
| |
TN T
- (A-(WHE
SECTION ®)-(®)
S NS EEELERTY,
.".MARKED PART HAS BEEN CHANGED.
Remarks
(1)INTERCHANGEABLE SIMULTANEOUS
REPLACEMENT WITH REF.NO.19-1. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.45

Fig.45. AIR CONDITIONER(CONDENSER RELATED) vioas on0p) OIo3-20Ex)
(C)=VIO35F-2C(JP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty |

@ B € O E @

1 1 172126-11510 BAND 300 1

2 1 172447-13550 MOUNT 4

3 1 172162-18040 BRACKET 1

4 1 172460-18200 CONDENSER 1

5 1 172460-18250 CONNECTOR 1

6 1  172458-19440 BRACKET,R/D 1

8 2 172458-19490 SPONGE 1

9 1 172458-19500 BRACKET-A,CONDENSER 1

10 1 172458-19540 BRACKET-B,CONDENSER 1

11 1 172458-19580 HOSE 1

12 1 172458-19610 MOUNT,A/C CONDENSER 1

13 1 1E8545-80210 DRIER, RECEIVER 1

14 1 1E8545-80250  JOINT, RECEIVER 1

15 1 22137-060000  WASHER, 6 2

6 16 1 22217-080000  WASHER, SPRING 8 8
17 1 26013-060122 BOLT, M6X 12 4

18 1 26013-060252 BOLT, M6X 25 2

22 19 1 26013-080162 BOLT, M8X 16 2
@ 20 1 26013-100202 BOLT, M10X 20 2
\\\\I 16 21 1 26013-100652 BOLT, M10X 65 2
22 1 26716-080002 NUT, M8 8

23 1 933171-15680 GROMMET 1

REFER TO Fig. 21

11

REFER TO Fig. 24

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.46. AIR CONDITIONER(CABIN RELATED)

4ai—

49—

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)

(C)=VIO35F-2C(JP)

0CK10-M37503 Fig.46
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

No. Lewv. Parts No. Description |
(A) € ® B ©

1 1 172122-13310 MOUNT, RADIATOR 4
2 1 172631-16350 ROD,BATTERY CLAMP 2
3 1 172460-17650 CLAMP ASSY 1
6 1 172458-17700 GRILLE 1
7 1 172460-18010 COVER ASSY, HOSE 1
8 2 172183-05330 TRIM 1
10 2 172460-18110 TRIM 1
11 2 172458-63600 SEAL, SPONGE 1
12 1 172460-18130 UNIT 1
13 1 172460-18140 CONDITIONER, AIR 1
14 1 172460-18150 PLUG 1
15 1 172460-18170 DUCT ASSY, FAN 1
19 1 172460-18180 BRACKET F 1
23 1 172460-18240 PLATE R ASSY 1
25 2 172460-19060 RUBBER, SEAL 1
26 2 172460-19170 TRIM 1
27 2 172460-19180 TRIM 1
33 2  172434-61170 TRIM 1
34 2 172175-61430 TRIM 1
35 1 172460-18260 CABLE 1
36 1 172460-18270 CABLE, VALVE 1
37 1 172460-18530 BRACKET G 1
38 1 172460-18650 BRACKET 1

38-1 1 172460-18651 BRACKET JASSY 1 N

(A=M/#25621)

39 1 172460-18670 PLATE P 1
40 1 172460-18800 PLATE B 1
41 1 172460-19110 SEAL 1
42 1 172460-19120 SEAL 1
43 1 172460-19190 SHEET, INSULATOR 1
44 1 172460-19210 SPONGE 1
45 1 172460-19320 SPONGE, GRILLE 1
46 1 172460-19330 SHEET, INSULATOR 1
47 1 172186-45840 BOLT, BUTTON 4
48 1 172519-63240 BOLT 3
49 1 1E8385-79310 WASHER, 8 3
50 1 1E8685-79910 PANEL, AC CONTROL 1

50-1 1 1E8685-79911 PANEL, AC CONTROL 1 N

(A=M/#25501)

51 1 1E8685-79920 VALVE,WATER 1
52 1 1E8685-79940 RESISTOR, 100-40 1
53 1 22117-080000 WASHER, 8 3
54 1 22137-060000 WASHER, 6 2
55 1 22217-080000 WASHER, SPRING 8 8
56 1 22857-400161 SCREW, 4X16 2
57 1 22877-500161 SCREW, 5X16 8
58 1 26013-080162 BOLT, M8X 16 2
59 1 26013-080162 BOLT, M8X 16 2
60 1 26013-080162 BOLT, M8X 16 2
61 1 26013-080202 BOLT, M8X 20 2
62 1 26013-100162 BOLT, M10X 16 4

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.46

; A)=VI035-2C(IP D)=VIO35F-2P(JP
Fig.46. AIR CONDITIONER(CABIN RELATED) (V035 2007) (r-viossr 2o
(C)=VIO35F-2C(dP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty I R
4ai— A B () O (E) R
49— 44 63 1 26033-040202 SCREW, M4X20 6
64 1 26716-060002 NUT, M6 4
65 1 26716-080002 NUT, M8 8
66 1 172460-03180 LABEL 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.47. AIR CONDITIONER(PIPING)

o

&

REFER TO Fig. 45
L~ £

EFER TO Fig. 45

REFER TO Fig. 79

0CK10-M37503 Fig.47

(A)=VI035-2C(JP) (D)=VIO35F-2P(JP)
(B)=VI035-2P(JP) (E)=VI035-2C(EX)
(C)=VIO35F-2C(JP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty I R
A B (€ O (E) (F)
1 1 172126-11510 BAND 300 6
2 1 172126-16540 CLAMP 2
3 1 172460-16540 HARNESS 1
4 2 172648-16600 DIODE 1
5 1 172460-18060 HOSE, DRAIN 1
6 1 172460-18070 HOSE, DRAIN 1
7 1 172460-18080 HOSE, DRAIN 1
8 1 172458-19570 HOSE 1
9 1  172458-19590 HOSE 1
10 1 172458-19600 HOSE 1
11 1 1E8545-80030  JOINT, DRAIN 1
12 1 1E6722-84550 CLIP COD-2223 2
13 1 22137-080000 WASHER, 8 2
14 1 22137-080000 WASHER, 8 1
15 1 26013-080162 BOLT, M8X 16 2
16 1 26013-080162 BOLT, M8X 16 1
17 1  23000-022000 CLAMP, 22 3
17-1 1 23001-022000 CLAMP, HOSE 22 3 N
(A=M#22220)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VI035-2(JP,FORESTRY,EX)
Fig.48. SPROCKET & ROLLER

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.48
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢
1 1 172141-29110 SPROCKET 2 2 2 2 2 2
2 1 26013-120352 BOLT, M12X 35 18 18 18 18 18 18
3 1  772450-37300 ROLLER ASSY, TRACK 8 8 8 8 8 8
31 1 17244137301 ROLLER, TRACK 8 8 8 8 8 8 R
(A=M/#25501) (B=M/#25501) (C=M1#25501) (D=M/#25501) (E=M/#25501) (F=M/#25501)
3-2 1 172441-37302 ROLLER ASSY,TRACK 8 8 8 8 8 8 N
(A=MZZZZ2Z7) (B=MZ2722) (C=MZzz227) (D=MZzzZ22Z) (E=MZzz72Z2) (F=MZzZ272)
5 2 172422-37310 SHAFT, ROLLER 8 8 8 8 8 8
6 2 172141-37320 SPACER 16 16 16 16 16 16
7 2  1A1030-48250 SEAL, QLF30621218 16 16 16 16 16 16
8 2 22252-000620 RING, 62 16 16 16 16 16 16
9 2  22252-000750 RING, 75 16 16 16 16 16 16
10 2 933111-73800 BEARING, BALL 16 16 16 16 16 16
11 1 172162-82980 BOLT M16X 35 16 16 16 16 16 16
11-1 1 172490-37310 BOLT 16 16 16 16 16 16 N
(A=M/#22500) (B=M/#22500) (C=M1#22500) (D=M/#22500) (E=M/#22500) (F=M/#22500)
11-2 1 172490-37320 BOLT 16 16 16 16 16 16 F 2
(A=MIEXXXXX) (B=M/#XXXXX) (C=MIHXXXXX) (D=MHXXXXX) (E=MI#XXXXX) (F=MXXXXX)
12 1 22217-160000 WASHER, SPRING 16 16 16 16 16 16 16 Z
(A=M/#22500) (B=M/#22500) (C=M1#22500) (D=M/#22500) (E=M/#22500) (F=M/#22500)
12-1 1 22217-160000 WASHER, SPRING 16 16 16 16 16 16 16 W
(A=MXXXXX) (B=MI#XXXXX) (C=MHXXXXX) (D=MI#XXXXX) (E=MXXXXX) (F=MIHXXXXX)
13 1 772458-37500 ROLLER ASSY, CARRIER 2 2 2 2 2 2 1
13-1 1  172458-37500 ROLLER ASSY, CARRIER 2 2 2 2 2 2 R 1
(A=M/#22403) (B=M/#22403) (C=M/#22403) (D=M/#22403) (E=M/#22403) (F=M/#22403)
14 2 172614-23190 COLLAR, 25X34X2 2 2 2 2 2 2
14-1 2  172458-37590 COLLAR 2 2 2 2 2 2 R
(A=M/#22403) (B=M/#22403) (C=M1#22403) (D=M/#22403) (E=M/#22403) (F=M/#22403)
17 2 194630-42120 PLUG, PT1/8 2 2 2 2 2 2
18 2  1A1030-48250 SEAL, QLF30621218 2 2 2 2 2 2
18-1 2 172458-37580 SEAL, OIL 2 2 2 2 2 2 R
(A=M/#22403) (B=M/#22403) (C=M/#22403) (D=M/#22403) (E=M/#22403) (F=M/#22403)
19 2 22242-000250 RING, 25 2 2 2 2 2 2
20 2 22252-000521 RING, 52 2 2 2 2 2 2
21 2  24101-062054 BEARING, BALL 6205 2 2 2 2 2 2
22 2  24102-062054 BEARING, BALL 6205U 2 2 2 2 2 2
23 2 27260-520000 PLUG, 52 2 2 2 2 2 2
24 1 22217-140000 WASHER, SPRING 14 2 2 2 2 2 2
25 1  26116-140652 BOLT, M14X 65 PLATED 2 2 2 2 2 2
26 1 26716-140002 NUT, M14 2 2 2 2 2 2
27 1 772441-37300 ROLLER ASSY, TRACK 8 8 8 8 8 8 W 3

(A=MIXXXXX)

(B=M/#XXXXX)

(C=MMEXXXXX)

(D=MHXXXXX)

(E=MIHXXXXX) (F=M#XXXXX)

Remarks

(1)SHAFT,CARRIER ROLLER WAS STOOPED
TO SUPPLY.

(2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.12-1.
(3)INC.REF.NO.3-1,11-2,12-1.

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes' Yes'



0CK10-M37503 VEHICLE VI035-2(JP,FORESTRY,EX)
Fig.49. IDLER & ADJUST

JAhY A—Z itk
RUBBER CRAWLER SPEC.

%Y 0—35
IRON CRAWLER SPEC.

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.49
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

T

253428 33

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 1 772458-37200 IDLER ASSY, RUBBER 2 2 2 2 1
2 2 772458-37100 IDLERASSY 2 2 2 2 1
3 3 172458-37100  IDLERASSY 2 2 2 2
3-1 3 172458-37101 IDLER, 295 2 2 2 2 N
(A=MHXXXXX) (B=MHXXXXX) (E=MHXXXXX) (F=MMXXXXX)
3-2 3 172458-37102 IDLER, 295 2 2 2 2 N
(A=M#XXXXX) (B=M/#XXXXX) (E=M/#XXXXX) (F=MHXXXXX)
4 4 172423-37370  BUSH 4 4 4 4
4-1 4 172A77-37370  BUSH 4 4 4 4 S 3
(A=MHXXXXX) (B=MHXXXXX) (E=MHEXXXXX) (F=MMXXXXX)
5 3 172458-37120  SEAL, FLOATING 4 4 4 4
6 3 172458-37130  SHAFT ASSY, IDLER 2 2 2 2
6-1 3 172458-37131  SHAFT ASSY, IDLER 2 2 2 2 N
(A=M#XXXXX) (B=M/#XXXXX) (E=M/#XXXXX) (F=MHXXXXX)
9 3 172458-37150  COVER, SEAL 2 2 2 2
9-1 3 172458-37151  COVER, SEAL 2 2 2 2 N
(A=MHXXXXX) (B=MHXXXXX) (E=MHEXXXXX) (F=MMXXXXX)
10 3 194630-42120  PLUG, PT1/8 2 2 2 2
11 3 22242-000300  RING, 30 2 2 2 2
12 3 24321-000300  O-RING, 1AG30.0 2 2 2 2
13 2 172458-37700  SPRING ASSY, CRAWLER 2 2 2 2 2 2
14 2 172422-37780  PISTON ASSY, ADJUST 2 2 2 2 2 2
15 2 172122-37830  RING, BUCK UP 2 2 2 2 2 2
15-1 2 172460-37750  RING, BACK UP 2 2 2 2 2 2 N
(A=XXX) (B=XXX) (C=XXX) (D=XXX) (E=XXX) (F=XXX)
16 2 172122-37843  VALVE ASSY, NIPPLE 2 2
16-1 2 172122-37844  VALVE ASSY, NIPPLE 2 2 2 2 2 2 N
(A=M/#20501) (B=M/#20501)
17 3 24315-000140 O-RING, 1BP14.0 2 2 2 2 2 2
18 3 24761-020000  NIPPLE, GREASE PT1/8 2 2 2 2 2 2
19 2 24325-000400 O-RING, 1BG40.0 2 2 2 2 2 2
20 2 26013-100402 BOLT, M10X 40 8 8 8 8 8 8
21 2 933111-23600 SEAL, OIL 2 2 2 2 2 2
22 2 933171-13691 PLUG 2 2 2 2 2 2
23 1 772458-37120  IDLER ASSY, IRON 2 2 2 2 2 2 2
24 2 772458-37110 IDLER ASSY 2 2 2 2 2 2 2
25 3 172458-37120  SEAL, FLOATING 4 4 4 4 4 4
26 3 172458-37130  SHAFT ASSY, IDLER 2 2 2 2 2 2
26-1 3 172458-37131  SHAFT ASSY, IDLER 2 2 2 2 2 2 N
(A=MHXXXXX) (B=MHXXXXX) (C=MHXXXXX) (D=M/#XXXXX) (E=MHEXXXXX) (F=MMXXXXX)
28 3 172458-37150 COVER, SEAL 2 2 2 2 2 2
28-1 3 172458-37151  COVER, SEAL 2 2 2 2 2 2 N
(A=MHXXXXX) (B=MHXXXXX) (C=MHXXXXX) (D=M/#XXXXX) (E=MHXXXXX) (F=MMXXXXX)
29 3 172458-37170  IDLERASSY 2 2 2 2 2 2
29-1 3 172458-37171 IDLER ASSY 2 2 2 2 2 2 N

(A=MHXXXXX) (B=MHXXXXX) (C=MI#EXXXXX) (D=MHXXXXX)

(E=MHXXXXX) (F=MHXXXXX)

Remarks

(1)Rubber crawler specification.

(2)Iron crawler specification.

(3)T=No0.4 & 31 : 2mm, No.4-1 & 31-1: 4.5mm.

29-2 3  172458-37172 IDLER, 280 2 2 2 2 2 2 N
(A=MIHXXXXX) (B=MI#XXXXX) (C=MHXXXXX) (D=M#XXXXX) (E=MI#XXXXX) (F=MI#XXXXX)

31 4 172423-37370 BUSH 4 4 4 4 4 4

31-1 4 172A77-37370 BUSH 4 4 4 4 4 4 S 3
(A=MI#XXXXX) (B=MI#XXXXX) (C=MXXXXX) (D=M/#XXXXX) (E=MIHXXXXX) (F=MI#XXXXX)

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.49

; A)=VI035-2C(IP D)=VIO35F-2P(JP
F|g49 IDLER & ADJUST EB;:VIOBS-ZPEJP; EE;:VIOSS-ZC(I;X))
(C)=VIO35F-2C(dP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty |
A B () O (E) R
32 3 194630-42120 PLUG, PT1/8 2 2 2 2 2 2
33 3 22242-000300 RING, 30 2 2 2 2 2 2
34 3 24321-000300 O-RING, 1AG30.0 2 2 2 2 2 2
35 2 172458-37700 SPRING ASSY, CRAWLER 2 2 2 2 2 2
36 2 172422-37780 PISTON ASSY, ADJUST 2 2 2 2 2 2
37 2 172122-37830 RING, BUCK UP 2 2 2 2 2 2
37-1 2  172460-37750 RING, BACK UP 2 2 2 2 2 2 N
(A=XXX) (B=XXX) (C=XXX) (D=XXX) (E=XXX) (F=XXX)
38 2 172122-37843 VALVE ASSY, NIPPLE 2 2
38-1 2 172122-37844 VALVE ASSY, NIPPLE 2 2 2 2 2 2 N
(A=M/#20501) (B=M/#20501)
39 3 24315-000140 O-RING, 1BP14.0 2 2 2 2 2 2
40 3 24761-020000 NIPPLE, GREASE PT1/8 2 2 2 2 2 2
41 2 24325-000400 O-RING, 1BG40.0 2 2 2 2 2 2
42 2 26013-100402 BOLT, M10X 40 8 8 8 8 8 8
43 2 933111-23600 SEAL, OIL 2 2 2 2 2 2
44 2 933171-13691 PLUG 2 2 2 2 2 2

JAhY A—Z itk
RUBBER CRAWLER SPEC.

%Y 0—35
IRON CRAWLER SPEC.

Remarks
(1)Rubber crawler specification.
(2)Iron crawler specification.

(3)T=No.4 & 31 : 2mm, No.4-1 & 31-1: 4.5mm. N:OId%‘TSNeW, Q:0ld =5 New, R:0ld €5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.50

1 A)=VIO35-2C(JP D)=VIO35F-2P(JP,
Flg-SO- CRAWLER EB;:VI035-2PEJP; EE;:VIOSS-ZC(E(X))
(C)=VIO35F-2C(IP) (F)=VI035-2P(EX)
No. Lev. Parts No. Description Qty |
Ta50—5 @ ® © O B @
RUBBER CRAWLER 1 1 172458-38100 SHOE ASSY, TRACK 300 1 1 1 1 1 1
2 2 172458-38110 PLATE,SHEW 300L (88) 43 43 43 43 43 43
3 2 172458-38140 LINK,TRACK(GREEN:88) 1 1 1 1 1 1
8 3 172458-38200 BUSH,TRUCK 43 43 43 43 43 43
9 3 172458-38210 PIN,TRUCK 42 42 42 42 42 42
10 3 172458-38220 PIN,MASTER 1 1 1 1 1 1
11 3 172458-38230 STOP PIN 1 1 1 1 1 1
12 1 172458-38120 SHOE ASSY, TRACK 300 1 1 1 1 1 1
13 2 172458-38130 PLATE,SHEW 300R (88) 43 43 43 43 43 43
14 2 172458-38140 LINK,TRACK(GREEN:88) 1 1 1 1 1 1
19 3 172458-38200 BUSH, TRUCK 43 43 43 43 43 43
20 3 172458-38210 PIN,TRUCK 42 42 42 42 42 42
21 3 172458-38220 PIN,MASTER 1 1 1 1 1 1
22 3 172458-38230 STOP PIN 1 1 1 1 1 1
23 1 172422-38600 CRAWLER ASSY, RUBBER 2 2
23-1 1 172422-38601 CRAWLER, RUBBER 300 2 2 N
(A=M/#20686) (B=M/#20686)
23-2 1 172422-38602 CRAWLER, RUBBER 300 2 2 N
(A=M/#22059) (B=M/#22059)
23-3 1 172422-38601 CRAWLER, RUBBER 300 2 2 2 2 R
(A=M/#22134) (B=M/#22134)
23-4 1 172422-38603 CRAWLER, RUBBER 300 2 2 2 2 N
(A=M/#22320) (B=M/#22320) (E=M/#22320) (F=M/#22320)
24 1 172458-38300  TRACK ASSY, MASTER 1 1 1 1 1 1
25 2 172458-38200 BUSH, TRUCK 1 1 1 1 1 1
26 1 172458-38310 TRACK ASSY, MASTER 1 1 1 1 1 1
27 2 172458-38200 BUSH,TRUCK 1 1 1 1 1 1
REPAIR PARTS
AR
REPAIR PARTS
Remarks
(1)IRON CRAWLER SPEC.
(2)RUBBER CRAWLER SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.51. CONTROL EQUIPMENT(LOCK LEVER & STAND)(RIGHT)

%—1

REFER TO Fig. 122,123

0CK10-M37503 Fig.51

*x/ EftH
CANOPY SPEC.

13

¥/ Bt
CANOPY SPEC.

12

(A)=VI035-2C(JP) (D)=VIO35F-2P(JP)
(B)=VIO35-2P(JP) (E)=VIO35-2C(EX)
(C)=VIO35F-2C(JP) (F)=VI035-2P(EX)
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 172458-46730  BOLT N6X30 3 3 3 3 3 3
2 1 172458-46801  STAND, LEVER 1 1
2-1 1 172457-46801  STAND, LEVER 1 1 1 1 1 1 N
(A=M/#20798) (B=M/#20798)
3 2 172141-41360 BUSH 1415 4 4 4 4 4 4
4 2 172458-47010 SEAT, STAND 1 1 Z
(A=M/#20585) (B=M/#20585)
5 2 172458-46790  SEAL, STAND 1 1 z
(A=M/#20798) (B=M/#20798)
7 2 172458-47020  SPONGE, STAND 1 1 z
(A=M/#20585) (B=M/#20585)
8 2 172458-47030  SPONGE, STAND 1 1 z
(A=M/#20585) (B=M/#20585)
9 1 172455-61720  BOLT M 10X20 4 4 4 4 4 4
10 1 26013-080162 BOLT, M8X 16 2 2
11 1 1D4070-23580 GRIP 1 1
12 1 172165-45970 SPRING 1 1
13 1 172458-47680 LEVERR (GRAY:72) 1 1
14 1 172458-47710 SHAFT ASSY 1 1
15 1  194464-52190 SWITCH, SAFETY START 1 1
16 1 22351-030032 PIN, SPRING 3.0X32 1 1
17 1 22351-050032 PIN, SPRING 5.0X32 1 1
18 1  24311-000210 O-RING, 1AP21.0 2 2
19 1 26776-180002 NUT, LOCK M18 1 1
20 1 172455-46940  PLATE R,BOOTS (73) 1 1
20-1 1 172455-46941 PLATE R,BOOTS (73) 1 1 1 1 1 1 R
(A=M/#22032) (B=M/#22032)
21 1 172458-46950 PLATE (GRAY:73) 1 1
22 1 172458-46801  STAND, LEVER 1
23 2 172141-41360  BUSH 1415 4
24 2 172458-46790 SEAL, STAND 1
26 2 172458-47010 SEAT, STAND 1
27 2  172458-47020 SPONGE, STAND 1
28 2 172458-47030  SPONGE, STAND 1

Remarks
(1)NOT APPLIED FOR A/C SPEC.
(2)A/C SPEC.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.52

Fig.52. CONTROL EQUIPMENT(LOCK LEVER & STAND)(LEFT) (y-voss 200r) (QviossF-2pr)
(C)=VIO35F-2C(JP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 1D4070-23580 GRIP 1 1 1 1 1 1
2 1  172458-45850 GUIDE, HOSE 1 1 1 1 1 1
3 1 172124-46200 O-RING 2 2 2 2 2 2
4 1 172458-46600 STAND, LEVER 1 1 1 1 1 1
5 2 172141-41370 BUSH 2015 2 2 2 2 2 2
7 2 24550-025150 BUSH, 25X15 2 2 2 2 2 2
8 1 172162-46690 SPRING 1 1 1 1 1 1
9 1 172458-46730 BOLT N6X30 3 3 3 3 3 3
10 1  172455-46890 SPRING, GAS 1 1 1 1 1 1
11 1  172455-46900 PLATE 1 1
11-1 1  172455-46901 PLATE L, BOOTS (73) 1 1 1 1 1 1 R
(A=M/#22032) (B=M/#22032)
12 1  172455-46950 BRACKET, SWITCH 1 1 1 1 1 1
13 1 172165-47550 BUSH 1 1 1 1 1 1
14 1 172458-47601 GUIDE, LOCK 1 1 1 1 1 1 Z
(A=M/#25501) (B=M/#25501) (C=M/#25501) (D=M/#25501) (E=M/#25501) (F=M/#25501)
15 1 172458-47620 LEVER L,LOCK(GRAY:72 1 1
15-1 1  172458-47621 LEVER L,LOCK(GRAY:72 1 1 1 1 1 1 N
(A=M/#20585) (B=M/#20585)
16 1 172458-47640 ROD,SPRING (GRAY:73) 1 1 1 1 1 1
17 1 172165-47980 SHIM 2 2 2 2 2 2
18 1 172165-47990 WASHER 25.5X42 1 1 1 1 1 1
19 1 22137-080000 WASHER, 8 2 2 2 2 2 2
20 1 22137-080000 WASHER, 8 2 2 2 2 2 2
21 1 22242-000250 RING, 25 1 1 1 1 1 1
22 1 22272-000070 RING, E-7 1 1 1 1 1 1
23 1 22351-035040 PIN, SPRING 3.5X40 1 1 1 1 1 1
24 1 22351-060040 PIN, SPRING 6.0X40 1 1 1 1 1 1
25 1 22417-200200 PIN, COTTER 2.0X20 2 2 2 2 2 2
26 1  24311-000340 O-RING, 1AP34.0 2 2 2 2 2 2
27 1 24761-050000 NIPPLE, GREASE C 2 2 2 2 2 2
28 1 26013-080162 BOLT, M8X 16 2 2 2 2 2 2
29 1 26013-080202 BOLT, M8X 20 2 2 2 2 2 2
30 1 26013-100202 BOLT, M10X 20 2 2 2 2 2 2 Z
(A=M/#25501) (B=M/#25501) (C=M/#25501) (D=M/#25501) (E=M/#25501) (F=M/#25501)
31 1  172458-47601 GUIDE, LOCK 1 1
32 1 26013-100202 BOLT, M10X 20 2 2
1
15
Remarks
(1)NOT APPLIED FOR A/C SPEC. & ROPS
CANOPY SPEC.
(2)AIC SPEC. & ROPS CANOPY SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)

Fig.53. CONTROL EQUIPMENT(TRAVEL LEVER & LINK STAND)

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.53

(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

¥k ]
FORESTRY : MECHANICAL SPEC.

17

@OnroR3
VIEWED FROM ©

nal

Remarks
(1)H=REF.NO.17:6.5MM,NO.17-1:17MM.
NOT APPLIED FOR FORESTRY:
MECHANICAL SPEC.

(2)NOT APPLIED FOR FORESTRY:
MECHANICAL SPEC.
(3)FORESTRY:MECHANICAL SPEC.
(4)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT.

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 1 172141-41340 BOOTS 2 2 2 2 2 2
2 1 172458-45100 LEVER L,TRACK(GRAY72 1 1 1 1 1 1
2-1 1 172472-45100  LEVER L,TRACK(GRAY72 1 1 1 1 1 1 N 4
(A=M/#25501) (B=M/#25501) (C=M/#25501) (D=M/#25501) (E=M/#25501) (F=M/#25501)
3 2 172141-41370  BUSH 2015 2 2 2 2 2 2
5 1 933110-54100 PIN 4.75X14 2 2 2 2 2 2
6 1 172187-45870  GRIP, DRIVE 1 1 1 1 1 1
7 1 172187-45880  GRIP, DRIVE 1 1 1 1 1 1
8 1  22117-040000 WASHER, 4 2 2 2 2 2 2
9 1 26116-100404 BOLT, M10X 40 PLATED 2 2 2 2 2 2
10 1 26116-100604 BOLT, M10X 60 PLATED 2 2 2 2 2 2
11 1 26587-040122  SCREW, M4X12 2 2 2 2 2 2
12 1 26716-100002 NUT, M10 4 4 4 4 4 4
13 1 172458-45660 BRACKET,TRUCK(GRAY72 1 1 1 1 1 1
13-1 1 172472-45660  BRACKET ASSY (TRUCK 1 1 1 1 1 1 N 4
(A=M/#22514) (B=M/#22514) (C=M/#22514) (D=M/#22514) (E=M/#22514) (F=M/#22514)
14 1 172124-46200 O-RING 3 3 3 3 3 3
15 1 24761-020000  NIPPLE, GREASE PT1/8 2 2 2 2 2 2
15-1 1 24761-020000 NIPPLE, GREASE PT1/8 1 1 1 1 1 1 K 4
(A=M/#22514) (B=M/#22514) (C=M/#22514) (D=M/#22514) (E=M/#22514) (F=M/#22514)
16 1 26013-100252 BOLT, M10X 25 2 2 2 2 2 2
17 1 172458-45400  STAND ASSY, LINK 1 1
17-1 1 172458-45401  STAND ASSY, LINK 1 1 1 1 1 1 s 1
(A=M/#20517) (B=M/#20517)
17-2 1 172458-45402-1 STAND ASSY, LINK 1 1 1 1 1 1 N
(A=MZZ72Z) (B=MZz22Z) (C=Mzzzz2) (D=MZzZzZ2Z2) (E=MZZ222) (F=MZzZzzZ2)
18 1 172458-45510  BRACKET,BOOT(BLACK12 1 1 1 1 1 1
19 1 172187-45760 COVER PAD 1 1 1 1 1 1 2
20 1 22137-080000 WASHER, 8 2 2 2 2 2 2
21 1 26013-100202 BOLT, M10X 20 6 6 6 6 6 6
22 1 172458-45250 ROD 91 ASSY 2 2 2 2 2 2
23 1 172122-46590 ELBOW 2 2 2 2 2 2
24 1 22117-080000 WASHER, 8 2 2 2 2 2 2
25 1 22417-160160  PIN, COTTER 1.6X16 2 2 2 2 2 2
26 1 26051-080002 NUT, M8 4 4 4 4 4 4
27 1  172458-45140 LEVER R,TRACK(GRAY72 1 1 1 1 1 1
27-1 1 172472-45140  LEVER R,TRACK(GRAY72 1 1 1 1 1 1 N 4
(A=M/#25501) (B=M/#25501) (C=M/#25501) (D=M/#25501) (E=M/#25501) (F=M/#25501)
28 2 172141-41370  BUSH 2015 2 2 2 2 2 2
30 1 26013-080162 BOLT, M8X 16 2 2 2 2 2 2
31 1 172472-45400  STAND ASSY, LINK 1 1 3
32 1 24761-020000  NIPPLE, GREASE PT1/8 1 1 1 1 1 1
32-1 1 24761-050000 NIPPLE, GREASE C 1 1 1 1 1 1 S 4

(A=M/#22514)

(B=M/#22514) (C=M/#22514) (D=M/#22514)

(E=M/#22514)

(F=M/#22514)

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.54

Fig.54. CONTROL EQUIPMENT(OPERATION LEVER) (y-voss 200r) (QviossF-2pr)
(C)=VIO35F-2C(JP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172151-45010 BOOT P,LEVER 2 2 2 2
2 1  172458-45011 LEVER R (GRAY:72) 1 1
17 3 1  172458-45030 LEVER L (GRAY:72) 1 1 1 1
4 1 172164-45041 HINGE 1 1
5 1 172164-45050 PIN 8X 22 1 1
6 1 172164-45061 PIN 1 1
7 1 172164-45070 SPRING 1 1
8 1 172165-45071 KNOB ASSY 1 1 1 1
9 1 172164-45080 SCREW, M6 1 1
Fu Bt 10 1 172164-45090 CAP 1 1
CABIN SPEC. 11 1 17216547871  KNOB ASSY 1 1 1 1
12 1 172157-58830 KNOB, 6.5X18X35 1 1
(::‘ib?(’)l’/Y %&f 13 1 22272-000060 RING, E- 6 1 1
’ 14 1  26587-040062 SCREW, M4X 6 2 2 2 2
15 1 26776-140002 NUT, LOCK M14 2 2 2 2
12 16 1 933168-55770 BAND 146 2 2 2 2
9 17 1 172458-45050 LEVER R,CAB(GRAY:72) 1
17-1 1  172458-45051 LEVER R(CAB(GRAY:72) 1 1 R
(A=M/#22220)
Remarks
(1)A KNOB WITH A BUILT-IN
HORN SWITCH. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.55. CONTROL EQUIPMENT(OPERATION LEVER)(FORESTRY SPEC.)

BRI
ELECTRICAL SPEC.

pekax: ]
MECHANIGAL SPEC.
1

Remarks

(1)ELECTRICAL SPEC.

(2)MECHANICAL SPEC.

(3)MECHANICAL SPEC.

A KNOB WITH A BUILT-IN HORN SWITCH.

0CK10-M37503 Fig.55

(A)=VI035-2C(IP) (D)=VIO35F-2P(JP)
(B)=VI035-2P(JP) (E)=VIO35-2C(EX)
(C)=VIO35F-2C(JP) (F)=VIO35-2P(EX)
No. Lewv. Parts No. Description ' I R
A B (€ O (E) (F)
1 1 172151-45010 BOOT P,LEVER 2 2
2 1 172825-45010 LEVER G (GRAY:72) 2 2 1
3 1  172825-45040 KNOB, SWITCH 1 1 1
4 1 172825-45050 KNOB, SWITCH 1 1 1
5 1 26587-040062 SCREW, M4X 6 2 2
6 1 26756-140002 NUT, LOCK M14 2 2 1
7 1 26776-140002 NUT, LOCK M14 2 2
8 1 933168-55770 BAND 146 2 2
9 1  172458-45051 LEVER R(CAB(GRAY:72) 1 1 2
10 1 172190-45080 LEVER L CMP(DECEL 1 1 2
11 1 172165-47871 KNOB ASSY 1 1 3
12 1 172176-47870 KNOB 1 1 2
13 1 933168-55770 BAND 146 2 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.56

Fig.56. CONTROL EQUIPMENT(BLADE LEVER) (V035 2007) (r-viossr 2o
(C)=VIO35F-2C(dP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172458-45700 LEVER,BLADE(GRAY:72) 1 1 1 1 1 1
2 1 172458-45720 SHAFT ASSY 1 1 1 1 1 1
3 1 172164-45970 GRIP, BLADE 1 1 1 1 1 1
4 1 22351-030032 PIN, SPRING 3.0X32 1 1 1 1 1 1
3 5 1 22351-050032 PIN, SPRING 5.0X32 1 1 1 1 1 1
6 1 24311-000210 O-RING, 1AP21.0 2 2 2 2 2 2
7 1 26116-080202 BOLT, M8X 20 PLATED 2 2 2 2 2 2
7-1 1 26116-080254 BOLT, M8X 25 PLATED 2 2 2 2 2 2 N
(A=M/#22320) (B=M/#22320) (C=M/#22320) (D=M/#22320) (E=M/#22320) (F=M/#22320)
1 8 1 26716-080002 NUT, M8 2 2 2 2 2 2
9 1 172458-45800 CABLE, BLADE 1 1 1 1 1 1
10 2  172458-45810 JOINT, BALL 1 1 1 1 1 1 W
6 (A=M/#20501) (B=M/#20501) (C=M/#20501) (D=M/#20501) (E=M/#20501) (F=M/#20501)
11 2  26757-050002 NUT, LOCK M5 1 1 1 1 1 1 W
0 (A=M/#20501) (B=M/#20501) (C=M/#20501) (D=M/#20501) (E=M/#20501) (F=M/#20501)
T 5 12 1 22417-160160 PIN, COTTER 1.6X16 1 1 1 1 1 1
13 1 26051-080002 NUT, M8 1 1 1 1 1 1
14 1 933110-54100 PIN 4.75X14 1 1 1 1 1 1

T ) ‘\

D2
AN

3% “

N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.57. CONTROL EQUIPMENT(SWING PEDAL)

L 18 k%)—l 8-1
PoRS

©
VIEWED FROM (©) ? 23

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

Fig.57

No. Lewv. Parts No. Description
A B (€ O (E) (F)
1 1 172458-45180  LINK,SWING (GRAY:72) 1 1 1 1 1 1
2 2 172141-41370  BUSH 2015 2 2 2 2 2 2
4 1  172458-45200  LINK,PEDAL (GRAY:72) 1 1 1 1 1 1
5 2 172141-41360 BUSH 1415 2 2 2 2 2 2
7 1  172458-45230 SHAFT, PEDAL 1 1 1 1 1 1
8 1 1A1040-45890 WASHER, 10X36X4.5 1 1 1 1 1 1
9 1 172124-46200 O-RING 2 2 2 2 2 2
10 1 22217-100000 WASHER, SPRING 10 1 1 1 1 1 1
11 1  24311-000210 O-RING, 1AP21.0 2 2 2 2 2 2
12 1 24761-020000 NIPPLE, GREASE PT1/8 1 1 1 1 1 1
13 1 24761-040000 NIPPLE, GREASE B 1 1 1 1 1 1
14 1 26013-080162 BOLT, M8X 16 2 2 2 2 2 2
15 1 26116-080254 BOLT, M8X 25 PLATED 2 2 2 2 2 2
16 1 26116-100202 BOLT, M10X 20 PLATED 1 1 1 1 1 1
17 1 26716-080002 NUT, M8 2 2 2 2 2 2
18 1 172458-45520  PEDAL,SWING(GRAY:72) 1 1
18-1 1  172458-45521 PEDAL,SWING(GRAY:72) 1 1 1 1 1 1
(A=M/#20517) (B=M/#20517)
19 1  172458-45540 COVER, PEDAL 1 1 1 1 1 1
20 1 172187-45650 SHAFT, COVER 1 1 1 1 1 1
20-1 1 172187-45651 SHAFT 1 1 1 1 1 1
(A=M/#22340) (B=M/#22340) (C=M/#22340) (D=M/#22340) (E=M/#22340) (F=M/#22340)
21 1 172187-45760 COVER PAD 1 1 1 1 1 1
22 1 172157-45990  BOOTS, PEDAL 1 1 1 1 1 1
23 1 172165-46340 BOLT 2 2 2 2 2 2
24 1 22137-100000 WASHER, 10 2 2 2 2 2 2
24-1 1 22137-100000  WASHER, 10 1 1 1 1 1 1
(A=M/#22340) (B=M/#22340) (C=M/#22340) (D=M/#22340) (E=M/#22340) (F=M/#22340)
25 1  22417-250200  PIN, COTTER 2.5X20 2 2 2 2 2 2
25-1 1  22417-250200  PIN, COTTER 2.5X20 1 1 1 1 1 1
(A=M/#22340) (B=M/#22340) (C=M/#22340) (D=M/#22340) (E=M/#22340) (F=M/#22340)
26 1 194200-37780 NUT, M8 1 1 1 1 1 1
27 1 172734-41300 JOINT, BALL 1 1 1 1 1 1
28 1 172146-45610 ROD(R), LINK 1 1 1 1 1 1
29 1 172823-45940 ROD 130 COMP. 1 1 1 1 1 1
30 1 172122-46590 ELBOW 2 2 2 2 2 2
31 1 22117-080000 WASHER, 8 3 3 3 3 3 3
32 1 22417-160160  PIN, COTTER 1.6X16 1 1 1 1 1 1
33 1 26051-080002 NUT, M8 5 5 5 5 5 5
34 1  933110-54100 PIN 4.75X14 1 1 1 1 1 1

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes' Yes'



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.58

Fig.58. CONTROL EQUIPMENT(LOW-HIGH PEDAL) (V035 2007) (r-viossr 2o
(C)=VIO35F-2C(dP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172162-12480 SPRING, RETURN 1 1 1 1 1 1
2 1  1A1040-43900 WASHER, SPRING 1 1 1 1 1 1
3 1  172458-45900 PEDAL  (GRAY:72) 1 1 1 1 1 1
3-1 1 172472-45900 PEDAL,LO-HI(GRAY:72) 1 1 1 1 1 1 N
(A=MI#22243) (B=M/#22243) (C=M1#22243) (D=M/#22243) (E=M/#22243) (F=M/#22243)
3-2 1 172487-45900 PEDAL,LO-HI(GRAY:72) 1 1 1 1 1 1 N
(A=M/#22403) (B=M/#22403) (C=M/#22403) (D=M/#22403) (E=M/#22403) (F=M/#22403)
4 1 172458-45920 BRACKET,PEDAL(GRAY72 1 1 1 1 1 1
5 2  172141-41360 BUSH 1415 2 2 2 2 2 2
7 1 172458-45950 PAD,PEDAL 1 1 1 1 1 1
8 1  24311-000210 O-RING, 1AP21.0 2 2 2 2 2 2
9 1 26013-080162 BOLT, M8X 16 2 2 2 2 2 2
10 1 26013-080202 BOLT, M8X 20 1 1 1 1 1 1
11 1 172472-45900 PEDAL,LO-HI(GRAY:72) 1 1
A 11-1 1 172487-45900 PEDAL,LO-HI(GRAY:72) 1 1 N
FORESTRY :NECHANICAL SPEC. (C=M/#22403) (D=M/#22403)

Remarks
(1)NOT APPLIED FOR FORESTRY:
MECHANICAL SPEC.

(2)FORESTRY:MECHANICAL SPEC. N:Old %New, Q:01d 225 New, R:0ld €25 New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)

Fig.59. CONTROL EQUIPMENT(P.T.O. PEDAL)(ELECTLICAL SPEC.)

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.59

(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

=4 ]

CABIN SPEC.
¥y /) Ptk ook
CANOPY SPEC. CABIN SPEC.

REFER TO Fig. 53

172459-08700, 172459-08701
PTOFv I,

HEN0. 170Z2SEBT &Ly,
P.T.0. KIT

is shown in Fig170.

172459-08710
PTOFw k@AY 7-4) I,
HENC. 1TMZBBT L,

P.T.0. KIT(LONG ARM)
is shown in Figl171.

Remarks
*MECHANICAL SPEC. USE FIG.NO.60.
(1)NOT APPLIED FOR FORESTRY SPEC.

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 1 172458-03240 LABEL,LOCK 1 1 1 1 1 1
2 1 172068-28490 SPRING 2 2 2 2 2 2
3 1 172068-28490 SPRING 2 2 2 2 2 2
4 1  1A1040-45890 WASHER, 10X36X4.5 1 1 1 1 1 1
5 1 172458-46120 LINK B ASSY, P.T.O. 1 1
5-1 1 172458-46121 LINK ASSY, PTO 1 1 1 1 1 1 N
(A=M/#20686) (B=M/#20686)
6 2 172141-41370 BUSH 2015 2 2 2 2 2 2
8 1 172124-46200 O-RING 2 2 2 2 2 2
9 1 172458-46230 PEDALA (GRAY:72) 1 1 1 1 1 1
10 2 172141-41360 BUSH 1415 2 2 2 2 2 2
11 2 172110-45050 BUSH 12X12 2 2 2 2 2 2
13 1 172458-46280 PEDAL B (72) 1 1 1 1 1 1
14 1 172458-46290 PLATE 1 1 1 1 1 1
15 1  172458-46350 PLATE,LOCK (GRAY:72) 1 1 1 1 1 1
16 1 172458-46370 BASE,PEDAL(BLACK:12) 1 1
16-1 1 172458-46371 BASE,PEDAL(BLACK:12) 1 1 1 1 1 1 N
(A=M/#20686) (B=M/#20686)
18 2 172458-46380 RUBBER 1 1 1 1 1 1
19 1 172187-46400 BRACKET (GRAY:73) 1 1 1 1 1 1
20 1 172187-46430 SHAFT 1 1 1 1 1 1
21 1 172122-46590 ELBOW 2 2 2 2 2 2
22 1 172116-46630 KNOB, LEVER 1 1 1 1 1 1
23 1 22137-080000 WASHER, 8 1 1 1 1 1 1
24 1 22137-080000 WASHER, 8 1 1 1 1 1 1
25 1 22217-100000 WASHER, SPRING 10 1 1 1 1 1 1
26 1  24311-000210 O-RING, 1AP21.0 2 2 2 2 2 2
27 1 24761-050000 NIPPLE, GREASE C 1 1 1 1 1 1
28 1 26013-080162 BOLT, M8X 16 1 1 1 1 1 1
29 1 26013-080162 BOLT, M8X 16 3 3 3 3 3 3
30 1 26013-080252 BOLT, M8X 25 2 2 2 2 2 2
31 1 26051-080002 NUT, M8 2 2 2 2 2 2
32 1 26116-080162 BOLT, M8X 16 PLATED 1 1
32-1 1 26116-080202 BOLT, M8X 20 PLATED 1 1 1 1 1 1 N
(A=M/#20686) (B=M/#20686)
32-2 1 26116-080254 BOLT, M8X 25 PLATED 1 1 1 1 1 1 N
(A=M/#22320) (B=M/#22320) (C=M/#22320) (D=M/#22320) (E=M/#22320) (F=M/#22320)
33 1 26116-080304 BOLT, M8X 30 PLATED 1 1 1 1 1 1
34 1 26116-100202 BOLT, M10X 20 PLATED 1 1 1 1 1 1
35 1 26658-080002 NUT, CAP M8 1 1 1 1 1 1
36 1 26716-080002 NUT, M8 1 1 1 1 1 1
37 1 26756-080002 NUT, LOCK M8 2 2 2 2 2 2
38 1 26756-080002 NUT, LOCK M8 1 1 1 1 1 1
39 1 26756-080002 NUT, LOCK M8 1 1 1 1 1 1
40 1 172458-03270 LABEL 1 1 1 1 1
40-1A 1 172496-03210 LABEL, P.T.O. 1 1 N 1
(A=M/#25501) (E=M/#25501)
40-1B 1 172490-03210 LABEL, P.T.O. 1 1 N 1
(B=M/#25501) (F=M/#25501)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.60

Fig.60. CONTROL EQUIPMENT(P.T.O. PEDAL)(FORESTRY: MECHANIVCAL SPEC.) vioaeanam) OIo3-20Ex)
(C)=VIO35F-2C(JP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty |

A B (€ O (E) (F)
1 1 172068-28490 SPRING 2 2
2 1  172472-45500 PEDAL,P.T.O(GRAY:72) 1 1
3 1  172458-45540 COVER, PEDAL 1 1
4 1 172187-45650 SHAFT, COVER 1 1
4-1 1 172187-45651 SHAFT 1 1 R
(C=M/#22340) (D=M/#22340)
5 1 172187-45760 COVER PAD 1 1
6 1 172448-45800 PLATE,LOCK(PTO (11) 1 1
7 1  172157-45990 BOOTS, PEDAL 1 1
8 1 172462-46230 BOLT 8X10 1 1
9 1 172165-46340 BOLT 2 2
10 1 22137-080000 WASHER, 8 1 1
11 1 22137-100000 WASHER, 10 2 2
11-1 1 22137-100000 WASHER, 10 1 1 K
(C=M/#22340) (D=M/#22340)
12 1 22417-250200 PIN, COTTER 2.5X20 2 2
12-1 1  22417-250200 PIN, COTTER 2.5X20 1 1 K
(C=M/#22340) (D=M/#22340)
13 1 26116-080254 BOLT, M8X 25 PLATED 2 2
14 14 1 26347-080002  NUT, M8 101
10 15 1 26716-080002 NUT, M8 2 2
1 16 1 26757-100002 NUT, LOCK M10 1 1
?_1 6
N L4
N
! ~ .
\\\ REFER TO Fig. 53
© |
3 @dl’
S REFER TO Fig. 62
4 r
"
12
Remarks
*ELECTRICAL SPEC. USE FIG.NO.59. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.61

Fig.61. CONTROL EQUIPMENT(P.T.O. LINK)(ELECTRICAL SPEC.) (Vo 200P) (O)=viosse 2pu)
(C)=VIO35F-2C(JP) (F)=VIO35-2P(EX)
No. Lewv. Parts No. Description ' |
172459-08700, 172459-08701 (A) (B) (C) (D) (E) (F)
o &ﬁ%;gkj; <in 1 1 19420037780  NUT, M8 1 1 1 1 1 1
A i} ° 2 1 172734-41300 JOINT, BALL 1 1 1 1 1 1
Fi"sT'sﬂ;,wﬁ'{n Fig. 170. 3 1 172142-43591  ROD,465 1 1 1 1 1 1
4 1 172823-45000 ROD 54, SPOOL 1 1 1 1 1 1
‘P72T4509;\‘,_’§7 10 @) 7-W) 1% 5 1 1A1040-45890  WASHER, 10X36X4.5 101 1 1 1 1
HEEN. NEs@ErL 6 1 172458-46100  LINK ASSY, PTO 1 1 1 1 1 1
P.T.0. KIT(LONG ARM) 7 2  172141-41370 BUSH 2015 2 2 2 2 2 2
is shown in Fig. 171. 9 1 172458-46150 BRACKET,P.T.O. (72) 1 1 1 1 1 1
10 1 172124-46200 O-RING 2 2 2 2 2 2
11 1 172122-46590 ELBOW 2 2 2 2 2 2
REFER TO Fig. 59 12 1 22117-080000 WASHER, 8 3 3 3 3 3 3
13 1 22217-100000 WASHER, SPRING 10 1 1 1 1 1 1
14 1 22417-160160 PIN, COTTER 1.6X16 1 1 1 1 1 1
15 1 24761-050000 NIPPLE, GREASE C 1 1 1 1 1 1
16 1 26013-100202 BOLT, M10X 20 2 2 2 2 2 2
17 1 26051-080002 NUT, M8 5 5 5 5 5 5
18 1 26116-100202 BOLT, M10X 20 PLATED 1 1 1 1 1 1
19 1 933110-54100 PIN 4.75X14 1 1 1 1 1 1
Bemarks ’ Yes . No ’ Yes . No . N . g A
MECHANICAL SPEC. USE FIG.NO.62. N.OId‘T>TNew, O.OIdT»‘_SNew, R.OId‘T>_S New, S.Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.62

REFER TO Fig. 53

N
a1

26116-100202 BOLT, M10X 20 PLATED
933110-54100 PIN 4.75X14

Fig.62. CONTROL EQUIPMENT(P.T.O. LINK)(FORESTRY: MECHANICAL SPEC.) vioaeanam) OIo3-20Ex)
(C)=VIO35F-2C(JP) (F)=VIO35-2P(EX)
No. Lewv. Parts No. Description ' |
A (B) () O (B ¢

1 1 194200-37780 NUT, M8 1 1
2 1 172734-41300 JOINT, BALL 1 1
3 1 172732-42450 ROD 1 1
4 1 172823-45000 ROD 54, SPOOL 1 1
5 1 172458-45230 SHAFT, PEDAL 1 1
6 1 172472-45300 LINK A,P.T.O.(GRAY72 1 1
REFER TO Fig. 60 7 2 172141-41370  BUSH 2015 2 2
9 1 172472-45330 LINK B ASSY 1 1
10 2 172141-41370 BUSH 2015 2 2
12 1 1A1040-45890 WASHER, 10X36X4.5 1 1
13 1 172458-46150 BRACKET,P.T.O. (72) 1 1
14 1 172124-46200 O-RING 2 2
15 1 172122-46590 ELBOW 2 2
16 1 22117-080000 WASHER, 8 3 3
17 1 22217-100000 WASHER, SPRING 10 1 1
18 1 22417-160160 PIN, COTTER 1.6X16 1 1
19 1  24311-000210 O-RING, 1AP21.0 2 2
20 1 24761-040000 NIPPLE, GREASE B 1 1
21 1 24761-050000 NIPPLE, GREASE C 1 1
22 1 26013-080162 BOLT, M8X 16 2 2
23 1 26013-100202 BOLT, M10X 20 2 2
24 1 26051-080002 NUT, M8 5 5
1 1 1
1 1 1

N
[}

Remarks
*ELECTRICAL SPEC. USE FIG.NO.61. N:OId%‘TSNeW, O:Old%New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M37503 VEHICLE VI035-2(JP,FORESTRY,EX)
Fig.63. CONTROL VALVE PLATE

1B PREVIOUS
~M/#25500

I7aVtR
A/C SPEC.

O R %%/ Bt
ROPS CANOPY SPEC.

REFER TO Fig. 113ﬁ

REFER TO Fig. 124
4T ATLFF oI
4-WAY MULTI CHANGE SPEC.

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.63
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 1 172165-45490 CUSHION 5 5 5 5 5 5
2 1 172458-45600  PLATE ASSY,VALVE 1 1 1 1 1 1
3 1 22252-000280  RING, 28 5 5 5 5 5 5
4 1 26106-100352 BOLT, M10X 35 PLATED 5 5 5 5 5 5
5 1 172165-45490  CUSHION 1 1 1
6 1  172458-74200 BRACKET ASSY 1 1 1
7 1 22252-000280  RING, 28 1 1 1
8 1 26013-100202 BOLT, M10X 20 3 3 1
9 1  26106-100352 BOLT, M10X 35 PLATED 1 1 1
10 1 172487-45600  PLATE,VALVE(GRAY:72) 1 1 1 1 1 1 2
11 1 26013-100402 BOLT, M10X 40 5 5 5 5 5 5 2
12 1  172487-74200  BRACKET,MULTI 1 1 3
13 1 26013-100202 BOLT, M10X 20 3 3 3
14 1 26013-100352 BOLT, M10X 35 1 1 3

s NEW
M/#25501 ~

REFER TO Fig. 113~118

172A04-08510

49 T4 TILFRLTEY M,
EAND. 168%BET &1,

4-WAY MULTI VALVE ng

is shown in Fig. 168.

REFER TO Fig. 113J§

ﬁ AT AINFF TR
REFER TO Fig. 124 4-WAY MULTI CHANGE SPEC.

Remarks

(1)4-WAY MULTI CHANGE SPEC.
(2)NOT APPLIED FOR A/C SPEC. &
ROPS CANOPY SPEC.

(3)4-WAY MULTI CHANGE SPEC.
NOT APPLIED FOR A/C SPEC. &
ROPS CANOPY SPEC.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.64

; (A)=VI035-2C(JP) (D)=VIO35F-2P(JP)
Fig.64. VALVE PLATE(FORESTRY SPEC.) (E)-vI092P(P) (BIVI0320(E)
(C)=VIO35F-2C(dP) (F)=VIO35-2P(EX)

No. Lev. Parts No. Description Qty |

REFER TO Fig. 120, 121 @ B © © E ¢

1 1 172165-45490 CUSHION 1 1 A
(C=M/#25501) (D=M/#25501)

2 1 172828-74200 BRACKET,SELECTOR 1 1

2-1 1 172828-74600 BRACKET,SELECTOR 1 1 S
(C=M/#25501) (D=M/#25501)

2-2 1 172487-74200 BRACKET,MULTI 1 1 S
(C=M/#25697) (D=M/#25697)

3 1 22252-000280 RING, 28 1 1 z
(C=M/#25501) (D=M/#25501)

4 1 26013-100202 BOLT, M10X 20 3 3

5 1 26106-100352 BOLT, M10X 35 PLATED 1 1

5-1 1 26013-100352 BOLT, M10X 35 1 1 S
(C=M/#25501) (D=M/#25501)

Qe
3

REFER TO Fig. 63

REFER TO Fig. 120,121

REFER TO Fig. 120, 121

i 1
! |
! ?75 REFER TO Fig. 120, 121 i g;w
| !
, |
I Q3 |
| !
1 [
| @ i
|

. 18R '
REFER TO Fig. 120, ‘2‘—% PREVIOUS REFER TO Fig. 120, 121—%

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)

Fig.65. TURNING FRAME(PREVIOUS)

~M/#25500

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.65
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172458-53280  WEIGHT 1 1
1-1 1 172458-53281  WEIGHT 1 1 1 1 1 1 N

(A=M/#20798)

(B=M/#20798)

4 1 172459-53290 WEIGHT, COUNTER 1 1 1 1 1 1
6 172458-53370 SEAL, COUNTER 2 2 2 2 2 2
7 1 172187-53320 WASHER 24.5X65X8 2 2 2 2 2 2
8 1 172459-53320 WEIGHT 1 1
8-1 1 172457-53310 WEIGHT 1 1 1 1 1 1 F
(A=M/#20798) (B=M/#20798)
9 1  172455-53330 BOLT 24X140 1 1 1 1 1 1
10 1  172458-53330 BRACKET ASSY 2 2 2 2 2 2
11 1 172458-53360 BOLT 1 1 1 1 1 1
12 1 172165-53500 WASHER 8 8 8 8 8 8
13 1 22217-160000 WASHER, SPRING 16 8 8 8 8 8 8
14 1 26116-160452 BOLT, M16X 45 PLATED 4 4 4 4 4 4
15 1 26116-160652 BOLT, M16X 65 PLATED 1 1 1 1 1 1
16 1 26116-160752 BOLT, M16X 75 PLATED 3 3 3 3 3 3
17 1 172459-54100 FRAME, TURNING (97) 1 1 1 1 1 1
18 2 172169-54750 BUSH 70X75 2 2 2 2 2 2
19 2 172165-81770 SEAL, DUST 2 2 2 2 2 2
24 1 172458-54750 SEAL 2 2 2 2 2 2
25 1 24761-040000 NIPPLE, GREASE B 1 1 1 1 1 1
26 1 172165-53500 WASHER 4 4 4 4 4 4
27 1 172459-67200 MOUNT,CANOPY(GRAY:72 1 1
27-1 1 172459-67201 MOUNT, CANOPY 1 1 1 1 1 1 N
(A=M/#20798) (B=M/#20798)
35 1 22217-160000 WASHER, SPRING 16 4 4 4 4 4 4
36 1 26116-160652 BOLT, M16X 65 PLATED 4 4 4 4 4 4
37 1 172457-53320 COVER, WEIGHT 1 1 1 1 1 1 W
(A=M/#20798) (B=M/#20798)
38 1 172151-53430 GROMMET, 34 4 4 4 4 4 4 W
(A=M/#20501) (B=M/#20501)
38-1 1 172456-53700 GROMMET 4 4 4 4 4 4 N
(A=M/#22461) (B=M/#22461) (C=M/#22461) (D=M/#22461) (E=M/#22461) (F=M/#22461)
39 1 26013-100202 BOLT, M10X 20 3 3 3 3 3 3 W
(A=M/#20798) (B=M/#20798)
40 1 172459-67200 MOUNT,CANOPY(GRAY:72 1
48 1 172458-53280 WEIGHT 1

Remarks

(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.8-1,37,39.
(2)AIC SPEC.

(3)NOT APPLIED FOR A/C SPEC.
(M)MISPRINT.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.66

Fig.66. TURNING FRAME(NEW) (B=VI035270F) OIo3-20Ex)
(C)=VIO35F-2C(IP) (F)=VI035-2P(EX)
No. Lev. Parts No. Description Qty |
M/#25501 ~ A B () O (E) R
1 1 172458-53281 WEIGHT 1 1 1 1 1 1
4 1 172459-53291-1 WEIGHT, COUNTER 1 1 1 1 1 1
6 2 172487-53330 SEAL B 1 1 1 1 1 1
7 2 172458-53370 SEAL, COUNTER 2 2 2 2 2 2
8 1 172457-53310 WEIGHT 1 1 1 1 1 1
9 1 172187-53320 WASHER 24.5X65X8 2 2 2 2 2 2
10 1  172455-53330 BOLT 24X140 1 1 1 1 1 1
11 1  172458-53330 BRACKET ASSY 2 2 2 2 2 2
12 1 172458-53360 BOLT 1 1 1 1 1 1
13 1 172165-53500 WASHER 8 8 8 8 8 8
14 1 172456-53700 GROMMET 4 4 4 4 4 4
15 1 22217-160000 WASHER, SPRING 16 8 8 8 8 8 8
16 1 26116-160452 BOLT, M16X 45 PLATED 4 4 4 4 4 4
17 1 26116-160652 BOLT, M16X 65 PLATED 1 1 1 1 1 1
18 1 26116-160752 BOLT, M16X 75 PLATED 3 3 3 3 3 3
19 1 172458-53280  WEIGHT 1 2
22 1 172457-53320 COVER, WEIGHT 1
23 1 26013-100202 BOLT, M10X 20 2
24 1 172459-54101-1 FRAME TURNING (97) 1 1 1 1 1 1
25 2 172169-54750 BUSH 70X75 2 2 2 2 2 2
26 2 172165-81770 SEAL, DUST 2 2 2 2 2 2
31 1  172458-54750 SEAL 2 2 2 2 2 2
32 1  24761-040000 NIPPLE, GREASE B 1 1 1 1 1 1
33 1  172165-53500 WASHER 4 4 4 4 4 4
34 1 172459-67202 MOUNT,CANOPY(GRAY:72 1 1 1 1 1 1
38 1 22217-160000 WASHER, SPRING 16 4 4 4 4 4 4
39 1 26116-160652 BOLT, M16X 65 PLATED 4 4 4 4 4 4
40 1 172459-67200 MOUNT,CANOPY(GRAY:72 1
14
Remarks
(1)NOT APPLIED FOR A/C SPEC.
(2)A/C SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.67. TRACK FRAME & TURNING BEARING

&y 0—SH
IRON CRAWLER SPEC.

REFER TO Fig. 65, 66

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)

(C)=VIO35F-2C(JP)

0CK10-M37503 Fig.67
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

154
PREV10US

Remarks
(1)IRON CRAWLER SPEC.

(2)INTERCHANGEABLE BY SIMULTANEOUS

REPLACEMENT.

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 1 172458-50100 FRAME,LOWER(GREEN:88 1 1
1-1 1 172458-50101 FRAME,LOWER(GREEN:88 1 1 1 1 1 1 N
(A=M/#22032) (B=M/#22032)
1-2 1  172458-50102 FRAME,LOWER(GREEN:88 1 1 1 1 1 1 F 2
(A=M/#25502) (B=M/#25502) (C=M/#25502) (D=M/#25502) (E=M/#25502) (F=M/#25502)
2 1 172141-50890 GROMMET 2 2 2 2 2 2
2-1 1 172458-50480 COVER, FRAME 2 2 2 2 2 2 S 2
(A=M/#25502) (B=M/#25502) (C=M/#25502) (D=M/#25502) (E=M/#25502) (F=M/#25502)
3 1 172730-05250 WASHER 12 12 12 12 12 12 12 1
4 1  172458-50800 PLATE,GUARD L (88) 2 2 2 2 2 2 1
5 1 172458-50810 PLATE,GUARD R (88) 2 2 2 2 2 2 1
6 1 26013-120252 BOLT, M12X 25 12 12 12 12 12 12 1
7 1 172458-57600 BEARING, TURNING (88) 1 1 1 1 1 1
8 2 172142-57610 SEAL SET 1 1 1 1 1 1
9 3 172122-57630 SEAL, SWING 1 1 1 1 1 1
10 3 172122-57640 SEAL, SWING 1 1 1 1 1 1
11 1 172122-57610 BOLT 32 32 32 32 32 32
12 1 172122-57620 PARALLEL PIN 13X36 4 4 4 4 4 4
13 1 26106-100162 BOLT, M10X 16 PLATED 4 4 4 4 4 4 W 2
(A=M/#25502) (B=M/#25502) (C=M/#25502) (D=M/#25502) (E=M/#25502) (F=M/#25502)
13-1 1 26106-100122 BOLT, M10X 12 PLATED 4 4 4 4 4 4 N 2
(A=M/#25501) (B=M/#25501) (C=M/#25501) (D=M/#25501) (E=M/#25501) (F=M/#25501)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.68

Fig.68. TURNING PINION & TURNING BEARING(FORESTRY SPEC.) vioaeanam) OIo3-20Ex)
(C)=VIO35F-2C(JP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty |

A ® € O E @

. 1 1 17244657300  BEARING RETAINER(88) 1 1
REFER T0 Fig. 110 2 1 172157-57310  PINION 13T 101
REFER T0 Fig. 161, 162 3 1 172157-57360  BEARING, NEEDLE 11

4 1 22242-000350  RING, 35 11

5 1 22252-000260 RING, 26 101

6 1 22252-000720  RING, 72 11

7 1 24101-062074  BEARING, BALL 6207 11

8 1 24163-405300  RING, INNER 404530 101

9 1 26013-100252  BOLT, M10X 25 4 4

10 1 27260-260000  PLUG, 26 11

1 1 1E6480-16920 BOLT 10X35 15 15

12 1 172157-57600 BEARING,TURNING (88) 11

13 2 17215757610  SEAL SET 1 1

14 3 17215757620  SEAL 101

15 3 17215757630  SEAL 11

16 1 17215557610  BOLT M10X45 16 16

17 1 22217-100000 WASHER, SPRING 10 15 15

18 1 22312-100160  PIN, PARALLEL M10X16 2 2

REFER TO Fig. 161, 162

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.69. COVER(FRAME)

BT (R#E) & =7 it
PREV10US (STANDARD) & A/C SPEC.

172459-08700

PTOFv h&,

EEANO. 1708 T &1\
P.T.0. KIT

is shown in Fig.170.

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.69
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

Remarks

(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.7-1.
(2)L=REF.NO.11:361MM,11-1:510MM.

(3)A/C SPEC.

(4)NOT APPLIED FOR A/C SPEC.
(M)MISPRINT.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172141-50762-1 COVER 1 1 1 1
1-1 1 172141-50763-3 COVER 1 1 N
(A=MXXXXX) (B=MXXXXX)
2 1 172458-61080 COVER, FRAME 1 1
2-1 1 172457-61080 COVER, FRAME 1 1 F
(A=M/#20581) (B=M/#20581)
2-2 1 172457-61081  COVER, FRAME 1 1 1 1 N
(A=M/#20798) (B=M/#20798)
5 1  172458-61100 COVER, TRAVEL 2 2 2 2
6 1 172458-61120 COVER, ENGINE OIL 1 1 z
(A=M/#20798) (B=M/#20798)
7 1  172458-61130 COVER, VALVE 1 1
7-1 1 172458-61131 COVER, VALVE 1 1 N
(A=M/#20581) (B=M/#20581)
7-2 1  172458-61110 COVER, VALVE 1 1 1 1 S
(A=M/#20798) (B=M/#20798)
8 1 172458-61140 COVER, PUMP 1 1
8-1 1 172458-61141-4 COVER, PUMP 1 1 N
(A=M/#20501) (B=M/#20501)
8-2 1 172457-61140-4 COVER, PUMP 1 1 1 1 N
(A=M/#20798) (B=M/#20798)
9 1 172458-61150 COVER, FUEL 1 1 1 1
10 1 172458-61260  WASHER 5 5
10-1 1 172458-61261  WASHER 5 5 5 5 N
(A=M/#22059) (B=M/#22059)
11 1 172458-61270  COVER, FRAME 1 1
11-1 1 172458-61271  COVER, FRAME 1 1 1 1 S
(A=M/#20556) (B=M/#20556)
12 1 172458-61350 PLATE (GRAY:73) 1 1
12-1 1 172458-61351 PLATE  (GRAY:73) 1 1 1 1 N
(A=M/#20556) (B=M/#20556)
13 2 172186-13590 TRIM 1 1 1 1
15 1 172168-61560-4 PLATE G (GREEN:97) 1 1 1 1
16 1 172455-61600  PLUG 28X3.2 5 5 5 5
17 1 172458-61690 COVERASSY 1 1 1 1
18 2 172458-61650 SEAL 1 1 1 1
19 2 172458-61660 RUBBER, SEAL 930 1 1 1 1
23 1 172458-61870  COVER, HOSE 1 1 1 1
24 1 22137-100000  WASHER, 10 5 5 5 5
25 1 22137-100000 WASHER, 10 1 1 1 1
26 1 22137-120000 WASHER, 12 4 4 4 4
27 1 26013-100202 BOLT, M10X 20 6 6 6 6
28 1 26013-100202 BOLT, M10X 20 2 2
28-1 1 26106-100202 BOLT, M10X 20 PLATED 2 2 2 2 N
(A=M/#20725) (B=M/#20725)
29 1 26013-100202 BOLT, M10X 20 5 5 5 5
30 1 26013-100202 BOLT, M10X 20 5 5 5 5
30-1 1 26013-100202 BOLT, M10X 20 4 4 4 4 K
(A=M/#25621) (B=M/#25621) (E=M/#25621) (F=M/#25621)
31 1 26013-100352 BOLT, M10X 35 5 5 5 5
32 1  26013-120252 BOLT, M12X 25 4 4 4 4

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)

Fig.69. COVER(FRAME)

BT (R#E) & =7 it
PREV10US (STANDARD) & A/C SPEC.

172459-08700

PTOFv h&,

EEANO. 1708 T &1\
P.T.0. KIT

is shown in Fig.170.

0CK10-M37503 Fig.69
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

No. Lewv. Parts No. Description Qty I R
A B (€ O (E) (F)
33 1 26106-100162 BOLT, M10X 16 PLATED 4 4 4 4
34 1 26106-100162 BOLT, M10X 16 PLATED 2 2 Z 4
(A=M/#20798) (B=M/#20798)
35 1 26106-100162 BOLT, M10X 16 PLATED 4 4 4 4
36 1 26106-100162 BOLT, M10X 16 PLATED 2 2 2 2
37 1 26106-100162 BOLT, M10X 16 PLATED 2 2 2 2
38 1 172458-62301 COVERASSY 1 1 Z 4
(A=M/#20798) (B=M/#20798)
42 1 26014-100202 BOLT, M10X 20 2 2 Z 4
(A=M/#20798) (B=M/#20798)
43 1 26013-100202 BOLT, M10X 20 1 1 1 1
44 1  26116-100302 BOLT, M10X 30 PLATED 1 1 1 1
45 1 22137-100000 WASHER, 10 4 4 4 W
(A=M/#20798) (B=M/#20798)
46 1 172458-61830  COVER, VALVE 1 3
47 1 172458-61080 COVER, FRAME 1 M
47-1 1 172457-61080 COVER, FRAME 1 3
48 1 172458-62301  COVERASSY 1 3
52 1 26014-100202 BOLT, M10X 20 2 3
53 1 172458-61120 COVER, ENGINE OIL 1 3
54 1 172458-61141-4 COVER, PUMP 1 3
55 1 26106-100162 BOLT, M10X 16 PLATED 2 3

Remarks

(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.7-1.
(2)L=REF.NO.11:361MM,11-1:510MM.

(3)A/C SPEC.

(4)NOT APPLIED FOR A/C SPEC.
(M)MISPRINT.

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.70. COVER(FRAME)(FORESTRY SPEC.)

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.70
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

No. Lewv. Parts No. Description |
€ ® B ©
1 1 172141-50762-1 COVER 1 1
1-1 1 172141-50763-3 COVER 1 1 N
(C=MXXXXX) (D=MXXXXX)
2 1 172828-61080 COVER, FRAME 1 1
5 2 172162-62550 SEAL, STEP 1 1
5-1 2 172175-61430 TRIM 1 1 N
(C=M/#22220) (D=M/#22220)
6 1 172458-61110 COVER, VALVE 1 1
7 1 172458-61141-4 COVER, PUMP 1 1
8 1 172458-61150 COVER, FUEL 1 1
9 1 172458-61261 WASHER 5 5
10 1  172458-61271 COVER, FRAME 1 1
11 1 172458-61351 PLATE (GRAY:73) 1 1
12 2 172186-13590 TRIM 1 1
15 1 172168-61560-4 PLATE G (GREEN:97) 1 1
16 1 172455-61600 PLUG 28X3.2 5 5
17 1 172458-61690 COVER ASSY 1 1
18 2  172458-61650 SEAL 1 1
REFER TO Fig. 144 19 2 172458-61660  RUBBER, SEAL 930 1 1
23 1 172828-61870 COVER, HOSE 1 1
32 24 1 172458-61100  COVER, TRAVEL 2 2
26 _‘T’ 25 1 22137-100000 WASHER, 10 5 5
40 26 1 22137-100000 WASHER, 10 1 1
23 27 1 22137-100000 WASHER, 10 4 4
! 28 1 22137-120000 WASHER, 12 4 4
L-~ 29 1 26013-100202 BOLT, M10X 20 6 6
30 1 26013-100202 BOLT, M10X 20 5 5
31 1 26013-100202 BOLT, M10X 20 5 5
31-1 1 26013-100202 BOLT, M10X 20 4 4 K
(C=M/#25621) (D=M/#25621)
32 1 26013-100202 BOLT, M10X 20 1 1
33 1 26013-100352 BOLT, M10X 35 5 5
34 1 26013-120252 BOLT, M12X 25 4 4
35 1 26106-100162 BOLT, M10X 16 PLATED 4 4
36 1 26106-100162 BOLT, M10X 16 PLATED 4 4
37 1 26106-100162 BOLT, M10X 16 PLATED 2 2
38 1 26106-100162 BOLT, M10X 16 PLATED 2 2
39 1 26106-100202 BOLT, M10X 20 PLATED 2 2
40 1 26116-100302 BOLT, M10X 30 PLATED 1 1
41 1 172458-62301 COVER ASSY 1 1
45 1 26014-100202 BOLT, M10X 20 2 2
46 1  172445-78950 SUPPORT, HOSE 2 2 W
(C=M/#22220) (D=M/#22220)
47 1 172445-78960 CLAMP, HOSE 1 1
(C=M/#22220) (D=M/#22220)
48 1 172445-78980  COLLAR, CLAMP 11
(C=M/#22220) (D=M/#22220)
49 1 26013-100452 BOLT, M10X 45 1 1 W

(C=M/#22220)

(D=M/#22220)

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.71. COVER(AROUND CONTROL)

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)

(C)=VIO35F-2C(JP)

0CK10-M37503 Fig.71
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

No. Lewv. Parts No. Description |
A (B () O () A
1 1  172458-61200 COVER, ELECTRIC 1 1 1 1 1 1
2 1 172458-61290  COVER, MULTI 101
21 1 17245861291 COVER, MULTI 1 1 1 1 1 1 N
(A=M/#20798) (B=M/#20798)
22 1 17246061321 COVER, MULTI 1 1 1 1 1 1 N
(A=M/#22249) (B=M/#22249) (C=M/#22249) (D=M/#22249) (E=M/#22249) (F=M/#22249)
5 2 172458-61530  SEAL 1 1
5.1 2 17245861531 SPONGE 1 1 1 1 1 1 N
(A=M/#20798) (B=M/#20798)
6 2 172458-61540  SEAL, MULTI COVER 11 z
(A=M/#20798) (B=M/#20798)
6-1 2 172458-61540  SEAL, MULTI COVER 101 1 1 1 1w
(A=M/#22249) (B=M/#22249)
7 2 172458-61560 RUBBER 90 2 2 2 2 2 2
7-1 2 17214661370 RUBBER, SEAL 1 1 1 1 1 1 s
(A=M/#22311) (B=M/#22311) (C=M#22311) (D=M/#22311) (E=M/#22311) (F=M/#22311)
8 2 172458-61580  SEAL 101 1 1 1 1
9 2 172458-61590  SEAL 101 1 1 1 1
10 2 17245861640  SEAL 1 1 z
(A=M#20798) (B=M/#20798)
1 2  172168-65800  RUBBER, SEAL 11
11-1 2 172457-13780  RUBBER, SEAL 80 1 1 1 1 1 1 N
i (A=M/#20798) (B=M/#20798)
: 112 2 172168-65800 RUBBER, SEAL 1 1 1 1 1 1 s
- 5-1 2% "362 (A=M/#22249) (B=M/#22249) (C=M/#22249) (D=M/#22249) (E=M/#22249) (F=M/#22249)
241 L 12 1 172142-62300  WING BOLT M10X15 101 1 1 1 1
13 1 22137-100000 WASHER, 10 3 3 3 3 3 3
REFER T0 Fig. 53 131 1 22137-100000 WASHER, 10 2 2 2 2 2 2 K
(A=M/#22249) (B=M/#22249) (C=M/#22249) (D=M/#22249) (E=M/#22249) (F=M/#22249)
14 1 22217-060000 WASHER, SPRING 6 3 3 3 3 3 3
15 1 26013100202  BOLT, M10X 20 4 4 4 4 4 4
151 1 26013-100202  BOLT, M10X 20 2 2 2 2 2 2 K
(A=M/#22249) (B=M/#22249) (C=M/#22249) (D=M/#22249) (E=M/#22249) (F=M/#22249)
16 1 26116060122  BOLT, M6X 12 PLATED 3 3 3 3 3 3
17 1 172458-61300 GROMMET 101 1 1 1 1
18 1 172458-45500  PLATE (BLACK:12) 11 11
19 1 26013-080162  BOLT, M8X 16 3 3 3 3
20 1 22417-320200  PIN, COTTER 3.2X20 101 1 1 1 1
21 1 172458-61290 COVER, MULTI 1
21-1 1 17246061321 COVER, MULTI 1 N
(A=M/#22249)
24 2 17245861530  SEAL 1
241 2 17245861531 SPONGE 1 N
(A=M#22311)
25 2 172458-61540  SEAL, MULTI COVER 1
[ 26 2 172458-61560  RUBBER 90 2
26-1 2 17214661370  RUBBER, SEAL 1 s
(A=M/#22311)
— 27 2 172458-61580  SEAL 1
(OAe SpEC. 28 2 172458-61590  SEAL 1
(2)NOT APPLIED FOR A/C SPEC. 29 2 172458-61640  SEAL 1 z

(3)NOT APPLIED FOR P.T.O. SPEC.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld
++ CONTINUE ++

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.71

; (A)=VI035-2C(JP) (D)=VIO35F-2P(JP)
Flg'71' COVER(AROUND CONTROL) (B)=VIO35-2P(JP) (E)=VIO35-2C(EX)
(C)=VIO35F-2C(JP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
(A=M#22249)
30 2 172168-65800 RUBBER, SEAL 1
|
L5 9 11-2
2411 ZF 3?
REFER TO Fig.53
2-1—
1257
PREVI0US
Remarks
(1)A/C SPEC.
(2)NOT APPLIED FOR A/C SPEC.
(3)NOT APPLIED FOR P.T.O. SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)

Fig.72. COVER(CABIN)

I7a
A/C SPEC.

3-1

|//|

3
/ @rsR3

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)

(C)=VIO35F-2C(JP)

0CK10-M37503 Fig.72
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

VIEWED FROM

Remarks
(1)A/C SPEC.
(2)NOT APPLIED FOR A/C SPEC.

No. Lewv. Parts No. Description I R
(A) € ® B ©
1 1 172444-17660  CLIP, TREE 1 1 1 2
2 1 172164-45980  GRIP, BONNET 1 1 1
3 1 172458-61790 COVER ASSY, DUCT 1 2
31 1 172458-61791  COVER ASSY, DUCT 1 1 1 s 2
(A=M/#20668)
4 2 172146-61370 RUBBER, SEAL 1 1 1
6 2 172458-61820 TRIM 1 1 1
7 2 172444-68810 RUBBER, SEAL 1 1 1
8 1 172458-61900  BONNET L,CAB(GREEN96 1
8-1 1 172457-61900 BONNET L,CAB(GREEN96 1 1 1 N
(A=M/#20556)
9 2 172458-61490  RUBBER, SEAL 510 1
9-1 2 172458-63910  SEAL, SPONGE 1 1 1 N
(A=M/#20561)
10 2 172458-61500  RUBBER, SEAL 1 1 1
11 2 172458-61510 RUBBER, SEAL 1 1 1
13 2 172458-63900 STOPPER 1 1 1 W
(A=M/#20561)
14 2 172989-68630 RUBBER, SEAL 1 1 1
15 1 172137-76580 COLLAR 1 1
16 1 172460-61960 SEAL 1 1 1
17 1 172458-62430  WASHER M8 2 2 2
18 1 172519-63240 BOLT 2 2 2
19 1 172458-63300  PLATE 1 1 1 2
20 1 172458-63350 SPONGE 1 1 1
21 1 172458-63520-1 PLATE (BLACK:12) 1 1 1
22 1 172458-63540 COVER ASSY, HOSE 1 1 1
23 2 172823-61520 TRIM 1 1 1
24 2 172162-61870 TRIM 1 1 1
26 1 172458-63570  COVER, SEAT MOUNT 1 1 1 2
27 1 1A6260-64200 CLIP 9 9 9 2
28 1 1A6260-64200 CLIP 3 3 3
29 1 172458-64600 CLIP, TREE 3 3 3 2
30 1 172458-68990 COVER, PILLAR 1 1 1
31 1 172458-69000 COVER, PILLAR 1 1 1 2
32 1 22137-080000 WASHER, 8 1 1 1
33 1 22137-100000 WASHER, 10 4
33-1 1 22151-100000 WASHER 10 4 4 4 N
(A=M/#20556)
34 1 26013-080162 BOLT, M8X 16 2 2 2
35 1 26013-080162 BOLT, M8X 16 2 2 2 2
36 1 26013-080252 BOLT, M8X 25 1 1 1
37 1 26013-100252 BOLT, M10X 25 4 4 4
38 1 26557-080202  SCREW, M8X20 2 2 2
39 1 933160-09220 GROMMET 1 1 1
40 1 26013-080162 BOLT, M8X 16 1 1 1
41 1 172460-61810 COVER ASSY, DUCT 1 1
42 2 172519-61550 CUSHION, BONNET 1 1
43 2 172458-61820 TRIM 1 1
45 1 172458-64600  CLIP, TREE 2 1
46 1 172176-68030  WASHER 1 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld
++ CONTINUE ++

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.72

H (A)=VIO35-2C(JP) (D)=VIO35F-2P(JP)
Flg.72. COVER(CAB|N) (B)=VI035-2P(JP) (E)=VI035-2C(EX)
(C)=VIO35F-2C(IP) (F)=VI035-2P(EX)
No. Lev. Parts No. Description Qty I R
E P 31 3 A B © O E ¢
A/G SPEC. 47 1 1A6260-64200 CLIP 7 w 1
(A=M/#20501)
// I// 75\ 583 48 1 172458-64610 CLIP, TREE 3 3 3
| = VIEWED FROM
Remarks
(LA/C SPEC. Yes No Yes No
(2)NOT APPLIED FOR A/C SPEC. N:Old -5 New, Q:0ld %= New, R:0ld £ New, S:0ld *;5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)

Fig.73. COVER(CANOPY)

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.73
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

No. Lev. Parts No. |
W _® © ©® E @
1 1 172458-61400  BONNET ,CAN(GREEN96 1
1-1 1 172457-61400  BONNET,CAN(GREEN:96) 1 1 1 N
(B=M/#20581)
3 2 172458-61490  RUBBER, SEAL 510 1 1 1
4 2 172458-61500  RUBBER, SEAL 1 1 1
5 2 172458-61510 RUBBER, SEAL 1 1 1
6 2 172519-65300 TRIM 1 z
(B=M/#20585)
7 1 172458-61600 COVERASSY 1 1
8 1 172458-61750  HANDRAIL 1 1 1
9 1 1A6260-64200 CLIP 3 3 3
10 1 172176-68210  CLIP, TREE 3 z
(B=M/#20501)
1 1 22137-100000  WASHER, 10 2 2 2
12 1 26013-100252  BOLT, M10X 25 3 3 3
13 1 26013-100252  BOLT, M10X 25 2 2 2
14 1 26013-120302  BOLT, M12X 30 2 2
15 1 26013-120302  BOLT, M12X 30 1 1 1
16 1 172458-64610  CLIP, TREE 3 3 3
17 1 22157-100000  WASHER, 10 1 1 1
18 1 22137-120000  WASHER, 12 1 1 1w
(B=M#22243) (D=M/#22243) (F=M/#22243)

Remarks
(1)NOT APPLIED FOR ROPS CANOPY SPEC.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.74

1 A)=VIO35-2C(JP. D)=VIO35F-2P(JP
Flg-74- COVER(BOOM) EB;:VIOBS-ZPEJP; EE;:VIOSS-ZC(E(X))
(C)=VIO35F-2C(JP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 172458-61960 COVER, BOOM 1 1
1-1 1 172458-61961 COVER, BOOM 1 1 1 1 1 1 N
(A=M/#20556) (B=M/#20556)
1-2 1 172456-61963 COVER, BOOM 1 1 1 1 1 1 S
(A=M#25501) (B=M/#25501) (C=M/#25501) (D=M/#25501) (E=M/#25501) (F=M/#25501)
2 1 26013-080202 BOLT, M8X 20 2 2
0 2-1 1 26013-080162 BOLT, M8X 16 2 2 2 2 2 2 N
(A=M#20556) (B=M/#20556)
Remarks Yes No Yes No
(1)H=REF.NO.1-1:32MM,NO.1-2:28MM. N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.75. STEP

70

IS

&
Sy ——
AT ——

e RIR%v / it
CABIN SPEC. ROPS CANOPY SPEC.

P T Of#
P.T.0. SPEC.

“ X
23

A
CABIN SPEC. | #+/ E4ti
N CANOPY SPEC.

0CK10-M37503 Fig.75

IBf (BR%) & T7a 4%
PREVI0US (STANDARD) & A/C SPEC.

(A)=VI035-2C(JP) (D)=VIO35F-2P(JP)
(B)=VIO35-2P(JP) (E)=VIO35-2C(EX)
(C)=VIO35F-2C(JP) (F)=VI035-2P(EX)
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 172458-62110 STEP 1 1
2 1 172458-62120  STEP 1 1
2-1 1 172458-62121-4 STEP 1 1 1 1 Q
(A=M/#20556) (B=M/#20556)
3 1 172458-62180 PLATE,SUB (GREEN:97) 1 1 1 1
4 1 172458-62200 MAT,FLOOR A 1 1
5 1 172458-62210  MAT,FLOOR B 1 1
6 1 172458-62270  STEP ASSY 1 1
6-1 1 172457-62270  STEP ASSY 1 1 1 1 N
(A=M/#20798) (B=M/#20798)
7 2 172458-62280  SEAL, STEP 1 1
8 2 172458-62290  SEAL, 820 3 3 z
(A=M/#20798) (B=M/#20798)
10 1 172458-62500 HOOK,FLOOR MAT (12) 1 1
11 1 22137-120000  WASHER, 12 2 2
12 1 22137-120000 WASHER, 12 2 2
13 1 22157-100000 WASHER, 10 1 1 1 1
14 1 22217-120000  WASHER, SPRING 12 2 2
15 1 26013-100202 BOLT, M10X 20 8 8 8 8
16 1 26013-100252 BOLT, M10X 25 2 2 2 2
17 1 26013-100252 BOLT, M10X 25 1 1 1 1
18 1 26013-100402 BOLT, M10X 40 1 1 1 1
19 1 26013-120302 BOLT, M12X 30 2 2
20 1  26116-120202 BOLT, M12X 20 PLATED 2 2
21 1 172458-62400  MAT,FLOOR A(CABIN 1 1
22 1 172458-62410  MAT,FLOOR B(CABIN 1 1
23 1 172458-62510  MAT,FLOOR B-P.T.O. 1 1
24 1 172458-62520  MAT,FLOOR B-P.T.O.(C 1 1
25 1 172137-69850 SCREW 1 1
26 1 172458-62430  WASHER M8 1 1
27 1 172458-62420 FLOOR MAT C (CABIN 1 1
(A=M/#20561)
28 1 172458-62430  WASHER M8 2 2
(A=M/#20556)
29 1 172137-69850 SCREW 2 2
(A=M/#20556)
30 1 22137-100000 WASHER, 10 8 8 8 8
(A=M/#20585) (B=M/#20585)
31 1 172472-62500  FLOOR MAT B (CANOPY 1
31-1 1 172458-62230  MAT, FLOOR 1 N
(B=M/#22050)
32 1 172458-62270  STEP ASSY 1
33 2 172458-62280  SEAL, STEP 1
34 2 172458-62290  SEAL, 820 3

Remarks

(1)A/C SPEC.

(2)ROPS CANOPY SPEC.

(3)P.T.O. SPEC.

(4)NOT APPLIED FOR P.T.O. SPEC.
(5)NOT APPLIED FOR A/C SPEC.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.76

Fig.76. SETP(FORESTRY SPEC.) (B=vioas 2P O-vios8 20(6%)
(C)=VIO35F-2C(JP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty |
Fp ELHH Fy/ B A B () O (E) R
CABIN SPEC. , BRI CANOPY SPEC. 1 1 172458-62110 STEP 1
ELECTRIGAL SPEG. 2 1 172458-62121-4 STEP 101
3 1 172458-62180 PLATE,SUB (GREEN:97) 1 1
4 1 172458-62200 MAT,FLOOR A 1 1
5 1 172457-62270 STEP ASSY 1 1
8 1 172458-62500 HOOK,FLOOR MAT (12) 1 1
9 1 22137-100000 WASHER, 10 8 8
10 1 22137-120000 WASHER, 12 2
11 1 22137-120000 WASHER, 12 2 2
= 12 1 22157-100000 WASHER, 10 1 1
ELEGTRICAL SPEC. 13 1 22217-120000 WASHER, SPRING 12 2 2
14 1 26013-100202 BOLT, M10X 20 8 8
15 1 26013-100252 BOLT, M10X 25 2 2
16 1 26013-100252 BOLT, M10X 25 1 1
17 1 26013-100402 BOLT, M10X 40 1 1
18 1 26013-120302 BOLT, M12X 30 2
a]‘éij %&Zﬁ 19 1 26116-120202  BOLT, M12X 20 PLATED 2 2
20 1  172458-62430 WASHER M8 1
21 1 172472-62500 FLOOR MAT B (CANOPY 1
PR 22 1 172137-69850 SCREW 1
MEGHAN | CAL SPEC. 23 1 172472-62600 FLOOR MAT B (CABIN 1
24 1 172458-62520 MAT,FLOOR B-P.T.O.(C 1 2
25 1 172458-62230 MAT, FLOOR 1
Remarks
(1)MECHANICAL SPEC.
(2)ELECTRICAL SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VI035-2(JP,FORESTRY,EX)
Fig.77. INSTRUMENT PANEL

~M/#25500
13
EBREY
CUT A GROOVE
47y x A itk 27 x4 ik (IBF)
4-WAY SPEC. 2-WAY SPEC. (PREVI0US)

~M/#25500

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)

(C)=VIO35F-2C(JP)

0CK10-M37503 Fig.77
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

mELH (B

STANDARD SPEC.

RELR (Fi)
STANDARD SPEC. (NEW)

M/#25501~

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 1 172458-46720  BOLT 8X20 3 3 3 3 3 3
2 1 172458-46720  BOLT 8X20 2 2 2 2 2 2
3 1 172458-46720  BOLT 8X20 1 1 1 1 1 1
4 1 172458-63100 INSTRUMENT PANEL L 1 1 1 1 1 1
4-1 1  172490-61920 INSTRUMENT PANEL ASY 1 1 1 1 1 1 s 1
(A=M/#25501) (B=M/#25501) (C=M/#25501) (D=M/#25501) (E=M/#25501) (F=M/#25501)
5 2 172490-61950 COVER, PANEL 1 1 1 1 1 1w
(A=M/#25501) (B=M/#25501) (C=M/#25501) (D=M/#25501) (E=M/#25501) (F=M/#25501)
6 2 172458-63110 INSTRUMENT PANEL L,2 1 1 1 1 1 1w
(A=M/#25501) (B=M/#25501) (C=M/#25501) (D=M/#25501) (E=M/#25501) (F=M/#25501)
7 1 172458-63120  INSTRUMENT PANEL L 1 1 1 1 1 1
8 1 172458-63130  INSTRUMENT PANEL R 1 1 1 1 1 1
9 1 172458-63140  INSTRUMENT PANEL R 1 1 1 1 1 1
10 1 172519-63240 BOLT 2 2 2 2 2 2
11 1 172519-63240  BOLT 1 1 1 1 1 1
12 1 172519-63240 BOLT 2 2 2 2 2 2
13 1  172458-63110 INSTRUMENT PANEL L,2 1 1 1 1 1 1 2
14 1 172458-63100  INSTRUMENT PANEL L 1 1 3

Remarks

(1)STANDARD SPEC.(NEW:FROM M/#25501)

(2)2-WAY MULTI CHANGE SPEC.
(PREVIOUS:TO M/#25500)
(3)4-WAY MULTI CHANGE SPEC.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.78. SEAT & SEAT MOUNT(CABIN)

1B
PREVI0US

! R H LNo. -2
7-2 INC.

.7, 711,
(D, (IF) ~BEEAET,
c. (1, (7-1)~23.

(N

PREVI0US

16

RHCNo. (7-)) ~ 4% &HET,
(7-2) ~24.

R UNo. 46-11%
R UNo. 46ADH46F 2 EHET
46-1 INC. 46A~46F.

46-1

46A

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.78
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

Remarks
(1)NOT APPLIED FOR QUICK HITCH SPEC.

++ CONTINUE ++

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 22137-100000 WASHER, 10 1 1 W
(A=M/#20725)
2 1 172187-61421 HANDLE, LOCK 1 1
3 1 172458-64120 PLATE,SEAT (GRAY:73) 1
3-1 1 172458-64121 PLATE,SEAT (GRAY:73) 1 N
(A=M/#20517)
3-2 1 172457-64121 PLATE,SEAT (GRAY:73) 1 1 N
(A=M/#20798)
7 1  772458-64210 MOUNT,SEAT (GRAY:73) 1
7-1 1 772457-64211 MOUNT,SEAT (GRAY:73) 1 1 N
(A=M/#20798)
7-2 1 772457-64212 MOUNT, SEAT(GRAY:73) 1 1 S
(A=M/#25501) (E=M/#25501)
8 2 172458-64140 SEAL 2 z
(A=M/#20798)
16 2 172458-64660 SEAL 1 1
17 2 172458-64680 SEAL, SEAT MOUNT 1 z
(A=M/#20798)
18 2 172458-64690 SEAL, SEAT MOUNT 1 z
(A=M/#20798)
22 2 172458-64750 SEAL, SEAT MOUNT 1 1
23 2 172164-65730 RUBBER, SEAL 1 1
24 2 172187-64900 PLUG 1 1 W
(A=M/#25501) (E=M/#25501)
25 1  172458-64440 GRILLE ASSY 1
25-1 1 172458-64441 GRILLE ASSY 1 1 N
(A=M/#20798)
26 2 172458-64050 RUBBER, SPONGE 1 1 z
(A=M/#22203) (E=M/#22203)
29 2 172458-64080 SEAL 1 Z
(A=M/#20798)
30 2 172458-64090 SEAL 1 z
(A=M/#20798)
31 2 172458-64100 SEAL 1 z
(A=M/#20798)
32 2 172458-64110 SEAL 1 Y4
(A=M/#20798)
34 1 172458-67810 SHEET, INSULATOR 1 1 W
(A=M/#20561)
35 1 172458-67820 SHEET, INSULATOR 1 1 W
(A=M/#20561)
36 1  172458-64590 PLUG 28X3.2 1 1
37 1 172458-64600 CLIP, TREE 3 3
38 1 22137-100000 WASHER, 10 3 3
39 1 22137-120000 WASHER, 12 2 Z
(A=M/#20501)
40 1 22217-080000 WASHER, SPRING 8 4 4 z
(A=*2007.01) (E=*2007.01)
41 1 26013-100202 BOLT, M10X 20 4 4
42 1 26013-100202 BOLT, M10X 20 5 5
43 1 26013-100252 BOLT, M10X 25 3 3
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.78

; (A)=VI035-2C(JP) (D)=VIO35F-2P(JP)
Flg . 78 " S EAT & S EAT MOU NT(CAB I N) (B)=VIO35-2P(JP) (E)=VIO35-2C(EX)
(C)=VIO35F-2C(JP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
;H&i tng 22ALFB46FE—'§J$§§'° 44 1 26013-120252 BOLT, M12X 25 2 z
46-1 INC. 46A~46F. (A=M/#20501)
46-1 45 1 26716-080002 NUT, M8 4 4 Z
(A=*2007.01) (E=*2007.01)
46 1 172455-64200 SHEET 1
B 46-1 1 172457-08600 SEAT KIT 1 1 N
PREV10US
(A=*2007.01) (E=*2007.01)
46A 2 172A46-64200 SEAT, OPERATOR 1 1 W
(A=*2007.01) (E=*2007.01)
46B 2 172A46-64490 STOPPER 1 1 W
(A=*2007.01) (E=*2007.01)
46C 2 172A46-64500 PLATE ASSY,SEAT 1 1 W
(A=*2007.01) (E=*2007.01)
46 46D 2 26013-080202 BOLT, M8X 20 4 4 W
(A=*2007.01) (E=*2007.01)
46E 2 26013-100202 BOLT, M10X 20 2 2
(A=*2007.01) (E=*2007.01)
48 46F 2  26051-080002 NUT, M8 4 4
i (A=*2007.01) (E=*2007.01)
| R LNo. 7-21, 47 2 172455-64600 TRACK ASSY, SEAT 1 1 W
IR N ek (A=M##20501) (E=M##20501)
47-1 2 172455-64600 TRACK ASSY, SEAT 1 1 z
(A=*2007.01) (E=*2007.01)
48 2 172455-64610 TRACK ASSY, SEAT 1 1 W
(A=M/#20501) (E=M/#20501)
48-1 2 172455-64610 TRACK ASSY, SEAT 1 1 z
(A=*2007.01) (E=*2007.01)
R UNo. 7, 711,
Rl LNo. (1), 7-1)~EEAET.
7.7-1 INC. (D), (7-1) ~23.
16  PREVIOUS
Remarks Yes No Yes No
(1)NOT APPLIED FOR QUICK HITCH SPEC. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503 Fig.79

Fig.79. SEAT & SEAT MOUNT(A/C SPEC.) (y-voss 200r) (QviossF-2pr)
(C)=VIO35F-2C(JP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172458-67810 SHEET, INSULATOR 1
B4 LNo. 58-11% 2 1 172187-61421 HANDLE, LOCK 1
HH LNo. 58AM S58F 2 A E T, 3 1 172458-64920 PLATE,A/C SEAT (73) 1
58-1 INC. 58A~58F. 10 1 772458-64210  MOUNT,SEAT (GRAY:73) 1
58-1 10-1 1 772458-64211 MOUNT,SEAT (GRAY:73) 1 S
187 (A=M/#25501)
PREVI0US 58A 11 2 172458-64140 SEAL 2
18 2 172458-64660 SEAL 1
19 2 172458-64680 SEAL, SEAT MOUNT 1
20 2 172458-64690 SEAL, SEAT MOUNT 1
22 2 172458-64750 SEAL, SEAT MOUNT 1
36 2 172164-65730 RUBBER, SEAL 1
37 2 172187-64900 PLUG 1 w
(A=M/#25501)
58 38 1 172458-67820 SHEET, INSULATOR 1
39 1 172458-64440 GRILLE ASSY 1
40 2 172458-64050 RUBBER, SPONGE 1
43 2 172458-64080 SEAL 1
60 44 2 172458-64090 SEAL 1
45 2 172458-64100 SEAL 1
46 2 172458-64110 SEAL 1
48 1 172458-64590 PLUG 28X3.2 1
49 1 172458-64600 CLIP, TREE 3
50 1  172458-64950 STOPPER 1
B LNo. 10-1iz. 37 51 1 22137-100000 WASHER, 10 3
RH UNo. (10-1) ~371%&HFET . 52 1 22137-100000 WASHER, 10 1
10-1 INC. (10-1) ~37. 53 1 22217-080000  WASHER, SPRING 8 4 z
10-1 (A=*2007.01)
54 1 26013-100202 BOLT, M10X 20 4
55 1 26013-100202 BOLT, M10X 20 5
15 56 1 26013-100252 BOLT, M10X 25 3
PREVIOUS 57 1 26716080002  NUT, M8 4 z
(A=*2007.01)
58 1 172455-64200 SHEET 1
58-1 1 172457-08600 SEAT KIT 1 N
(A=*2007.01)
58A 2 172A46-64200 SEAT, OPERATOR 1 w
(A=*2007.01)
58B 2  172A46-64490 STOPPER 1 W
(A=*2007.01)
58C 2 172A46-64500 PLATE ASSY,SEAT 1 w
(A=*2007.01)
58D 2  26013-080202 BOLT, M8X 20 4
(A=*2007.01)
58E 2 26013-100202 BOLT, M10X 20 2
(A=*2007.01)
58F 2 26051-080002 NUT, M8 4
(A=*2007.01)
59 2  172455-64600 TRACK ASSY, SEAT 1 w
(A=M/#20501)
59-1 2  172455-64600 TRACK ASSY, SEAT 1 V4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.79

i (A)=VI035-2C(JP) (D)=VIO35F-2P(JP)
Fig.79. SEAT & SEAT MOUNT(A/C SPEC.) (E)-vI092P(P) (BIVI0320(E)
(C)=VIO35F-2C(JP) (F)=VI035-2P(EX)

No. Lewv. Parts No. Description I R

Qty
A ® € O E ©

(A=*2007.01)

EH UNo. 58-11% 60 ) 2 172455-64610 TRACK ASSY, SEAT 1 w
R UNo. 58AMS58F 2 S HE T, (A=M/#20501)
58-1 INC. 58A~58F. 60-1 2  172455-64610 TRACK ASSY, SEAT 1 z

(A=*2007.01)

A

5.
PREVIOUS 58A

(10-1)
L 10-11%, 37—9
. (10-1) ~37 7,
.((10—%)~37?§'7* v 1 48

o
o
C.

|82
PREVIOUS

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.80. SEAT & SEAT MOUNT(STANDARD CANOPY SPEC.)

/2
PREVIOUS

R UNo. 54-11%
R UNo. 54AM S64F 2 EHET
54-1 INC. 54A~54F.

54-1

R LNo. 7, 7-11&,
RHLNo. (I-)~23%&BH#FET. 7 7-1
171 INC. (D), (7-1) ~23. '

22 S 16

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.80
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

PREVIOUS
\l 9—g
BH LNo. 7-212. 42 3
BEGE W penmrig
7-2

<4

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 26013-060102 BOLT, M6X 10 4 4 W
(B=M/#20585)
2 1 172187-61421 HANDLE, LOCK 1 1
3 1 172458-64120 PLATE,SEAT (GRAY:73) 1
3-1 1 172458-64121 PLATE,SEAT (GRAY:73) 1 N
(B=M/#20517)
3-2 1 172457-64121 PLATE,SEAT (GRAY:73) 1 1 N
(B=M/#20798)
7 1  772458-64210 MOUNT,SEAT (GRAY:73) 1
7-1 1 772457-64211 MOUNT,SEAT (GRAY:73) 1 1 N
(B=M/#20798)
7-2 2 772457-64212 MOUNT, SEAT(GRAY:73) 1 1 S
(B=M/#25501) (F=M/#25501)
8 2 172458-64140 SEAL 2 z
(B=M/#20798)
16 2 172458-64660 SEAL 1 1
17 2 172458-64680 SEAL, SEAT MOUNT 1 z
(B=M/#20798)
18 2 172458-64690 SEAL, SEAT MOUNT 1 z
(B=M/#20798)
22 2 172458-64750 SEAL, SEAT MOUNT 1 1
23 2 172164-65730 RUBBER, SEAL 1 1
24 2 172187-64900 PLUG 1 1w
(B=M/#25501) (F=M/#25501)
25 1  172458-64440 GRILLE ASSY 1
25-1 1 172458-64441 GRILLE ASSY 1 1 N
(B=M/#20798)
26 2 172458-64050 RUBBER, SPONGE 1 1 Zz
(B=M/#22203) (F=M/#22203)
29 2 172458-64080 SEAL 1 Z
(B=M/#20798)
30 2 172458-64090 SEAL 1 z
(B=M/#20798)
31 2 172458-64100 SEAL 1 z
(B=M/#20798)
32 2 172458-64110 SEAL 1 Y4
(B=M/#20798)
34 1 172458-64510 COVER, SEAT MOUNT 1 1
35 1 172458-64590 PLUG 28X3.2 1 1
36 1 172458-64600 CLIP, TREE 1 1
37 1 172458-64700 PIPE ASSY 1 1
38 2 172445-62010 TRIM 2 2
40 1 22137-100000 WASHER, 10 3 3
41 1 22137-120000 WASHER, 12 4 4
42 1 22137-120000 WASHER, 12 2 2
43 1 22217-080000 WASHER, SPRING 8 4 4 Z
(B=*2007.01) (F=*2007.01)
44 1 22217-080000 WASHER, SPRING 8 2 2
45 1 26013-100202 BOLT, M10X 20 4 4
46 1 26013-100202 BOLT, M10X 20 5 5
47 1 26013-100252 BOLT, M10X 25 3 3
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.80. SEAT & SEAT MOUNT(STANDARD CANOPY SPEC.)

I8/
PREVIOUS

R UNo. 54-11%
R UNo. 54AM S64F 2 EHET
54-1 INC. 54A~54F.

54-1

LNo.7,7-1

R LTI,
RHLNo. (I-)~23%&BH#FET. 7 7-1
171 INC. (D), (7-1) ~23. '

PREVI0US

0CK10-M37503 Fig.80
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

\] s
42

Bl (N (75~ anss s
0. (/=Z)~ o ~
7-2 INC. (7-2) ~24. 24_? :

1-2

No. Lev. Parts No. Description Qty |
A B € ©O E ¢
48 1 26013-120302 BOLT, M12X 30 4 4
49 1 26013-120252 BOLT, M12X 25 2 2
50 1 26116-080162 BOLT, M8X 16 PLATED 2 2
51 1 26716-080002 NUT, M8 4 4 Z
(B=*2007.01) (F=+2007.01)
52 1 172122-55061 BRACKET, PUMP 2 2 W
(B=M/#20585)
53 1 22137-100000 WASHER, 10 1 1w
(B=M/#20585)
54 1  172455-64200 SHEET 1 1
54-1 1 172457-08600 SEAT KIT 1 1 N
(B=*2007.01) (F=*2007.01)
54A 2 172A46-64200 SEAT, OPERATOR 1 1 W
(B=*2007.01) (F=*2007.01)
54B 2 172A46-64490 STOPPER 1 1 W
(B=*2007.01) (F=+2007.01)
54C 2 172A46-64500 PLATE ASSY,SEAT 1 1w
(B=*2007.01) (F=*2007.01)
54D 2 26013-080202 BOLT, M8X 20 4 4
(B=*2007.01) (F=+2007.01)
54E 2 26013-100202 BOLT, M10X 20 2 2
(B=*2007.01) (F=*2007.01)
54F 2 26051-080002 NUT, M8 4 4 W
(B=*2007.01) (F=*2007.01)
55 2 172455-64600 TRACK ASSY, SEAT 1 1w
(B=M/#20501) (F=M/#20501)
55-1 2 172455-64600 TRACK ASSY, SEAT 1 1 Z
(B=*2007.01) (F=+2007.01)
56 2 172455-64610 TRACK ASSY, SEAT 1 1 W
(B=M/#20501) (F=M/#20501)
56-1 2 172455-64610 TRACK ASSY, SEAT 1 1 z
(B=*2007.01) (F=*2007.01)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)

Fig.81. SEAT & SEAT MOUNT(ROPS CANOPY & FORESTRY: MECHANIVCAL SPEC.)

R LN
R LN
-1 IN

0. 50-1
o
50 C.

113
. 50AM LEOFEEHET
50A~50F.

50-1

124
PREVIOUS

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.81
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172187-61421 HANDLE, LOCK 1 1
2 1 172989-64450 SEAT BELT 1
2-1 1  172989-64451 BELT, SEAT 1 1 R
(B=M/#22181)
3 1 172433-64510 BOLT 7/16-20-UNF 2 2
4 1 172187-64830 NUT 4 4
5 1 22137-120000 WASHER, 12 4 4
6 1 933170-01490 SPRING 4 4
7 1  172122-55061 BRACKET, PUMP 2 2
8 1 772457-64211 MOUNT,SEAT (GRAY:73) 1 1
8-1 1 772457-64212 MOUNT, SEAT(GRAY:73) 1 1 S
(B=M/#25501) (D=M/#25501)
9 2 172164-65730 RUBBER, SEAL 1 1
17 2 172458-64660 SEAL 1 1
20 2 172458-64750 SEAL, SEAT MOUNT 1 1
21 2 172187-64900 PLUG 1 1 W
(B=M/#25501) (D=M/#25501)
22 1  172458-64441 GRILLE ASSY 1 1
23 2 172458-64050 RUBBER, SPONGE 1 1 z
(B=M/#22203) (D=M/#22203)
26 1 172458-64510 COVER, SEAT MOUNT 1 1
27 1  172458-64590 PLUG 28X3.2 1 1
28 1 172458-64600 CLIP, TREE 1 1
29 1 172458-64700 PIPE ASSY 1 1
30 2 172445-62010 TRIM 2 2
32 1 172458-64960 PLATE,SEAT ROPS (73) 1 1
36 1 22137-100000 WASHER, 10 3 3
37 1 22137-100000 WASHER, 10 1 1
38 1 22137-120000 WASHER, 12 4 4
39 1 22137-120000 WASHER, 12 2 2
40 1 22217-080000 WASHER, SPRING 8 4 4 z
(B=*2007.01) (D=*2007.01)
41 1 22217-080000 WASHER, SPRING 8 2 2
42 1 26013-060102 BOLT, M6X 10 4 4
43 1 26013-100202 BOLT, M10X 20 4 4
44 1 26013-100202 BOLT, M10X 20 5 5
45 1 26013-100252 BOLT, M10X 25 3 3
46 1 26013-120252 BOLT, M12X 25 2 2
47 1 26013-120302 BOLT, M12X 30 4 4
48 1 26116-080162 BOLT, M8X 16 PLATED 2 2
49 1 26716-080002 NUT, M8 4 4 z
(B=*2007.01) (D=*2007.01)
50 1 172455-64200 SHEET 1 1
50-1 1 172457-08600 SEAT KIT 1 1 N
(B=*2007.01) (D=*2007.01)
50A 2 172A46-64200 SEAT, OPERATOR 1 1 W
(B=*2007.01) (D=*2007.01)
50B 2 172A46-64490 STOPPER 1 1 W
(B=*2007.01) (D=*2007.01)
50C 2 172A46-64500 PLATE ASSY,SEAT 1 1 W
(B=*2007.01) (D=*2007.01)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.81

Fig.81. SEAT & SEAT MOUNT(ROPS CANOPY & FORESTRY: MECHANIVCAL SPEC.) vioaeanam) OIo3-20Ex)
(C)=VIO35F-2C(JP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty |
— @ B © ©® © O
PREVIOUS 50D 2 26013-080202 BOLT, M8X 20 4 4 w
(B=*2007.01) (D=*2007.01)
50E 2  26013-100202 BOLT, M10X 20 2 2 W
(B=*2007.01) (D=*2007.01)
50F 2 26051-080002 NUT, M8 4 4 w
B UNo. 50112 (B=*2007.01) (D=+2007.01)
B H UNo. 50AM H50F S HET, 51 2 172455-64600 TRACK ASSY, SEAT 1 1 w
50-1 INC. 50A~50F.
50 (B=M/#20501) (D=M/#20501)
50-1 51-1 2 172455-64600 TRACK ASSY, SEAT 1 1 V4
(B=*2007.01) (D=*2007.01)
52 2 172455-64610 TRACK ASSY, SEAT 1 1 W
(B=M/#20501) (D=M/#20501)
52-1 2 172455-64610 TRACK ASSY, SEAT 1 1 z
(B=*2007.01) (D=+2007.01)

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)

Fig.82. SEAT & SEAT MOUNT(CABIN,FORESTRY SPEC.)

0. 10-11F

o (16—1)~233§saﬁ-¢0

C. "(10-1)

FEEHFT,

B2
PREVI0US

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.82
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

Remarks
(1)FORESTRY:MECHANICAL SPEC.
(2)FORESTRY:ELECTRICAL SPEC.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172455-64200  SHEET 1
1-1 1 172457-08600  SEATKIT 1 N
(C=*2007.01)
1A 2 172A46-64200  SEAT, OPERATOR 1
(C=*2007.01)
1B 2  172A46-64490 STOPPER 1
(C=*2007.01)
1c 2 172A46-64500  PLATE ASSY,SEAT 1 W
(C=*2007.01)
1D 2 26013-080202 BOLT, M8X 20 4 W
(C=*2007.01)
1E 2 26013-100202 BOLT, M10X 20 2 W
(C=*2007.01)
1F 2 26051-080002 NUT, M8 4 W
(C=*2007.01)
2 2 172455-64600 TRACKASSY, SEAT 1 W
(C=M/#20501)
2-1 2 172455-64600 TRACKASSY, SEAT 1 z
(C=*2007.01)
3 2 172455-64610 TRACK ASSY, SEAT 1 w
(C=M/#20501)
3-1 2 172455-64610 TRACKASSY, SEAT 1 z
(C=*2007.01)
4 1  172989-64451 BELT, SEAT 1
5 1 172433-64510  BOLT 7/16-20-UNF 2
6 1 172187-64830  NUT 4
7 1 22137-120000  WASHER, 12 4
8 1 933170-01490 SPRING 4
9 1 172187-61421 HANDLE, LOCK 1
10 1  772457-64211 MOUNT,SEAT (GRAY:73) 1
10-1 1 772457-64212 MOUNT, SEAT(GRAY:73) 1 S
(C=M/#25501)
18 2 172458-64660  SEAL 1
21 2 172458-64750  SEAL, SEAT MOUNT 1
22 2 172164-65730 RUBBER, SEAL 1
23 2 172187-64900 PLUG 1 w
(C=M/#25501)
24 1 172458-64441  GRILLE ASSY 1
25 2 172458-64050 RUBBER, SPONGE 1 z
(C=M/#22203)
28 1 172458-64590  PLUG 28X3.2 1
29 1 172458-64600 CLIP, TREE 3
30 1 172458-64960  PLATE,SEAT ROPS (73) 1
34 1 172458-67810  SHEET, INSULATOR 1
(C=M/#25697)
35 1 172458-67820 SHEET, INSULATOR 1
(C=M/#25697)
36 1 22137-100000 WASHER, 10 3
37 1 22137-100000 WASHER, 10 1
38 1 22217-080000 WASHER, SPRING 8 4 z

(C=*2007.01)

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)

Fig.82. SEAT & SEAT MOUNT(CABIN,FORESTRY SPEC.)

FEEHFT,

B2
PREVI0US

0CK10-M37503 Fig.82

Remarks
(1)FORESTRY:MECHANICAL SPEC.
(2)FORESTRY:ELECTRICAL SPEC.

(A)=VI035-2C(JP) (D)=VIO35F-2P(JP)
(B)=VI035-2P(JP) (E)=VI035-2C(EX)
(C)=VIO35F-2C(JP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
39 1 26013-100202 BOLT, M10X 20 4
40 1 26013-100202 BOLT, M10X 20 5
41 1 26013-100252 BOLT, M10X 25 3
42 1 26716-080002 NUT, M8 4 z
(C=+2007.01)
43 1 172825-64400 GRILLE ASSY 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.83

Fig.83. SEAT & SEAT MOUNT(CANOPY,FORESTRY: ELECTRICAL SPEC.) E‘B\gzx:ggg_gggsi gg;g;gg;gg;’g;’j’
(C)=VIO35F-2C(JP) (F)=VI035-2P(EX)
No. Lev. Parts No. Description Qty |
A B () DO () (A
l',%g\?” oS 1 1 172455-64200 SHEET 1
1-1 1 172457-08600  SEATKIT 1 N
(D=*2007.01)
1A 2 172A46-64200  SEAT, OPERATOR 1
(D=*2007.01)
R P TP 1B 2 172A46-64490 STOPPER 1
1=1 INC. 1A~1F. (D="2007.01)
B UNo. 111, 1-1 1c 2 172A46-64500  PLATE ASSY,SEAT 1 W
B LNo. (1D ~23%&E#HFET, 1 (D=*2007.01)
1 INC. (1) ~23.
11 1D 2 26013-080202  BOLT, M8X 20 4 w
(D=*2007.01)
1E 2 26013-100202  BOLT, M10X 20 2 W
(D=*2007.01)
1F 2 26051-080002  NUT, M8 4 w
(D=*2007.01)
2 2 172455-64600 TRACK ASSY, SEAT 1 w
(D=M/#20501)
2-1 2 172455-64600  TRACK ASSY, SEAT 1 z
(D=*2007.01)
3 2 172455-64610 TRACK ASSY, SEAT 1 W
(D=M/#20501)
31 2 172455-64610 TRACK ASSY, SEAT 1 z
(D=*2007.01)
4 1 172989-64451  BELT, SEAT 1
5 1 172433-64510  BOLT 7/16-20-UNF 2
6 1 172187-64830  NUT 4
7 1 22137-120000  WASHER, 12 4
8 1 933170-01490  SPRING 4
9 1 172122-55061  BRACKET, PUMP 2
10 1 172187-61421  HANDLE, LOCK 1
11 1 772457-64211  MOUNT,SEAT (GRAY:73) 1
111 1 772457-64212  MOUNT, SEAT(GRAY:73) 1 s
(D=M/#25501)
19 2 172458-64660  SEAL 1
22 2 172458-64750  SEAL, SEAT MOUNT 1
23 2 172164-65730  RUBBER, SEAL 1
24 2 172187-64900 PLUG 1 w
(D=M/#25501)
25 1 172825-64400  GRILLE ASSY 1
28 1  172458-64510 COVER, SEAT MOUNT 1
29 1 172458-64590  PLUG 28X3.2 1
30 1 172458-64600  CLIP, TREE 1
31 1 172458-64700  PIPE ASSY 1
32 2 17244562010 TRIM 2
34 1 172458-64960  PLATE,SEAT ROPS (73) 1
38 1 22137-100000 WASHER, 10 3
39 1 22137-100000 WASHER, 10 1
40 1 22137-120000 WASHER, 12 4
41 1 22137-120000 WASHER, 12 2
42 1 22217-080000 WASHER, SPRING 8 4 z

(D=*2007.01)

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.83

Fig.83. SEAT & SEAT MOUNT(CANOPY,FORESTRY: ELECTRICAL SPEC.) vioaeanam) OIo3-20Ex)
(C)=VIO35F-2C(JP) (F)=VIO35-2P(EX)
No. Lewv. Parts No. Description I R

Qty
A ® € O E ©

II’%E\?IIOUS 43 1 22217-080000  WASHER, SPRING 8 2
44 1 26013-060102 BOLT, M6X 10 4
45 1 26013-100202 BOLT, M10X 20 4
46 1 26013-100202 BOLT, M10X 20 5
47 1 26013-100252 BOLT, M10X 25 3
48 1 26013-120252 BOLT, M12X 25 2
49 1 26013-120302 BOLT, M12X 30 4
50 1 26116-080162 BOLT, M8X 16 PLATED 2
1 51 1 26716-080002 NUT, M8 4 z

(D=*2007.01)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)

Fig.84. BONNET(1)

21123

Bf, 73 H#
PREVIOUS, A/C SPEC.

REFER TO Fig. 33~3

1
< o

AN\ 19

A/C SPEC.

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)

0CK10-M37503 Fig.84

(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)

(C)=VIO35F-2C(JP)

(F)=VI035-2P(EX)

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 194145-04810  WASHER 10 2 2 2 2 2 2
2 1  26347-100002 NUT, M10 1 1 1 1 1 1
3 1 172444-64730 ROD,STOPPER 1 1 1 1 1 1
4 1  172458-65000 BRACKET AASSY,LOCK 1 1 1 1 1 1
5 1 172458-65020 BRACKET B ASSY,LOCK 1 1
5-1 1 172458-65021 BRACKET B, LOCK 1 1 1 1 1 1 N

(A=M/#22050)

(B=M/#22050)

Remarks

(1)NOT APPLIED FOR A/C SPEC.

(2)AIC SPEC.

6 1 172458-65050 SHAFT 1 1 1 1 1 1
7 1  172458-65060 COVER, LOCK 1 1 1 1 1 1
8 1 172458-65100 BONNET A (GREEN:96) 1 1
8-1 1 172457-65100 BONNET A (GREEN:96) 1 1 1 1 1 1 N
(A=M/#20798) (B=M/#20798)
9 2 172458-65070 SEAL 1 1 1 1 1 1
10 2 172458-65080 RUBBER, SEAL 1 1 1 1 1 1
12 2 172458-65880 SEAL 1 1
12-1 2 172457-65110 SEAL 1 1 1 1 1 1 N
(A=M/#20798) (B=M/#20798)
13 2  172458-65890 SEAL 1 1
13-1 2 172457-65120 SEAL 1 1 1 1 1 1 N
(A=M/#20798) (B=M/#20798)
14 1 172187-65210 LEVER ASSY, LOCK 1 1 1 1 1 1
15 1 172458-65270 PLATE,LOCK 1 1
15-1 1 172458-65271 PLATE,ROCK 1 1 1 1 1 1 R
(A=M/#20686) (B=M/#20686)
16 1 172734-65270 SPRING, CATCH 1 1 1 1 1 1
17 1 172458-65450 HOOK ASSY 1 1 z
(A=M/#20798) (B=M/#20798)
18 1 172124-65480 CATCHER 1 1 1 1 1 1
19 1 172164-66170 KEY ASSY, CYLINDER 1 1 1 1 1 1
20 1 22137-100000 WASHER, 10 2 2 2 2 2 2
21 1 22137-100000 WASHER, 10 2 2 2 2 2 2
22 1 22137-100000 WASHER, 10 2 2 A
(A=M/#20798) (B=M/#20798)
23 1 22157-080000 WASHER, 8 1 1
23-1 1 1A1380-62160 WASHER 1 1 1 1 1 1 N
(A=M/#22203) (B=M/#22203)
24 1 22417-200200 PIN, COTTER 2.0X20 2 2 2 2 2 2
25 1 22417-200200 PIN, COTTER 2.0X20 2 2 2 2 2 2
26 1 26013-100202 BOLT, M10X 20 2 2 2 2 2 2
27 1 26013-100202 BOLT, M10X 20 2 2 2 2 2 2
28 1 26013-100202 BOLT, M10X 20 2 2 z
(A=M/#20798) (B=M/#20798)
29 1 26013-100252 BOLT, M10X 25 2 2 2 2 2 2
30 1  22157-080000 WASHER, 8 1 1
30-1 1 22137-080000 WASHER, 8 1 1 1 1 1 1 N
(A=M/#20501) (B=M/#20501)
31 1 172458-65100 BONNET A (GREEN:96) 1
31-1 1 172457-65100 BONNET A (GREEN:96) 1 R
(A=M/#22158)
32 2 172458-65070 SEAL 1
33 2 172458-65080 RUBBER, SEAL 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.84. BONNET(1)

21123

Bf, 73 H#
PREVIOUS, A/C SPEC.

REFER TO Fig. 33~3
29

0CK10-M37503 Fig.84

Remarks
(1)NOT APPLIED FOR A/C SPEC.
(2)A/C SPEC.

(A)=VI035-2C(JP) (D)=VIO35F-2P(JP)
(B)=VI035-2P(JP) (E)=VI035-2C(EX)
(C)=VIO35F-2C(JP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
35 2 172458-65880 SEAL 1
35-1 2 172457-65110 SEAL 1 N
(A=M/#22158)
36 2 172458-65890 SEAL 1
36-1 2 172457-65120 SEAL 1 N
(A=M/#22158)
37 1 172458-65900 STAY, TANK 1 2
38 1 22137-060000 WASHER, 6 2 2
39 1 22217-060000 WASHER, SPRING 6 2 2
40 1 26013-060302 BOLT, M6X 30 2 2
41 1 26716-060002 NUT, M6 2 2
42 1  172458-65450 HOOK ASSY 1 2
43 1 22137-100000 WASHER, 10 2 2
44 1 26013-100202 BOLT, M10X 20 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.85

; (A)=VI035-2C(JP) (D)=VIO35F-2P(JP)
Fig.85. BONNET(Z)(PREV'OUS) (B)=VIO35-2P(JP) (E)=VIO35-2C(EX)
(C)=VIO35F-2C(JP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty |
~M/4#25500 . T7ooh (A (B © O B ©
PREVIOUSTI’\/:(I:JSPEC 1 1 172644-61560  CLIP, CATCH C7-2 2 2 z
! ' (A=M/#20798) (B=M/#20798)
45_/-'%ﬁ'l 33, 52 2 1 172455-65230-1 PLATE,KEY (GREEN:96) 11 1 1 1 1
3 e —— 2-1 1 172455-65230  PLATE,KEY (GILT(ZC) 1 1 1 1 1 1 N
(A=MHEXXXXX) (B=MHEXXXXX) (C=MHXXXXX) (D=MHXXXXX) (E=MHEXXXXX) (F=MHXXXXX)
1,49 3 1 172458-65300 BONNET R (GREEN:96) 11
| NG 31 1 172457-65300 BONNET R (GREEN:96) 1 1 1 1 1 1 s
r (A=M/#20798) (B=M/#20798)
i = ‘ 4 2 17243561660  TRIM, 130 101 1 1 1 1
yﬁ;ﬁ % 13,50 | 35,53 6 2 172458-65390  RUBBER, SEAL 11 1 1 1 1
A/C SPEC. PREVI0US 1 D 7 2 172457-65330  SEAL, BONNET 11 1 1 1 1 W
9 (A=M/#20798) (B=M/#20798)
12 1 172458-65400  HINGE,BONNET R (96) 1 1 1 1 1 1

13 1 172458-65440 BRACKET,BONNET R(96)
13-1 1 172457-65440 BRACKET (GRAY:73)

[
[
N
N
N
N
wn

(A=M/#20798) (B=M/#20798)

14 1  172458-65500 BONNET B 1 1 1 1 1 1
EFER TO Fig. 33~35 15 1 172458-65510 HINGE,BONNET B (97) 1 1 1 1 1 1
15-1 1 172458-65510-2 HINGE,BONNET B (ZC) 1 1 1 1 1 1 N
(A=MHXXXXX) (B=MAXXXXX) (C=MHXXXXX) (D=MHXXXXX) (E=MHXXXXX) (F=MAEXXXXX)
16 1  172458-65530 PLATE,LOCK 1 1
16-1 1 172458-65531 PLATE,LOCK 1 1 1 1 1 1 N
(A=M/#22203) (B=M/#22203)
17 1  172458-65540 PLATE ASSY,STOPPER 1 1 1 1 1 1
18 1 172458-65560 PLATE,GUIDE 1 1 1 1 1 1
19 1 172458-65570 PLATE,HOOK 1 1 1 1 1 1
20 1  172458-65580 BRACKET ASSY,GUIDE 1 1 1 1 1 1
21 1 172458-65600 CABLE 1 1 1 1 1 1
22 1 172458-65610 HOOK ASSY 1 1 1 1 1 1
23 1  172458-65640 STAY ASSY, WIRE 1 1 1 1 1 1
24 1 172156-65690 SPRING, STOPPER 1 1 1 1 1 1
25 1 172164-66170 KEY ASSY, CYLINDER 1 1 1 1 1 1
26 1 22137-080000  WASHER, 8 2 2 2 2 2 2
27 1 22137-080000 WASHER, 8 1 1 1 1 1 1
28 1 22157-100000 WASHER, 10 4 4 4 4 4 4
29 1 22157-100000  WASHER, 10 2 2
29-1 1 22157-100000 WASHER, 10 4 4 4 4 4 4 K
(A=M/#20798) (B=M/#20798)
30 1 26347-080002 NUT, M8 1 1 1 1 1 1
31 1 26013-100202 BOLT, M10X 20 2 2 2 2 2 2
32 1 22417-200200 PIN, COTTER 2.0X20 2 2 2 2 2 2
33 1 22857-300060 SCREW, 3X 6 4 4 z
(A=M/#20798) (B=M/#20798)
34 1 26013-100202 BOLT, M10X 20 4 4 4 4 4 4
35 1 26013-100202 BOLT, M10X 20 2 2
35-1 1 26013-100202 BOLT, M10X 20 4 4 4 4 4 4 K
(A=M/#20798) (B=M/#20798)
36 1 26013-100202 BOLT, M10X 20 2 2 2 2 2 2
37 1 26013-100202 BOLT, M10X 20 2 2 2 2 2 2
Remarks 38 1 26013-100202 BOLT, M10X 20 2 2 2 2 2 2
(L)A/C SPEC. 39 1 26013-100202 BOLT, M10X 20 2 2 2 2 2 2
(2)NOT APPLIED FOR A/C SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.85

Fig.85. BONNET(2)(PREVIOUS) BvioaPOm) B Vicanaa,
(C)=VIO35F-2C(JP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty |
~M/4#25500 - A (B © ©® (E @
L%ﬁioéﬁ“sgf 40 1 26106-100162  BOLT, M10X 16 PLATED 4 4 4 4 4 4
' : 41 1 26347-100002  NUT, M10 11 1 1 1 1
33, 52 42 1 22137-100000  WASHER, 10 2 2 2 2 2 2
43 1 172458-65470  BONNET R,A/C  (96) 1
44 2 17243561660  TRIM, 130 1
’ 1,49 45 2 172458-65390 RUBBER, SEAL 1
NG 49 1 172644-61560  CLIP, CATCH C7-2 2 1
50 1 172458-65440 BRACKET,BONNET R(96) 1 1
‘ 51 1 22157-100000  WASHER, 10 2 1
13,50 | 35, 53 52 1 22857-300060 SCREW, 3X 6 4 1
53 1 26013-100202  BOLT, M10X 20 2 1
EFER TO Fig. 33~35
Remarks
(L)A/C SPEC. Yes No Yes No
(2)NOT APPLIED FOR A/C SPEC. N:Old -5 New, Q:0ld %= New, R:0ld £ New, S:0ld *;5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.86. BONNET(2)(NEW)

M/#25501~

EFER TO Fig. 33~35

I 7tk
A/C SPEC.

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.86
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

Remarks
(1)NOT APPLIED FOR A/C SPEC.
(2)A/C SPEC.

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 1 172455-65230-1 PLATE,KEY (GREEN:96) 1 1 1 1 1 1
1-1 1 172455-65230  PLATE,KEY (GILT(ZC) 1 1 1 1 1 1 N
(A=MHXXXXX) (B=MHXXXXX) (C=MHXXXXX) (D=M/#XXXXX) (E=MHXXXXX) (F=MAXXXXX)

2 1 172457-65301 BONNET RASSY (96) 1 1 1 1 1 1 1

3 2 172444-17620 SEAL 1 1 1 1 1 1

4 2 172444-54920 SEAL, WEIGHT 1 1 1 1 1 1

6 2 172458-65390 RUBBER, SEAL 1 1 1 1 1 1

7 1 172457-65440 BRACKET (GRAY:73) 1 1 1 1 1 1 1

8 1 172456-65461 BRACKET C 1 1 1 1 1 1 1

9 1 172458-65500 BONNET B 1 1 1 1 1 1

10 1 172458-65510  HINGE,BONNET B (97) 1 1 1 1 1 1
10-1 1 172458-65510-2 HINGE,BONNET B (ZC) 1 1 1 1 1 1 N

(A=MHXXXXX) (B=MHXXXXX) (C=MHXXXXX) (D=M/#XXXXX) (E=MHXXXXX) (F=MMXXXXX)

11 1 172458-65531 PLATE,LOCK 1 1 1 1 1 1

12 1 172458-65540  PLATE ASSY,STOPPER 1 1 1 1 1 1

13 1 172458-65560  PLATE,GUIDE 1 1 1 1 1 1

14 1 172458-65570 PLATE,HOOK 1 1 1 1 1 1

15 1 172455-65590  PLUG 28X2.3 1 1 1 1 1 1 1
16 1 172458-65600 CABLE 1 1 1 1 1 1

17 1 172458-65610 HOOK ASSY 1 1 1 1 1 1

18 1  172458-65640 STAY ASSY, WIRE 1 1 1 1 1 1

19 1 172156-65690  SPRING, STOPPER 1 1 1 1 1 1

20 1 172164-66170  KEY ASSY, CYLINDER 1 1 1 1 1 1

21 1 172164-66490  BRACKET, RESERVOIR 1 1 1 1 1 1 1
22 1 22137-080000 WASHER, 8 2 2 2 2 2 2

23 1 22137-080000 WASHER, 8 1 1 1 1 1 1

24 1 22157-100000  WASHER, 10 4 4 4 4 4 4 1
25 1 22157-100000 WASHER, 10 4 4 4 4 4 4 1
26 1  22417-200200  PIN, COTTER 2.0X20 2 2 2 2 2 2

27 1 26013-100202 BOLT, M10X 20 2 2 2 2 2 2

28 1 26013-100202 BOLT, M10X 20 4 4 4 4 4 4 1
29 1 26013-100202 BOLT, M10X 20 4 4 4 4 4 4 1
30 1 26013-100202 BOLT, M10X 20 2 2 2 2 2 2

31 1 26013-100202 BOLT, M10X 20 2 2 2 2 2 2

32 1 26013-100202 BOLT, M10X 20 2 2 2 2 2 2

33 1 26106-100162 BOLT, M10X 16 PLATED 4 4 4 4 4 4

34 1  26347-080002 NUT, M8 1 1 1 1 1 1

35 1  26347-100002 NUT, M10 1 1 1 1 1 1

36 1 172644-61560  CLIP, CATCH C7-2 2 2
37 1 172458-65400 HINGE,BONNET R (96) 1 2
38 1 172458-65440  BRACKET,BONNET R(96) 1 2
39 1 172458-65470  BONNET R,A/IC  (96) 1 2
40 2 172435-61660  TRIM, 130 1

41 2 172458-65390 RUBBER, SEAL 1

45 1 22157-100000  WASHER, 10 4 2
46 1 22157-100000 WASHER, 10 2 2
47 1 22857-300060 SCREW, 3X 6 4 2
48 1 26013-100202 BOLT, M10X 20 4 2
49 1 26013-100202 BOLT, M10X 20 2 2

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)

Fig.87. CABIN(BODY)

®EnrsR3
VIEWED FROM ()

©OmrsR%
VIEWED FROM (©

OmroR3
VIEWED FROM (D)

¥y EVASSY
CABIN ASSY
172458-67800
172458-67801
172458-67802

R UNo. 71&
Bl LNo. 80 SUEEHFT
7 inc.8~34

HENO. 87 & LNO. 6, 6-1, 6-2i3,

IHENO. 87D R Hi LNO. 7~34&
JHENO. 88 R 4 LNO. 1~44&
TEENOC. 89D R LNO. 1~18&
JHENO. 90D R i LNO. 1~21&

RENO. 2D RH LNO. 1, 1-1Z2E#HF T,

Fig. 87 Ref No.6,6-1,6-2
INC Fig. 87 Ref No.7~34.
Fig. 88 Ref No.1~44.
Fig. 89 Ref No.1~18.
Fig. 90 Ref No.1~21.
Fig. 92 Ref No

7

»

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.87
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

OLEEES
VIEWED FROM ()

®nrs83%
VIEWED FROM

Remarks

(1)L=REF.NO.22:1100MM,NO.22-1:1200MM.

No. Lev. Parts No. Description Qty
A B € ©O E ¢
1 1 172165-13220 WASHER 13 13 13
2 1 172312-17250 ASHTRAY 1 1 1
3 1 172458-63360 SHEET 1 1 1
4 1 172458-63480 SEAL, SPONGE 1 1 1
5 1 172458-63580 SPACER 1 1 1
6 1 172458-67800 CABIN ASSY 1
6-1 1 172458-67801 CABIN ASSY 1 1 1 S
(A=MI#20668)
6-2 1 172458-67802 CABIN ASSY 1 1 1 N
(A=M/#22334) (C=M/#22334) (E=M/#22334)
7 2 172459-67800 CABIN BODY ASSY (83) 1 1 1
8 3 172458-03320 LABEL 1 1 1
9 3 172458-03330 LABEL 1 1 1
10 3  1E5100-51430 KNOB CLUTCH(RED 1 1 1
11 3 172519-63240 BOLT 6 6 6
12 3 172455-67310 RUN, GLASS 2 2 2
13 3 172455-67320 CAP, CHANNEL 2 2 2
14 3 172455-67330 PLATE ASSY LOW GLASS 2 2 2
15 3 172455-67340 HOLDER GLASS UP 2 2 2
16 3 172455-67350 SCREW 4 4 4
17 3 172455-67360 SCREW 2 2 2
18 3  172455-67440 CLIP, TREE 4 4 4
19 3  172458-67840 RUN, GLASS 1 1 1
20 3 172458-67960 SEAL 1 1 1
21 3 172458-67970 SEAL 1 1 1
22 3 172458-67980 SEAL 1 1 1
22-1 3 172458-67981 SEAL 1 1 1 S
(A=MI#25749) (C=M/#25749) (E=MI#25749)
23 3 172458-03310 LABEL 1 1 1
24 3 172162-69050 LOCK ASSY 1 1 1
25 3 172165-69190 RUBBER, STOPPER 1 1 1
26 3 172458-69790 COVER ASSY 1 1 1
27 3 172458-69830 LEVER 1 1 1
28 3  172458-69930 SEAL, DOOR 1 1 1
29 3  22117-100000 WASHER, 10 1 1 1
30 3 22117-120000 WASHER, 12 2 2 2
31 3 22272-000100 RING, E-10 1 1 1
32 3 24550-012200 BUSH, 12X20 1 1 1
33 3 26366-080002 NUT, M8 4 4 4
34 3  26716-100002 NUT, M10 1 1 1
37 1 22217-120000 WASHER, SPRING 12 13 13 13
38 1 22867-400100 SCREW, 4X10 3 3 3
39 1 26076-120402 BOLT, 10.912X 40 13 13 13
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.88. CABIN(GLASS)

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.88
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

No. Lewv. Parts No. Description |
45 aévl ’5: ;ESAY ssY (A) © ©® B ©
46 A Ay 1 2 172459-67810  SASHASSY 1 1 1
L 4 179458-67801 2 3 172458-63670  HD WASHER 8 8 8
’[H 172458-67802 3 3 172458-63680  BOLT 8X16 8 8 8
R T Em . S Sy T 4 3 17245863730  SCREW 4 4 4
WA HENO. 88D Bt CNO. 1~44 & 5 3 172458-63790  SEAL, DAM 3 3 3
REPAIR PARTS EENO, 89D R CND. 1~18& 6 3 172445-66750 GRIP 2 2 2
EENS: ggg%ﬁ y }"1' 2l g P 7 3 172458-67340 FRAME,FRONTW (12) 1 1 1
Fig. 87 Ref No.6, 6-1, 62 8 3 172458-67440 LINKLFW  (12) 1 1 1
INC Fig. 87 Ref No.7~34. 9 3  172458-67510 LINK R,FW (12) 1 1 1
F:g gg E:; ug ]:‘14‘;- 10 3 172458-67520  HANDLE L 1 1 1
Fig. 90 Rof No. 1~21. 11 3 172458-67550 HANDLE R 1 1 1
Fig. 92 Ref No.1,1-1. 12 3 172458-67570  RUCHE 1 1 1
13 3 172458-67610 RUCHE 1 1 1
14 3 172458-67670  SHAFT ASSY, ROLLER 1 1 1
15 3 172458-67680  SHAFT ASSY, ROLLER 1 1 1
16 3 172458-67870  RUBBER, SEAL 1 1 1
B LN, 14 17 3 172458-67900  GLASS 1 1 1
RHE LN 2~2%84 %1 18 3 172458-67920 SPRING, GAS 2 2 2
1 INC 2~32 19 3 172463-69150 SCREW 4 4 4
20 3 172463-69160 HOLDER ASSY,F/W 2 2 2
21 3 172463-69190  LATCH PIN 2 2 2
22 3 172463-69200  SPRING 2 2 2
23 3 172463-69210  LEVER ASSY,F/W 2 2 2
24 3 172445-69740 ROLLER 2 2 2
25 3 22117-120000 WASHER, 12 4 4 4
26 3 22137-060000 WASHER, 6 2 2 2
27 3 22272-000060 RING, E- 6 4 4 4
28 3 22272-000080 RING, E- 8 4 4 4
29 3 22351-030012  PIN, SPRING 3.0X12 2 2 2
30 3 24550-012200  BUSH, 12X20 4 4 4
31 3 26450-060102  BOLT, M6X 10 2 2 2
32 3 172458-67850  RUBBER, STOPPER 2 2 2
33 2 172458-63760  SEAL, SPONGE 1 1 1
34 2 17245567610 SPACER 2 2 2
35 2 172455-67710 RUBBER, STOPPER 2 2 2
36 2 172458-67830  RUN, GLASS 2 2 2
37 2 172458-67860 RUBBER, SEAL 1 1 1
38 2 172458-67880 RUBBER, SEAL 1 1 1
39 2 172458-67910  GLASS 1 1 1
40 2 172458-69250  SASHASSY 1 1 1
a1 3 17245567770  LOCK ASSY, SASH 2 2 2 w
(A=M/#20501)
42 3 172458-69260 GLASS, SASH 1 1 1
(A=M/#20501)
43 3 172458-69270  GLASS, SASH 1 1 1
(A=M/#20501)
44 3 172458-69280  FRAME, SASH 1 1 1 w
(A=M/#20501)
45 1 172478-68600 SEAL, DAM 1 1 1 w
Z‘;ESS(ASIR PARTS. (A=M/#20501) (C=M/#20501) (E=M/#20501)
L=REF.NO.45:1000MM,NO.46:2000MM, 46 1 172478-68610  SEAL, DAM 1 1 1 w

REF.NO.47:3000MM.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld
++ CONTINUE ++

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)

Fig.88. CABIN(GLASS)

BAR
REPAIR PARTS

FrEVASSY

CABIN ASSY

172458-67800

172458-67801

172458-67802

IEENO. 87> R LNO. 6, 6-1, 6-21&.
IHENO. 87T R H LNO. 7~34&
IFENO. 88 R H LNO. 1~44&
IHEN0. 89D R Hi LNO. 1~18&
IHENO. 90D R LNO. 1~21&
IHENO. 20 R LNO. 1, 1-1&2&#& % T,
Fig. 87 Ref No. 6, 6-1,6-2

INC Fig. 87 Ref No.7~34.

Fig. 88 Ref No.1~44.

Fig. 89 Ref No.1~18

Fig. 90 Ref No.1~21.

Fig. 92 Ref No.1,1-1.

R UNO. 11
RHLNO.2~32%28AFT
1 INC 2~32

0CK10-M37503 Fig.88

(A)=VI035-2C(JP) (D)=VIO35F-2P(JP)
(B)=VI035-2P(JP) (E)=VI035-2C(EX)
(C)=VIO35F-2C(dP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty |
A B () O (E) R
(A=M/#20501) (C=M1#20501) (E=M/#20501)
47 1 172478-68620 SEAL, DAM 1 1 1 w
(A=M/#20501) (C=M/#20501) (E=M/#20501)

Remarks

(1)REPAIR PARTS.
L=REF.NO.45:1000MM,NO.46:2000MM,
REF.NO.47:3000MM.

Yes

N:Old £=5 New, Q:0ld *75 New, R-Old

Yes
<Yes_
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.89

Fig.89. CABIN(ACCESSORY) avioss-am0R) vose,
(C)=VIO35F-2C(JP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty |
FrELASSY A (B (©) () () (F)
O ey 0 1 2 17245863700  PLATE 1 1 1
172458-67801 2 2 172458-63730 SCREW 1 1 1
172458-67802 3 2 172458-63770 TRIM 1 1 1
BHENO. 870> .t LNO. 6, 6-1, 6-2I%, 4 2 172458-63800 RUBBER, STOPPER 1 1 1
A SR N 1 5 2 172458-63950  SPACER 6 6 6
EENO. 89D EH LNO. 1~18& 6 2 172458-63960  SPACER 6 6 6
HENO. 90D EH LNO. 1~21& 7 2 172458-63970  SEAL, DAM 1 1 1
HEND. 20 RH LNO. 1, 1-1Z&HET, 8 2 172458-63980  SEAL, DAM 1 1 1
Hg E_? Rg; g"%ﬁhﬁ‘;- 65121 9 2 172458-63990  SEAL, DAM 1 1 1
Fie. 88 Ref No. 144 5—= 10 2 172455-67550  CLIP 15 15 15
Fig 89 Ref No.1~18. 1 2 17245868850  INNER ROOF 1 1 1
Fig. 90 Ref No.1~21. 17— 111 2 17245868851  INNER ROOF 1 1 1 s
Fig. 92 Ref No.1,1-1. > (A=M/#25573) (C=M/#25573) (E=M/#25573)
\ \ 12 2 172458-69090  TRIM 1 1 1
13 2 17245869200  GLASS 1 1 1
14 2 172458-69210  SUNROOF 1 1 1
15 2 172458-69220  INNER FRONT 1 1 1
16 2 17245869230  GLASS 1 1 1
17 2 172458-69240  GLASS 1 1 1
18 2 26716-100002  NUT, M10 1 1 1

1B il
PREVIOUS NEW
1 11-1
L=
DETAILS OF(®) — — —

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.90. CABIN(ELECTRIC PART)

1B % -8
PREVIOUS NEW

% 1-1

L
DETAILS OF®)

¥rEVASSY
CABIN ASSY
172458-67800
172458-67801

172458-67802
IHENO. 87 R H LNC. 6, 6-1, 6-2(%.
IHENO. 87D R LNC. 7~34&
IHENO. 88 R H LNO. 1~44&
IHENO. 89 R i LNO. 1~18&
JAENC. 0 R LNO. 1~21&
EENO. 20 RE LNO. 1, 1-12&EHE T,
Fig. 87 Ref No.6, 6-1,6-2
INC Fig. 87 Ref No.7~34.

Fig. 88 Ref No.1~44.

Fig. 89 Ref No.1~18.

Fig. 90 Ref No.1~21.

Fig. 92 Ref No.1,1-1.

1B

PREVI0US
19

15

20

d

=T

-k
NEW

19-1

)
&—7
LN

1-1

® st
DETAILS OF(®)

1-2

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.90
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

REFER TO

' Fig. 33,34

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 2 172458-16610  WIRE HARNESS A 1 1 1
1-1 2 172458-16611  WIRE HARNESS A(CABIN 1 1 1 S
(A=M/#25527) (C=M/#25527) (E=M/#25527)
1-2 2 172458-16612 HARNESS A,WIRE(CABIN 1 1 1 S
(A=M/#25573) (C=M/#25573) (E=M/#25573)
2 2 172458-16620 WIRE HARNESS B 1 1 1
3 2 172458-17210  WIPER MOTOR 1 1 1
4 2 172458-17220  ARM, WIPER 1 1 1
5 2 172458-17230  WIPER BLADE 1 1 1
6 2 172455-67870 GROMMET 2 2 2
7 2 172455-67880 CORD 1 1 1
8 2 172455-67910  CLAMP, HARNESS 3 3 3
9 2 172455-67970  WORKING LAMP 1 1 1
10 3 172458-17420 BULB 1 1 1
11 2 172458-69320 GROMMET 1 1 1
12 2 172455-69410  SET SCREW 2 2 2
13 2 172455-69490 COVER, WIPER 1 1 1
14 2 22137-080000  WASHER, 8 1 1 1
15 2 22857-400100 SCREW, 4X10 2 2 2 z
(A=M/#25573) (C=M/#25573) (E=M/#25573)
16 2 26013-080162 BOLT, M8X 16 1 1 1
17 2 26116-080202 BOLT, M8X 20 PLATED 1 1 1
18 2 26366-080002 NUT, M8 1 1 1
19 2 933113-05150 LAMP, ROOM 1 1 1
19-1 2 172455-67900 ROOM LAMP 1 1 1 S
(A=M/#25573) (C=M/#25573) (E=M/#25573)
20 3 933113-05160 BULB, 12V 5W 1 1 1
20-1 3 172455-67930 BULB 1 1 1 S
(A=M/#25573) (C=M/#25573) (E=M/#25573)
21 2 933168-55770  BAND 146 1 1 1
22 1 172190-16500 HARNESS 1 1 1

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes'

Yes'



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.91. CABIN(FORESTRY SPEC.)

B LNo. 11
RHLNo. DM D13Z2EHET
1 INC. (1) ~13

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.91
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

Remarks
(1)WELDED PART.

No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 172828-67800 CABIN ASSY 1
1-1 1 172828-67801 CABIN ASSY 1 N
(C=M/#22334)
2 2 172825-03350 LABEL 1
3 2 172472-66600 GUARD, FOPS 1
8 2 172828-67850 GUARD ASSY, CABIN 1
9 2 172146-75260 SEAT, SCREW M10-18 8
9-1 2 172645-50930 NUT, M10-25 8 N
(C=M/#22220)
10 2 22137-100000 WASHER, 10 4
11 2 26076-100352 BOLT, 10.910X 35 4
12 2 26106-100162 BOLT, M10X 16 PLATED 7
12-1 2 26013-100202 BOLT, M10X 20 7 N
(C=M/#22220)
13 2 22137-100000 WASHER, 10 7 W
(C=M/#22220)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.92. CABIN DOOR(FRONT)

0CK10-M37503 Fig.92
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

No. Lev. Parts No. Description Qty |
*rEVASSY A) (B) (C) (D) (B) (A
iy 1 2 17245067820 DOOR ASSY 1 1 1
17245867801 1-1 2 172459-67821 DOORASSY 1 1 1
172458-67802 (A=M/#22334) (C=M/#22334) (E=M/#22334)
IEENO. 870 R LNO. 6, 6-1, 6-21, 2 3  172459-67830 DOOR ASSY 1 1 1
THANC. 870 RH LNO. 7~34& 2-1 3 172459-67831 DOOR ASSY 1 1
IHENO. 880> R LNO. 1~44& *vEYEFPASSY (A=M/#22334) (C=M/#22334) (E=M/#22334)
égﬂg- Sgg’);ﬁ tﬂg- }:;?i CABIN DOOR ASSY 3 4 172458-63670  HD WASHER 2 2 2
- ¥ 172459-67820
BENO. 920 RH LN 1, 1-1528HET, 17245967821 4 4  172458-63930  STOPPER 1 1 1
INC Fig. 87 Ref No.7~34. IHEENO. 920 B H LNO. 2, 2-1& 6 4 172458-67020  STRIKER ASSY 1 1 1
Fig. 83 Ref No. 1~44. EANO. 93D RH LNO. 1, 1-1&2&HFT, 7 4 172458-63950  SPACER 3 3 3
Fig. 89 Ref Yo.1~ 8. Fig. 92 Ref No. 1, 1-1 8 4 17245867650  SEAL, DAM 1 1 1
Fig' 92 Ref No. 1. 1-1. INC Fig. 92 Ref No.2,2-1. 9 4 172458-67940  PLATE 1 1 1
' T Fig. 93 Ref No.1,1-1. 10 4 172458-69100 TRIM 1 1 1
1 4 172455-69170  COVER, LATCH 1 1 1
1, 1-1 12 4 172455-69300 SCREW 3 3 3
13 4 172445-69320  NUT 4 4 4
FH UNO. 212, 14 4 172445-69400  ROD 1 1 1
f“ﬁé’ﬁ‘l g;ssz—“a‘&iﬂ'o 15 4  172458-69400 FRAME,DOORF (12) 1 1 1
B LNO. 2_:| i, 16 4  172445-69420 DOOR HOOK 1 1 1
BH LN, 3~3T%&#ET, 17 4 172162-69470  LOCK PLATE 1 1 1
2-1 ING 3~37. 18 4 172162-69480  LOCKASSY 1 1 1
2 2-1 19 4 172162-69490  PIN 1 1 1
20 4 172162-69500  SPRING 1 1 1
21 4 172162-69510  HANDLE ASSY 1 1 1
22 4 172162-69520 COVER 1 1 1
23 4 172455-69520  SCREW 2 2 2
24 4 172162-69541  HANDLE,OUTER 1 1 1
25 4 172458-69580  TRIMASSY 1 1 1
26 4 172458-69900  GLASS, DOOR 1 1 1
27 4 172458-69910  GLASS, DOOR 1 1 1
28 4  22137-080000 WASHER, 8 1 1 1
29 4 26013-060162  BOLT, M6X 16 3 3 3
30 4 26023-060122  SCREW, M6X12 2 2 2
31 4 26023-060162 SCREW, M6X16 4 4 4
32 4 26051-080002  NUT, M8 1 1 1
33 4 26116-080202  BOLT, M8X 20 PLATED 1 1 1
34 4 26116-100304  BOLT, M10X 30 PLATED 1 1 1
35 4 26716-100002  NUT, M10 1 1 1
36 4 26716-100002  NUT, M10 1 1 1
37 4 172458-66720  COVER, DOOR 1 1 1
(A=M/#22334) (C=M/#22334) (E=M/#22334)
REFER TO Fig. 33, 34
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)

Fig.93. CABIN DOOR(REAR)

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.93
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

No. Lewv. Parts No. Description |
~_/ R LN 18, @ ® 0O 6 @
BHLND, 2~ 165 RAHET. 1 3  172459-67840 DOOR ASSY 1 1 1
1 INC 2~16. 1-1 3 172459-67841 DOOR ASSY 1 1 1 S
B LNO. 1~ (A=M/#22334) (C=M/#22334) (E=M/#22334)
FHLNO. 2~205 AT, 2 4 172458-69590  TRIM ASSY 1 1 1
1-1 ING 2~20. 3 4 172458-69600 FRAME ASSY,DOOR REAR 1 1 1
31 4 172458-69601 FRAME,DOOR REAR (12) 1 1 1 s
(A=M/#22334) (C=M/#22334) (E=M/#22334)
4 4 172458-69920  GLASS, DOOR 1 1 1
5 4 172519-63240  BOLT 2 2 2
. 6 4 172455-69140  NUT, CAP 12 12 12
ErE RTASSY 7 4 17245560200 TUBE 12 12 12
172459-67820 8 4 172455-69250 PIPE 12 12 12
172450-67821 9 4 172455-69290  PACKING 4 4 4
N B N 2 ot 10 4 17245869730  PLATE 1 1 1
AN, CIO R LNO. | 11 S 8HET. 1 4 172458-69760  GUIDE, STOPPER 1 1 1
Fig. 92 Ref No.1,1-1 12 4 172458-69770 HINGE 2 2 2
INC Fig. 92 Ref No.2,2-1. 13 4 172458-69960  GASKET 8 8 8
Fig.93 Ref No.1.1-1. 14 4 172458-69990  COVER 2 2 2
15 4 22137-080000 WASHER, 8 2 2 2
16 4 22372-080000  PIN, SNAP 8 2
161 4 22417-200160  PIN, COTTER 2.0X16 2 2 2 N
(A=M/#22181)
svEuassy REFERTOFigo2 17 4 172458-66780  UPPER PLATE,DOOR REA 1 1 1 w
CABIN ASSY (A=M/#22334) (C=M/#22334) (E=M/#22334)
172458-67800 18 4 172458-66790  LOWER PLATE,DOOR REA 1 1 1 w
:;gﬁggzg;gg; (A=M/#22334) (C=M/#22334) (E=M/#22334)
TEENO. S7M R H LNO. 6, 6-1, 6-213, 19 4 172458-66800  SCREW 4 4 4 w
JREINC. 870 Rt LNO. 7~34& (A=M/#22334) (C=M/#22334) (E=M/#22334)
T ENO. 88D R LNO. 1~44& 20 4 172458-66800  SCREW 3 3 3 w
Eg:g- ggg;: txg- }:;?i (A=M/#22334) (C=M/#22334) (E=M/#22334)
HANO. 920 LNO. 1, 1-1 £ &&HET .
Fig 87 Ref No.6, 6-1,6-2
INC Fig. 87 Ref No.7~34.
Fig. 88 Ref No.1~44,
Fig. 89 Ref No.1~18,

Fig. 90 Ref No.1~21.
Fig. 92 Ref No.1,1-1.

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.94

; (A)=VI035-2C(JP) (D)=VIO35F-2P(JP)
Flg94 CANOPY(ROPS) (B)=VI035-2P(JP) (E)=VI035-2C(EX)
(C)=VIO35F-2C(dP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty |

AW B € O E @

172472-66300 CANOPY ASSY, ROPS
172149-66550  WASHER
22217-120000  WASHER, SPRING 12

22217-160000 WASHER, SPRING 16
26076-120402 BOLT, 10.912X 40
26076-160402 BOLT, 10.916X 40

o bh|lwNE
N N
o oo oR

REFER TO Fig. 65, 66

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.95

; (A)=VI035-2C(JP) (D)=VIO35F-2P(JP)
Flggs CANOPY(STAN DARD) (B)=VI035-2P(JP) (E)=VI035-2C(EX)
(C)=VIO35F-2C(dP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty |

AW B € O E @

172730-05250  WASHER 12
172458-67090 CAP
172458-67100 ROOF ASSY,CANOPY

172458-67110 POLE  (WHITE:15)
22217-160000 WASHER, SPRING 16
26013-120302 BOLT, M12X 30

~Njo o slw N e
N T = = N [ RS
olo o Rk oo
olo o Rk oo

26076-160402 BOLT, 10.916X 40

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.96. CANOPY(FORESTRY SPEC.)

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.96
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172825-66300 CANOPY ASSY 1
1-1 1 172825-66301 CANOPY ASSY 1 F
(D=MXXXXX)
7 1 172825-66320 GUARD ASSY 1
8 1 172825-66360 GUARD ASSY 1
9 1 172149-66550 WASHER 6
10 1 172458-67090 CAP 6
11 1  22217-120000 WASHER, SPRING 12 6
12 1 22217-160000 WASHER, SPRING 16 6
13 1 26013-100162 BOLT, M10X 16 8
14 1 26076-120402 BOLT, 10.912X 40 6
15 1 26076-160402 BOLT, 10.916X 40 6
REFER TO Fig. 65, 66
Remarks
(1)IT SUPPLIES IT WITH SERIAL NAMBER
LABEL. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.97. HYD.OIL PUMP & JOINT(STANDARD SPEC.)

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.97
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172168-71101 COVER, FLYWHEEL 1 1 1 1 1 1
2 1 26013-100302 BOLT, M10X 30 8 8 8 8 8 8
3 1 172165-71200 COUPLING 1 1 1 1 1 1
4 1  26450-120402 BOLT, M12X 40 3 3 3 3 3 3
5 1  172459-73500 PUMP ASSY 1 1 1 1 1 1
5-1 1 172459-73501 PUMP ASSY 1 1 1 1 1 1 N
(A=*2005.01.) (B=*2005.01.) (C=+2005.01.) (D=*2005.01.) (E=*2005.01.) (F=*2005.01.)
6 172422-73140  PLATE, SWASH 1 1 1 1 1 1
7 2 172422-73160  PIN 2 2 2 2 2 2
8 2 172422-73220 PIN 1 1 1 1 1 1
9 2 172422-73280  PIN 1 1 1 1 1 1
10 2 172422-73290  BEARING, BALL 1 1 1 1 1 1
11 2 172422-73500 BEARING, NEEDLE 1 1 1 1 1 1
12 2 172458-73510  BARRELKIT, CYLINDER 1 1 1 1 1 1
13 3 172422-73130  HOLDER, BARREL 1 1 1 1 1 1
14 3 172422-73250  RETAINER 2 2 2 2 2 2
15 3 172458-73520 PISTON ASSY, PUMP 1 1 1 1 1 1
16 3 172458-73530  NEEDLE 3 3 3 3 3 3
17 3 172458-73540 SPRING 1 1 1 1 1 1
18 3 172458-73670 HOLDER, SHOE 1 1 1 1 1 1
19 3 22252-000350  RING, 35 1 1 1 1 1 1
20 2 172459-73510  PUMP ASSY, GEAR 1 1 1 1 1 1
20-1 2 172459-73511 PUMP ASSY, GEAR 1 1 1 1 1 1 R
(A=*2005.01.) (B=*2005.01.) (C=*2005.01.) (D=*2005.01.) (E=*2005.01.) (F=*2005.01.)
20-2 2 172459-73512 PUMP ASSY, GEAR 1 1 1 1 1 1 R
(A=*2008.02.) (B=*2008.02.) (C=+2008.02.) (D=*2008.02.) (E=*2008.02.) (F=*2008.02.)
21 3 172450-73120  BOLT 2 2 2 2 2 2
22 3  172450-73130 WASHER 2 2 2 2 2 2
24 2 172422-73520  SPRING 4 4 4 4 4 4
25 2 172422-73530  PLUG 1 1 1 1 1 1
26 2 172422-73530 PLUG 1 1 1 1 1 1
27 2 172422-73540  BOLT 5 5 5 5 5 5
28 2 172422-73550 PLUG 5 5 5 5 5 5
29 2 172458-73550  SPRING 1 1 1 1 1 1
30 2 172422-73560  SCREW 1 1 1 1 1 1
31 2 172458-73560 HOLDER, SPRING 1 1 1 1 1 1
32 2 172458-73570  GUIDE, SPRING 1 1 1 1 1 1
33 2 172422-73580 COUPLING 1 1 1 1 1 1
34 2 172458-73580 ROD 1 1 1 1 1 1
35 2 172422-73590 COLLAR 1 1 1 1 1 1
36 2 172458-73590  PIN, STOPPER 1 1 1 1 1 1
37 2 172458-73600  PIN, STOPPER 1 1 1 1 1 1
38 2 172422-73610 BOLT 3 3 3 3 3 3
39 2 172458-73620 BLOCK ASSY, VALVE 1 1 1 1 1 1
40 3 172422-73550  PLUG 7 7 7 7 7 7
41 3 172422-73620 SPRING 1 1 1 1 1 1
42 3 172422-73630 FILTER 1 1 1 1 1 1
43 3 172458-73630  PLUG 1 1 1 1 1 1
44 3 172422-73640  ADJUSTERKIT 1 1 1 1 1 1
45 3 172458-73640  PLUG 1 1 1 1 1 1
46 3 172422-73650  PLUG 2 2 2 2 2 2

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.97. HYD.OIL PUMP & JOINT(STANDARD SPEC.)

0CK10-M37503 Fig.97

(A)=VI035-2C(JP) (D)=VIO35F-2P(JP)

(B)=VI035-2P(JP) (E)=VI035-2C(EX)

(C)=VIO35F-2C(JP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty I R

A B € ©O E ¢
47 3 172422-73660 BOLT 1 1 1 1 1 1
48 3 172422-73670 CLAMP 1 1 1 1 1 1
49 3 172458-73680 VALVE ASSY 1 1 1 1 1 1
50 3 172458-73690 VALVE ASSY 1 1 1 1 1 1
51 3 24311-000100 O-RING, 1AP10.0 1 1 1 1 1 1
52 3 24315-000080 O-RING, 1BP8.0 1 1 1 1 1 1
53 3  24315-000140 O-RING, 1BP14.0 1 1 1 1 1 1
54 2 172458-73660 SHAFT 1 1 1 1 1 1
55 2 172422-73700 SEAL SET, PUMP 1 1 1 1 1 1
56 3 172422-73170 GASKET 1 1 1 1 1 1
57 3 172422-73510 SEAL, OIL 1 1 1 1 1 1
58 3 172422-73570 WASHER 1 1 1 1 1 1
59 3 24315-000070 O-RING, 1BP7.0 1 1 1 1 1 1
60 3 24315-000080 O-RING, 1BP8.0 2 2 2 2 2 2
61 3 24315-000110 O-RING, 1BP11.0 1 1 1 1 1 1
62 3 24315-000110 O-RING, 1BP11.0 1 1 1 1 1 1
63 3 24315-000120 O-RING, 1BP12.0 3 3 3 3 3 3
64 3 24325-000550 O-RING, 1BG55.0 1 1 1 1 1 1
65 2 22212-080000 WASHER 8 3 3 3 3 3 3
66 2 22242-000250 RING, 25 1 1 1 1 1 1
67 2 22252-000520 RING, 52 1 1 1 1 1 1
68 2 22351-060016 PIN, SPRING 6.0X16 1 1 1 1 1 1
69 2  26711-080002 NUT, M8 1 1 1 1 1 1
70 1 26013-120352 BOLT, M12X 35 2 2 2 2 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.98. HYD.OIL PUMP & JOINT(QUICK HITCH SPEC.)

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.98
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172168-71101 COVER, FLYWHEEL 1 1 1 1
2 1 26013-100302 BOLT, M10X 30 8 8 8 8
3 1 172165-71200 COUPLING 1 1 1 1
4 1  26450-120402 BOLT, M12X 40 3 3 3 3
5 1 172958-73500 PUMP Q ASSY 1 1
5-1 1 172959-73500 PUMP Q ASSY 1 1 1 1
5-2 1 172959-73501 PUMP ASSY 1 1 1 1 N
(A=*2005.01.) (B=*2005.01.) (E=*2005.01.) (F=*2005.01.)
6 2 172422-73140  PLATE, SWASH 1 1 1 1
7 2 172422-73160 PIN 2 2 2 2
8 2 172422-73220 PIN 1 1 1 1
9 2 172422-73280  PIN 1 1 1 1
10 2 172422-73290  BEARING, BALL 1 1 1 1
11 2 172422-73500 BEARING, NEEDLE 1 1 1 1
12 2 172458-73510  BARRELKIT, CYLINDER 1 1 1 1
13 3 172422-73130 HOLDER, BARREL 1 1 1 1
14 3 172422-73250 RETAINER 2 2 2 2
15 3 172458-73520  PISTON ASSY, PUMP 1 1 1 1
16 3 172458-73530 NEEDLE 3 3 3 3
17 3 172458-73540 SPRING 1 1 1 1
18 3 172458-73670 HOLDER, SHOE 1 1 1 1
19 3 22252-000350 RING, 35 1 1 1 1
20 2 172459-73510 PUMP ASSY, GEAR 1 1 1 1
20-1 2 172459-73511 PUMP ASSY, GEAR 1 1 1 1 R

(A=*2005.01.)
20-2 2 172459-73512
(A=*2008.02.)

(B=*2005.01.)

PUMP ASSY, GEAR

(B=*2008.02.)

(E=*2005.01.)

1

(E=*2008.02.)

1

(F=*2005.01.)
1 1 R
(F=+2008.02.)

Remarks
(M)MISPRINT.

21 3 172450-73120 BOLT 2 2 2 2
22 3 172450-73130  WASHER 2 2 2 2
24 2 172422-73520 SPRING 4 4 4 4
25 2 172422-73530 PLUG 1 1 1 1
26 2 172422-73530 PLUG 1 1 1 1
27 2 172422-73540 BOLT 5 5 5 5
28 2 172422-73550 PLUG 5 5 5 5
29 2 172458-73550 SPRING 1 1 1 1
30 2 172422-73560 SCREW 1 1 1 1
31 2 172458-73560 HOLDER, SPRING 1 1 1 1
32 2 172458-73570 GUIDE, SPRING 1 1 1 1
33 2 172422-73580 COUPLING 1 1 1 1
34 2 172458-73580 ROD 1 1 1 1
35 2 172422-73590 COLLAR 1 1 1 1
36 2 172458-73590 PIN, STOPPER 1 1 1 1
37 2 172458-73600 PIN, STOPPER 1 1 1 1
38 2 172422-73610 BOLT 3 3 3 3
39 2 172958-73510 BLOCK ASSY, VALVE 1 1 1 1
40 3 172422-73550 PLUG 8 8 8 8
41 3 172422-73620 SPRING 1 1 1 1
42 3 172422-73630 FILTER 1 1 1 1
43 3 172458-73630 PLUG 1 1 1 1
44 3 172422-73640  ADJUSTERKIT 1 1 1 1
45 3 172458-73640 PLUG 1 1 1 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.98. HYD.OIL PUMP & JOINT(QUICK HITCH SPEC.)

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.98

(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

Remarks
(M)MISPRINT.

No. Lev. Parts No. Description Qty |

A B € ©O E ¢

46 3 172422-73650 PLUG 2 2 2 2
47 3 172422-73660 BOLT 1 1 1 1
48 3 172422-73670 CLAMP 1 1 1 1
49 3 24311-000110 O-RING, 1AP11.0 1 1 1 1
49-1 3 24311-000100 O-RING, 1AP10.0 1 1 1 1
50 3 24315-000080 O-RING, 1BP8.0 1 1 1 1
51 3  24315-000140 O-RING, 1BP14.0 1 1 1 1
52 3 26450-050452 BOLT, M5X 45 4 4 4 4
53 3 172458-73680 VALVE ASSY 1 1 1 1
54 3 172458-73690 VALVE ASSY 1 1 1 1
55 3 172458-73790 VALVE,SOLENOID 1 1 1 1
56 2 172458-73660 SHAFT 1 1 1 1
57 2 172422-73700 SEAL SET, PUMP 1 1 1 1
58 3 172422-73170 GASKET 1 1 1 1
59 3 172422-73510 SEAL, OIL 1 1 1 1
60 3 172422-73570 WASHER 1 1 1 1
61 3 24315-000070 O-RING, 1BP7.0 1 1 1 1
62 3 24315-000080 O-RING, 1BP8.0 2 2 2 2
63 3 24315-000110 O-RING, 1BP11.0 1 1 1 1
64 3 24315-000110 O-RING, 1BP11.0 1 1 1 1
65 3 24315-000120 O-RING, 1BP12.0 3 3 3 3
66 3  24325-000550 O-RING, 1BG55.0 1 1 1 1
67 2 22212-080000 WASHER 8 3 3 3 3
68 2 22242-000250 RING, 25 1 1 1 1
69 2 22252-000520 RING, 52 1 1 1 1
70 2 22351-060016 PIN, SPRING 6.0X16 1 1 1 1
71 2  26711-080002 NUT, M8 1 1 1 1
72 1 26013-120352 BOLT, M12X 35 2 2 2 2

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.99

Fig.99. BOOM CYLINDER(CABIN & ROPS CANOPY SPEC.) (yeviozs 20 (Oviozsr 2000
(C)=VIO35F-2C(JP) (F)=VIO35-2P(EX)
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 172457-72230 COVER ASSY, CYLINDER 1 1 1 1 1
2 1 172457-72240 COVER, CYLINDER 1 1 1 1 1
3 1  172459-72170 COVER, SLIDE 1 1 1 1 1
4 1 172459-72400 CYLINDER ASSY, BOOM 1 1 1 1 1
5 2 172458-72061 SEAL SET, HEAD 1 1 1 1 1
13 2 172459-72110 TUBE, BOOM 1 1 1 1 1
14 3  172458-72130 BUSH 50-60 1 1 1 1 1
15 3 172165-81760 SEAL, DUST 50X60X4 2 2 2 2 2
15-1 3 172448-54120 SEAL, DUST 2 2 2 2 2 R
(A=M/#22274) (B=M/#22274) (C=M/#22274) (D=M/#22274) (E=M/#22274)
16 2 172459-72130 ROD 45,B00M 1 1 1 1 1
Rt UNo. 41% 17 3 172458-72130 BUSH 50-60 1 1 1 1 1
?m&Ngf;m EEAET 18 3 172165-81760 SEAL, DUST 50X60X4 2 2 2 2 2
18-1 3 172448-54120 SEAL, DUST 2 2 2 2 2 R
4 (A=M/#22274) (B=M/#22274) (C=M/#22274) (D=M/#22274) (E=M/#22274)
' 19 3  172165-72161 NUT 1 1 1 1 1 W
(A=M/#20501) (B=M/#20501) (C=M/#20501) (D=M/#20501) (E=M/#20501)
20 2 172146-72270 LOCK WASHER 85 1 1 1 1 1
21 2 172458-72290 COLLAR, CUSHION 1 1 1 1 1
22 2 172458-72410 HEAD 85 45 1 1 1 1 1
22-1 2 172458-72411 HEAD 85 45 1 1 1 1 1 R
(A=M/#25711) (B=M/#25711) (C=M/#25711) (D=M/#25711) (E=M/#25711)
23 3 194300-24130 BUSH 45X50X30 1 1
23-1 3 24550-045300 BUSH, 45X30 1 1 1 1 1 R
(A=M/#22173) (B=M/#22173)
25 2 172444-72440 PISTON 85 48 1 1 1 1 1
25-1 2 172444-72441 PISTON 85 48 1 1 1 1 1 N
(A=M/#22461) (B=M/#22461) (C=M/#22461) (D=M/#22461) (E=M/#22461)
26 2 172444-72950 SEAL SET, 85 45 1 1 1 1 1
26-1 2 172444-72951 SEAL SET, PISTON 1 1 1 1 1 N
(A=M/#22276) (B=M/#22276) (C=M/#22276) (D=M/#22276) (E=M/#22276)
29 2 24761-020000 NIPPLE, GREASE PT1/8 2 2 2 2 2
30 2 933111-20200 NUT 1 1 1 1 1
31 2 172458-72260 PLUNGER 56,CUSHON 1 1 1 1 1
32 1 22217-100000 WASHER, SPRING 10 1 1 1 1 1
33 1 22217-100000 WASHER, SPRING 10 4 4 4 4 4
34 1 26116-100162 BOLT, M10X 16 PLATED 1 1 1 1 1
35 1 26116-100162 BOLT, M10X 16 PLATED 4 4 4 4 4
36 1  933147-03400 WASHER, BRAKE ARM 1 1 1 1 1
37 1 933168-14170 SPRING 2 2 2 2 2
38 1 172186-72480 GUIDE, SLIDE 2 2 2 2 2
Remarks Yes No Yes No
(1)WELDED PART. N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)

Fig.100. BOOM CYLINDER(STANDARD CANOPY SPEC.)

R UNo. 11%
R UNo. 2~2128HET
1 INC. 2~27

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.100
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172459-72100 CYLINDER ASSY, BOOM 1 1
2 2 172458-72061  SEAL SET, HEAD 1 1
9 2 172459-72110 TUBE, BOOM 1 1
10 3 172458-72130  BUSH 50-60 1 1
11 3  172165-81760 SEAL, DUST 50X60X4 2 2
11-1 3 172448-54120 SEAL, DUST 2 2 R
(B=M/#22274) (F=M/#22274)
12 2 172459-72130 ROD 45,BO0M 1 1
13 3 172458-72130  BUSH 50-60 1 1
14 3 172165-81760  SEAL, DUST 50X60X4 2 2
14-1 3 172448-54120  SEAL, DUST 2 2 R
(B=M/#22274) (F=M/#22274)
15 3 172165-72161 NUT 1 1w
(B=M/#20501) (F=M/#20501)
16 2 172458-72240  HEAD 85 45 1 1
16-1 2 172458-72241 HEAD ASSY 85 45 1 1 R
(B=M/#25711) (F=M#25711)
17 3 194300-24130  BUSH 45X50X30 1
17-1 3 24550-045300  BUSH, 45X30 1 1 R
(B=M/#22173)
19 2 172146-72270 LOCK WASHER 85 1 1
20 2 172458-72290  COLLAR, CUSHION 1 1
21 2 172444-72440  PISTON 85 48 1 1
21-1 2 172444-72441 PISTON 85 48 1 1 N
(B=M/#22461) (F=M/#22461)
22 2 172444-72950  SEAL SET, 85 45 1 1
22-1 2 172444-72951  SEAL SET, PISTON 1 1 N
(B=M/#22276) (F=M/#22276)
25 2 24761-020000  NIPPLE, GREASE PT1/8 2 2
26 2 933111-20200 NUT 1 1
27 2 172458-72260 PLUNGER 56,CUSHON 1 1
28 1 172457-72230 COVER ASSY, CYLINDER 1 1
29 1  172457-72240 COVER, CYLINDER 1 1
30 1 172186-72480  GUIDE, SLIDE 2 2
31 1 22217-100000 WASHER, SPRING 10 1 1
32 1 22217-100000 WASHER, SPRING 10 4 4
33 1 26116-100162 BOLT, M10X 16 PLATED 1 1
34 1 26116-100162 BOLT, M10X 16 PLATED 4 4
35 1 933147-03400  WASHER, BRAKE ARM 1 1
36 1 933168-14170  SPRING 2 2
37 1 172459-72170  COVER, SLIDE 1 1

Remarks
(1)WELDED PART.

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes' Yes'



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.101

; A)=VI035-2C(IP D)=VIO35F-2P(JP
Flg .101. ARM CYLINDER EB;:VIO35-2PEJP; EE;:VIOSS-ZC(I;X))
(C)=VIO35F-2C(dP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172459-72300 CYLINDER, ARM 1 1 1 1 1 1
2 2 172459-72010 SEAL SET, HEAD 1 1 1 1 1 1
8 2  172459-72020 SEAL SET, PISTON 85 1 1 1 1 1 1
8-1 2 172459-72021 SEAL SET, PISTON 1 1 1 1 1 1 N
(A=MI#22276) (B=M/#22276) (C=M1#22276) (D=M/#22276) (E=MI#22276) (F=M/#22276)
11 3  24315-000220 O-RING, 1BP22.0 1 1 1 1 1 1
12 2 172146-72270 LOCK WASHER 85 1 1 1 1 1 1
13 2 172459-72310 TUBE, ARM 1 1 1 1 1 1
B LNo. 11E 14 3 172151-72591 BUSH 50X60 1 1 1 1 1 1
RH ULNo.2~31%4&E#ET 15 3 172165-81760 SEAL, DUST 50X60X4 2 2 2 2 2 2
1 INC. 2~31 15-1 3 172448-54120 SEAL, DUST 2 2 2 2 2 2 R

(A=M/#22274) (B=M/#22274) (C=M/#22274) (D=M/#22274) (E=M/#22274) (F=M/#22274)

16 2 172459-72340 HEAD 85 50 1 1 1 1 1 1
18 3 172151-72540 BUSH 50 35, ROD 1 1 1 1 1 1
19 2  172458-72360 ROD,ARM 1 1 1 1 1 1
20 3 172151-72591 BUSH 50X60 1 1 1 1 1 1
21 3 172165-81760 SEAL, DUST 50X60X4 2 2 2 2 2 2
21-1 3 172448-54120 SEAL, DUST 2 2 2 2 2 2 R
(A=MI#22274) (B=M/#22274) (C=M/#22274) (D=M/#22274) (E=MI#22274) (F=M/#22274)
22 2 172459-72360  PISTON 85 33 1 1 1 1 1 1
23 2 172458-72450  PLUNGER 42,CUSHON 1 1 1 1 1 1
24 2 172458-72460 COLLAR, CUSHION 1 1 1 1 1 1
25 2 172458-72470 COVER, STOPPER 1 1 1 1 1 1
26 2  172423-72530 SPACER 1 1 1 1 1 1
27 2 172423-72540 STOPPER 2 2 2 2 2 2
28 2 22242-000260 RING, 26 1 1 1 1 1 1
29 2  24761-040000 NIPPLE, GREASE B 1 1 1 1 1 1
30 2 24761-050000 NIPPLE, GREASE C 1 1 1 1 1 1
31 2 933111-20200 NUT 1 1 1 1 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)

Fig.102. BUCKET CYLINDER(STANDARD SPEC.)

FH LNo. 11&
R LNo. 2~23%&HFT
1 INC. 2~23

1

4

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.102
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172458-72500 CYLINDER ASSY 1 1 1 1 1 1
2 2 172458-72030  SEAL SET, HEAD 1 1 1 1 1 1
8 2 172141-72250  NUT 1 1 1 1 1 1
9 2 172142-72510 HEAD 65 40 W/BUSH 1 1 1 1 1 1
11 3 933135-14600  BUSH 40 30, ROD 1 1
11-1 3 24550-040300 BUSH, 40X30 1 1 1 1 1 1 R
(A=M/#22173) (B=M/#22173)
12 2 172458-72510  TUBE, BUCKET 1 1 1 1 1 1
13 3 172168-72240  BUSH 38X50X40 1 1 1 1 1 1
14 3 172168-81270  SEAL, DUST 2 2 2 2 2 2
15 2 172142-72560  WASHER 65, LOCK 1 1 1 1 1 1
16 2 172458-72570  ROD,BUCKET 1 1 1 1 1 1
17 3 172168-72240  BUSH 38X50X40 1 1 1 1 1 1
18 3 172168-81270  SEAL, DUST 2 2 2 2 2 2
19 2 172148-72790  PISTON 65 1 1 1 1 1 1
19-1 2 172148-72791 PISTON 65 27 1 1 1 1 1 1 S
(A=M22392) (B=M22392) (C=M22392) (D=M22392) (E=M22392) (F=M22392)
20 2 172148-72940  SEAL SET, PISTON 1 1 1 1 1 1
20-1 2 172148-72941 SEAL SET, PISTON 1 1 1 1 1 1 S
(A=M22392) (B=M22392) (C=M22392) (D=M22392) (E=M22392) (F=M22392)
23 2 24761-040000  NIPPLE, GREASE B 2 2 2 2 2 2

Remarks
(1)W=REF.NO.19,NO.20:9MM,
REF.NO.19-1,NO.20-1:11MM.

INTERCHANGEABLE BY SIMULTANEOUS

REPLACEMENT.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)

Fig.103. BUCKET CYLINDER(QUICK HITCH SPEC.)

ST

R CNo 11Z
RH LNo. 2~23%28AHFET
1 INC. 2~23

NN

\

0CK10-M37503 Fig.103

(A)=VI035-2C(IP) (D)=VIO35F-2P(JP)
(B)=VI035-2P(JP) (E)=VIO35-2C(EX)
(C)=VIO35F-2C(JP) (F)=VIO35-2P(EX)
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 172958-72900 CYLINDER ASSY 1 1 1 1
2 2 172143-72010 SEAL SET, PISTON 70 1 1 1 1
2-1 2 172460-72070 SEAL SET, PISTON 1 1 1 1 N
(A=M/#25656) (B=M/#25656) (E=M/#25656) (F=M/#25656)
5 2 172141-72250 NUT 1 1 1 1
6 2  172143-72400 HEAD 70 40 1 1 1 1
8 3 933135-14600 BUSH 40 30, ROD 1 1
8-1 3 24550-040300 BUSH, 40X30 1 1 1 1 R
(A=M/#22173) (B=M/#22173)
9 2 172141-72420 WASHER 70, LOCK 1 1 1 1
10 2 172458-72570 ROD,BUCKET 1 1 1 1
11 3  172168-72240 BUSH 38X50X40 1 1 1 1
12 3 172168-81270 SEAL, DUST 2 2 2 2
13 2 172456-72190 PISTON 70 27 1 1 1 1
14 2 172958-72910 TUBE, BUCKET 1 1 1 1
15 3 172168-72240 BUSH 38X50X40 1 1 1 1
16 3 172168-81270 SEAL, DUST 2 2 2 2
17 2 172456-72050 SEAL SET, HEAD 1 1 1 1
23 2 24761-040000 NIPPLE, GREASE B 2 2 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VI035-2(JP,FORESTRY,EX)
Fig.104. SWING CYLINDER

*y B4
CABIN SPEC.

3—g

32—

B LNo. 11X
R LNo. 2~23%&8HET
1 INC. 2~23

1

0CK10-M37503 Fig.104

(A)=VI035-2C(JP) (D)=VIO35F-2P(JP)
(B)=VI035-2P(JP) (E)=VI035-2C(EX)
(C)=VIO35F-2C(dP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172459-72700 CYLINDER ASSY, SWING 1 1 1 1 1 1
2 2 172459-72030 SEAL SET, HEAD 1 1 1 1 1 1
8 2  172141-72250 NUT 1 1 1 1 1 1
9 2 172151-72870 LOCK WASHER 90 1 1 1 1 1 1
10 2 172459-72710 TUBE, SWING 1 1 1 1 1 1
11 3 172458-72740 BUSH 40X40,SO 1 1 1 1 1 1
12 3 172165-81750 SEAL, DUST 40X50X5 2 2 2 2 2 2
12-1 3  172448-72650 SEAL, DUST 2 2 2 2 2 2 R
(A=M[#22274) (B=M/#22274) (C=M#22274) (D=M/#22274) (E=M#22274) (F=M/#22274)
13 2 172458-72770 ROD ASSY,SWING 1 1 1 1 1 1
14 3 172165-72310 BUSH 40X40 1 1 1 1 1 1
15 3 172165-81750 SEAL, DUST 40X50X5 2 2 2 2 2 2
15-1 3 172448-72650 SEAL, DUST 2 2 2 2 2 2 R
(A=M/#22274) (B=M/#22274) (C=M/#22274) (D=M/#22274) (E=M/#22274) (F=M/#22274)
16 2  172459-72740 HEAD ASSY,90 45 1 1 1 1 1 1
18 3 933135-14600 BUSH 40 30, ROD 1 1
18-1 3 24550-040300 BUSH, 40X30 1 1 1 1 1 1 R
(A=M/#22173) (B=M/#22173)
19 2 172459-72760 PISTON 90 27 1 1 1 1 1 1
20 2 172151-71870 SEAL SET, PISTON 1 1 1 1 1 1
20-1 2 172460-72050 SEAL SET, PISTON 1 1 1 1 1 1 N
(A=M/#22276) (B=M/#22276) (C=M/#22276) (D=M/#22276) (E=M/#22276) (F=M/#22276)
23 2 24761-050000 NIPPLE, GREASE C 1 1 1 1 1 1
24 1 172458-72860 COVER, SWING 1 1 1 1
26 2 172458-72850 SHEET, SWING 1 1 1 1
27 1 22217-100000 WASHER, SPRING 10 1 1 1 1
28 1 26116-100162 BOLT, M10X 16 PLATED 1 1 1 1
29 1 933147-03400 WASHER, BRAKE ARM 1 1 1 1
30 1 933168-14170 SPRING 2 2 2 2
31 1 22157-100000 WASHER, 10 1 1
32 1 22217-100000 WASHER, SPRING 10 1 1
33 1 26116-100162 BOLT, M10X 16 PLATED 1 1

Yes

Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VI035-2(JP,FORESTRY,EX)
Fig.105. BLADE CYLINDER

R LNo. 11X
RiLNo. 2~212EB#FT
1 INC. 2~21

1

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.105
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172458-72610 CYLINDER ASSY, BLADE 1 1 1 1 1 1
2 2 172458-72050  SEAL SET, HEAD 1 1 1 1 1 1
8 2 172142-72260  WASHER 80 B 1 1 1 1 1 1
9 2 172175-72550 NUT 1 1 1 1 1 1
10 2 172458-72620 TUBE ASSY, BLADE 1 1 1 1 1 1
11 3 172168-72410 BUSH 40X50X40 1 1 1 1 1 1
12 3 172165-81750  SEAL, DUST 40X50X5 2 2 2 2 2 2
12-1 3 172448-72650  SEAL, DUST 2 2 2 2 2 2 R
(A=M/#22274) (B=M/#22274) (C=M/#22274) (D=M/#22274) (E=M/#22274) (F=M/#22274)
13 2 172142-72640  HEAD 80 40 W/BUSH 1 1 1 1 1 1
15 3 933135-14600  BUSH 40 30, ROD 1 1
15-1 3 24550-040300  BUSH, 40X30 1 1 1 1 1 1 R
(A=M/#22173) (B=M/#22173)
16 2 172458-72650 ROD ASSY,BLADE 1 1 1 1 1 1
17 3 172168-72410  BUSH 40X50X40 1 1 1 1 1 1
18 3 172165-81750  SEAL, DUST 40X50X5 2 2 2 2 2 2
18-1 3 172448-72650  SEAL, DUST 2 2 2 2 2 2 R
(A=M/#22274) (B=M/#22274) (C=M/#22274) (D=M/#22274) (E=M/#22274) (F=M/#22274)
19 3 23871-005000  PLUG, R005 1 1 1 1 1 1
20 2 172458-72670 PISTON 1 1 1 1 1 1
21 2 172142-72950 SEAL SET, PISTON 1 1 1 1 1 1
21-1 2 172142-72951  SEAL SET, PISTON 1 1 1 1 1 1 N
(A=M/#22276) (B=M/#22276) (C=M/#22276) (D=M/#22276) (E=M/#22276) (F=M/#22276)
24 1 172422-72790  COVER, BLADE 1 1 1 1 1 1
25 1 26013-100202 BOLT, M10X 20 2 2

25-1 1 26013-100162

BOLT, M10X 16

(A=M/#20501) (B=M/#20501)

2 2 2 2 2 2 N

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VI035-2(JP,FORESTRY,EX)
Fig.106. HITCH CYLINDER

BH LNo. 11X
R LNo. 2~25%&#HFT
1 INC. 2~25

1 1

»

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.106
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172958-72800  CYLINDER ASSY, HITCH 1 1
1-1 1 172958-72801  CYLINDER ASSY, HITCH 1 1 1 1 N
(A=M/#20798) (B=M/#20798)
2 2 172156-72400 NUT 1 1 1 1
3 172958-72760 SEAL SET, HEAD 1 1 1 1
8 2 172958-72770 SEAL SET, PISTON 1 1 1 1
11 2 172958-72810  TUBE, HITCH 1 1
11-1 2 172958-72811-4 TUBE, HITCH 1 1 1 1 N
(A=M/#20798) (B=M/#20798)
13 3 172958-72970  BUSH 30-40-13 2 2 2 2
14 2 172958-72830 ROD ASSY,HITCH 1 1 1 1
15 3 172156-72770  BUSH, PIN 2535 B 1 1 1 1
16 2 172958-72860 HEAD ASSY 50 25 1 1 1 1
18 3 172958-72880  BUSH,ROD 25-15 1 1
18-1 3 24550-025150  BUSH, 25X15 1 1 1 1 N
(A=M/#20556) (B=M/#20556)
19 2 172958-72890  PISTON 50 25 1 1 1 1
20 2 172958-72950  O-RING 1 1 1 1
21 2 172958-72960 O-RING 1 1 1 1
22 2 172958-72980 CHECK VALVE(GREEN:97 1 1
22-1 2 172958-72981 CHECK VALVE(GREEN:97 1 1 1 1 N
(A=M/#20686) (B=M/#20686)
22-2 2 172958-72982  CHECK VALVE(GREEN:97 1 1 1 1 N
(A=M/#22340) (B=M/#22340) (E=M/#22340) (F=M/#22340)
23 2 23871-005000 PLUG, RO05 2 2 2 2
24 2 24761-050000 NIPPLE, GREASE C 1 1 1 1
25 2 26450-060352 BOLT, M6X 35 4 4 4 4

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes

Yes' Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VI035-2(JP,FORESTRY,EX)
Fig.107. GRAPPLE CYLINDER

R LNo. 11
RHELNo. 20518 EHET
1 INC.2~18

1

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.107
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 172825-72100 CYLINDER, GRAPPLE 1 1
2 2 172825-72110 TUBE ASSY 1 1
3 3 172168-72410 BUSH 40X50X40 1 1
4 3 172165-81750 SEAL, DUST 40X50X5 2 2
4-1 3 172448-72650 SEAL, DUST 2 2 R
(C=M/#22274) (D=M/#22274)
5 2 172825-72150 ROD ASSY 1 1
6 3 172165-72310 BUSH 40X40 1 1
7 3  172165-81750 SEAL, DUST 40X50X5 2 2
7-1 3 172448-72650 SEAL, DUST 2 2 R
(C=MI#22274) (D=M/#22274)
8 2 172141-72190 WASHER 75 1 1
9 2 172175-72540 PISTON 75 1 1
10 2 172175-72550 NUT 1 1
11 2 172141-72690 HEAD 75 40 W/BUSH 1 1
13 3 24550-040300 BUSH, 40X30 1 1
14 2 24761-020000 NIPPLE, GREASE PT1/8 2 2
15 2 172444-72961 SEAL SET, 75 40 1 1
18 2 172444-72940 SEAL SET 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503 Fig.108

1 A)=VIO35-2C(JP. D)=VIO35F-2P(JP
Flg .108. TRAVEL MOTOR EB;:VI035-2PEJP; EE;:VIOSS-ZC(E(X))
(C)=VIO35F-2C(JP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 172458-73700 MOTOR ASSY, TRAVEL 2 2 2 2 2 2
2 2 172450-73620 BLOCK KIT, CYLINDER 2 2 2 2 2 2
12 2  172168-71950 SPRING 4 4 4 4 4 4
13 2 172450-73320 GEAR, REDUCTION 2 2 2 2 2 2
14 3  172141-70020-Z SEAL, FLOATING 2 2 2 2 2 2
15 3 172141-70030 BEARING, ANGULAR 2 2 2 2 2 2
16 3  172141-70040 NUT, RING 2 2 2 2 2 2
17 3 172141-70100 PLATE, THRUST 2 2 2 2 2 2
18 3  172141-70110 SCREW 8 8 8 8 8 8
19 3 172141-70230 WIRE 2 2 2 2 2 2
20 3 172148-70301 PLUG 4 4 4 4 4 4
21 3 172122-70350 BALL, STEEL 132 132 132 132 132 132
22 3 172122-70350 BALL, STEEL 132 132 132 132 132 132
23 3 172450-73330 PLUG 4 4 4 4 4 4
24 3 172450-73350 GEAR, PLANETARY 8 8 8 8 8 8
25 3 172450-73360 BEARING, NEEDLE 8 8 8 8 8 8
26 3 172450-73370 RACE, INNER 8 8 8 8 8 8
27 3 172450-73380 WASHER, THRUST 8 8 8 8 8 8
28 3 172450-73390 GEAR, SUN 2 2 2 2 2 2
29 3 172450-73400 HOLDER 2 2 2 2 2 2
30 3 172450-73410 GEAR, PLANETARY 6 6 6 6 6 6
31 3  172450-73420 BEARING, NEEDLE 6 6 6 6 6 6
32 3  172122-73430 PLUG 4 4 4 4 4 4
33 3 172450-73430 RACE, INNER 6 6 6 6 6 6
34 3 172450-73440 GEAR, DRIVE 2 2 2 2 2 2
35 3 172450-73450 PLATE, THRUST 2 2 2 2 2 2
36 3 172450-73460 PLATE, THRUST 2 2 2 2 2 2
37 3 172450-73470 PLATE, THRUST 2 2 2 2 2 2
38 3 172450-73480 COVER 2 2 2 2 2 2
39 3 22242-000350 RING, 35 2 2 2 2 2 2
40 3 24315-000110 O-RING, 1BP11.0 4 4 4 4 4 4
41 3 24325-001550 O-RING, 1BG155.0 2 2 2 2 2 2
42 2 172638-73330 PLATE, VALVE 2 2 2 2 2 2
43 2 172450-73490 SEAL, OIL 2 2 2 2 2 2
44 2 172450-73500 PLATE, SWASH 2 2 2 2 2 2
45 2 172450-73510 BALL, STEEL 4 4 4 4 4 4
46 2 172450-73550 PISTON ASSY 4 4 4 4 4 4
47 2 172183-73670 SHAFT 2 2 2 2 2 2
48 2  24101-060024 BEARING, BALL 6002 2 2 2 2 2 2
49 2 24101-060044 BEARING, BALL 6004 2 2 2 2 2 2
50 2 24315-000070 O-RING, 1BP7.0 6 6 6 6 6 6
51 2 24321-001200 O-RING, 1AG120.0 2 2 2 2 2 2
52 2 1A6240-37360 PLUG 4 4 4 4 4 4
53 2 172147-70220 PLUG 4 4 4 4 4 4
54 2 172148-70340 ORIFICE 8 8 8 8 8 8
55 2 172122-70410 PIN 4 4 4 4 4 4
56 2 172122-70460 SEAT, SPRING 4 4 4 4 4 4
57 2 172147-70500 PLUG 2 2 2 2 2 2
58 2 172122-70540 BOLT, SOCKET 12 12 12 12 12 12
59 2 172162-70780 PLUG 2 2 2 2 2 2
60 2 172458-73730 PLATE ASSY, BASE 2 2 2 2 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VI035-2(JP,FORESTRY,EX)
Fig.108. TRAVEL MOTOR

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

Fig.108

No. Lev. Parts No. Description Qty |
A B () O (E) R
68 4 24315-000100 O-RING, 1BP10.0 4 4 4 4 4 4
69 2 172422-73360 SPRING 2 2 2 2 2 2
70 2 172122-73470 PIN 2 2 2 2 2 2
71 2 172452-73480 PLUG 4 4 4 4 4 4
72 2 172183-73770 PLUG 4 4 4 4 4 4
73 2 172458-73770 SPRING 4 4 4 4 4 4
74 2 172458-73780 CAP 4 4 4 4 4 4
75 2 172458-73830 PLUG 2 2 2 2 2 2
76 2  172312-74790 ORIFICE 8 8 8 8 8 8
77 2 24315-000080 O-RING, 1BP8.0 4 4 4 4 4 4
78 2  24315-000110 O-RING, 1BP11.0 4 4 4 4 4 4
79 2  24315-000140 O-RING, 1BP14.0 4 4 4 4 4 4
80 2 24315-000290 O-RING, 1BP29.0 4 4 4 4 4 4
81 2 172460-73580 VALVE ASSY 2 2 2 2 2 2
82 3 172460-73520 BOLT, SOCKET HEAD 6 6 6 6 6 6
83 3 24315-000140 O-RING, 1BP14.0 4 4 4 4 4 4
84 3  24315-000120 O-RING, 1BP12.0 6 6 6 6 6 6
85 1 26013-120302 BOLT, M12X 30 18 18 18 18 18 18
86 1 172458-73720 SEAL SET 2 2 2 2 2 2

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.109. TURNING MOTOR(A)

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.109
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 172459-73710 MOTOR ASSY, SWING 1 1
2 1 172459-73420 RELIFE VALVE 2 2
4 2  172458-73470 SEAL KIT 2 2
5 3 172147-70580 RING, BUCK UP 4 4
6 3 172458-73440 O-RING 4 4
7 3 172458-73450 RING,BACK UP 4 4
8 3  172458-73460 O-RING 2 2
9 3  24315-000080 O-RING, 1BP8.0 4 4
10 3 24315-000120 O-RING, 1BP12.0 2 2
11 3 24315-000240 O-RING, 1BP24.0 2 2
12 1 22217-140000 WASHER, SPRING 14 6 6
13 1  26116-140452 BOLT, M14X 45 PLATED 6 6

VIEWED FROM ()

Remarks
* T=24mm with shockless relief valve.
(1)Interchangeable by Fig.177(109A) No.1.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.177

; (A)=VI035-2C(JP) (D)=VIO35F-2P(JP)
Flgl77 (109A)TURNING MOTOR(B) (B)=VI035-2P(JP) (E)=VI035-2C(EX)
(C)=VIO35F-2C(dP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty |

AW B (€ O E @

1 1 172459-73711 MOTOR ASSY, TURNING 1 1 1 1 1 1

2 2 172459-73820 GEAR ASSY, REDUCTION 1 1 1 1 1 1

3 3 172459-73780 HOUSING ASSY 1 1 1 1 1 1

10 4 172450-73750 SEAL, OIL 1 1 1 1 1 1

18 4 172450-73830 COLLAR 1 1 1 1 1 1

21 3 172450-73840 HOLDER 1 1 1 1 1 1

22 3  172450-73850 WASHER, THRUST 4 4 4 4 4 4

23 3  172450-73860 RACE, INNER 4 4 4 4 4 4

24 3 172450-73870 BEARING, NEEDLE 4 4 4 4 4 4

25 3 172450-73880 GEAR, PLANETARY 4 4 4 4 4 4

26 3 172450-73890 PLATE, THRUST 1 1 1 1 1 1

27 3 172450-73900 SCREW 4 4 4 4 4 4

28 3 172450-73910 GEAR, SUN 1 1 1 1 1 1

29 3 172450-73920 HOLDER 1 1 1 1 1 1

30 3 172450-73930 WASHER, THRUST 4 4 4 4 4 4

31 3 172450-73940 RACE, INNER 4 4 4 4 4 4

32 3  172450-73950 BEARING, NEEDLE 4 4 4 4 4 4

33 3 172450-73960 GEAR, PLANETARY 4 4 4 4 4 4

34 3  172450-77230 PLATE KIT, THRUST 1 1 1 1 1 1

38 3  172450-77000 GEAR, DRIVE 1 1 1 1 1 1

39 2 172459-73810 MOTOR ASSY, PISTON 1 1 1 1 1 1

40 3  1A6240-37360 PLUG 2 2 2 2 2 2

42 3  172147-70280 COLLAR 1 1 1 1 1 1

43 3 172148-70301 PLUG 1 1 1 1 1 1

44 3 172147-70330 HOLDER, RETAINER 1 1 1 1 1 1

45 3 172124-70380 ORIFICE 1 1 1 1 1 1

46 3 172124-70390 BOLT, SOCKET 5 5 5 5 5 5

47 3 172147-70390 BEARING, BALL 1 1 1 1 1 1

48 3 172147-70500 PLUG 2 2 2 2 2 2

49 3 172122-70630 RING, SNAP 1 1 1 1 1 1

50 3  172122-73470 PIN 1 1 1 1 1 1

51 3 172638-73470 SPRING 2 2 2 2 2 2

52 3  172423-73530 PLATE, RETAINER 1 1 1 1 1 1

53 3  172459-73730 CASE 1 1 1 1 1 1

54 3  172459-73740 COVER 1 1 1 1 1 1

55 3 172459-73750 PLATE, VALVE 1 1 1 1 1 1

56 3 172459-73760 VALVE ASSY, RELIEF 2 2 2 2 2 2

61 3 172450-77030 BEARING, BALL 1 1 1 1 1 1

62 3 172450-77040 SHAFT 1 1 1 1 1 1

63 3 172450-77050 PLATE, THRUST 1 1 1 1 1 1

64 3 172450-77220 BLOCK KIT, CYLINDER 1 1 1 1 1 1

67 3 172450-77070 SPRING 1 1 1 1 1 1

! R 68 3 172450-77080 WASHER 1 1 1 1 1 1

VIEWED FROM @ \\\ 69 3 172450-77090 PIN 3 3 3 3 3 3

‘\\\ : e— 70 3 172450-77110 DISK 1 1 1 1 1 1

S 71 3  172450-77120 PISTON, BRAKE 1 1 1 1 1 1

N 72 3  172450-77130 SEAT, SPRING 2 2 2 2 2 2

73 3  172450-77140 SPRING ASSY, DISK 1 1 1 1 1 1

74 3  172450-77170 PIN 2 2 2 2 2 2

75 3  172450-77190 VALVE, CHECK 2 2 2 2 2 2

Remarks 82 2 172124-70390 BOLT, SOCKET 2 2 2 2 2 2
* T=8mm with standard relief valve. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.177

; (A)=VI035-2C(JP) (D)=VIO35F-2P(JP)
Flg-177- (109A)TURN ING MOTOR(B) (B)=VI035-2P(JP) (E)=VI035-2C(EX)
(C)=VIO35F-2C(JP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
83 1 172458-74910 REPAIR KIT 1 1 1 1 1 1
97 1 22217-140000 WASHER, SPRING 14 6 6 6 6 6 6
98 1  26116-140452 BOLT, M14X 45 PLATED 6 6 6 6 6 6
Remarks . . ’ Yes . No . Yes . No . . . . AV
* T=8mm with standard relief valve. N.OId‘T>TNew, O.OIdT»‘_SNew, R.OId‘T>_S New, S.Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)

Fig.110. TURNING MOTOR(GRAPPLE)(FORESTRY SPEC.)(PAINTED COLOR : BLUE)

REFER TO Fig. 68

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.110
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

No. Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 172156-73501 MOTOR ASSY, TURNING 1 1 Z 1
(C=Mz2272) (D=Mz2272)
2 2 172156-73510 BODY ASSY, TURNING 1 1
3 3 172131-73380 DRIVE 1 1
4 3 172131-73420 PLATE,SPACER 1 1
5 3 172131-73431 FLANGE 1 1
6 3 172131-73450 HOUSING 1 1
7 3 172131-73460 SHAFT, OUTPUT 1 1
8 3 172131-73470 BEARING,THRUST RACE 1 1
9 3 172131-73480 BEARING, NEEDLE 1 1
10 3 172131-73490 SCREW 4 4
11 3 172156-73520 SCREW 1 1
12 3 172156-73530 GEROLLER 1 1
13 3 172156-73540 CAP, END 1 1
14 3  172156-73570 SEAL SET 1 1
21 3 172131-73680 CHECK VALVE ASSY 2 2
22 4 172137-70530 BALL 2 2
23 4  172131-73630 BODY 2 2
24 4 172131-73640 SPRING 2 2
25 3 172141-77400 PLUG, BLIND 1 1
26 2 172156-73551 VALVE ASSY, BRAKE 1 1
27 3 172156-73561 ADAPTER 2 2
28 3 172156-73580 SEAL SET 1 1
29 4 172156-73590 PACKING 2 2
30 4 24311-000050 O-RING, 1AP5.0 2 2
31 4 24315-000140 O-RING, 1BP14.0 2 2
32 4 24315-000180 O-RING, 1BP18.0 2 2
33 4 24315-000200 O-RING, 1BP20.0 6 6
34 3 172156-73600 VALVE FITTING 2 2
1 2 2

w
[&]

26013-120352

BOLT, M12X 35

Remarks

(1)Color : Blue.

Interchangeable by simultaneous
replacement with Fig.No.176(110A)
Ref.No.1 and 26,28.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.176. (110A)TURNING MOTOR(GRAPPLE :

FORESTRY)(PAINTED COLOR : BLACK)

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.176
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 172156-73502 MOTOR ASSY, TURNING 1 1
2 2 172156-73511 BODY ASSY, TURNING 1 1
3 3 172498-73340 HOUSING 1 1
4 3 172498-73380 DRIVE 1 1
5 3  172498-73410 CAP, END 1 1
6 3 172498-73420 SPACER, PLATE 1 1
7 3  172131-73431 FLANGE 1 1
8 3 172498-73460 SHAFT, OUTPUT 1 1
9 3 172131-73470 BEARING,THRUST RACE 1 1
10 3 172131-73480 BEARING, NEEDLE 1 1
11 3 172131-73490 SCREW 4 4
12 3 172842-73530 GEROTOR 1 1
13 3 172498-73570 SEAL SET 1 1
17 4 172498-73520 SCREW 7 7
21 2 172156-73552 VALVE ASSY, BRAKE 1 1
22 3 172842-73550 ADAPTER ASSY 1 1
25 3 172842-73580 SEAL SET 1 1
26 1 172123-76121 ADAPTER 2 2
27 1 26013-120352 BOLT, M12X 35 2 2
28 1 41851-000110 O-RING 2 2
Remarks Yes No Yes No
(1)Color : Black N:Old -5 New, Q:0ld %= New, R:0ld £ New, S:0ld *;5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VI035-2(JP,FORESTRY,EX)
Fig.111. SWIVEL JOINT

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.111
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172444-73802  JOINT ASSY, SWIVEL 1 1 1 1 1 1
2 2 172444-73810  SHAFT ASSY, SWIVEL 1 1 1 1 1 1
3 2 172444-73840  FLANGE, SWIVEL 1 1 1 1 1 1
4 2 172444-73831 HUB, SWIVEL 1 1 1 1 1 1
5 2 172137-73860 SPACER, SWIVEL 1 1 1 1 1 1
6 2 172444-73880 SEAL SET, SWIVEL 1 1 1 1 1 1
7 3 172142-73800  O-RING 1 1 1 1 1 1
8 3 172458-73820  SEAL, SWIVEL 7 7 7 7 7 7
9 3 172148-73870  RING EL, BACK UP 1 1 1 1 1 1
10 3 24311-000750 O-RING, 1AP75.0 1 1 1 1 1 1
11 3 24321-000700  O-RING, 1AG70.0 1 1 1 1 1 1
12 2 22242-000451 RING, 45 1 1 1 1 1 1
13 2 23871-020000 PLUG, R02 7 7 7 7 7 7
14 2 26013-100352 BOLT, M10X 35 3 3 3 3 3 3
15 1 22217-100000 WASHER, SPRING 10 4 4 4 4 4 4
16 1 26116-100652 BOLT, M10X 65 PLATED 4 4 4 4 4 4

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.112

Fig.112. SWIVEL JOINT(GRAPPLE)(FORESTRY SPEC.) vioas on0p) OIo3-20Ex)
(C)=VIO35F-2C(JP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1 172825-73800 JOINT ASSY, SWIVEL 1 1

2 2 172825-73810 SHAFT ASSY, SWIVEL 1 1

3 2 172825-73850 HUB ASSY, SWIVEL 1 1

4 2 172825-73870 FLANGE, SWIVEL 1 1

5 2 172825-73880 SPACER, SWIVEL 1 1

6 2  172825-73890 SEAL 3 3

7 2 22217-060000 WASHER, SPRING 6 4 4

8 2 22242-000300 RING, 30 1 1

9 2 23871-010000 PLUG, RO1 3 3

10 2 24315-000400 O-RING, 1BP40.0 2 2

11 2 24321-000500 O-RING, 1AG50.0 1 1

12 2  26116-060302 BOLT, M6X 30 PLATED 4 4

13 1 26013-100252 BOLT, M10X 25 2 2

REFER TO Fig. 161, 162

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.113

Fig.113. CONTROL VALVE(BUCKET & BOOM 1) vioas on0p) OIo3-20Ex)
(C)=VIO35F-2C(JP) (F)=VIO35-2P(EX)
. No. Lev. Parts No. Description Qty |
ayrO—puSLTASSY A _(B) () DB) () (F)

CONTROL VALVE ASSY
172459-74100

IEENO. 1130 R Hi LNO. 113,
HENO. 113D R LN0. 2~22&

172459-74100  VALVE ASSY,CONTROL
172459-74230 SECTION, BOOM LOCK
172459-74240 SECTION,BOOM LOCK

HENO. 114D R H LNO. 1~28&
IRENO. 115D R H LNO. 1~25&
IRENO. 116D R i LNO. 1~30&,

172458-74710 VALVE, RELIEF
172458-74720 O-RING
172458-74730 BOLT L380

IRENO. 1N7DRH LNO. 1~34& REFER TO Fig. 63
IHENOC. 118D RH LNO. 1~2522HET .
Fig. 113 Ref.NO. 1

172458-74860 SECTION, BUCKET
172458-74610 SECTION ASSY, BUCKET

© 0O NOOOOMWNE

mg Flg Hi ge;. uo. $~§§ 1 172458-74150  VALVE, REVERSE
. FIg. er. No. 1 ~Za. _
INC. Fig. 115 Ref No. 1~25. ‘ 10 172458-74160 SPRING, VALVE

=
=

172458-74230 O-RING
172458-74240 COVER, PILOT

INC.Fig. 116 Ref.No. 1~30.
INC.Fig. 117 Ref.No. 1~34.

INC.Fig. 118 Ref.No.1~25. /%7 k
BUCKET

=
w

172458-74250 COVER, PILOT
172458-74260 SWP HEX.BOLT 5X20
172458-74620 SPOOL ASSY, BUCKET

=
[S2 N

=
(2]

172458-74630 STAY, VALVE
24315-000110 O-RING, 1BP11.0
172458-74710  VALVE, RELIEF

2o
o ~

=
o

24311-000180 O-RING, 1AP18.0
24315-000090 O-RING, 1BP9.0
24315-000100 O-RING, 1BP10.0

NN
= O

N
N

26716-080002 NUT, M8
26013-100162 BOLT, M10X 16

N
N
PN NWBAAMBMADRNDADMDONNMNDNWWNER
WARRLRNNRPEPRPARRPRNNRIPRRENR|PRR
WARRLRNNRPEPRPARRPRNNRIPRRENR|PRR
WARRLRNNRPEPRPARRPRNNRIPRRENR|PRR
WARRLRNNRPEPRPARRPRNNRIPRRENR|PRR
WARRLRNNRPEPRPARRPRNNRIPRRENR|PRR
WARRLRNNRPEPRPARRPRNNRIPRRENR|PRR

N
w

--=2\7 v I+ (BUCKET)
---J—L 1 (BOOM 1)

f\“‘\\fi:)‘

a5
Qg AL

o=
B A Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.114

TRAVEL (R)

N

(3,1
N
N

24311-000120 O-RING, 1AP12.0
24315-000110 O-RING, 1BP11.0
26450-050102 BOLT, M5X 10

NN
AW

N
(&)

26450-050182 BOLT, M5X 18
172458-74720 O-RING
24311-000060 O-RING, 1AP6.0

NN
~N O

Fig.114. CONTROL VALVE(BOOM 2 & TRAVEL: RIGHT) Eg:x:ggg_ggéjg EE?J:S?E’ZE?&?
(C)=VIO35F-2C(JP) (F)=VIO35-2P(EX)

No. Lev. Parts No. Description Qty |
aY bA—LIRILTASSY A (B () O () ¢
e 1 2 17245974220  SECTION, BOOM 1 1 1 1 1 1
AENO. 1130 R LNO. 112 2 3 172459-74170  SECTION ASSY, BLADE 1 1 1 1 1 1
IEENO. 1130 B H LNO. 2~22& 3 4 172458-74150  VALVE, REVERSE 1 1 1 1 1 1
TEENO. 114D R H LNO. 1~28&, 4 4 17245874160  SPRING, VALVE 1 1 1 1 1 1
IHENO. 115D RH LNO. 1~25& 5 4 172459-74180  SPOOL ASSY, BOOM 1 1 1 1 1 1
o I L e 6 4 17245874230 _ O-RING 2 2 2 2 2 2
IEENO. 118 EH LNO. 1~25% 84 £, 7 4 172458-74240 COVER, PILOT 1 1 1 1 1 1
Fig. 113 Ref.NO. 1 8 4 172458-74250  COVER, PILOT 11 1 1 1 1
INC.Fig. 113 Ref. No. 2~22. 9 4 17245874260  SWP HEX.BOLT 5X20 4 4 4 4 4 4
mg F;g: Hg E:? #g: }:gg: 10 4 172458-74630  STAY, VALVE 1 1 1 1 1 1
INC. Fig. 116 Ref. No. 1~30. 11 4 24315-000110  O-RING, 1BP11.0 11 1 1 1 1
INC. Fig. 117 Ref. No. 1~34. 12 3 172447-74221  PORT RELIFE VALVE 101 1 1 1 1
INC. Fig. 118 Ref.No. 1~25. T—L2 13 2 172458-74560  SECTION ASSY, TRAVEL 1 1 1 1 1 1
14 3 17245874130  DUST WIPER 1 1 1 1 1 1
15 3 17245874140  RETAINER, SEAL 1 01 1 1 1 1
16 3 17245874170  CAP, SPRING 1 1 1 1 1 1
17 3 17245874290  VALVE, REVERSE 101 1 1 1 1
18 3 172458-74360  SPRING, VALVE 1 01 1 1 1 1
19 3 17245874460 PLUG GPM1/32 2 2 2 2 2 2
20 3 17245874570  SPOOL ASSY, TRAVEL 101 1 1 1 1
E1T () 21 3 172458-74640  STAY, VALVE 1 1 1 1 1 1
3 1 1 1 1 1 1
3 11 1 1 1 1
3 2 2 2 2 2 2
3 2 2 2 2 2 2
2 2 2 2 2 2 2
2 2 2 2 2 2 2
2 1 1 1 1 1 1

N
[ee]

24311-000180 O-RING, 1AP18.0

D®O
Q@O @0
8N A - J—.2 (BOOM 2)
) ----5E47:45 (TRAVEL:RIGHT)
e
FRONT % oIoIs
4m 000
000
@0 0@
[Ei 0 @O
STore
B A Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.115

Fig.115. CONTROL VALVE(P PORT & TRAVEL: LEFT) vioas on0p) OIo3-20Ex)
(C)=VIO35F-2C(JP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty |
ayka—LTASSY A (B () O () ¢
CONTROL VALVE ASSY 1 2 172458-74440  SECTION ASSY, TRAVEL 1 1 1 1 1 1
gzﬁ“ﬁg_‘m%’ 44 NG, 114 2 3 172458-74130  DUST WIPER 101 1 1 1 1
HEENO. 113D ELH LNO. 2~22& . 3 3 172458-74140 RETAINER, SEAL 1 1 1 1 1 1
IEENO. 114D R H LNO. 1~28& . 4 3 17245874170  CAP, SPRING 1 1 1 1 1 1
TEEINO. 115M B H LNO. 1~25& . 5 3 17245874290  VALVE, REVERSE 101 1 1 1 1
BN 1160 R LNO. 1~30& 6 3 17245874360  SPRING, VALVE 101 1 1 1 1
Egng: Hggg‘j:‘ tng }:ggfé% BET 7 3 17245874450 SPOOL ASSY, TRAVEL 1 1 1 1 1 1
Fig. 113 Ref.NO. 1 8 3 17245874460 PLUG GPM1/32 2 2 2 2 2 2
INC. Fig. 113 Ref. No. 2~22. 9 3 17245874640  STAY, VALVE 101 1 1 1 1
INC.Fig. 114 Ref.No. 1~28. 10 3 24311-000120  O-RING, 1AP12.0 1 1 1 1 1 1
mg F:g Hg Eﬂ: ug: }:gg: 1 3 24315-000110  O-RING, 1BP11.0 11 1 1 1 1
INC.Fig. 117 Ref.No. 1~34. 12 3 26450-050102 BOLT, M5X 10 2 2 2 2 2 2
INC.Fig. 118 Ref.No. 1~25. 23 13 3 26450-050182  BOLT, M5X 18 2 2 2 2 2 2
14 2 172458-74720  O-RING 2 2 2 2 2 2
15 2 172458-74820  PART,SUPPLY 1 01 1 1 1 1
19 16 3 172458-74520 SECTION ASSY 1 1 1 1 1 1
17 4 17245874230  O-RING 2 2 2 2 2 2
18 4 17245874240  COVER, PILOT 1 01 1 1 1 1
19 4 17245874260  SWP HEX.BOLT 5X20 4 4 4 4 4 4
- 20 4 17245874530  SEAT, SPRING 101 1 1 1 1
ET () 21 4 17245874540  SPRING, RETURN 101 1 1 1 1
TRAVEL (L) 13 22 4 172458-74550  COVER, PILOT 1 1 1 1 1 1
Yy 23 3 17245874680  RELIEF 210/30 2 2 2 2 2 2
23 24 2 24311-000060  O-RING, 1AP6.0 2 2 2 2 2 2
25 2 24311-000180  O-RING, 1AP18.0 1 1 1 1 1 1
( @XcX®
[ FO® O] ®0
[ O® @
@X0J®
i ‘ P .
FRONT - 747 % (TRAVEL:LEFT)
000
<= 0®0
0 ®0
800®
% 0 Q@0
D00
B A Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.116

i (A)=VI035-2C(JP) (D)=VIO35F-2P(JP)
Fig.116. CONTROL VALVE(SWING & ARM) (-vioss 2c0P) (O-viosse 2egp
(C)=VIO35F-2C(JP) (F)=VI035-2P(EX)
. No. Lev. Parts No. Description Qty |
Y rO—IRILTASSY A B © O E ©
CONTROL VALVE ASSY N i,
172459-74100 1 2 172458-74720  O-RING 2 2 2 2 2 2
TEENO. 1130 8.4 LNO. 10, 2 2 172458-74790  SECTION, ARM 1 1 1 1 1 1
EENO. 1130 B H LNO. 2~22& . 3 3 172447-74221 PORT RELIFE VALVE 1 1 1 1 1 1
HANO. 114D R H LNO. 1~28&, 4 3 172458-74400 SECTION ASSY, ARM 1 1 1 1 1 1
ggmg Hgg;ﬁ tmg }Nggi . 5 4 172458-74150 VALVE, REVERSE 1 1 1 1 1 1
IEENO: NIDEH L,NO: 1~34b: 6 4 172458-74160 SPRING, VALVE 1 1 1 1 1 1
EENO. 118D EH LNO. 1~25%8# % T, 7 4 172458-74230  O-RING 2 2 2 2 2 2
Fig. 113 Ref.NO. 1 8 4 172458-74240  COVER, PILOT 1 1 1 1 1 1
mg E!g. Hi se;. m°$~§§ 9 4 172458-74250  COVER, PILOT 1 1 1 1 1 1
.Fig. ef. No. 1~28.
INC.Fig. 115 Ref. No. 1~25. 10 4 172458-74260  SWP HEX.BOLT 5X20 4 4 4 4 4 4
INC.Fig. 116 Ref. No. 1~30. . u 4 172458-74410  SPOOLASSY, ARM 1 1 1 1 1 1
INC.Fig. 117 Ref.No. 1~34. SJ;II’F\IGJO‘ 12 4 172458-74630  STAY, VALVE 1 1 1 1 1 1
INC.Fig. 118 Ref.No. 1~25. 13 4 24315-000110 O-RING, 1BP11.0 1 1 1 1 1 1
14 3 172458-74710  VALVE, RELIEF 1 1 1 1 1 1
15 2 172458-74800  SECTION, SWING 1 1 1 1 1 1
16 3 172447-74230  ANTI-CAVITATION 1 1 1 1 1 1
17 3 172458-74420 SECTION ASSY, SWING 1 1 1 1 1 1
18 4 172458-74130  DUST WIPER 1 1 1 1 1 1
19 4 172458-74140 RETAINER, SEAL 1 1 1 1 1 1
20 4 172458-74150 VALVE, REVERSE 1 1 1 1 1 1
21 4 172458-74160 SPRING, VALVE 1 1 1 1 1 1
29 22 4 172458-74430  SPOOL ASSY, SWING 1 1 1 1 1 1
23 4 172458-74630  STAY, VALVE 1 1 1 1 1 1
24 4 24311-000120 O-RING, 1AP12.0 1 1 1 1 1 1
25 4 24315-000110 O-RING, 1BP11.0 1 1 1 1 1 1
26 4 26450-050102  BOLT, M5X 10 2 2 2 2 2 2
27 4 26450-050182  BOLT, M5X 18 2 2 2 2 2 2
28 3 172458-74170  CAP, SPRING 1 1 1 1 1 1
29 3 172458-74710  VALVE, RELIEF 1 1 1 1 1 1
30 2 24311-000180 O-RING, 1AP18.0 2 2 2 2 2 2
( O 0
T _FO®Q ][O
( @
@lole®
a5 @
Al
O ®O
FRONT - 24 24 (SHING)
<= : -~ -7 — 1 (ARM)
0®0
©O0 06
@JoJe)
(€XOJX®)
B A Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)

Fig.117. CONTROL VALVE(P.T.O. & T/P PORT)

avrO—LRILTASSY
CONTROL VALVE ASSY
172459-74100

IHENO. 113D R i LNO. 11,
IEENO. 113D EH LNO. 2~22& |

IHENO. 1140 R H LNO. 1~28¢&,

IEENO. 15O RH LN0. 1~25&

IEENO. 116D R H LNO. 1~30&

IEENO. M7 RH LNO. 1~34&

IHEND. 118D RH LND. 1~25%2HFE T,
Fig. 113 Ref.NO. 1
INC.Fig. 113 Ref.No.2~22.
INC.Fig. 114 Ref.No. 1~28.
INC.Fig. 115 Ref.No. 1~25.
INC.Fig. 116 Ref.No.1~30.
INC.Fig. 117 Ref.No. 1~34.
INC.Fig. 118 Ref.No. 1~25.

18

wHE, AhiH
FORESTRY, MECHANICAL SPEGC.

T/PHR—F
T/P-PORT

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.117
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 2 172459-74200  SECTION, CONFLUENE 1 1 1 1 1 1
2 3  172459-74130  SECTION, CONFLUENE 1 1 1 1 1 1
3 4 172459-74140  SPOOL ASSY 1 1 1 1 1 1
4 4 172458-74230  O-RING 2 2 2 2 2 2
5 4 172458-74240 COVER, PILOT 1 1 1 1 1 1
6 4 172458-74250 COVER, PILOT 1 1 1 1 1 1
7 4 172458-74260  SWP HEX.BOLT 5X20 4 4 4 4 4 4
8 4 172458-74290  VALVE, REVERSE 2 2 2 2 2 2
9 4 172458-74360  SPRING, VALVE 2 2 2 2 2 2
10 4 172458-74370  THROTTLE 1 1 1 1 1 1
11 4 172458-74640  STAY, VALVE 2 2 2 2 2 2
12 4 172458-74660  PLUG NPT1/16,SCREW 2 2 2 2 2 2
13 4 172458-74670  PLUG,PF1/8 2 2 2 2 2 2
14 4 24315-000080  O-RING, 1BP8.0 2 2 2 2 2 2
15 4 24315-000110 O-RING, 1BP11.0 2 2 2 2 2 2
16 3 172458-74690  RELIEF 210/19 1 1 1 1 1 1
17 2 172458-74720  O-RING 2 2 2 2 2 2
18 2 172458-74780  SECTION, PTO 1 1 1 1 1 1
19 3 172458-74380 SECTION ASSY, PTO 1 1 1 1 1 1
20 4 172458-74130 DUST WIPER 1 1 1 1 1 1
21 4 172458-74140 RETAINER, SEAL 1 1 1 1 1 1
22 4 172458-74150  VALVE, REVERSE 1 1 1 1 1 1
23 4 172458-74160  SPRING, VALVE 1 1 1 1 1 1
24 4 172458-74170  CAP, SPRING 1 1 1 1 1 1
25 4 172458-74390  SPOOL ASSY, PTO 1 1 1 1 1 1
26 4 172458-74630  STAY, VALVE 1 1 1 1 1 1
27 4 172458-74650  STAY, VALVE 2 2 2 2 2 2
28 4 24311-000120 O-RING, 1AP12.0 1 1 1 1 1 1
29 4 24315-000110 O-RING, 1BP11.0 1 1 1 1 1 1
30 4 24315-000140  O-RING, 1BP14.0 2 2 2 2 2 2
31 4 26450-050102 BOLT, M5X 10 2 2 2 2 2 2
32 4 26450-050182 BOLT, M5X 18 2 2 2 2 2 2
33 3 172458-74740 SHUT OFF VALVE 2 2 2 2 2 2
34 2 24311-000180 O-RING, 1AP18.0 1 1 1 1 1 1
35 1 172458-74710  VALVE, RELIEF 1 1

Remarks
(1)FORESTRY:MECHANICAL SPEC.

Yes

N:Old 555 New, Q:0ld

No
<No_
Yes'

Yes

New, R:Old <=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes'



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.118

Fig.118. CONTROL VALVE(TURNING & BLADE) vioas on0p) OIo3-20Ex)
(C)=VIO35F-2C(JP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty |
avrka—LLTASSY ® B (© O E @

CONTROL VALVE ASSY

145974100 1 2 172459-74110  SECTION, SWING 1 1 1 1 1 1
HENO. 1130 Bt LNO. 11 2 3 172459-74120  SPOOL ASSY, SWING 11 1 1 1 1
EENO. 1130 R LNO. 2~22¢& . 3 3 172458-74150  VALVE, REVERSE 1 1 1 1 1 1
JEENO. 114D FLH LNO. 1~28& 4 3 172458-74160  SPRING, VALVE 1 1 1 1 1 1
HENO. 115D R H LND. 1~25¢&, 5 3 172458-74230  O-RING 2 2 2 2 2 2
ggmg: Hgg;ﬁ tug: }:ggi: 6 3 172458-74240  COVER, PILOT 11 1 1 1 1
EENO. 118D EH LN0. 1~545 84T, 7 3 172458-74250  COVER, PILOT 1 1 1 1 1 1
Fig. 113 Ref.NO. 1 8 3 172458-74260  SWP HEX.BOLT 5X20 4 4 4 4 4 4
mg Fig. Hi seg uo. $~§§. 9 3 172458-74630  STAY, VALVE 11 1 1 1 1
Y F:é: 115 Rof o, 185, 10 3 24315-000110  O-RING, 1BP11.0 1 1 1 1 1 1
INC.Fig. 116 Ref. No. 1~30. 11 2 172458-74720 O-RING 1 1 1 1 1 1
INC.Fig. 117 Ref.No. 1~34. )| 12 2 172458-74750  SECTION, BLADE 11 1 1 1 1
INC.Fig. 118 Ref. No. 1~25. TURNING 13 3 172458-74110  SECTION ASSY, BLADE 1 1 1 1 1 1
14 4  172458-74120  SPOOL ASSY, BLADE 11 1 1 1 1
15 4 172458-74130  DUST WIPER 11 1 1 1 1
16 4 172458-74140  RETAINER, SEAL 11 1 1 1 1
17 4 172458-74150  VALVE, REVERSE 11 1 1 1 1
18 4 172458-74160  SPRING, VALVE 11 1 1 1 1
19 4 172458-74170  CAP, SPRING 1 1 1 1 1 1
20 4 172458-74630  STAY, VALVE 11 1 1 1 1
21 4 24311-000120  O-RING, 1AP12.0 101 1 1 1 1
22 4 24315000110  O-RING, 1BP11.0 11 1 1 1 1
23 4 26450-050102  BOLT, M5X 10 2 2 2 2 2 2
24 4 26450-050182  BOLT, M5X 18 2 2 2 2 2 2
25 3 172458-74700  VALVE, RELIEF 1 1 1 1 1 1
( 0 ®0
L FO®O]®0
[ @
% QO
: L} =
FRONT » = &
<4m [ 000
C®Q
(Go)O) @
7 - - /Bl (TURNING)
i ---7 L— F (BLADE)
B A Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)

Fig.119. LOW-HIGH VALVE(FORESTRY SPEC.)

REFER TO Fig. 120, 121

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.119

(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172186-74140 VALVE 1 1
1-1 1 172186-74141 VALVE, L-H 1 1 R
(C=Mzz2zz22) (D=MZ2Z2Z)
1A 2 172186-74150 SPRING 1 1
(C=Mzzz22) (D=MZzZ2222)
1C 2  172A46-74720 SOLENOID 1 1
(C=MZZZ272) (D=MZZZ27Z)
1D 2 22137-040000 WASHER, 4 1 1 W
(C=MZz2277) (D=MZz2772Z2)
1E 2 24311-000160 O-RING, 1AP16.0 1 1 W
(C=Mzzz22) (D=MZzZ2222)
1F 2  26450-050102 BOLT, M5X 10 2 2 W
(C=Mzzz22) (D=MZzZ2222)
2 2 172179-73540 O-RING 1 1 z
(C=MZ22277) (D=MZ22Z22)
4 2 172186-74610 SOLENOID 1 1 z
(C=MzZ272) (D=MZZZ27Z)
5 2 172186-74620 O-RING, 011 1 1 Z
(C=Mzzz22) (D=MZzZ2222)
6 2 172186-74630 O-RING, 010 1 1 z
(C=MZzzZz77) (D=MZzZz727Z)
7 2 172186-74640 SPRING 1 1 z
(C=Mzzz22) (D=MZzZ2222)
8 2 172186-74650 SPOOL KIT 1 1 Y4
(C=MzZ272) (D=MZZZ27Z)
10 2 172162-74860 BOLT 2 2 z
(C=MZ22277) (D=MZ22Z22)
11 2 24311-000180 O-RING, 1AP18.0 1 1 z
(C=MzZ272) (D=MZZZ27Z)
12 1 22217-080000 WASHER, SPRING 8 2 2
13 1 26116-080752 BOLT, M8X 75 PLATED 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.120. VALVE(FORESTRY: ELECTRICAL SPEC.)

0CK10-M37503 Fig.120
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

REFER TO Fig. 161

REFER TO Fig. 64

1B
PREVIOUS

gsyTn) o8 IBA‘_é

‘!\~

!
GRAPPLE CYL INDER :

RS

REFER TO Fig. 64

No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 172828-61300 PLATE A 1 1
1-1 1 172828-74400 BRACKET, SELECTOR 1 1 S
(C=M/#25697) (D=M/#25697)
2 1 172828-61310 PLATE B 1 1 z
(C=M/#25697) (D=M/#25697)
3 1 172828-61330 PLATE C 1 1 z
(C=M/#25697) (D=M/#25697)
4 1 172825-74110 RELIFE VALVE 1 1
5 1  172825-74200 JOINT 1 1
6 1 172825-74210 VALVE 2 2
7 1  172825-74220 VALVE 1 1
8 1 172825-74230 CHECK VALVE 1 1
9 1 172828-74250 COLLAR, 9X18X16 4 4
10 1 172825-74310 HOUSING, VALVE 1 1
11 1  172825-74320 STAY, CHECK 2 2
12 1 172157-74410 VALVE, CHECK 1 1
13 1 22137-100000 WASHER, 10 2 2
14 1 26013-080202 BOLT, M8X 20 3 3
15 1 26013-100162 BOLT, M10X 16 4 4 z
(C=M/#25697) (D=M/#25697)
16 1 26013-100162 BOLT, M10X 16 2 2
17 1 26013-100202 BOLT, M10X 20 4 4
17-1 1 26013-100202 BOLT, M10X 20 3 3 K
(C=M/#25697) (D=M/#25697)
18 1 26016-100162 BOLT, M10X 16 2 2
19 1  26450-050502 BOLT, M5X 50 8 8
20 1 26013-080302 BOLT, M8X 30 4 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.121

Fig.121. VALVE(FORESTRY: MECHANICAL SPEC.) vioas on0p) OIo3-20Ex)
(C)=VIO35F-2C(JP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172828-61300 PLATE A 1 1
1-1 1 172828-74400 BRACKET, SELECTOR 1 1 S
(C=M/#25697) (D=M/#25697)
2 1 172828-61310 PLATE B 1 1 A
(C=M/#25697) (D=M/#25697)
3 1 172828-61330 PLATE C 1 1 Z
(C=M/#25697) (D=M/#25697)
4 1 172825-74220 VALVE 2 2
5 1 26013-080202 BOLT, M8X 20 6 6
6 1 26013-100162 BOLT, M10X 16 4 4 z
(C=M/#25697) (D=M/#25697)
7 1 26013-100202 BOLT, M10X 20 4 4
7-1 1 26013-100202 BOLT, M10X 20 3 3 K
(C=M/#25697) (D=M/#25697)

REFER TO Fig. 64

1B¥%
PREV10US

REFER TO Fig. 64

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)

Fig.122. REMOTE CONTROL VALVE(STANDARD: TO M/#25500,4-WAY SPEC.)

B

0CK10-M37503 Fig.122

PREVIOUS

REFER TO Fig. 52

(A)=VI035-2C(JP) (D)=VIO35F-2P(JP)
(B)=VIO35-2P(JP) (E)=VIO35-2C(EX)
(C)=VIO35F-2C(JP) (F)=VI035-2P(EX)
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 172455-74700  VALVE ASSY, REM-CON. 2 2 2 2 2 2
1-1 1 172455-74701  VALVE ASSY, REMO.CON 2 2 2 2 2 2 R
(A=M/#22274) (B=M/#22274) (C=M/#22274) (D=M/#22274) (E=M/#22274) (F=M/#22274)
2 1  172455-74240 SPRING 8 8 8 8 8 8
3 2 172448-74710 SEAL SET 2 2 2 2 2 2 Z
(A=M/#22274) (B=M/#22274) (C=M/#22274) (D=M/#22274) (E=M/#22274) (F=M/#22274)
4 3 172448-74790  SEAL 8 8 8 8 8 8 Z
(A=M/#22274) (B=M/#22274) (C=M/#22274) (D=M/#22274) (E=M/#22274) (F=M/#22274)
5 3 172447-74820  SEAL WASHER 4 4 4 4 4 4 Z
(A=M/#22274) (B=M/#22274) (C=M/#22274) (D=M/#22274) (E=M/#22274) (F=M/#22274)
6 3 172448-74830  O-RING 2 2 2 2 2 2 Z
(A=M/#22274) (B=M/#22274) (C=M/#22274) (D=M/#22274) (E=M/#22274) (F=M/#22274)
7 3 24315-000200  O-RING, 1BP20.0 8 8 8 8 8 8 Z
(A=M/#22274) (B=M/#22274) (C=M/#22274) (D=M/#22274) (E=M/#22274) (F=M/#22274)
8 2 172455-74710  BELLOWS 2 2 2 2 2 2
9 2 172448-74740  PLATE, RORT 2 2 2 2 2 2 Z
(A=M/#22274) (B=M/#22274) (C=M/#22274) (D=M/#22274) (E=M/#22274) (F=M/#22274)
10 2 172448-74750  BUSH 2 2 2 2 2 2 Z
(A=M/#22274) (B=M/#22274) (C=M/#22274) (D=M/#22274) (E=M/#22274) (F=M/#22274)
11 2 172448-74760 PLATE 2 2 2 2 2 2
12 2 172448-74770 PLUG 8 8 8 8 8 8
13 2 172448-74780  ROD Q,PUSH 8 8 8 8 8 8
14 2 172448-74910  SEAT, SPRING 8 8 8 8 8 8
15 2 172448-74920  WASHER 8 8 8 8 8 8
16 2 172448-74930  SPRING 8 8 8 8 8 8
17 2 172448-74950  JOINT 2 2 2 2 2 2
18 2 172448-74960  PLATE, CIRCLE 2 2 2 2 2 2
19 2 172448-74970  NUT, ADJUST 2 2 2 2 2 2
20 2 22351-050010  PIN, SPRING 5.0X10 2 2 2 2 2 2 Z
(A=M/#22274) (B=M/#22274) (C=M/#22274) (D=M/#22274) (E=M/#22274) (F=M/#22274)
21 2 26450-080352 BOLT, M8X 35 4 4 4 4 4 4 Z
(A=M/#22274) (B=M/#22274) (C=M/#22274) (D=M/#22274) (E=M/#22274) (F=M/#22274)
22 2 172448-74790 SEAL 8 8 8 8 8 8 W
(A=M/#22274) (B=M/#22274) (C=M/#22274) (D=M/#22274) (E=M/#22274) (F=M/#22274)

23 2 24315-000200

O-RING, 1BP20.0

(A=M/#22274) (B=M/#22274) (C=M/#22274)

8 8 8 8 8 8 W

(D=M/#22274) (E=M/#22274) (F=M/#22274)

Remarks
(1)NOT APPLIED FOR STANDARD SPEC.
LEFT SIDE FROM M/#25501.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.123. REMOTE CONTROL VALVE(STANDARD: FROM M/#25501,2-WAY SPEC.)

172458-08530

29T ARNFINTHY ME,
EHENO. 169 BT 1,

2-WAY MULTI VALVE KIT

is shown in Fig. 169.

29
]
) 5 - 30
[ :Hfﬂ

2 oA ik
2-WAY SPEC.

0CK10-M37503 Fig.123
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

REFER TO Fig. 51

REFER TO Fig. 122

\ N

S

EFER TO Fig.51
e

EFER TO Fig. 52

29T A {LHk

2-WAY SPEC. 4
'{% 34
T 33
35
37

36 32

FAEAEAR
STANDARD SPEG.

No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢
1 1 172458-74500 REMO-CON.VALVE M2 1 1 1 1 1 1
2 2 172455-74240 SPRING 4 4 4 4 4 4
3 2  172455-74710 BELLOWS 1 1 1 1 1 1
4 2 172448-74720 SLEEVE, SPOOL 1 1 1 1 1 1
8 3 22351-050010 PIN, SPRING 5.0X10 1 1 1 1 1 1
9 2 172448-74760 PLATE 1 1 1 1 1 1
10 2 172448-74770 PLUG 4 4 4 4 4 4
11 2 172448-74780 ROD Q,PUSH 4 4 4 4 4 4
12 2  172448-74790 SEAL 4 4 4 4 4 4
13 2 172448-74810 PLATE, PORT 1 1 1 1 1 1
14 2 172448-74820 PACKING 2 2 2 2 2 2
15 2 172448-74830 O-RING 1 1 1 1 1 1
16 2 172448-74860 O-RING 2 2 2 2 2 2
17 2 172448-74870 O-RING 1 1 1 1 1 1
18 2 172448-74880 O-RING 1 1 1 1 1 1
19 2 17244874910  SEAT, SPRING 4 4 4 4 4 4
20 2 172448-74920 WASHER 4 4 4 4 4 4
21 2 172448-74930 SPRING 4 4 4 4 4 4
22 2 172448-74950 JOINT 1 1 1 1 1 1
23 2 172448-74960 PLATE, CIRCLE 1 1 1 1 1 1
24 2 172448-74970 NUT, ADJUST 1 1 1 1 1 1
25 2 172448-74980 O-RING 1 1 1 1 1 1
26 2 172448-74990 DISTANZBUCHSE 1 1 1 1 1 1
27 2  24315-000200 O-RING, 1BP20.0 4 4 4 4 4 4
28 2  26450-080652 BOLT, M8X 65 2 2 2 2 2 2
29 1 172458-03550 LABEL 1 1 1
30 1 172458-03560 LABEL 1 1 1
31 1 172458-03570 LABEL 1 1 1
32 1  172458-08540 LEVER ASS,2wW 1 1 1
33 2 1C6141-35370 SPRING, LOCK 1 1
34 2 172458-74470 SHAFT 1 1
35 2 172458-74480 SLEEVE 1 1
36 2 172458-74490 KNOB, LEVER 1 1
37 2  26712-080002 NUT, M8 1 1
38 1 172448-74730 PLUG 1 1 2

Remarks
(1)2-WAY MULTI VALVE KIT
(2)STANDARD SPEC.

Yes

N:Old 555 New, Q:0ld

%5 New, R:0ld €25 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.124. ROTARY VALVE(4-WAY SPEC.)

0CK10-M37503 Fig.124

172A04-08510
A9 AINFINNTHy ME,
EHEBNO. 168 BHT &\,
4-WAY MULTI VALVE KIT
is shown in Fig. 168.

(A)=VI035-2C(JP) (D)=VIO35F-2P(JP)
(B)=VI035-2P(JP) (E)=VI035-2C(EX)
(C)=VIO35F-2C(JP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 172151-74601 VALVE 1 1
2 2 182900-16530 COVER 1 1
3 2 182900-22300 SPRING 1 1
4 2 172151-74740 PLATE, MARK 1 1
5 2 182900-77190 BOLT 8 8
6 2 182900-77200 BOLT 8 8
7 2 182900-77210 DUST SEAL 1 1
8 2 182900-77220 COVER 1 1
9 2 182900-77230 WING BOLT 1 1
10 2 182900-77240 BOLT 2 2
11 2 182900-77250 LEVER 1 1
12 2 24190-100001 BALL, STEEL 5/16 1 1
13 2 24311-000280 O-RING, 1AP28.0 1 1
14 2 24321-000600 O-RING, 1AG60.0 2 2
15 2 953KM0-00220 WASHER 2 2
16 2 953KM0-00220 WASHER 1 1
17 2 953KM0-10894 PLUG 1 1
18 1 26013-100202 BOLT, M10X 20 3 3
19 1 172444-03290 MAGNET 1 1
20 1 172151-03551 LABEL 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.125. HYD.OIL TANK(STD. TO 25500)

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.125
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 772458-75100 TANK ASSY, RESERVOIR 1 1
1-1 1 772457-75100 TANK ASSY, RESERVOIR 1 1 1 1 1 1 N
(A=M/#20798) (B=M/#20798)
1-2 1 772457-75110 TANK ASSY, RESERVOIR 1 1 1 1 1 1 N
(A=MZZ2Z222) (B=MZzZ2222) (C=MZZ272) (D=MZ2272) (E=MZZ2222) (F=MZZ222)
RHiLNO. 1M 2 2 172175-73700  FILTER ASSY, RETURN 1 1 1 1 1 1
RHLNO. (1) ~34E22HFET.
TINC, (1) ~34. 3 3 172175-73710  ELEMENT, FILTER 11 1 1 1 1
4 3 172141-73770 VALVE ASSY, BYPASS 1 1 1 1 1 1
5 2 172146-73730 FILTER, SUCTION 1 1 1 1 1 1
6 2 933152-02710 SPRING, CLUTCH 1 1 1 1 1 1
7 2 124766-59050 CLIP, HOSE 12 1 1 1 1 1 1
9 3 172458-14351 RUBBER PLATE-B,FO 2 2 2 2 2 2
10 3 172458-14361 RUBBER PLATE-C,FO 1 1 1 1 1 1
11 3 172444-65610 SEAL, BONNET 1 1 1 1 1 1
12 3 172458-75070 SEAL 1 1 Z
(A=M/#20798) (B=M/#20798)
13 3  172434-61170 TRIM 1 1 1 1 1 1 W
(A=M/#20732) (B=M/#20732)
15 2 172455-75330 DRAIN PLIG 24 1 1 1 1 1 1
16 2 172458-75350 COVER 1 1 1 1 1 1
17 2 172183-75410 FLANGE,SUCTION (ZN) 1 1 1 1 1 1
17-1 2 172A46-75500 FRANGE, SUCTION 1 1 1 1 1 1 F
(A=MZZZ22) (B=MZZ2Z22) (C=MZZ272) (D=MZZ27Z) (E=MZZ2Z222) (F=MZZZZ2)
18 2 172165-75450-5 PLATE (GREEN:96) 1 1 1 1 1 1
19 2 172165-75460 GASKET 1 1 1 1 1 1
20 2 172165-75481 ELEMENT 1 1 1 1 1 1
21 2 172187-75510 HOSE 1 1 1 1 1 1
22 2 172447-75600 GAUGE ASSY 1 1 1 1 1 1
23 3 172455-75290 BOLT M10 2 2 2 2 2 2
24 3 172455-75300 O-RING 4 4 4 4 4 4
27 2 172116-75850-5 PLUG, OIL FEED 1 1 1 1 1 1
28 2 22217-050000 WASHER, SPRING 5 3 3 3 3 3 3
29 2  24311-000380 O-RING, 1AP38.0 1 1 1 1 1 1
30 2 24321-001050 O-RING, 1AG105.0 2 2 2 2 2 2
31 2 24341-000300 O-RING, 1AS30.0 1 1 1 1 1 1
32 2 26013-080162 BOLT, M8X 16 4 4 4 4 4 4
32-1 2 26014-080252 BOLT, M8X 25 4 4 4 4 4 4 S
(A=MZZZ22) (B=MZZ2Z22) (C=MZZ272) (D=MZZ27Z) (E=MZZ2Z222) (F=MZZZZ2)
33 2 26013-080202 BOLT, M8X 20 3 3 3 3 3 3
34 2  26116-050102 BOLT, M5X 10 PLATED 3 3 3 3 3 3
35 1 22137-140000 WASHER, 14 4 4 4 4 4 4
36 1 22217-140000 WASHER, SPRING 14 4 4 4 4 4 4
37 1 26116-140402 BOLT, M14X 40 PLATED 4 4 4 4 4 4
Remarks
(1)T=REF.NO.17 6MM, NO.17-1 12MM.
INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.32-1. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.126. HYD.OIL TANK(STD. FROM M25501)

R UNO. 113

RHULNO. (1) ~27128HFET.

1 INC. (1) ~27.

1

|

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.126
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 772457-75101  TANKASSY, RESERVOIR 1 1 1 1 1 1
2 2 172175-73700  FILTER ASSY, RETURN 1 1 1 1 1 1
3 3 172175-73710  ELEMENT, FILTER 1 1 1 1 1 1
4 3 172141-73770 VALVE ASSY, BYPASS 1 1 1 1 1 1
5 2 172146-73730 FILTER, SUCTION 1 1 1 1 1 1
6 2 933152-02710 SPRING, CLUTCH 1 1 1 1 1 1
8 3 172458-14351 RUBBER PLATE-B,FO 2 2 2 2 2 2
9 3 172458-14361 RUBBER PLATE-C,FO 1 1 1 1 1 1
10 3 172434-61170 TRIM 1 1 1 1 1 1
11 3  172444-65610  SEAL, BONNET 1 1 1 1 1 1
12 3  172458-75050  SEAL 1 1 1 1 1 1
15 2 172446-75250  CAP, RESERVER 1 1 1 1 1 1
16 2 172455-75330 DRAIN PLIG 24 1 1 1 1 1 1
17 2 172458-75350 COVER 1 1 1 1 1 1
18 2 172183-75410  FLANGE,SUCTION (ZN) 1 1 1 1 1 1

18-1 2 172A46-75500 FRANGE, SUCTION 1 1 1 1 1 1 F
(A=MZZ2722) (B=MZz2722) (C=Mzz2722) (D=MZz2272) (E=MZZ2Z22) (F=MZz2222)
19 2 172447-75600  GAUGE ASSY 1 1 1 1 1 1
20 3 172455-75290  BOLT M10 2 2 2 2 2 2
21 3 172455-75300 O-RING 4 4 4 4 4 4
24 2 24321-001050  O-RING, 1AG105.0 2 2 2 2 2 2
25 2 24341-000300 O-RING, 1AS30.0 1 1 1 1 1 1
26 2 26013-080162 BOLT, M8X 16 4 4 4 4 4 4

26-1 2 26014-080252 BOLT, M8X 25 4 4 4 4 4 4 S
(A=MZZ2722) (B=MZz2722) (C=Mzz222) (D=MZz2272) (E=MZZ2Z22) (F=MZz2222)
27 2 26013-080202 BOLT, M8X 20 3 3 3 3 3 3
28 1 22137-140000  WASHER, 14 4 4 4 4 4 4
29 1 22217-140000 WASHER, SPRING 14 4 4 4 4 4 4
30 1  26116-140402 BOLT, M14X 40 PLATED 4 4 4 4 4 4

Remarks
(1)T=REF.NO.18 6MM, NO.18-1 12MM.

INTERCHANGEABLE BY SIMULTANEOUS

REPLACEMENT WITH REF.26-1.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.127. HYD.OIL TANK(A/C SPEC.)

B LNO. 11X
RHLNO. (1) ~35%&8H#FT,
1 INC. (1) ~35.

1

4

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.127
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

No. Lewv. Parts No. Description |
(A) € ® B ©
1 1 772458-75100 TANK ASSY, RESERVOIR 1
2 2 172175-73700  FILTER ASSY, RETURN 1
3 3 172175-73710  ELEMENT, FILTER 1
4 3 172141-73770 VALVE ASSY, BYPASS 1
5 2 172146-73730 FILTER, SUCTION 1
6 2 933152-02710  SPRING, CLUTCH 1
7 2 124766-59050  CLIP, HOSE 12 1
9 3 172458-14351 RUBBER PLATE-B,FO 2
10 3 172458-14361 RUBBER PLATE-C,FO 1
11 3 172434-61170 TRIM 1 W
(A=M/#20732) (B=M/#20732)
12 3 172444-65610  SEAL, BONNET 1
13 3  172458-75070  SEAL 1
16 2 172455-75330 DRAIN PLIG 24 1
17 2 172458-75350 COVER 1
18 2 172183-75410  FLANGE,SUCTION (ZN) 1
18-1 2 172A46-75500 FRANGE, SUCTION 1 F
(A=MZZ2Z2Z)
19 2 172165-75450-5 PLATE (GREEN:96) 1
20 2 172165-75460 GASKET 1
21 2  172165-75481 ELEMENT 1
22 2 172187-75510 HOSE 1
23 2 172447-75600 GAUGE ASSY 1
24 3 172455-75290  BOLT M10 2
25 3  172455-75300 O-RING 4
28 2 172116-75850-5 PLUG, OIL FEED 1
29 2 22217-050000  WASHER, SPRING 5 3
30 2 24311-000380 O-RING, 1AP38.0 1
31 2 24321-001050 O-RING, 1AG105.0 2
32 2 24341-000300  O-RING, 1AS30.0 1
33 2 26013-080162 BOLT, M8X 16 4
33-1 2 26014-080252 BOLT, M8X 25 4 S
(A=MZZ2Z22)
34 2 26013-080202 BOLT, M8X 20 3
35 2 26116-050102 BOLT, M5X 10 PLATED 3
36 1  22137-140000 WASHER, 14 4
37 1 22217-140000 WASHER, SPRING 14 4
38 1 26116-140402 BOLT, M14X 40 PLATED 4

Remarks

(1)T=REF.NO.18 6MM, NO.18-1 12MM.
INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.33-1.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.128

Fig.128. HYD.OIL PIPING(TANK - PUMP - VALVE) (=0 200P) D)VIOSSF 28(0)
(C)=VIO35F-2C(JP) (F)=VIO35-2P(EX)

No. Lev. Parts No. Description Qty I R
( EODO ---n" iy (BUCKET) (A B (©) DO () (A
[ _EO ®0O J}---7"-h1 (BOOM 1) 1 1 172422-76100 FLANGE 1 1 1 1 1 1
( O® @[3------ 7" -42 (BOOM 2), T 2 1 172458-76170 CONNECTOR 1 1 1 1 1 1
ODO ----:Pﬁﬁ:#:-‘ (TRAVEL:RIGHT) 3 1 172444-76400  TUBE ASSY, SUCTION 1 1 1 1 1 1
[0} L . 4 1 172645-76570 CONNECTOR ASSY 1 1 1 1 1 1
FRONT 8 8 ﬁ:::::ﬁg;%wf;g"ﬂ'mﬂ) 5 2 24315000140  O-RING, 1BP14.0 11 1 1 1 1
20 <= 500 - 7-1 (ARW) 6 1 172645-76570 CONNECTOR ASSY 2 2 2 2 2 2
16 B=eJole) ---P.T.0. 7 2 24315-000140 O-RING, 1BP14.0 2 2 2 2 2 2
(G10Je) ---T,P 8 1 172141-76900 CONNECTOR ASSY 2 2 2 2 2 2
0 9 2 24315-000180  O-RING, 1BP18.0 2 2 2 2 2 2
5 8 oXe) gﬁﬁfnggmgg 10 1 22117-100000  WASHER, 10 4 4 4 4 4 4
1 1 24315-000140 O-RING, 1BP14.0 1 1 1 1 1 1
B A 12 1 24321-000400  O-RING, 1AG40.0 1 1 1 1 1 1
13 1 26013-100202  BOLT, M10X 20 2 2 2 2 2 2
14 1 26013-100302  BOLT, M10X 30 4 4 4 4 4 4
15 1 172458-78091  HOSE 1 1 1 1 1 1
16 1 172458-78100 HOSE 1 1 1 1 1 1
17 1 172458-78110 HOSE 1 1 1 1 1 1
18 1 172458-78120 HOSE 11 1 1 1 1
19 1 172458-78130  HOSE 1 1 1 1 1 1
20 1 23000-060000 CLAMP, 60 8 8 8 8 8 8

20-1 1 23001-060000 CLAMP, HOSE 60 8 8 8 8 8 8 N

(A=M/#22220) (B=M/#22220) (C=M/#22220) (D=M/#22220) (E=M/#22220) (F=M/#22220)

MERYT
HYD. OIL PUMP

X B A v H
HYD. OIL TANK

= = B WA Y

CONTROL VALVE

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.129

Fig.129. HYD.OIL PIPING(PUMP, VALVE - TURNING MOTOR) vioas on0p) OIo3-20Ex)
(C)=VIO35F-2C(JP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty |

AW B € O E @

1 1 172730-75141 ADAPTER 2 2 2 2 2 2
2 1 172123-76121 ADAPTER 1 1 1 1 1 1
3 1 172162-76131 ADAPTER 2 2 2 2 2 2
4 1 172157-76150 CONNECTOR 1 1 1 1 1 1
5 1 172141-76180 CONNECTOR ASSY 1 1 1 1 1 1
6 2 24315-000110 O-RING, 1BP11.0 1 1 1 1 1 1
7 1 172162-76180  JOINT ASSY, 3-1/4 1 1 1 1 1 1
8 2 24315-000110 O-RING, 1BP11.0 1 1 1 1 1 1
9 1 24315-000110 O-RING, 1BP11.0 1 1 1 1 1 1
10 1 24315-000140 O-RING, 1BP14.0 2 2 2 2 2 2
11 1 24315-000140 O-RING, 1BP14.0 2 2 2 2 2 2
12 1 24315-000140 O-RING, 1BP14.0 1 1 1 1 1 1
13 1 172458-78140 HOSE 1 1 1 1 1 1
14 1 172458-78160 HOSE 1 1 1 1 1 1
15 1 172458-78270 HOSE 1 1 1 1 1 1
16 1 172458-78270 HOSE 1 1 1 1 1 1
17 1 172312-17260 GROMMET 1 1 1 1 1 1

1 1 1 1 1 1 1

[
[ee]

172142-76290 GROMMET, 28X2.3

REE—-4 HER> 7
TURNING MOTOR  {iyp 010 PUNP

(6) ay kA=

8 GONTROL VALVE

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.130. HYD.OIL PIPING(VALVE - SWIVEL, SWING)

RAL VTV -
SWING CYLINDER 26 mERLS

HYD. OIL PUMP

AAR LT3t
SWIVEL JOINT
I

= D N =By VA9
CONTROL VALVE

0CK10-M37503 Fig.130
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

Remarks
*THIS FIGURE IS NOT APPLIED FOR
FORESTRY:MECHANICAL SPEC.

No. Lewv. Parts No. Description Qty |

A B (€ O (E) (F)
1 1 172162-76131 ADAPTER 3 3 3 3 3 3
2 1 172422-76130 CONNECTOR 2 2 2 2 2 2
3 1 172141-76180 CONNECTOR ASSY 3 3 3 3 3 3
4 2 24315-000110 O-RING, 1BP11.0 3 3 3 3 3 3
5 1 172142-76181 JOINT ASSY 4 4 4 4 4 4
6 2 24315-000140 O-RING, 1BP14.0 4 4 4 4 4 4
7 1 172116-76381 ADAPTER, 64 1 1 1 1 1 1
8 1 172141-76920 CONNECTOR ASSY 1 1 1 1 1 1
9 2 24315-000140 O-RING, 1BP14.0 1 1 1 1 1 1
10 1 24315-000110 O-RING, 1BP11.0 1 1 1 1 1 1
11 1 24315-000140 O-RING, 1BP14.0 2 2 2 2 2 2
12 1  24315-000140 O-RING, 1BP14.0 3 3 3 3 3 3
13 1 24315-000140 O-RING, 1BP14.0 1 1 1 1 1 1
14 1 172458-78150 HOSE 1 1 1 1 1 1
15 1 172458-78220 HOSE 1 1 1 1 1 1
16 1 172458-78230 HOSE 1 1 1 1 1 1
17 1 172458-78270 HOSE 1 1 1 1 1 1
18 1 172458-78270 HOSE 1 1 1 1 1 1
19 1 172458-78270 HOSE 1 1 1 1 1 1
20 1 172458-78270 HOSE 1 1 1 1 1 1
21 1 172422-78290 HOSE 1 1 1 1 1 1
22 1 172422-78290 HOSE 1 1 1 1 1 1
23 1 172123-76121 ADAPTER 1 1 1 1 1 1
24 1  24315-000140 O-RING, 1BP14.0 1 1 1 1 1 1
25 1 172147-76260 CONNECTOR, 3/8X1/4 1 1 1 1 1 1

26 1 172126-11510 BAND 300 1 1 1 1 1 1w

(A=M/#20556) (B=M/#20556)
27 1 172126-11510 BAND 300 1 1 1 1 1 1 W
(A=M/#20725) (B=M/#20725)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.131

Fig.131. HYD.OIL PIPING(VALVE - SWIVEL, SWING)(FORESTRY: MECHANICAL SPEC.) vioaeanam) OIo3-20Ex)
(C)=VIO35F-2C(JP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1 172123-76121 ADAPTER 1 1
2 1 172162-76131 ADAPTER 3 3
3 1 172422-76130 CONNECTOR 2 2
4 1 172141-76180 CONNECTOR ASSY 3 3
5 2 24315-000110 O-RING, 1BP11.0 3 3
6 1 172142-76181 JOINT ASSY 4 4
7 2 24315-000140 O-RING, 1BP14.0 4 4
8 1 172147-76260 CONNECTOR, 3/8X1/4 1 1
9 1 172116-76381 ADAPTER, 64 1 1
10 1 172141-76920 CONNECTOR ASSY 1 1
11 2 24315-000140 O-RING, 1BP14.0 1 1
12 1  24315-000110 O-RING, 1BP11.0 1 1
13 1 24315-000140 O-RING, 1BP14.0 2 2
14 1 24315-000140 O-RING, 1BP14.0 3 3
15 1  24315-000140 O-RING, 1BP14.0 1 1
16 1 24315-000140 O-RING, 1BP14.0 1 1
17 1 172126-11510 BAND 300 1 1
o " 18 1 172126-11510 BAND 300 1 1
RALT) Y 19 1 172458-78150 HOSE 1 1
SHING CYL INDER T 20 1 172458-78270  HOSE 101
21 1 172458-78270 HOSE 1 1
22 1 172458-78270 HOSE 1 1
23 1 172458-78270 HOSE 1 1
24 1 172422-78290 HOSE 1 1
25 1 172422-78290 HOSE 1 1
26 1 172828-78500 HOSE 1 1
1 1 1

N
~

172828-78510 HOSE

AARLDIA b
SWIVEL JOINT
|

LY AT

SELECTOR VALVE

avro—punRnG
CONTROL VALVE

EFER TO Fig. 141

REFER T0 @l
Fig. 141 @
8 RO
26
REFER TO Fig. 141

Remarks

*THIS FIGURE IS NOT APPLIED FOR

FORESTRY:ELECTRICAL SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.132. HYD.OIL PIPING(RETURN)

16 FLINI—5
0IL COOLER

0
Tty

EBIHS o
HYD. OIL TANK

AR LTI Vb
SWIVEL JOINT

l
\ }{/@K
%) ‘

[1=5i7
PREVIOUS

TURNING MOTOR

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.132
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

Remarks
(1)H=REF.NO.6,N0O.6-1:54MM,
REF.NO.6-1:70MM.
(M)MISPRINT.

No. Lewv. Parts No. Description Qty
A B (€ O (E) (F)
1 1 172164-76131 ELBOW 1 1 1 1 1 1
2 2 24315-000180  O-RING, 1BP18.0 1 1 1 1 1 1
3 1 172458-76130 CONNECTOR 1 1 1 1 1 1
4 1 172458-76140 TEE, PT1/2-PF1/2 1 1 1 1 1 1
4-1 1 172458-76230 CONNECTOR 1 1 1 1 1 1
(A=M/#25501) (B=M/#25501) (C=M/#25501) (D=M/#25501) (E=M/#25501) (F=M/#25501)
5 1 172157-76150 CONNECTOR 1 1 1 1 1 1
6 1 172445-76150 BLOCK,DRAIN 1 1 1 1 1 1
6-1 1  172445-76151 BLOCK, DRAIN 1 1 1 1 1 1
(A=M/#25572) (B=M/#25572) (C=M/#25572) (D=M/#25572) (E=M/#25572) (F=M/#25572)
6-2 1  172445-76152 BLOCK,DRAIN 1 1 1 1 1 1
(A=M/#25573) (B=M/#25573) (C=M/#25573) (D=M/#25573) (E=M/#25573) (F=M/#25573)
7 1 172458-76150  NIPPLE, ELBOW 1 1 1 1 1 1
8 2 24315-000110 O-RING, 1BP11.0 1 1 1 1 1 1
9 1 172141-76180  CONNECTOR ASSY 1 1 1 1 1 1
10 2 24315-000110 O-RING, 1BP11.0 1 1 1 1 1 1
11 1 172162-76180  JOINT ASSY, 3-1/4 3 3 3 3 3 3
12 2 24315-000110 O-RING, 1BP11.0 3 3 3 3 3 3
13 1  24315-000140 O-RING, 1BP14.0 1 1 1 1 1 1
14 1  24315-000180 O-RING, 1BP18.0 1 1 1 1 1 1
15 1 26013-100202 BOLT, M10X 20 2 2 2 2 2 2
16 1 172458-78170 HOSE 1 1 1 1 1 1
17 1 172458-78260 HOSE 1 1 1 1 1 1
17-1 1  172458-78261 HOSE 1 1 1 1 1 1
(A=M/#25501) (B=M/#25501) (C=M/#25501) (D=M/#25501) (E=M/#25501) (F=M/#25501)
18 1 172458-78290 HOSE 1 1 1 1 1 1
19 1 172458-78300 HOSE 1 1 1 1 1 1
20 1 172458-78310 HOSE 1 1 1 1 1 1
21 1 172458-78320 HOSE 1 1 1 1 1 1
21-1 1 172458-78321 HOSE 1 1 1 1 1 1
(A=M/#25501) (B=M/#25501) (C=M/#25501) (D=M/#25501) (E=M/#25501) (F=M/#25501)
22 1 172458-78510 HOSE 1 1 1 1 1 1
23 1 172458-78520 HOSE 1 1 1 1 1 1
24 1 172458-78530 HOSE 1 1 1 1 1 1
25 1 172458-78540 HOSE 1 1 1 1 1 1
26 1  172458-78550 HOSE 1 1 1 1 1 1
27 1 23000-025000 CLAMP, 25 2 2
27-1 1 23000-035000 CLAMP, 35 2 2 2 2 2 2
27-2 1 23001-035000 CLAMP, HOSE 35 2 2 2 2 2 2
(A=M/#22220) (B=M/#22220) (C=M/#22220) (D=M/#22220) (E=M/#22220) (F=M/#22220)
28 1 23001-025000 CLAMP, HOSE 25 2 2 2 2 2 2
28-1 1 23001-025000 CLAMP, HOSE 25 4 4 4 4 4 4
(A=M/#25501) (B=M/#25501) (C=M/#25501) (D=M/#25501) (E=M/#25501) (F=M/#25501)
28-2 1 23001-022000 CLAMP, HOSE 22 4 4 4 4 4 4
(A=M/#25898) (B=M/#25898) (C=M/#25898) (D=M/#25898) (E=M/#25898) (F=M/#25898)
29 1 23001-016000 CLAMP, HOSE 16 2 2 2 2 2 2
30 1 23001-025000 CLAMP, HOSE 25 4 4 4 4 4 4
30-1 1 23001-022000 CLAMP, HOSE 22 4 4 4 4 4 4
(A=M/#25898) (B=M/#25898) (C=M/#25898) (D=M/#25898) (E=M/#25898) (F=M/#25898)
31 1 23010-014000 CLAMP, 14 2 2 2 2 2 2
32 1 23010-014000 CLAMP, 14 1 1 1 1 1 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld
++ CONTINUE ++

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.132. HYD.OIL PIPING(RETURN)

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.132

(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

No. Lev. Parts No. Description Qty |
W A (B © ©® (E @
33 1 23010-014000 CLAMP, 14 2 2 2 2 2 2
34 1 172164-76330  JOINT, PF1/4-0.7 101 1 1 1 1
7 35 1 17214176220  NIPPLE 1 01 1 1 1 1
_ < 36 1 172137-76110  NIPPLE 1 1 1 1 1 1
é 16 2ANI-5 \0~&, 37 1 24315000110  O-RING, 1BP11.0 11 01 1 1 1
\F? % 38 1 24315000110  O-RING, 1BP11.0 2 2 2 2 2 2
36 - 39 1 17245876160 ELBOW 1 1 1 1 1 1
2 @) Q 28-1 40 2 24315-000140  O-RING, 1BP14.0 101 1 1 1 1
26 8 1 172164-76330 _ JOINT, PF1/4-0.7 101 1 1 1 1
e T g a @ ) 42 1 17242276140 CONNECTOR 1 1 1 1 1 1
‘ ©® 43 1 23001025000 CLAMP, HOSE 25 2 2 2 2 2 2 W

(A=M/#25501) (B=M/#25501) (C=M/#25501) (D=M/#25501) (E=M/#25501) (F=M/#25501)

43-1 1 23001-022000
3 (A=M/#25898) (B=M/#25898)

CLAMP, HOSE 22 2 2 2 2 2 2 R
(C=M/#25898) (D=M/#25898) (E=M/#25898) (F=M/#25898)

@ 21-1 a

}/@K

AR LTI Vb

SWIVEL JOINT o

[1=5i7
PREVIOUS

A
wEE—5 o/ &
TURNING MOTOR

Remarks
(1)H=REF.NO.6,N0O.6-1:54MM,

REF.NO.6-1:70MM.
(M)MISPRINT. N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.133. HYD.OIL PIPING(P.T.O.,FRAME END)

172459-08700, 172459-08701
PTOXxw k&,

IHENO. 170 8RBT &L,
P.T.0. KIT

is shown in Fig.170.

172459-08710

PTOFy b () 7-h) 1,
AN 1T12BET &L,
P.T.0. KIT(LONG ARM)

is shown in Fig. 171.

= N = AV A
CONTROL VALVE

T—LTZ7v bk
BOOM BRACKET

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.133
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 1 172422-76180 CONNECTOR, PF3/8X1/2 1 1 1 1
2 1 172422-76190 CONNECTOR, PF3/8X3/4 1 1 1 1
3 1 172142-76270  JOINT, SWIVEL 1/2 1 1 1 1
4 2 172142-77040 SEAL SET 1 1 1 1
5 1 172142-76280 JOINT, SWIVEL 1 1 1 1
6 2 172142-77050 SEAL SET 1 1 1 1
7 1 172458-76700  JOINT ASSY, PTO 1 1 1 1
8 1  24315-000140  O-RING, 1BP14.0 2 2 2 2
9 1 26013-100252 BOLT, M10X 25 2 2 2 1
10 1 172110-36010 COLLAR 2 2 2 2
11 1 172458-76800 TUBE ASSY 1 1 1 1
12 1 172458-76880  PLATE 1 1 1 1
13 1 26013-100202 BOLT, M10X 20 2 2 2 2
14 1 26013-100252 BOLT, M10X 25 2 2 2 2
15 1 172458-78940 HOSE 1 1
15-1 1 172458-78941 HOSE 1 1 1 N1
(A=M/#20561) (B=M/#20561)
16 1 172458-78950 HOSE 1 1
16-1 1 172458-78951 HOSE 1 1 1 N 1
(A=M/#20561) (B=M/#20561)
17 1 172458-78960 HOSE 1 1 1 1
18 1 172458-78970 HOSE 1 1 1 1
19 1 172137-75570  ADAPTER, PF1/2 1 1 2
20 1 172151-76600  ADAPTER, PF3/4 1 1 2

Remarks

(1)NOT APPLIED FOR EX & QUICK HITCH

SPEC.

(2)NOT APPLIED FOR EX & STANDARD

SPEC.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.134

Fig.134. HYD.OIL PIPING(TRACK FRAME) Eg:x:ggg_gggsi Egzzx:gggzgéi?
(C)=VIO35F-2C(JP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty |
@ ® © 0 6 O
1 1 172730-75141 ADAPTER 2 2 2 2 2 2
2 1 24315-000140 O-RING, 1BP14.0 2 2 2 2 2 2
3 1 172123-76120 ADAPTER, PF1/4 2 2 2 2 2 2
31 1 172123-76121  ADAPTER 2 2 2 2 2 2 R
11 (A=M/#25815) (B=M/#25815) (C=M#25815) (D=M/#25815) (E=M/#25815) (F=M/#25815)
4 1 172422-78760 GROMMET 2 2 2 2 2 2 Z
(A=M/#25501) (B=M/#25501) (C=M/#25501) (D=M/#25501) (E=M/#25501) (F=M/#25501)
5 1 172141-76180 CONNECTOR ASSY 2 2 2 2 2 2
6 2 24315-000110 O-RING, 1BP11.0 2 2 2 2 2 2
7 1 24315-000110 O-RING, 1BP11.0 2 2 2 2 2 2
8 1 24315-000180 O-RING, 1BP18.0 4 4 4 4 4 4
9 1 933160-01370 CONNECTOR,PF1/2PF3/8 4 4 4 4 4 4
10 1 172422-78360 HOSE 2 2 2 2 2 2
10-1 1 172422-78361 HOSE 2 2 2 2 2 2 N
(A=M/#22487) (B=M/#22487) (C=M/#22487) (D=M#22487) (E=M/#22487) (F=M/#22487)
10-2 1 172422-78362 HOSE 2 2 2 2 2 2 N
(A=M/#25572) (B=M/#25572) (C=M/#25572) (D=M#25572) (E=M/#25572) (F=M/#25572)
11 1 172422-78370 HOSE 2 2 2 2 2 2
11-1 1 172422-78371 HOSE 2 2 2 2 2 2 N
(A=M/#22487) (B=M/#22487) (C=M/#22487) (D=M#22487) (E=M/#22487) (F=M/#22487)
11-2 1 172422-78372 HOSE 2 2 2 2 2 2 N
RARLS A (A=M/#25572) (B=M/#25572) (C=M/#25572) (D=M/#25572) (E=M/#25572) (F=M/#25572)
SWIVEL JOINT 12 1 172422-78381  HOSE 2 2 2 2 2 2
_ EFE—4 (B) 12-1 1 172422-78382 HOSE 2 2 2 2 2 2 N
EfFE—4 H) TRAVEL MOTOR (L) (A=M/#22487) (B=M/#22487) (C=M/#22487) (D=M/#22487) (E=M/#22487) (F=M/#22487)
TRAVEL NOTOR (R) 122 1 172422-78383  HOSE 2 2 2 2 2 2 N
(A=M/#25572) (B=M/#25572) (C=M/#25572) (D=M#25572) (E=M/#25572) (F=M/#25572)
13 1 172422-78390 HOSE 2 2 2 2 2 2
P 14 1 172458-78560 HOSE 2 2 2 2 2 2
14-1 1 172460-78560 HOSE 2 2 2 2 2 2 N
(A=M/#22487) (B=M/#22487) (C=M#22487) (D=M/#22487) (E=M/#22487) (F=M/#22487)
14-2 1 172458-78562 HOSE 2 2 2 2 2 2 N
(A=M/#25572) (B=M/#25572) (C=M/#25572) (D=M/#25572) (E=M/#25572) (F=M/#25572)
15 1 23393-020000 JOINT, 90RGI-1/4 2 2 2 2 2 2
16 1 172173-76101 CONNECTOR ASSY 4 4 4 4 4 4
17 2 24315-000110  O-RING, 1BP11.0 4 4 4 4 4 4
18 1 172644-76161 ELBOW, ADJUST 2 2 2 2 2 2
19 2 24315-000140 O-RING, 1BP14.0 2 2 2 2 2 2

TL— Ry o4y
BLADE CYLINDER

SIS EEE GBR) L @R T, @ns8L
..MARKED PART HAS BEEN CHANGED (ADDED). VIEWED FROM®

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.135. HYD.OIL PIPING(BOOM)

057 —Lithk
LONG ARM SPEC

F—LI )i
ARM_CYL INDER

16
s
Jo
l/- “2‘% Y
N LT

u( 11, 14, 17

& Ry bS YL
BUCKET CYLINDER ™

I

\

N

/

T—LIYH
BOOM CYL INDER

11, 14, 17

172459-08800

Oy 7—L¥y b,
IHENO. 1722 BT LY,
LONG ARM KIT

is shown in Fig. 172.

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.135

(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

No. Lewv. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 172730-75141  ADAPTER 5 5 5 5 5 5
2 1 172645-76570 CONNECTOR ASSY 1 1 1 1 1 1
3 2 24315-000140  O-RING, 1BP14.0 1 1 1 1 1 1
4 1  24315-000140 O-RING, 1BP14.0 1 1 1 1 1 1
5 1 24315-000140 O-RING, 1BP14.0 3 3 3 3 3 3
6 1  24315-000140 O-RING, 1BP14.0 1 1 1 1 1 1
7 1 172459-78100 HOSE 1 1 1 1 1 1
8 1 172459-78110 HOSE 1 1 1 1 1 1
9 1 172459-78120 HOSE 1 1 1 1 1 1

9A 2 172455-79770  NUT, LOCK 1 1 1 1 1 1w

(A=MHXXXXX) (B=MHXXXXX) (C=MHXXXXX) (D=M/#XXXXX) (E=MHXXXXX) (F=MAXXXXX)

10

1

172459-78130

HOSE 1 1 1 1 1

10A

(A=MIHXXXXX)

2

172455-79770

(B=MI#XXXXX)

1 1 1 1 1 W
E=M/#XXXXX) (F=MI#XXXXX)

NUT, LOCK
(C=MHXXXXX)

= R

(D=M#XXXXX)

Remarks
(1)QUICK HITCH SPEC.
(2)LONG-ARM SPEC.

11 1  172459-78150 HOSE 2 2 2 2 2 2

12 1 172458-78200 HOSE 1 1 1 1 1 1

13 1 172458-78210 HOSE 1 1 1 1 1 1

14 1  172458-78460 HOSE 2 2 2 2

15 1 172183-16560 CLIP, HOSE 1 1 1 1 1 1
(A=M#20556) (B=M/#20556)

16 1 172122-79930 CLAMP, HOSE 2 2 2 2
(A=M/#20545) (B=M/#20545)

17 1 172459-78160 HOSE 2 2

18 1 172422-76250 CHECK VALVE 1 1

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.136. HYD.OIL PIPING(P.T.O.,ARM END)

172459-08700, 172459-08701
PTOFv M,

IHENO. 1702 8RBT &L,
P.T.0. KIT

is shown in Fig. 170.

172459-08710

PTO%w k(@O 7-4) 1%,
HENO.1T128RBTF L,
P.T.0. KIT(LONG ARM)

is shown in Fig.171.

. AVIT—LiHE
\. LONG ARM SPEC A
\ PREV0US
L
ErbsR%
VIEWED FROM B

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.136

(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

No. Lev. Parts No. I R
wW B © ©® E @
1 1 172183-74820  STOP VALVE 2 2 2
2 1 172633-76160  ADAPTER 1 1 1
3 1 23871-040000 PLUG, R04 2 2 2
4 1 26013-100252  BOLT, M10X 25 4 4 4
5 1 172183-76250 PLATE (GREEN:97) 2 2 2
6 1 172458-76600 TUBE, PTO 1 1 M
6-1 1 172459-76600  TUBE, PTO 1 1 1
7 1 172458-76650  TUBE, PTO 1 1 M
7-1 1 172459-76650  TUBE, PTO 1 1 1
8 1 172458-76680  STAY 2 2 2
9 1 172459-76770 = SPACER ASSY, PIPE 1 1 3
9-1 1 172458-76750  SPACER, PIPE 1 1 1 s 4
(A=M/#20515) (B=M/#20515)
10 1 172125-76900-4 CLAMP 1 1 1
1 1 172142-76940-4 CLAMP 2 2 2
12 1 172142-76950-4 CLAMP 2 2 2
13 1 26013-120302  BOLT, M12X 30 2 2 2
14 1 26013-120452  BOLT, M12X 45 1 1
14-1 1 26013-120402  BOLT, M12X 40 1 1 1 N
(A=M/#20501) (B=M/#20501)
15 1 26013-120502  BOLT, M12X 50 1 1 1
16 1 26013-120552  BOLT, M12X 55 1 1 1
17 1 26013-120652  BOLT, M12X 65 1 1 1
18 1 26013-120552  BOLT, M12X 55 1 1 3
18-1 1 26013-120652  BOLT, M12X 65 1 1 1 s 4
(A=M/#20515) (B=M/#20515)
19 1 172459-78900 HOSE 1 1 1
20 1 172459-78910 HOSE 1 1 1
21 1 172458-78920 HOSE 1 1 1 M
21-1 1 172472-78510 HOSE 1 1 1
22 1 172458-78930 HOSE 1 1 1 M
22-1 1 172472-78520 HOSE 1 1 1
23 1 172458-78900 HOSE 1 1 1
24 1 172458-78910 HOSE 1 1 1
25 1 172146-78170  GUIDE ASSY, HOSE 1 1 2
26 1 172459-78920 HOSE 1 1 2
27 1 172459-78930 HOSE 1 1 2
28 1 172146-78950  GUIDE ASSY, HOSE 1 1 2
29 1 26013-080162  BOLT, M8X 16 4 4 2
30 1 26013-120252  BOLT, M12X 25 1 1 Z 3

(A=M/#20515)

(B=M/#20515)

Remarks

*THIS FIGURE IS NOT APPLIED FOR
EX & QUICK HITCH SPEC.

(1)QUICK HITCH SPEC.
(2)LONG-ARM SPEC.

(3)APPLIED TO L=91.5MM.
(4)APPLIED TO L=46MM.
(M)MISPRINT,

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.137

; (A)=VI035-2C(JP) (D)=VIO35F-2P(JP)
Fig.137. HYD.OIL PIPING(QUICK HITCH) (E)-vI092P(P) (BIVI0320(E)
(C)=VIO35F-2C(dP) (F)=VIO35-2P(EX)

No. Lev. Parts No. Description Qty |

@ B € O E @

1 1 172958-76130  ELBOW 2 2 2 2

2 2 24315-000110 O-RING, 1BP11.0 2 2 2 2

3 1 172141-76180 CONNECTOR ASSY 2 2 2 2

5 2 24315-000110 O-RING, 1BP11.0 2 2 2 2

6 1 172110-76170-4 PLATE (GREEN:97) 11 101

7 1 172137-76580  COLLAR 101 101

8 1 172958-81900 COVER, ARM 11

81 1 172958-81901 COVER, ARM 101 N
(A=M/#20686) (B=M/#20686)

82 1 172958-81002 COVER, ARM 11 1 1 N
(A=M/#20798) (B=M/#20798)

83 1 172958-81903 COVER, ARM 11 1 1 N
(A=M/#25572) (B=M/#25572) (E=M/#25572) (F=M/#25572)
84 1 172958-81904-1 COVER, ARM 101 1 1 N
(A=MZ2222) (B=MZ2z22227) (E=MZz2222) (F=MZ22Z222)

9 1 26013-080252  BOLT, M8X 25 11 11
10 1 26013-080162  BOLT, M8X 16 2 2 2 2
1 1 172959-78100 HOSE 11 11

12 1 172959-78110  HOSE 2 2
121 1 172959-78111  HOSE 2 2 2 2 s
(A=M/#20651) (B=M/#20651)
13 1 17295878120  HOSE 11
131 1 172958-78200 HOSE 101 1 1 N
(A=M/#20798) (B=M/#20798)
14 1 172950-78130  HOSE 1 1 1 1
15 1 172958-76100  TUBE, HITCH 101
151 1 172958-76101  TUBE, HITCH 11 1 1 N
) Sl s (A=M/#20561) (B=M/#20561)
tlajurcKJ ,ﬂ FGH’ Z;L/l ,;Jbgf 16 1 17295878160 HOSE 11
16-1 1 172958-78210  HOSE 11 1 1 N
(A=M/#20798) (B=M/#20798)
17 1 26013-080162  BOLT, M8X 16 101 101

(B
PREVIOUS

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.138. HYD.OIL PIPING(GRAPPLE,1)(FORESTRY: ELECTRICAL SPEC.)

REFER TO Fig. 69

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.138
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

REFER TO Fig. 132

No. Lewv. Parts No. Description |
A B (€ O (E) (F)

1 1 172110-36010 COLLAR 2 2

2 1 172168-76160  CONNECTOR,PF1/2PF3/8 1 1
2-1 1 172168-76162  CONNECTOR, PF1/2X3/8 1 1 R

(C=M/#25815) (D=M/#25815)

3 1  24315-000140 O-RING, 1BP14.0 1 1

4 1 172422-76180 CONNECTOR, PF3/8X1/2 1 1

5 1 172828-76300 CONNECTOR, G3/8X1/2 1 1

6 2 24315-000140  O-RING, 1BP14.0 1 1

7 1 172828-76310  CONNECTOR, 3/8X1/2 1 1

8 2 24315-000140  O-RING, 1BP14.0 1 1

9 1 172828-76370  ADAPTER, UNION 1 1

10 1 172645-76570  CONNECTOR ASSY 2 2

11 2 24315-000140 O-RING, 1BP14.0 2 2

12 1 172151-76580 CONNECTOR, 4-WAY 1/4 1 1

13 1 172458-76800 TUBE ASSY 1 1

14 1 172458-76880  PLATE 1 1

15 1 23393-020000  JOINT, 90RGI-1/4 1 1

16 1  24315-000140  O-RING, 1BP14.0 1 1

17 1 172828-78460 HOSE 1 1

18 1 26013-100202 BOLT, M10X 20 2 2

19 1 26013-100252 BOLT, M10X 25 2 2

20 1 172828-78430 HOSE 1 1

21 1 172828-78440 HOSE 1 1

22 1 172828-78450 HOSE 1 1

Lo HILT

SELECTOR VALVE

ayka—jLIG

N:Old *ies

New, Q:0ld €25 New, R:0ld =5

Yes'

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)

Fig.139. HYD.OIL PIPING(GRAPPLE,2)(FORESTRY: ELECTRICAL SPEC.)

13

T—LITS45y b+
BOOM BRACKET

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.139
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172142-76270 JOINT, SWIVEL 1/2 1 1
2 2 172142-77040 SEAL SET 1 1
3 1 172142-76280 JOINT, SWIVEL 1 1
4 2 172142-77050 SEAL SET 1 1
5 1 172458-76700 JOINT ASSY, PTO 1 1
6 1 26013-100252 BOLT, M10X 25 2 2
7 1 172183-76250 PLATE (GREEN:97) 2 2
8 1 172459-76600 TUBE, PTO 1 1
9 1  172459-76650 TUBE, PTO 1 1
10 1 172458-76680 STAY 1 1
11 1 172458-76750 SPACER, PIPE 1 1
12 1 172125-76900-4 CLAMP 1 1
13 1 172142-76940-4 CLAMP 2 2
14 1 172142-76950-4 CLAMP 2 2
15 1 26013-120302 BOLT, M12X 30 2 2
16 1 26013-120402 BOLT, M12X 40 1 1
17 1 26013-120502 BOLT, M12X 50 1 1
18 1 26013-120552 BOLT, M12X 55 1 1
19 1 26013-120652 BOLT, M12X 65 1 1
20 1 26013-120652 BOLT, M12X 65 1 1
21 1 172828-76140 TUBE, DRAIN 1 1
22 1 172183-76230 CLAMP 2 2
23 1 172828-76250 STAY 1 1
24 1 172828-76260 PLATE (GREEN:97) 1 1
25 1 172175-76470 CLAMP, TUBE 1 1
26 1 26051-080002 NUT, M8 2 2
27 1 26013-120302 BOLT, M12X 30 1 1
28 1 172458-78951 HOSE 1 1
29 1 26013-120352 BOLT, M12X 35 1 1
30 1  172458-78920 HOSE 1 1
31 1  172458-78930 HOSE 1 1
32 1 172458-78941 HOSE 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.140

Fig.140. HYD.OIL PIPING(GRAPPLE,3)(FORESTRY: ELECTRICAL SPEC.) ggg:ggg_ggg,’j; EE;::,/:(‘;ggZéE’E(JX';)
(C)=VIO35F-2C(JP) (F)=VI035-2P(EX)
No. Lev. Parts No. Description Qty |
A (B (©) O (E ¢

1 1 17282576140  ADAPTER, UNION 1 1
2 1 172825-76300 CONNECTOR, 3/4X1/4 2 2
3 1 172828-76360 CONNECTOR, GL/4XR1/4 2 2
4 1 172176-76580  STOP VALVE(GREEN:97) 2 2
5 1 172164-76650 BUSH 3 3
6 1 10463077240  CAP, COUPLER 2 2
7 1 194630-77270  COUPLER, QUICK 2 2
8 1 194630-77280  BODY, COUPLER 2 2
9 1 194630-77290  CAP, COUPLER 2 2
10 1 23391-020000  JOINT, RGI-1/4 2 2
11 1 23391-020000  JOINT, RGI-1/4 101
12 1 23391-060000 JOINT, RGI-3/4 11
13 1 23871-040000 PLUG, RO4 2 2
14 1 26013-100252  BOLT, M10X 25 4 4
15 1 194630-77240  CAP, COUPLER 11
16 1 104630-77280  BODY, COUPLER 11
17 1 194630-77270  COUPLER, QUICK 101
18 1  194630-77290 CAP, COUPLER 11
19 1 23391-020000 JOINT, RGI-1/4 2 2
20 1 17282576100 CONNECTOR, 1/4X1/4 101
21 1 17282576110  ELBOW 4 4
22 2 24315000110  O-RING, 1BP11.0 4 4
23 1 172825-76120 ELBOW 101
B/ LT 24 2 24315000110  O-RING, 1BP11.0 11
ELECTRICAL VAL 25 1 17282576130  JOINT, 3/8-1/4 1 1
26 2 24315000140 O-RING, 1BP14.0 101
27 1 172825-76140  ADAPTER, UNION 11
28 1 172187-76170  TEE, ADJUSTABLE 2 2
29 2 24315000110 O-RING, 1BP1L.0 2 2
30 1 172141-76180 CONNECTOR ASSY 11
TURNING MOTOR 31 2 24315.000110  O-RING, 1BP1L.0 1 1
RLRLSIL Db 32 1 23391020000 JOINT, RGI-1/4 3 3
SHIVEL JOINT 33 1 23391-020000 JOINT, RGI-1/4 11
34 1 23393020000  JOINT, 90RGI-1/4 3 3
35 1 23393-020000  JOINT, 90RGI-1/4 2 2
. - 36 1 23393-020000  JOINT, 90RGI-1/4 4 4
FrraI & 37 1 23871010000 PLUG, ROL 2 2
38 1 26116-100254  BOLT M10X25 101
39 1 26716-100002  NUT, M10 11
40 1 172825-76200  TUBE ASSY 11
41 1 17282576220  TUBE ASSY 101
42 1 17282878620 HOSE 11
43 1 17245078900 HOSE 11
44 1 17245078910 HOSE 101
45 1 172828-90800 COVER, HOSE 11
46 1 26051080002  NUT, M8 4 4
47 1 172825-78320 HOSE 101
48 1 172825-78330 HOSE 3 3
29 1 17282578340  HOSE 11
50 1 172828-78770  HOSE 101
IS99 TN 51 1 172825-78710  CLAMP, HOSE 2 2

GRAPPLE CYLINDER

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.140. HYD.OIL PIPING(GRAPPLE,3)(FORESTRY: ELECTRICAL SPEC.)

TURNING MOTOR

RARLD A2 b
SWIVEL JOINT

FrosnLT i
CHECK VALVE

IS5y y
GRAPPLE CYL INDER

0CK10-M37503 Fig.140

(A)=VI035-2C(JP) (D)=VIO35F-2P(JP)
(B)=VI035-2P(JP) (E)=VI035-2C(EX)
(C)=VIO35F-2C(JP) (F)=VIO35-2P(EX)

No. Lev. Parts No. Description Qty I R

A B € ©O E ¢

52 1 172828-78700 HOSE 1 1

53 1 172828-78710 HOSE 1 1

54 1 172828-78720 HOSE 1 1

55 1 172828-78730 HOSE 1 1

56 1 172828-78740 HOSE 1 1

57 1 172828-78750 HOSE 1 1

58 1 172828-78760 HOSE 1 1

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.141. HYD.OIL PIPING(GRAPPLE,1)(FORESTRY: MECHANICAL SPEC.)

REFER TO Fig. 69

Lo&isnJ
ELECTOR VALVE

avka—pninJ
CONTROL VALVE

0CK10-M37503 Fig.141

(A)=VI035-2C(IP) (D)=VIO35F-2P(JP)
(B)=VI035-2P(JP) (E)=VIO35-2C(EX)
(C)=VIO35F-2C(JP) (F)=VIO35-2P(EX)
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 172110-36010 COLLAR 2 2
2 1 172168-76160 CONNECTOR,PF1/2PF3/8 1 1
2-1 1 172168-76162 CONNECTOR, PF1/2X3/8 1 1 R
(C=M/#25815) (D=M/#25815)
3 1  24315-000140 O-RING, 1BP14.0 1 1
4 1 172422-76180 CONNECTOR, PF3/8X1/2 1 1
5 1 172828-76300 CONNECTOR, G3/8X1/2 1 1
6 2 24315-000140 O-RING, 1BP14.0 1 1
7 1 172828-76310 CONNECTOR, 3/8X1/2 1 1
8 2 24315-000140 O-RING, 1BP14.0 1 1
9 1 172828-76370 ADAPTER, UNION 1 1
10 1  172645-76570 CONNECTOR ASSY 2 2
11 2 24315-000140 O-RING, 1BP14.0 2 2
12 1 172151-76580 CONNECTOR, 4-WAY 1/4 1 1
13 1 172458-76800 TUBE ASSY 1 1
14 1 172458-76880 PLATE 1 1
15 1  23393-020000 JOINT, 90RGI-1/4 1 1
16 1  24315-000140 O-RING, 1BP14.0 1 1
17 1 172828-78410 HOSE 1 1
18 1 26013-100202 BOLT, M10X 20 2 2
19 1 172157-76150 CONNECTOR 1 1
20 1 172147-76260 CONNECTOR, 3/8X1/4 1 1
21 1 172828-76330 CONNECTOR, 1/4X1/4 1 1
22 1 172828-76340 CONNECTOR, 1/4X3/8 2 2
23 2 24315-000140 O-RING, 1BP14.0 2 2
24 1 172141-76920 CONNECTOR ASSY 4 4
25 2 24315-000140 O-RING, 1BP14.0 4 4
26 1 24315-000140 O-RING, 1BP14.0 1 1
27 1 24315-000140 O-RING, 1BP14.0 1 1
28 1 26013-100252 BOLT, M10X 25 2 2
29 1 172828-78430 HOSE 1 1
30 1 172828-78440 HOSE 1 1
31 1 172828-78450 HOSE 1 1
32 1 172828-78460 HOSE 1 1
33 1 172828-78400 HOSE 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.142. HYD.OIL PIPING(GRAPPLE,2)(FORESTRY: MECHANICAL SPEC.)

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.142
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

No. Lewv. Parts No. Description |
A (B) () O (B ¢
1 1 172142-76270 JOINT, SWIVEL 1/2 1 1
2 2 172142-77040 SEAL SET 1 1
3 1 172142-76280 JOINT, SWIVEL 1 1
4 2 172142-77050 SEAL SET 1 1
5 1 172458-76700 JOINT ASSY, PTO 1 1
6 1 26013-100252 BOLT, M10X 25 2 2
o 7 1 172183-76250 PLATE (GREEN:97) 2 2
EEZ A 8 1 172459-76600  TUBE, PTO 101
9 1 172459-76650 TUBE, PTO 1 1
10 1 172458-76680 STAY 1 1
11 1 172458-76750 SPACER, PIPE 1 1
12 1 172125-76900-4 CLAMP 1 1
13 1 172142-76940-4 CLAMP 2 2
14 1 172142-76950-4 CLAMP 2 2
15 1 26013-120302 BOLT, M12X 30 2 2
16 1 26013-120402 BOLT, M12X 40 1 1
17 1 26013-120502 BOLT, M12X 50 1 1
18 1 26013-120552 BOLT, M12X 55 1 1
19 1 26013-120652 BOLT, M12X 65 1 1
20 1 26013-120652 BOLT, M12X 65 1 1
21 1 172828-76140 TUBE, DRAIN 1 1
22 1 172183-76230 CLAMP 2 2
23 1 172828-76250 STAY 1 1
BLHERLT 24 1 172828-76260 PLATE (GREEN:97) 1 1
SELECTOR VALVE 25 1 172175-76470 CLAMP, TUBE 1 1
26 1 26051-080002 NUT, M8 2 2
27 1 26013-120302 BOLT, M12X 30 1 1
28 1 172828-78420 HOSE 2 2
28A 2 172455-79740 NUT, LOCK 1/4 1 1 w
(C=MHXXXXX) (D=M/XXXXX)
29 1 26013-120352 BOLT, M12X 35 1 1
30 1 172458-78920 HOSE 1 1
—% T—LTSHy b 31 1 172458-78930  HOSE 11
BOOM BRACKET 32 1 172458-78941  HOSE 11
L) ~ \ 28 33 1 172458-78951 HOSE 1 1
1— @
— < REFER TO Fig. 141
— Ve
E 30 REFER TO Fig. 141
314 6
. % -
Qz e _/'/
,/
I s
L o
5
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.143

Fig.143. HYD.OIL PIPING(GRAPPLE,3)(FORESTRY: MECHANICAL SPEC.) (Vo 200P) (O)=viosse 2pu)
(C)=VIO35F-2C(JP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty |
(A (B (© O () B

1 1 172825-76140 ADAPTER, UNION 1 1
2 1 172825-76300 CONNECTOR, 3/4X1/4 2 2
3 1  172828-76360 CONNECTOR, G1/4XR1/4 2 2
4 1 172176-76580  STOP VALVE(GREEN:97) 2 2
5 1 172164-76650  BUSH 3 3
6 1 194630-77240  CAP, COUPLER 2 2
7 1 194630-77270  COUPLER, QUICK 2 2
8 1 194630-77280 BODY, COUPLER 2 2
9 1 194630-77290  CAP, COUPLER 2 2
10 1 23391-020000  JOINT, RGI-1/4 2 2
11 1 23391-020000  JOINT, RGI-1/4 1 1
12 1 23391-060000  JOINT, RGI-3/4 1 1
13 1 23871-040000 PLUG, R04 2 2
14 1 26013-100252  BOLT, M10X 25 4 4
15 1  194630-77240  CAP, COUPLER 11
16 1  194630-77280 BODY, COUPLER 1 1
17 1 194630-77270  COUPLER, QUICK 101
18 1 194630-77290  CAP, COUPLER 11
19 1 23391-020000  JOINT, RGI-1/4 2 2
20 1 172825-76130  JOINT, 3/8-1/4 101
25 2 21 2 24315-000140  O-RING, 1BP14.0 11
2©—8 B—o 22 1 17282576140 ADAPTER, UNION 2 2
26 23 1 194630-77240  CAP, COUPLER 2 2
24 1 194630-77270  COUPLER, QUICK 2 2
25 1 194630-77280 BODY, COUPLER 2 2
26 1 194630-77290  CAP, COUPLER 2 2
27 1 23391-020000  JOINT, RGI-1/4 2 2
28 1 23391-020000  JOINT, RGI-1/4 5 5
29 1 23393-020000  JOINT, 90RGI-1/4 2 2
30 1 23871-020000 PLUG, RO2 11
31 1 172828-78620 HOSE 11
32 1 172459-78900 HOSE 101
33 1 172459-78910 HOSE 1 1
34 1 172828-90800 COVER, HOSE 1 1
35 1 26051-080002  NUT, M8 4 4
36 1 172825-78330  HOSE 11
37 1 172828-78640 HOSE 2 2
38 1 172828-78650 HOSE 1 1
39 1 172828-78660 HOSE 1 1
ALARLS Lk 59 Iy L h 40 1 172828-78680 HOSE 2 2
SWIVEL JOINT GRAPPLE CYL INDER 41 1 172828-78690  HOSE 2 2
42 1  172825-78710  CLAMP, HOSE 2 2
43 1 172825-78320 HOSE 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.144

Fig.144. HYD.OIL PIPING(WINCH)(FORESTRY SPEC.) (=0 200P) D)VIOSSF 28(0)
(C)=VIO35F-2C(JP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 1 172730-75141  ADAPTER 101
2 1 172123-76120  ADAPTER, PF1/4 101
21 1 172123-76121  ADAPTER 11 R
(C=M/#25815) (D=M/#25815)
3 1 172141-76180 CONNECTOR ASSY 3 3
4 2 24315-000110  O-RING, 1BP11.0 3 3
26 5 1 172142-76181  JOINT ASSY 101
6 2 24315-000140  O-RING, 1BP14.0 101
)Q 8] U 7 1 172141-76920  CONNECTOR ASSY 11
. ‘( < 8 2 24315-000140  O-RING, 1BP14.0 101
@ / \ 9 1 23391-020000  JOINT, RGI-1/4 101
REFER TO Fig. 138, 141 10 1  23393-020000 JOINT, 90RGI-1/4 1 1
. 1 1 23393-020000  JOINT, 90RGI-1/4 101
REFER TO Fig. 132 12 1 23871-020000  PLUG, R02 101
13 1 24315-000110  O-RING, 1BP11.0 11
14 1  24315-000180  O-RING, 1BP18.0 2 2
15 1 933160-01370 CONNECTOR,PF1/2PF3/8 2 2
16 1 24315-000140  O-RING, 1BP14.0 11
X7 17 1 172828-76100  TUBE ASSY, PTO 11
%% 18 1 172828-76120  TUBE, PTO 11
‘i[' 19 1 172173-76650  CLAMP, TUBE 2 6 6
: _l%,,z\, 20 1 172173-76660  CLAMP, TUBE 3 3
128, 21 1 17217376690  COLLAR, 9X12X24 3 3
. 22 1 26013-080402  BOLT, M8X 40 3 3
‘ ;Ea&’mé 23 1 17282878480 HOSE 11
24 1 172828-78470  HOSE 101
25 1 172828-78490  HOSE 11
26 1 172828-78670  HOSE 101
27 1 172828-78900  HOSE 101
28 1 172828-78910  HOSE 11
29 1 172828-78920  HOSE 11
30 1 172828-78930  HOSE 11
31 1 172828-78940  HOSE 11
O—nA L7
9g  LOW-HIGH VALVE
REFER TO Fig. 70 25
REFER TO Fig. 70
3 Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)

Fig.145. CONTROL PIPING(PUMP - VALVE - RETURN)

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

Fig.145

No. Lev. Parts No. Description Qty |
thBEZ A (B (©) () () (F)
VIEWED FROM UPPER 1 1 172123-76121 ADAPTER 2 2 2 2 2 2
2 1 172123-76121 ADAPTER 1 1 1 1 1 1
3 1  172455-76220 CONNECTOR 2 2 2 2 2 2
4 1 24315-000110 O-RING, 1BP11.0 4 4 4 4 4 4
5 1 172458-78750 HOSE 1 1 1 1 1 1
6 1 172458-78760 HOSE 1 1 1 1 1 1
7 1 172458-78810 HOSE 1 1 1 1 1 1
8 1 172458-78820 HOSE 1 1 1 1 1 1
£8 9 1 23010-014000 CLAMP, 14 2 2
P LEFT SIDE 9-1 1  23000-013000 CLAMP, 13 2 2 2 2 2 2
RIGHT SIDE  FRONT LEFT SIDE B 10 1 24315000110  O-RING, 1BP11.0 11 1 1 1 1

YyEIAVNLT

REMOTE GONTROL VALVE

JEIDNNLT

REMOTE CONTROL VALVE

MERY T
HYD. OIL PUMP

Remarks
(M)MISPRINT.

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.146

Fig.146. CONTROL PIPING(REMOTE CONTROL V. - CONTROL V.: STANDARD SPEC.) vioaeanam) OIo3-20Ex)
(C)=VIO35F-2C(JP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty |
ThBRB @ B © O B @

172123-76121 ADAPTER
172141-76180 CONNECTOR ASSY
24315-000110 O-RING, 1BP11.0

8

VIEWED FROM UPPER

=R \
LEFT SIDE S

24315-000110 O-RING, 1BP11.0
172458-78330 HOSE
172458-78340 HOSE

172458-78350 HOSE
172458-78360 HOSE
172458-78390 HOSE

-~
,%—
©w oo slwN R

172458-78400 HOSE
172458-78410 HOSE
172458-78420 HOSE

‘ 8 5
P
RIGHT SIDE FRONT LEFT SIDE ~_
YEavnsnJ

A (S )}~ REMOTE CONTROL VALVE 14
RIGHT SIDE \J

172458-78570 SPONGE, HOSE
172444-78800 SPONGE, HOSE
172122-79930 CLAMP, HOSE

172123-76121 ADAPTER
24315-000110 O-RING, 1BP11.0
172123-76121 ADAPTER

UE 3= D78y
REMOTE CONTROL VALVE 17

24315-000110 O-RING, 1BP11.0
24315-000110 O-RING, 1BP11.0
172183-76200 CONNECTOR

ArRrRRPRRPRBEARPRRPRPRPRIPRR(PRPLR®NNO®
ArRrRRPRRPRBEARPRRPRPRPRIPRR(PRPLR®NNO®
ArRrRRPRRPRBEARPRRPRPRPRIPRR(PRPLR®NNO®
AlrRrRPRRPRBEARPRRPRPRIPRRIRPRLR®ONN

ArRrRRPRRPRBEARPRRPRPRPRIPRR(PRPLR®NNO®
ArRrRRPRRPRBEARPRRPRPRPRIPRR(PRPLR®NNO®

172126-11510 BAND 300

- @/) T - -
[ [
WiN P O
RrlRrRrPRrPRRIPRPRRPRPRRIPFRPREIRPRRINERE

= N = VAV
CONTROL VALVE

2 D)
167 .-
\ 12
(e
- 2

-« _REFER TO Fig.13 1

' -“\"REFER T0 Fig. 132
&
~

o~
\‘ ‘71 6
17

EFER TO Fig. 132 Yes No ves No . .
N:OId‘T>TNew, Q:0ld *— New, R:0ld <=5 New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.147. CONTROL PIPING(REMOTE CONTROL V. - 4-WAY MULTI V.: MULTI CHANGE)

]
RIGHT SIDE

ENSRS
VIEWED FROM UPPER

I
FRONT

= \
LEFT SIDE ©

@ 2?_% 15

2_5‘ z—b

—8

a4l

RIGHT SIDE

U

1 1
18 14
VS
JEaAALT

REMOTE CONTROL VALVE

_‘16 @
4\@(@

YEIANILT

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.147

(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

REMOTE CONTROL VALVE

a—4ysL7
ROTARY VALVE

172A04-08510
AT ATIFIRILTHy ME.
IRANC. 168 BB T &1y,

4-WAY MULTI VALVE KIT

is shown in Fig. 168.

Copyright (C) YANMAR CO., LTD. All RightsReserved.

No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 1 172123-76121 ADAPTER 8 8
2 1 24315-000110 O-RING, 1BP11.0 8 8
3 1 172173-76101 CONNECTOR ASSY 1 1
4 2 24315-000110 O-RING, 1BP11.0 1 1
5 1 172123-76121 ADAPTER 2 2
6 1 172141-76180 CONNECTOR ASSY 5 5
7 2 24315-000110 O-RING, 1BP11.0 5 5
8 1 24315-000110 O-RING, 1BP11.0 2 2
9 1  172458-78570 SPONGE, HOSE 1 1
10 1 172458-78710 HOSE 1 1
11 1 172458-78720 HOSE 1 1
12 1  172458-78730 HOSE 1 1
13 1 172458-78740 HOSE 1 1
14 1 172458-78770 HOSE 1 1
15 1 172458-78780 HOSE 1 1
16 1 172458-78790 HOSE 1 1
17 1 172444-78800 SPONGE, HOSE 1 1
18 1 172458-78800 HOSE 1 1
19 1 172122-79930 CLAMP, HOSE 4 4
20 1 172126-11510 BAND 300 4 4
N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)

Fig.148. CONTROL PIPING(4-WAY MULTI V. - CONTROL V.: MULTI CHANGE SPEC.)

A—42Yy L7
ROTARY VALVE

= B = B A Y )
CONTROL VALVE

17 | @
e &
> }b o A R sgrer 10 Fig. 132
st o = ©
S tes @ Vj&\— 16

= O

VRSSO

Y&

e
Qg

6

172A04-08510

49T ATIFIINTHY M,
IFEND. 168# ST Uy,

4-WAY MULTI VALVE KIT

is shown in Fig. 168.

0CK10-M37503 Fig.148
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 172123-76121 ADAPTER 1 1
2 1 172141-76180 CONNECTOR ASSY 2 2
3 2  24315-000110 O-RING, 1BP11.0 2 2
4 1 172183-76200 CONNECTOR 1 1
5 1 172123-76121 ADAPTER 1 1
6 1  24315-000110 O-RING, 1BP11.0 1 1
7 1 24315-000110 O-RING, 1BP11.0 1 1
8 1 24315-000110 O-RING, 1BP11.0 1 1
9 1 172173-76101 CONNECTOR ASSY 1 1
10 2 24315-000110 O-RING, 1BP11.0 1 1
11 1 172123-76121 ADAPTER 2 2
12 1 172141-76180 CONNECTOR ASSY 5 5
13 2 24315-000110 O-RING, 1BP11.0 5 5
14 1 24315-000110 O-RING, 1BP11.0 2 2
15 1 172458-78610 HOSE 1 1
16 1 172458-78620 HOSE 1 1
17 1 172458-78630 HOSE 1 1
18 1 172458-78640 HOSE 1 1
19 1 172458-78650 HOSE 1 1
20 1 172458-78660 HOSE 1 1
21 1 172458-78670 HOSE 1 1
22 1 172458-78680 HOSE 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.149

; A)=VI035-2C(IP D)=VIO35F-2P(JP
Flg .149. GREASING EB;:VIO35-2PEJP; EE;:VIOSS-ZC(I;X))
(C)=VIO35F-2C(dP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 172141-77800 JOINT, GREASE 4 4 4 4 4 4
2 1 172312-77820 FITTING, GREASE 1 1 1 1 1 1 Z
(A=M/#25501) (B=M/#25501) (C=M/#25501) (D=M/#25501) (E=M/#25501) (F=M/#25501)
3 1 172151-77801 HOSE 1 1 1 1 1 1
4 1 172164-77800 HOSE 1 1 1 1 1 1
5 1 24761-020000 NIPPLE, GREASE PT1/8 2 2 2 2 2 2

EEIRT7 Y 2T
TURNING BEARING

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VI035-2(JP,FORESTRY,EX)
Fig.150. BOOM BRACKET

RAVGIYLHE
SWING CYLINDER

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503  Fig.150
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172173-81700  SHIM, 50X90X0.8 1 1 1 1 1 1
1-1 1 172165-82530 SHIM 1 1 1 1 1 1 R

(A=M/#25501)

(B=M/#25501)

(C=M/#25501)

(D=M/#25501)

(E=M/#25501)

(F=M/#25501)

2 1 172176-81700  SHIM 1 1 1 1 1 1
3 1 172175-81700 SHIM 2 2 2 2 2 2
4 1 172173-81710  SHIM, 50X90X0.5 1 1 1 1 1 1
4-1 1 172165-82520 SHIM 1 1 1 1 1 1 R
(A=M/#25501) (B=M/#25501) (C=M/#25501) (D=M/#25501) (E=M/#25501) (F=M/#25501)

5 1 172175-81710 SHIM 2 2 2 2 2 2
6 1 172176-81710 SHIM 1 1 1 1 1 1
7 1 172458-81800 PIN 60X113 2 2 2 2 2 2
8 1 172458-81830 PIN 50X136 1 1 1 1 1 1
9 1 172458-81920 PIN 40X115 1 1 1 1 1 1
10 1 172458-81930 PIN 40X111 1 1 1 1 1 1
11 1 172459-82300 BRACKET,BOOM(GREEN97 1 1 1 1 1 1
13 2 172148-82320 BUSH 70X60 1 1 1 1 1 1
14 2 172459-82320  BUSH 80X70 1 1 1 1 1 1
15 1 172459-82330 PIN 70X345 1 1 1 1 1 1
16 1 172165-82580 SHIM 2 2 2 2 2 2
17 1 172165-82590 SHIM 2 2 2 2 2 2
18 1 172165-82600 SHIM 2 2 2 2 2 2
19 1 172117-83970-2 PLATE(C),LOCK 1 1 1 1 1 1
20 1 22157-120000 WASHER, 12 2 2 2 2 2 2
21 1 22157-120000 WASHER, 12 1 1 1 1 1 1
22 1 22242-000700 RING, 70 1 1 1 1 1 1
23 1 26013-100202 BOLT, M10X 20 2 2 2 2 2 2
24 1 26013-120302 BOLT, M12X 30 2 2 2 2 2 2
25 1 26013-120302 BOLT, M12X 30 1 1 1 1 1 1
26 1 26116-141502 BOLT, M14X150 PLATED 1 1

26-1 1 26206-141502 BOLT, M14X150 PLATED 1 1 1 1 1 1
27 1 26116-121402  BOLT, M12X165 PLATED 1 1 1 1 1 1
28 1 26716-140002 NUT, M14 2 2 2 2 2 2
29 1 26716-120002 NUT, M12 2 2 2 2 2 2

Remarks
(M)MISPRINT.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.151

1 A)=VIO35-2C(JP. D)=VIO35F-2P(JP
Flg .151. BOOM EB;:VIOBS-ZPEJP; EE;:VIOSS-ZC(E(X))
(C)=VIO35F-2C(IP) (F)=VI035-2P(EX)
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
22 1 1 172459-81102 BOOM  (GREEN:97) 1 1
8 / 1-1 1 172459-81103 BOOM ASSY (GREEN:97) 1 1 1 1 R
W (A=MI#20725) (B=M/#20725)
5 i B 1-2 1  172459-81104 BOOM ASSY (GREEN:97) 1 1 1 1 S
PREVI0US (A=M#25501) (B=M/#25501) (E=M/#25501) (F=M/#25501)
2 2 172162-81050 SEAL, DUST 60X75X6 4 4 4 4
18 ,/’/! 2-1 2 172020-10620 SEAL, DUST 4 4 4 4 R
- ! (A=M/#22500) (B=M/#22500) (E=M/#22500) (F=M/#22500)
;;M_é?[/”;{)éﬁy l 1 3 2 172458-81400 BUSH 60X75X50 2 2 2 2
! 4 1 172183-81170 CLIP, TREE 5 5 5 5
! 5 1  172458-71750 CLAMP, PIPE 1 1
5-1 1 172458-81751 CLAMP, PIPE 1 1 1 1 N
(A=MI#20556) (B=M/#20556)
6 1 172459-81451 PIPE ASSY, PTO 1 1 1 1
7 1 172164-81670 SPACER 2 2 2 2
" 8 1 172458-81700 GUIDE, HOSE 1 1 z
(A=M/#20556) (B=M/#20556)
9 1 172458-81840 PIN 50X209 ASSY 1 1 1 1
10 1 172165-82520 SHIM 3 3 3 3
11 1 172165-82530 SHIM 3 3 3 3
12 1 172165-82540 SHIM, 50X85X1.6 3 3 3 3 Z
(A=M/#25501) (B=M/#25501) (E=M/#25501) (F=M/#25501)
13 1 172146-82910 SPACER 1 1 1 1
14 1  172444-82990 WASHER 1 1 1 1
15 1  172458-83650 PIN 50X153 ASSY 2 2 2 2
16 1 22157-120000 WASHER, 12 2 2 2 2
17 1 24761-050000 NIPPLE, GREASE C 2 2 2 2
18 1 26013-080162 BOLT, M8X 16 2 2
18-1 1 26014-080162 BOLT, M8X 16 2 2 2 2 N
(A=M/#20517) (B=M/#20517)
19 1 26013-120252 BOLT, M12X 25 4 4 4 4
20 1 26014-080202 BOLT, M8X 20 2 2 z
(A=M/#20556) (B=M/#20556)
AL G Y S
SWING CYLINDER
Remarks
(1)H=REF.NO.1,1-1:24.5MM,
REF.NO.1-2:30MM. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.152

Fig.152. BOOM(FORESTRY SPEC.) (B=VI035270F) OIo3-20Ex)
(C)=VIO35F-2C(JP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 172828-81100 BOOM,G (GREEN:97) 1 1
=L s 12 1-1 1 172828-81101 BOOM ASSY,G(GREEN:97 1 1 S
ARM CYLINDER ]1 (C=M/#25501) (D=M/#25501)
3 3  172162-81050 SEAL, DUST 60X75X6 4 4
3-1 3 172020-10620 SEAL, DUST 4 4 R
(C=M/#22500) (D=M/#22500)
4 3  172458-81400 BUSH 60X75X50 2 2
5 1 172183-81170 CLIP, TREE 5 5
6 1  172459-81451 PIPE ASSY, PTO 1 1
7 1 172164-81670 SPACER 2 2
8 1 172458-81751 CLAMP, PIPE 1 1
9 1 172458-81840 PIN 50X209 ASSY 1 1
10 1 172165-82520 SHIM 3 3
11 1 172165-82530 SHIM 3 3
12 1 172165-82540 SHIM, 50X85X1.6 3 3 Z
(C=M/#25501) (D=M/#25501)
13 1 172146-82910 SPACER 1 1
14 1  172444-82990 WASHER 1 1
15 1 172458-83650 PIN 50X153 ASSY 2 2
16 1 22157-120000 WASHER, 12 2 2
17 1 26014-080162 BOLT, M8X 16 2 2
18 1 24761-050000 NIPPLE, GREASE C 2 2
19 1 26013-120252 BOLT, M12X 25 4 4
|
|
:
I RL2T2ULH
| SWING CYLINDER
|
|
Remarks Yes No Yes No
(1)H=REF.NO.1:24.5MM,REF.NO.1-1:30MM. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.153

Fig.153. ARM(STANDARD SPEC.) (B=vioas 2P O-vios8 20(6%)
(C)=VIO35F-2C(dP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty |
F—LI o4 A (B) () O (B ¢
ARM CYLINDER 1 1 172183-81160 CLIP, TREE 4 4 4 4
2 1 172459-81500 ARM ASSY 1 1 1 1
3 2 172168-81270 SEAL, DUST 4 4 4 4
4 2 172444-81310 BUSH 2 2 2 2
5 2 172458-81630 BUSH 38-55 4 4 4 4
6 2 172165-81760 SEAL, DUST 50X60X4 2 2 2 2
6-1 2 172448-54120 SEAL, DUST 2 2 2 2 R
(A=MI#22274) (B=M/#22274) (E=MI#22274) (F=M/#22274)
7 1 172164-81670 SPACER 2 2 2 2
8 1 172165-82520 SHIM 1 1 1 1
9 1 172165-82530 SHIM 1 1 1 1
10 1 172458-83690 PIN 50X118 ASSY 1 1 1 1
11 1 172458-83710 PIN 38X116 ASSY 1 1 1 1
12 1 22157-120000 WASHER, 12 2 2 2 2
13 1 24761-040000 NIPPLE, GREASE B 1 1 1 1
14 1 26013-120252 BOLT, M12X 25 2 2 2 2
Ry RS UE 15 1 933171-29751 SHIM SET 1 1 1 1
BUCKET CYL INDER 18 1 172142-81620 O-RING 2 2 2 2
REFER TO Fig. 157
AR A
BUCKET " REFER TO Fig. 157

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.154

; (A)=VI035-2C(JP) (D)=VIO35F-2P(JP)
Flg]-54 ARM(QU ICK HITCH SPEC) (B)=VI035-2P(JP) (E)=VI035-2C(EX)
(C)=VIO35F-2C(dP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty |

AW B (€ O E @

1 1 172183-81160  CLIP, TREE 4 4 4

2 1 172142-81620 O-RING 2 2 2
Vit NV PE 3 1 172164-81670  SPACER 2 2 2
ARM CYLINDER 4 1 172959-81700 ARM ASSY 1 1 1

5 2 172168-81270  SEAL, DUST 4 4 4

6 2 172444-81310 BUSH 2 2 2

7 2 172458-81630  BUSH 38-55 4 4 4

8 2 172165-81760  SEAL, DUST 50X60X4 2 2 2

8-1 2 172448-54120  SEAL, DUST 2 2 R

(A=M/#22274) (B=M/#22274) E=M/#22274) (F=M/#22274)

P NRPINPFPRPPRFPEPASAINNANADAERENND
N

9 1 172165-82520 SHIM 1 1 1
10 1 172165-82530 SHIM 1 1 1
11 1 172458-83690 PIN 50X118 ASSY 1 1 1
12 1 172458-83710 PIN 38X116 ASSY 1 1 1
13 1 22157-120000  WASHER, 12 2 2 2
14 1 24761-040000 NIPPLE, GREASE B 1 1 1
15 1 26013-120252 BOLT, M12X 25 2 2 2
16 1 933171-29751 SHIM SET 1 1 1

Nry by o8
BUCKET GYL INDER

REFER TO Fig. 158

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.155

1 A)=VIO035-2C(JP D)=VIO35F-2P(JP
Flg-155- ARM(LONG SPEC-) EB;:VI035-2PEJP; EE;:VIOSS-ZC(E(X))
(C)=VIO35F-2C(JP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty I R
172459-08800 A B (© O E F
avJ7—LFy &, R 4 1 1 172183-81160  CLIP, TREE 4 4
HEN. 1712 8B TS0, it id 2 1 172142-81620 O-RING 2 2
LONGhARM KlTF. - ARM CYL INDER 3 1 172164-81670  SPACER 2 2
IS shoWn in Fig. 1/z. 4 1 172459-82100 ARMASSY 11
5 2 17216881270  SEAL, DUST 4 4
6 2 172444-81310  BUSH 2 2
7 2  172458-81630  BUSH 38-55 4 4
8 2 172165-81760  SEAL, DUST 50X60X4 2 2
8-1 2 17244854120  SEAL, DUST 2 2 R

(A=M/#22274) (B=M/#22274)

9 1 172165-82520 SHIM 1 1
10 1 172165-82530 SHIM 1 1
11 1 172458-83690 PIN 50X118 ASSY 1 1
12 1 172458-83710 PIN 38X116 ASSY 1 1
13 1 22157-120000  WASHER, 12 2 2
14 1 24761-040000 NIPPLE, GREASE B 1 1
15 1 26013-120252 BOLT, M12X 25 2 2
16 1 933171-29751 SHIM SET 1 1

A

BUCKET CYLINDER

BUCKET REFER TO Fig. 157

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.156

; (A)=VI035-2C(JP) (D)=VIO35F-2P(JP)
Flg]-56 ARM(FORESTRY SPEC) (B)=VI035-2P(JP) (E)=VI035-2C(EX)
(C)=VIO35F-2C(dP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty I R
F—=LI) & A (B) () O (B ¢

ARM CYL INDER

1 1 172183-81160  CLIP, TREE 4 4
2 1 172828-81200 ARMASSY 11
4 3 172168-81270  SEAL, DUST 4 4
5 3 172444-81310 BUSH 2 2
6 3 172458-81630  BUSH 38-55 4 4
7 3 172165-81760  SEAL, DUST 50X60X4 2 2
71 3 17244854120  SEAL, DUST 2 2 R
(C=MI#22274) (D=M/#22274)
8 1 172142-81620  O-RING 2 2
9 1  172164-81670  SPACER 2 2
10 1 172165-82520  SHIM 11
11 1 172165-82530  SHIM 11
12 1  172458-83690  PIN 50X118 ASSY 1 1
13 1 172458-83710  PIN 38X116 ASSY 11
14 1 22157-120000 WASHER, 12 2 2
15 1 24761-040000  NIPPLE, GREASE B 1 1
Ny b)) 16 1 26013-120252  BOLT, M12X 25 2 2
_BUCKET CYLINDER |, 17 1 933171-29751  SHIM SET 11

REFER TO Fig. 157

REFER TO Fig. 159

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VI035-2(JP,FORESTRY,EX)
Fig.157. BUCKET ARM & LINK

Nry ko
BUCKET CYLINDER

Ny b
BUCKET

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)

(C)=VIO35F-2C(JP)

0CK10-M37503 Fig.157
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172164-81820 ARM, BUCKET 1 1 1 1 1 1
2 1 172458-81860  PIN ASSY 1 1 1 1 1 1
3 1 172458-81890  PIN ASSY 1 1 1 1 1 1
4 1 172458-82600 ARM, BUCKET 1 1 1 1 1 1
5 1 172458-82650 LINK, BUCKET 1 1 1 1 1 1
5-1 1 172458-82651 LINK, BUCKET 1 1 1 1 1 1 R
(A=M/#22374) (B=M/#22374) (C=M/#22374) (D=M/#22374) (E=M/#22374) (F=M/#22374)
6 2 172168-81270  SEAL, DUST 2 2 2 2 2 2
7 2 172458-81630  BUSH 2 2 2 2 2 2
8 2 172122-82290  SEAL, DUST 4 4 4 4 4 4
9 2 172168-84411 BUSH 2 2 2 2 2 2
10 1 24761-020000  NIPPLE, GREASE PT1/8 2 2 2 2 2 2
11 1 24761-020000  NIPPLE, GREASE PT1/8 1 1 1 1 1 1
12 1 26116-100752 BOLT, M10X 75 PLATED 2 2 2 2 2 2
13 1 26716-100002 NUT, M10 4 4 4 4 4 4
14 1 933171-29751  SHIM SET 2 2 2 2 2 2

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VI035-2(JP,FORESTRY,EX)
Fig.158. QUICK HITCH

PREVIOUS

EvFyysy
HITCH CYLINDER

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.158
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

Remarks

(1)DETAILS A=REF.NO.9,9-1:GROOVE,
REF.NO.9-2:M6 SCREW.
INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.14-1,17-1.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172124-46200 O-RING 1 1 1 1
2 1 172958-83101 BRACKET A (GREEN:97) 1 1 1 1
2-1 1 172958-83102 BRACKET A (GREEN:97) 1 1 1 1 N
(A=M/#25711) (B=M/#25711) (E=M/#25711) (F=M/#25711)
3 1 172958-83110 BRACKET B (GREEN:97) 1 1 1 1
3-1 1 172958-83111 BRACKET B (GREEN:97) 1 1 1 1 N
(A=M/#25711) (B=M/#25711) (E=M/#25711) (F=M/#25711)
4 1 172958-83120  PIN 30X37 2 2 2 2
5 1 172958-83130  PIN 25X86 1 1 1 1
5-1 1 172958-83131 PIN 25X86 1 1 1 1 N
(A=MHXXXXX) (B=MHXXXXX) (E=MHXXXXX) (F=MAXXXXX)
6 1 172958-83140  BOLT 3 3 3 3
7 1 172958-83150  PIN 38X237 1 1 1 1
8 1 172958-83170  PLATE,LOCK(GREEN:97) 1 1
8-1 1 172958-83171 PLATE,LOCK(GREEN:97) 1 1 1 1 N
(A=M/#20653) (B=M/#20653)
9 1 172958-83180  PIN,LOCK 1 1
9-1 1 172958-83181 PIN ASSY, LOCK 1 1 N
(A=M/#20501) (B=M/#20501)
9-2 1 172958-83182 PIN ASSY, LOCK 1 1 1 1 S
(A=M/#20725) (B=M/#20725)
10 1 172141-99320  SHIM, 35X2.3 1 1
10-1 1 172960-83210 COLLAR 1 1 1 1 N
(A=M/#20743) (B=M/#20743)
11 1 22137-080000 WASHER, 8 2 2
11-1 1 22137-080000 WASHER, 8 3 3 3 3 K
(A=M/#20798) (B=M/#20798)
12 1 172958-83220  PIN 38X242 1 1 1 1
13 1 172958-83270 GUARD ASSY 1 1
13-1 1 172958-83271  GUARD ASSY 1 1 1 1 N
(A=M/#20798) (B=M/#20798)
14 1  22117-080000 WASHER, 8 1 1
14-1 1 172958-83330 WASHER 6.4X15.5X1.5 1 1 1 1 S
(A=M/#20725) (B=M/#20725)
15 1 22242-000350 RING, 35 1 1 1 1
16 1 22252-000300 RING, 30 2 2 2 2
17 1 22273-000060 RING, E-6 1 1
17-1 1 26756-060002 NUT, LOCK M6 1 1 1 1 S
(A=M/#20725) (B=M/#20725)
18 1  24311-000480 O-RING, 1AP48.0 2 2 2 2
19 1 22137-100000 WASHER, 10 2 2 2 2
20 1 26013-100202 BOLT, M10X 20 2 2 2 2
21 1 26013-120302 BOLT, M12X 30 1 1 1 1
22 1 26116-100802 BOLT, M10X 80 PLATED 1 1 1 1
23 1 26716-100002 NUT, M10 2 2 2 2
24 1 22157-120000 WASHER, 12 1 1 1 1
25 1 24761-020000 NIPPLE, GREASE PT1/8 4 4 4 4
26 1 172958-83250 PLATE,RUBBER 1 1
26-1 1 172958-83251 PLATE, RUBBER 1 1 1 1 S
(A=M/#20798) (B=M/#20798)
27 1 172958-17120  COLLAR 2 2

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.158

Fig.158. QUICK HITCH (B=vioas 2P O-vios8 20(6%)
(C)=VIO35F-2C(dP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢

27-1 1 17295817120  COLLAR 3 3 3 3 K
(A=M/#20798) (B=M/#20798)

28 1 172958-83280 PLATE (GREEN:97) 1 1

28-1 1 172958-83281 GUARD ASSY 1 1 S
(A=M/#20798) (B=M/#20798)

28-2 1 172958-83261 GUARD (GREEN:97) 1 1 1 1 N
(A=M/#22192) (B=M/#22192)

29 1 26116-080204 BOLT, M8X 20 PLATED 2 2

29-1 1 26116-080202 BOLT, M8X 20 PLATED 3 3 3 3 K
(A=M/#20798) (B=M/#20798)

30 1 22252-000250 RING, 25 2 2 2 2

31 1 933171-29751 SHIM SET 2 2 2 2

34 1  172958-83291 PLATE,GUADE(GREEN:97 1 1 1 1 W
(A=M/#20798) (B=M/#20798)

34-1 1 172958-83292 COVER, HITCH 1 1 1 1 R
(A=M/#25656) (B=M/#25656) (E=M/#25656) (F=M/#25656)

35 1 172141-84601 SHIM 1 1 1 1 W
(A=M/#20725) (B=M/#20725)

39 1 26013080162  BOLT, M8X 16 2 2 2 2 W
(A=M/#22012) (B=M/#22012)

EvFyysy
HITCH CYLINDER

Remarks

(1)DETAILS A=REF.NO.9,9-1:GROOVE,
REF.NO.9-2:M6 SCREW.
INTERCHANGEABLE BY SIMULTANEOUS

REPLACEMENT WITH REF.NO.14-1,17-1. N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)

Fig.159. BUCKET(S-TYPE)

(340S) 7597 % b/ATTACHMENT
(4908) 7497 +/ATTACHMENT
(5408) 7597 *2b/ATTACHMENT
(5908) 4= 4E/STANDARD

(640S) 7597 %2 b/ATTACHMENT

499 ey FiH
QUICK HITCH SPEC.

WA

REPAIR PARTS

23

+Fvay

OPT|ONAL
40
43

39

42

ftist S/ 7 v FA
FOR ANOTHER COPORATION

BUCKET

Remarks
(1)STANDARD SPEC.
(2)ATTACHMENT.
(3)REPAIR KIT.
(4)QUICK HITCH SPEC.
(5)OPTIONAL.

0CK10-M37503 Fig.159
(A)=VI035-2 (D)=VIO35F-2P(JP)
(B)=VI035-2 (E)=VI035-2
(C)=VIO35F-2C(JP) (F)=
No. Lewv. Parts No. Description ' I R
A B (€ O (E) (F)
1 1 172164-81950  PIN KIT, BUCKET 2 2 2 2 2 1
2 2 172164-81630 PIN 2 2 2 2 2
3 2 172164-81700 COLLAR 2 2 2 2 2
4 2 24761-020000  NIPPLE, GREASE PT1/8 2 2 2 2 2
5 2 26116-100652 BOLT, M10X 65 PLATED 2 2 2 2 2
6 2 26716-100002 NUT, M10 4 4 4 4 4
7 2 933171-29751  SHIM SET 2 2 2 2 2
10A 1 172458-82850 BUCKET ASSY 1 2
10B 1 172458-82500  BUCKET ASSY, 490S 1 2
10C 1 172458-82100 BUCKET ASSY, 540S 1 2
10D 1 172458-82400 BUCKET ASSY 1 1
10E 1 172458-82700  BUCKET ASSY 1 2
12 3 172458-82230 ADAPTER 2 3 4 4 4
12-1 3 172458-82231  ADAPTER 2 3 4 4 4 R
(A=M/#22320) (B=M/#22320) (C=M/#22320) (D=M/#22320) (E=M/#22320)
13 2 172458-82240  CUTTER, SIDE 1 1 1 1 1
14 2 172458-82260 CUTTER, SIDE 1 1 1 1 1
15 2 172458-82280  BOLT M14X 40 6 6 6 6 6
16 2 172458-82290  NUT 6 6 6 6 6
17 2 22217-140000 WASHER, SPRING 14 6 6 6 6 6
18 2 172165-86500 TOOTH KIT, POINT 2 3 4 4 4
18-1 2 172448-82950-1 TOOTH KIT, POINT 2 3 4 4 4 R
(A=M/#22320) (B=M/#22320) (C=M/#22320) (D=M/#22320) (E=M/#22320)
19 3 172151-81600-4 TOOTH, POINT 2 3 4 4 4
19-1 3 172448-82570  TOOTH, POINT 2 3 4 4 4 R
(A=M/#22320) (B=M/#22320) (C=M/#22320) (D=M/#22320) (E=M/#22320)
20 3 172151-81620  PIN ASSY, LOCK 2 3 4 4 4
20-1 3 172448-82960  PIN ASSY, LOCK 2 3 4 4 4 R
(A=M/#22320) (B=M/#22320) (C=M/#22320) (D=M/#22320) (E=M/#22320)
21 4  172151-81630  PIN 2 3 4 4 4
21-1 4 172448-82580 PIN,LOCK 2 3 4 4 4 R
(A=M/#22320) (B=M/#22320) (C=M/#22320) (D=M/#22320) (E=M/#22320)
22 4  172151-81640 LOCK,RUBBER BIN 2 3 4 4 4
22-1 4 172448-82590  RUBBER,PIN 2 3 4 4 4 R
(A=M/#22320) (B=M/#22320) (C=M/#22320) (D=M/#22320) (E=M/#22320)
23 1 772458-82230 TOOTHASSY 2 3 4 4 4 3
23-1 1 772458-82231 TOOTHASSY 2 3 4 4 4 R 3
(A=M/#22320) (B=M/#22320) (C=M/#22320) (D=M/#22320) (E=M/#22320)
24 1 172958-81590  PIN KIT Q,BUCKET 2 2 2 2 2 4
25 2 172958-81600  PIN 38X229 ASSY 2 2 2 2 2
26 2 172164-81700 COLLAR 2 2 2 2 2
27 2 26116-100652 BOLT, M10X 65 PLATED 2 2 2 2 2
28 2 26716-100002 NUT, M10 4 4 4 4 4
29 2 933171-29751  SHIM SET 2 2 2 2 2
32 1 172142-86500 CUTTERKIT, SIDE 1 1 1 1 1 W 5
(A=M/#20501) (B=M/#20501) (C=M/#20501) (D=M/#20501) (E=M/#20501)
33 2 172142-86510-4 CUTTER, SIDE 1 1 1 1 1 w
(A=M/#20501) (B=M/#20501) (C=M/#20501) (D=M/#20501) (E=M/#20501)
34 2 172142-86520-4 CUTTER, SIDE 1 1 1 1 1 W
(A=M/#20501) (B=M/#20501) (C=M/#20501) (D=M/#20501) (E=M/#20501)
35 2 172142-86540  BOLT M14X 30 6 6 6 6 6 W

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.159

Fig.159. BUCKET(S-TYPE) Bvicos s vioss. )
(C)=VIO35F-2C(IP) (=
10A (3408 789782 /ATTAGHHENT No.  Lew. Parts No. Description @ ® (C)Q I{D) ® 6 !
108 (490S) 757782 4/ATTACHNENT
100 (5408 7594 /ATTACHHENT (A=M/#20501) (B=M#20501) (C=M/#20501) (D=M/#20501) (E=M/#20501)
10D (5905) 45/ STANDARD 36 2 22217-140000 WASHER, SPRING 14 6 6 6 6 6 w
10F  (6408) T4 345h/ATTACHNENT (A=M#20501) (B=M/#20501) (C=M/#20501) (D=M/#20501) (E=M#20501)
37 1 172958-08120  PIN KIT Q35,BUCKET 1 1 1 1 1
(A=Mzz222) (B=Mzz222) (C=Mzz722) (D=Mzz222) (E=Mz2222)
39 1 172956-08130  BOLT KIT 10X85 1 1 1 1 1
(A=MZzZ2222) (B=MzZ2222) (C=Mzz222) (D=Mzzz22) (E=Mz2222)
40 2  26116-100852 BOLT, M10X 85 PLATED 1 1 1 1 1 w
(A=Mzz222) (B=Mzz222) (C=Mzz222) (D=Mzzz22) (E=Mzz222)
41 2  26716-100002 NUT, M10 2 2 2 2 2 w
(A=Mzz722) (B=Mzz222) (C=Mzz772) (D=Mzz722) (E=Mzz222)
pre=p 42 1 172958-08130 BOLT KIT 10X115 1 1 1 1 1 W
REPAIR PARTS (A=Mzz222) (B=Mzz222) (C=Mzz722) (D=Mzz222) (E=Mz2222)
23 43 2  26116-101152 BOLT, M10X115 PLATED 1 1 1 1 1 w
(A=MzZ222) (B=Mz2222) (C=Mzz722) (D=Mzz222) (E=Mz2222)
44 2  26716-100002 NUT, M10 2 2 2 2 2
(A=Mzz222) (B=Mzz222) (C=Mzzz22) (D=Mzzz22) (E=Mzz222)
45 1 172958-08140 BOLT KIT 10X65 1 1 1 1 1
(A=Mzz772) (B=Mzz222) (C=Mzz772) (D=MzZ772) (E=Mz2722)
46 2 172958-83380  COLLAR, 40X50.8X22 1 1 1 1 1 w
(A=MZZ2222) (B=Mz2222) (C=Mzz222) (D=Mzz222) (E=MZz2222)
47 2  26116-100652 BOLT, M10X 65 PLATED 1 1 1 1 1 w
(A=Mzz722) (B=Mzz222) (C=Mzz772) (D=Mzz772) (E=Mzz222)
48 2 26716-100002 NUT, M10 2 2 2 2 2 W
(A=Mzz222) (B=Mzz222) (C=Mzzz22) (D=Mzzz22) (E=Mzz222)
49 1 172958-08150 PIN KIT Q40,BUCKET 1 1 1 1 1 w
(A=MzZ222) (B=Mz2222) (C=Mzz722) (D=Mzz222) (E=Mz2222)

+Fvay

OPT|ONAL
27
40 HA S b
43 FOR ANOTHER COPORATION
39 BUCKET
42
4
44
47
o
48 40

499 ey FiH
QUICK HITCH SPEC.

Remarks

(1)STANDARD SPEC.
(2)ATTACHMENT.
(3)REPAIR KIT.
(4)QUICK HITCH SPEC.

(S)OPTIONAL. N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)

Fig.160. BUCKET(H-TYPE)(ATTACHMENT)

10A  (H490S)

10B  (H5408)

10C  (H590S)

10D (H6408)
l

QUICK HITCH SPEC.

9497 ey FiEH

0CK10-M37503 Fig.160

W&
REPAIR PARTS

23

AFvay
OPTIONAL

40_§ a8y @

43 FOR ANOTHER COPORATION
39 BUCKET
42

41

44

47
oo

48 =

Remarks
(1)STANDARD SPEC.
(2)REPAIR KIT.
(3)QUICK HITCH SPEC.
(4)OPTIONAL.

(A)=VI035-2 (D)=VIO35F-2P(JP)
(B)=VI035-2 (E)=
(C)=VIO35F-2C(JP) (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 172164-81950  PIN KIT, BUCKET 2 2 2 2
2 2 172164-81630 PIN 2 2 2 2
3 2 172164-81700 COLLAR 2 2 2 2
4 2 24761-020000  NIPPLE, GREASE PT1/8 2 2 2 2
5 2 26116-100652 BOLT, M10X 65 PLATED 2 2 2 2
6 2 26716-100002 NUT, M10 4 4 4 4
7 2 933171-29751  SHIM SET 2 2 2 2
10A 1 172458-82550 BUCKET ASSY 1
10A-1 1  172458-82551 BUCKET ASSY 1 N
(A=M/#25572)
10B 1 172458-82350 BUCKET ASSY 1
10B-1 1  172458-82351 BUCKET ASSY 1 N
(B=M/#25572)
10C 1 172458-82450  BUCKET ASSY 1
10C-1 1 172458-82451 BUCKET ASSY 1 N
(C=M/#25656)
10D 1 172458-82750 BUCKET ASSY 1
12 3 172458-82230  ADAPTER 3 4 4 4
12-1 3  172458-82231 ADAPTER 3 4 4 4 R
(A=M/#22320) (B=M/#22320) (C=M/#22320) (D=M/#22320)
13 2 172458-82240 CUTTER, SIDE 1 1 1 1
14 2 172458-82260 CUTTER, SIDE 1 1 1 1
15 2 172458-82280  BOLT M14X 40 6 6 6 6
16 2 172458-82290  NUT 6 6 6 6
17 2 22217-140000 WASHER, SPRING 14 6 6 6 6
18 2 172165-86500  TOOTH KIT, POINT 3 4 4 4
18-1 2 172448-82950-1 TOOTH KIT, POINT 3 4 4 4 R
(A=M/#22320) (B=M/#22320) (C=M/#22320) (D=M/#22320)
19 3 172151-81600-4 TOOTH, POINT 3 4 4 4
19-1 3 172448-82570  TOOTH, POINT 3 4 4 4 R
(A=M/#22320) (B=M/#22320) (C=M/#22320) (D=M/#22320)
20 3  172151-81620 PIN ASSY, LOCK 3 4 4 4
20-1 3 172448-82960 PIN ASSY, LOCK 3 4 4 4 R
(A=M/#22320) (B=M/#22320) (C=M/#22320) (D=M/#22320)
21 4 172151-81630  PIN 3 4 4 4
21-1 4 172448-82580 PIN,LOCK 3 4 4 4 R
(A=M/#22320) (B=M/#22320) (C=M/#22320) (D=M/#22320)
22 4 172151-81640 LOCK,RUBBER BIN 3 4 4 4
22-1 4 172448-82590  RUBBER,PIN 3 4 4 4 R
(A=M/#22320) (B=M/#22320) (C=M/#22320) (D=M/#22320)
23 1 772458-82230 TOOTHASSY 3 4 4 4
23-1 1 772458-82231  TOOTHASSY 3 4 4 4 R
(A=M/#22320) (B=M/#22320) (C=M/#22320) (D=M/#22320)
24 1 172958-81590  PIN KIT Q,BUCKET 2 2 2 2
25 2 172958-81600  PIN 38X229 ASSY 2 2 2 2
26 2 172164-81700 COLLAR 2 2 2 2
27 2 26116-100652 BOLT, M10X 65 PLATED 2 2 2 2
28 2 26716-100002 NUT, M10 4 4 4 4
29 2 933171-29751  SHIM SET 2 2 2 2
32 1 172142-86500 CUTTERKIT, SIDE 1 1 1 1 W

(A=M/#20501)

(B=M/#20501)

(C=M/#20501)

(D=M/#20501)

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes
Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)

Fig.160. BUCKET(H-TYPE)(ATTACHMENT)

10A  (H490S)

10B  (H5408)

10C  (H590S)

10D (H6408)
l

9497 ey FiEH
QUICK HITCH SPEC.

13 17 16

(A)=VI035-2
(B)=VI035-2

0CK10-M37503 Fig.160

(D)=VIO35F-2P(JP)
(E)=

W&
REPAIR PARTS

23

AFvay
OPTIONAL

(C)=VIO35F-2C(JP) (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)

33 2 172142-86510-4 CUTTER, SIDE 1 1 1 1 W
(A=M/#20501) (B=M/#20501) (C=M/#20501) (D=M/#20501)

34 2 172142-86520-4 CUTTER, SIDE 1 1 1 1 W
(A=M/#20501) (B=M/#20501) (C=M/#20501) (D=M/#20501)

35 2 172142-86540 BOLT M14X 30 6 6 6 6 W
(A=M/#20501) (B=M/#20501) (C=M/#20501) (D=M/#20501)

36 2 22217-140000 WASHER, SPRING 14 6 6 6 6
(A=M/#20501) (B=M/#20501) (C=M/#20501) (D=M/#20501)

37 1 172958-08120  PIN KIT Q35,BUCKET 1 1 1 1
(A=MZZ2722) (B=MZZ2722) (C=Mzz2722) (D=MZz2272)

39 1 172956-08130  BOLT KIT 10X85 1 1 1 1 W
(A=MZZ272Z) (B=MZZ2727) (C=Mzz222) (D=MZ22272)

40 2 26116-100852 BOLT, M10X 85 PLATED 1 1 1 1 W
(A=MZZ72Z) (B=MZz22Z) (C=Mzzzz2) (D=MZzZzZ2Z2)

41 2 26716-100002 NUT, M10 2 2 2 2 W
(A=MZZ2Z2Z) (B=MZZ2222) (C=Mzz222) (D=MZ22272)

42 1 172958-08130 BOLT KIT 10X115 1 1 1 1 w
(A=MZZ2Z2Z) (B=MZZ2222) (C=Mz2222) (D=MZ22272)

43 2  26116-101152 BOLT, M10X115 PLATED 1 1 1 1
(A=MZZ2Z2Z) (B=MZZ2222) (C=Mzz222) (D=MZ22272)

44 2 26716-100002 NUT, M10 2 2 2 2
(A=MZZ72Z) (B=MZz22Z) (C=Mzzzz2) (D=MZzZzZ2Z2)

45 1 172958-08140  BOLT KIT 10X65 1 1 1 1 W
(A=MZZ2Z2Z) (B=MZZ2727) (C=Mzz222) (D=MZ2Z2272)

46 2 172958-83380  COLLAR, 40X50.8X22 1 1 1 1 W
(A=MZZ72Z) (B=MZz22Z) (C=Mzzzz2) (D=MZzZzZ2Z2)

47 2 26116-100652 BOLT, M10X 65 PLATED 1 1 1 1 W
(A=MZZ2Z2Z) (B=MZZ2222) (C=Mzz222) (D=MZ22272)

48 2 26716-100002 NUT, M10 2 2 2 2 W
(A=MZZ2Z2Z) (B=MZZ2222) (C=Mz2222) (D=MZ22272)

49 1 172958-08150 PIN KIT Q40,BUCKET 1 1 1 1 w
(A=MZZ2722) (B=MZz2722) (C=Mzz222) (D=MZz2272)

40_§ a8y @

43 FOR ANOTHER COPORATION
39 BUCKET
42

41

44

47
oo

48 =

Remarks
(1)STANDARD SPEC.
(2)REPAIR KIT.
(3)QUICK HITCH SPEC.
(4)OPTIONAL.

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes' Yes'



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.161

Fig.161. TURNING TABLE(FORESTRY: ELECTRICAL SPEC.) vioas on0p) OIo3-20Ex)
(C)=VIO35F-2C(JP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty |

T A ® € O E ©

1 1 172164-81670 SPACER 3 3
2 1 172165-82580 SHIM 3 3
3 1 172165-82590 SHIM 3 3
4 1 172165-82600 SHIM 3 3
? REFER TO Fig. 156 5 1 172146-82910 SPACER 2 2
/_ 6 1 172828-90100 BRACKET B (GREEN:88) 1 1
7 1 172828-90200 COVER ASSY 1 1
8 1 172828-90220 COVER, BRACKET 1 1
9 1 172828-90300 BRACKET,LOWER (88) 1 1
10 1 172825-90400 ARMASSY 1 1
11 2 172165-72310 BUSH 40X40 2 2
12 1 172828-90470  ARMASSY 1 1
13 2 172165-72310 BUSH 40X40 2 2
14 1 172825-90560 RODA (GREEN:88) 1 1
15 2 172165-72310 BUSH 40X40 2 2
16 1 172825-90570 RODB (GREEN:88) 1 1
17 2 172165-72310 BUSH 40X40 2 2
18 1 172825-90740 PIN 40X290 ASSY 1 1
19 1 172825-90850 COVER, BRACKET 2 2
20 1 172825-90860 PLATE (GREEN:88) 2 2
21 1 172825-90700 PIN 40X370 AASSY 1 1
22 1 172825-90720 PIN 40X370 B ASSY 1 1
23 1 22157-120000  WASHER, 12 3 3
24 1 24761-020000 NIPPLE, GREASE PT1/8 4 4
25 1 24761-020000 NIPPLE, GREASE PT1/8 4 4
26 1 26013-100202 BOLT, M10X 20 2 2
27 1 26013-120252 BOLT, M12X 25 3 3
28 1 26106-100162 BOLT, M10X 16 PLATED 20 20
29 1 26106-100162 BOLT, M10X 16 PLATED 4 4

TI9TN) s
GRAPPLE CYL INDER

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)

Fig.162. TURNING TABLE(FORESTRY: MECHANICAL SPEC.)

TI9TN) s
GRAPPLE CYL INDER

r

?/—REFER TO Fig. 156

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.162
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 172164-81670 SPACER 3 3
2 1 172165-82580 SHIM 3 3
3 1 172165-82590 SHIM 3 3
4 1 172165-82600 SHIM 3 3
5 1 172146-82910 SPACER 2 2
6 1 172828-86300 BRACKET A (GREEN:88) 1 1
7 1 172828-90300 BRACKET,LOWER (88) 1 1
8 1  172825-90400 ARM ASSY 1 1
9 2 172165-72310 BUSH 40X40 2 2
10 1 172828-90470 ARM ASSY 1 1
11 2 172165-72310 BUSH 40X40 2 2
12 1  172825-90560 RODA (GREEN:88) 1 1
13 2 172165-72310 BUSH 40X40 2 2
14 1 172825-90570 ROD B (GREEN:88) 1 1
15 2 172165-72310 BUSH 40X40 2 2
16 1 172828-90650 COVER, BRACKET 1 1
17 1 172828-90660 COVER, BRACKET 1 1
18 1 172825-90740 PIN 40X290 ASSY 1 1
19 1 172825-90850 COVER, BRACKET 2 2
20 1 172825-90860 PLATE (GREEN:88) 2 2
21 1 172825-90700 PIN 40X370 AASSY 1 1
22 1 172825-90720 PIN 40X370 B ASSY 1 1
23 1 22157-120000 WASHER, 12 3 3
24 1 24761-020000 NIPPLE, GREASE PT1/8 4 4
25 1 24761-020000 NIPPLE, GREASE PT1/8 4 4
26 1 26013-100202 BOLT, M10X 20 2 2
27 1 26013-120252 BOLT, M12X 25 3 3
28 1 26106-100162 BOLT, M10X 16 PLATED 24 24
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.163. WINCH(FORESTRY SPEC.)

0CK10-M37503 Fig.163

Remarks
(1)INNER PARTS ARE SHOW IN FIG.174.
(2)INNER PARTS ARE SHOW IN FIG.175.

(A)=VI035-2C(JP) (D)=VIO35F-2P(JP)
(B)=VI035-2P(JP) (E)=VI035-2C(EX)
(C)=VIO35F-2C(JP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 172825-93000 WINCH ASSY 1 1
1-1 1 172825-93001 WINCH ASSY 1 1 N
(C=MHEXXXXX) (D=MHXXXXX)
1-1A 2 172842-77100 WINCH ASSY 1 1
(C=MHEXXXXX) (D=MIHXXXXX)
1-1B 2  172842-77600 MOTOR,ORBIT 1 1
(C=MHXXXXX) (D=M#XXXXX)
2 1 172825-93500 PROTECTOR WINCHA(12) 1 1
3 1  172825-93600 PROTECTOR WINCHB(12) 1 1
4 1 22217-140000 WASHER, SPRING 14 4 4
5 1 26013-100252 BOLT, M10X 25 2 2
6 1 26013-100352 BOLT, M10X 35 2 2
7 1 26013-140352 BOLT, M14X 35 4 4
8 1 172648-41750 SPRING, 17X22.5X2.3 2 2
9 1 172825-81830 PIN 50X196 1 1
10 1 172828-93700 BRACKET,ROLLER (97) 1 1
11 1 172828-93740 PLATE,RUBBER 1 1
12 1 172828-93750 U-BOLT M12(GREEN:97) 1 1
13 1 172825-93760 ROLLER (GREEN:97) 1 1
16 2 22252-000620 RING, 62 2 2
17 2 24105-063054 BEARING, BALL 63052 2 2
18 1 22137-120000 WASHER, 12 2 2
19 1 22217-140000 WASHER, SPRING 14 1 1
20 1 26116-121002 BOLT, M12X100 PLATED 1 1
21 1 26116-141002 BOLT, M14X100 PLATED 1 1
22 1 26716-120002 NUT, M12 1 1
23 1 26716-140002 NUT, M14 1 1
24 1 26756-120002 NUT, LOCK M12 4 4
25 1 172825-93800 SNATCH ASSY, HACKER 1 1
36 2 24761-020000 NIPPLE, GREASE PT1/8 1 1
37 1 172825-93950 WIRE ROPE ASSY 1 1
38 2 172825-93900 HOOK ASSY 1 1
43 2 172825-93960 WIRE 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.174. (163A)WINCH(A MAIN BODY INNER PART)

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.174

(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

No. Lewv. Parts No. Description I R
1 INC. No. 2~57. A (B (© O (E)
1 1 172842-77100 WINCH ASSY 1 1 W
(C=MHXXXXX) (D=M/#XXXXX)
2 2 172842-77110 SPINDLE 1 1
3 2 172842-77120 CARRIER ASSY 1 1
4 2 172842-77130 DRUM 1 1
5 2 172842-77140 CIRCLIP 1 1
6 2 172842-77150 BEARING,BALL 1 1
7 2 172842-77160 RING SNAP 1 1
8 2 172842-77170 PLUG 3 3
9 2 172842-77180 GEAR, INTERNAL 1 1
10 2 172842-77190 GEAR, SHIFT 1 1
11 2 172842-77200 WEDGE 1 1
12 2 172842-77210 SPRING 4 4
13 2 172842-77220 O-RING 1 1
14 2 172842-77230 GUIDE ASSY 1 1
15 2 172842-77240 BOLT 14 14
16 2 172842-77250 CONER, END 1 1
17 2 172842-77260 HOUSING 1 1
18 2 172842-77270 BOLT 2 2
19 2 172842-77280 BEARING,BALL 1 1
20 2 172842-77290 STAY 1 1
21 2 172842-77300 KEY 1 1
22 2 172842-77310 CIRCLIP 1 1
23 2 172842-77320 SEAL, DUST 1 1
24 2 172842-77330 JOINT ASSY, ROTARY 1 1
25 2 172842-77340 SHAFT, SHIFTER 1 1
26 2 172842-77350 O-RING 1 1
27 2 172842-77360 RING BACKUP 1 1
28 2 172842-77370 RING BACKUP 1 1
29 2 172842-77380 NUT 1 1
30 2 172842-77390 FRAME ASSY 1 1
31 2 172842-77400 WASHER 2 2
32 2 172842-77410 SPRING 1 1
33 2 172842-77420 CIRCLIP 2 2
34 2 172842-77430 GEAR, SUN 1 1
35 2 172842-77440 PIN 1 1
36 2 172842-77450 RING SNAP 1 1
37 2 172842-77460 ROLLER ASSY 1 1
38 2 172842-77470 X-RING 1 1
39 2 172842-77480 RING BACKUP 1 1
40 2 172842-77490 SPRING 1 1
41 2 172842-77500 BOLT 8 8
42 2 172842-77510 BUSH 1 1
43 2 172842-77520 O-RING 1 1
44 2 172842-77530 BOLT 4 4
45 2 172842-77540 WASHER,GT 4 4
46 2 172842-77550 SLEEVE 1 1
47 2  172842-77560 CIRCLIP 1 1
48 2 172842-77570 SEAL, OIL 1 1
Remarks 49 2 22217-100000 WASHER, SPRING 10 14 14
50 2 22292-000170 RING, S-17 2 2

*THIS FIGURE IS AN INNER PARTS OF
FIG.163 REF.1-1A.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.174

Fig.174. (163A)WINCH(A MAIN BODY INNER PART) (y=vioas 2cp ©=vioasr-2p0P)
(C)=VIO35F-2C(IP) (F)=VI035-2P(EX)
No. Lev. Parts No. Description Qty I R
1 ING. No. 2~57. A _(B) ) O () &
2 51 2 22292-000300 RING, S-30 1 1
52 2 24101-060060 BEARING, BALL 6006C3 1 1
53 2 24311-000110 O-RING, 1AP11.0 3 3
54 2 24311-000180 O-RING, 1AP18.0 1 1
55 2 24311-000480 O-RING, 1AP48.0 1 1
56 2 24315-000200 O-RING, 1BP20.0 1 1
57 2 26116-100162 BOLT, M10X 16 PLATED 4 4
Remarks
*THIS FIGURE IS AN INNER PARTS OF
FIG.163 REF.1-1A. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.175

Fig.175. (163B)WINCH(A ORBIT MOTOR INNER PART) (y=vioaszcom) (ISP 22
(C)=VIO35F-2C(IP) (F)=VI035-2P(EX)
No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 1 172842-77600 MOTOR,ORBIT 1 1 w
(C=MHXXXXX) (D=MHEXXXXX)
2 2 172137-70500 PLUG, BLIND 1 1
3 2 172137-70520 PLUG 2 2
4 2 172137-70530 BALL 2 2
5 2 172137-70570 PIN 2 2
6 2 172137-70580 SPRING 2 2
7 2 172137-70590 PLATE 1 1
8 2 172137-70600 VALVE 1 1
Fig. 174 9 2 172137-70610 PLATE, VALVE 1 1
10 2 172141-77260 DRIVE, VALVE 1 1
11 2 172842-77610 FLANGE 1 1
12 2 172842-77620 DRIVE 1 1
13 2 172842-77630 GEROTOR 1 1
14 2 172842-77640 HOUSING, VALVE 1 1
15 2 172842-77650 BOLT 4 4
16 2 172842-77660 SEAL SET 1 1
1 ING. No. 2~16.
Remarks
*THIS FIGURE IS AN INNER PARTS OF
FIG.163 REF.1-1B. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.164. BLADE

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.164
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172164-81670 SPACER 2 2 2 2 2 2
13 2 1 172112-87860  SHIM 2 2 2 2 2 2
3 1  172459-94100 BLADE (GREEN:88) 1 1 1 1 1 1
4 2 172168-72240 BUSH 38X50X40 2 2 2 2 2 2
5 2 172168-81270 SEAL, DUST 4 4 4 4 4 4
6 1 172422-94210 PIN 38X 114 2 2 2 2 2 2
7 1 172142-94241 PIN 40-106(GREEN:88) 2 2 2 2 2 2
8 1 172124-94310-1 PLATE (GREEN:88) 2 2 2 2 2 2
9 1 22157-120000 WASHER, 12 2 2 2 2 2 2
10 1 24761-020000 NIPPLE, GREASE PT1/8 2 2 2 2 2 2
11 1 24761-040000 NIPPLE, GREASE B 2 2 2 2 2 2
12 1 26013-100252 BOLT, M10X 25 4 4 4 4 4 4
TL—RELus 13 1 26013-120302 BOLT, M12X 30 2 2 2 2 2 2
BLADE CYLINDER 14 1 933171-29751 SHIM SET 2 2 2 2 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)

Fig.165. ONE-TOUCH DECEL KIT(OPTIONAL)

P/G NEWS No:Y0O0K3753-3
PUBL | SHED:2007/06

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.165
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

1
DUByFTRERLEFY b
ONE TOUCH DEGEL KIT
(172458-08200)

ZEAKROTI YO yay FA—ILIC
DoAY FTRIMBREEEMT 25D
Yoo EIA4NY—DHERRTT,
LINK & WIRE PARTS IN ORDER

TO ADD ONE TOUCH DECEL

SYSTEM TO STANDARD SPEC.

OF ENGINE CONTROL.

-I 8'7 VR yFFHILET vav)
Fig.

ONE TOUCH DECEL (OPTIONAL)

Remarks
(1)KIT INNER PARTS ARE NOT
ILLUSTRATED.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172458-08200 DECELERATE KIT 1 1
2 2 172458-12120 CABLE, ACCELERATOR 1 1
3 2 172175-12200 SHAFT ASSY 1 1
4 2 172175-12230 LINK A 1 1
5 2 172175-12260 BASE CMP 1 1
7 3 24550-014200 BUSH, 14X20 1 1
8 2 172175-12310 LINK B 1 1
10 3 24550-014200 BUSH, 14X20 1 1
11 2 172175-12350 SPRING, RETURN 1 1
12 2 172175-12360 CABLE, ACCELERATOR 1 1
13 2 172175-12370 PLATE 1 1
14 2 172137-16560 BAND 1 1
15 2 172460-16570 HARNESS DECEL ASSY 1 1
17 3 29420-200000 FUSE, B 20A 2 2
18 2 172458-17110 BRACKET, TIMER 1 1
19 2 172162-17180 SOLENOID 1 1
20 2 172190-17220 RELEY, TIMER 1 1
21 2 172458-45070 LEVER L, DECEL. 1 1
22 2 172176-47870 KNOB 1 1
23 2 1C6281-52310 PIN, SNAP 6 6 6
24 2 1A3809-56915 PIN, 6X20 1 1
25 2 119620-66820 JOINT 1 1
25-1 2 172A21-12250 JOINT 1 1 N
(A=XXX) (B=XXX)
26 2 22137-060000 WASHER, 6 7 7
27 2 22217-100000 WASHER, SPRING 10 1 1
28 2 22351-040025 PIN, SPRING 4.0X25 1 1
29 2 24311-000210 O-RING, 1AP21.0 4 4
30 2  26013-060162 BOLT, M6X 16 2 2
31 2 26013-120252 BOLT, M12X 25 2 2
32 2 26022-060252 SCREW, M6X25 2 2
33 2 26116-100162 BOLT, M10X 16 PLATED 1 1
34 2 26587-040062 SCREW, M4X 6 1 1
35 2 26716-060002 NUT, M6 1 1
36 2 933152-09280 BAND 170 6 6
37 2 933166-17730 WASHER 1 1
38 2 933168-55770 BAND 146 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.166. RADIO KIT(OPTIONAL)

1

It %y b
RADIO KIT

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.166
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

Fig. 43

ZPF (7 v2)
RAD10 (OPTIONAL)

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172458-17790  RADIOKIT 1 1
1-1 1 172458-17791 RADIO KIT 1 1 N
(A=MZZ2Z2Z) (C=Mz2222)
2 2 172447-13550 MOUNT 2 2
3 2 172458-17800 BRACKET ASSY, RADIO 1 1
3-1 2 172458-17801 BRACKET ASSY, RADIO 1 1 S
(A=MZZ72Z) (C=Mzzzz2)
4 2 172458-17820  PLATE L ASSY, RADIO 1 1
4-1 2 172458-17821 PLATE ASSY,L RADIO 1 1 S
(A=MZZ2722) (C=Mzz2722)
5 2 172458-17840  PLATE R ASSY, RADIO 1 1
5-1 2 172458-17841 PLATE ASSY, R RADIO 1 1 S
(A=MZZ2Z2Z) (C=Mzz222)
6 2 172458-17860 COVER, RADIO 1 1
6-1 2 172458-17861  COVER, RADIO 1 1 S
(A=MZZ2Z2Z) (C=Mzz222)
7 2 172458-17870 SEAL 1 1
8 2 172458-17880  BAND 1 1
9 2 172164-45880 BOLT 4 4
10 2 194202-56460  BAND, 200 3 3
11 2 172175-65641 TRIM 1 1
11-1 2 172434-61170 TRIM 1 1 N
(A=MZZ2Z22) (C=Mzz222)
12 2 172455-67950  RADIO 1
12-1 2 172455-67951 RADIO 1 1 S
(A=MZZ72Z) (C=Mzzzz2)
13 2 172455-67990  ANTENNA, RADIO 1 1
14 2 22217-050000 WASHER, SPRING 5 4 4
15 2 22217-080000 WASHER, SPRING 8 4 4
16 2 26013-100302 BOLT, M10X 30 2 2
17 2 26557-050082  SCREW, M5X 8 4 4
18 2 26712-080002 NUT, M8 4 4

Remarks

(1)Kit inner parts are not
illustrated.

Inner parts is Ref. to Fig.43.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes
Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.167. TRAVEL ALARM KIT(OPTIONAL)

i

Fig. 78~83

ETT7S—ALFV b
TRAVEL ALARM KIT
(172457-08350)

B LNo. 11%
Rl LNo. 2~20%EHFT .
1 inc.2~20.

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.167
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172457-08310 ALARM KIT, TRAVEL 1 1
2 2 172446-13150 WASHER 1 1
3 2 172456-16600 HARNESS, TRAVEL ARM 1 1
4 2 172457-17200 BRACKET,ALARM 1 1
5 2 172472-17250 BRACKET A SSW 1 1
6 2 172472-17260 BRACKET B SSW 1 1
7 2 172511-17351 BUZZER, BACK 1 1
8 2 172472-17400 CASE ASSY, ALARM 1 1
9 2 172472-17470 COVER, ALARM CASE 1 1
10 2 172157-45840 WASHER 8X18X4 4 4
11 2 194464-52190 SWITCH, SAFETY START 2 2
12 2 22137-100000 WASHER, 10 2 2
13 2 26013-060122 BOLT, M6X 12 3 3
14 2 26013-080122 BOLT, M8X 12 1 1
15 2  26013-080252 BOLT, M8X 25 4 4
16 2 26013-100252 BOLT, M10X 25 2 2
17 2 26013-100252 BOLT, M10X 25 1 1
18 2  26776-180002 NUT, LOCK M18 2 2
19 2 933152-09280 BAND 170 5 5
20 2 933168-55770 BAND 146 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)

Fig.168. 4-WAY MULTI VALVE KIT(OPTIONAL)

1

avka—LiRLIE
Fig. 63 CONTROL VALVE PLATE

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.168
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

o—4&1), L7
Fig. 124 (A911HE4)
ROTARY VALVE
(4-WAY SPEC.)

172A04-08510
49T ATLFINTHy b
4-WAY MULTI VALVE KIT

FERENRT—2 IS Y v—18—N%
2By F NS —VISEEAREAYE
ZINTEEEMT 2EDHBRTT,

CUTOFF VALVE PARTS, EGT. WHICH GAN CHANGE
FROM STANDARD OPERATION PATTERN

(J1S. YANMAR PATTERN) TO ANOTHER CORPORATION
PATTERN PROMPTLY.

Iy FO—LEE
Fie. 147 (rmaw~arqusv:
WYY AR
CONTROL PIPING (RENOTE
CONTROL V. ~4-WAY MULTI
V. :MULTI CHANGE SPEC.)

32 bO—/LEE @91
Figl48 Ve~ayho-wV:vissry’ HHH8)
CONTROL PIPING (4-HAY
MULTI V. ~CONTROL V. :
WULTI CHANGE SPEC.)

Remarks

(1)KIT INNER PARTS ARE NOT

ILLUSTRATED.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)

1 1 172A04-08510  MULTI KIT, 4-WAY 1 1
2 2 172444-03290 MAGNET 1 1
3 2 172151-03551 LABEL 1 1
4 2 172126-11510 BAND 300 3 3
5 2 172487-74200 BRACKET,MULTI 1 1
6 2 172151-74601 VALVE 1 1
7 3 182900-16530 COVER 1 1
8 3 182900-22300  SPRING 1 1
9 3 172151-74740  PLATE, MARK 1 1
10 3 182900-77190 BOLT 8 8
11 3 182900-77200 BOLT 8 8
12 3 182900-77210  DUST SEAL 1 1
13 3 182900-77220 COVER 1 1
14 3 182900-77230  WING BOLT 1 1
15 3 182900-77240  BOLT 2 2
16 3 182900-77250 LEVER 1 1
17 3 24190-100001 BALL, STEEL 5/16 1 1
18 3 24311-000280 O-RING, 1AP28.0 1 1
19 3 24321-000600  O-RING, 1AG60.0 2 2
20 3 953KM0-00220 WASHER 2 2
21 3 953KM0-00220 WASHER 1 1
22 3 953KM0-10894 PLUG 1 1
23 2 172173-76101  CONNECTOR ASSY 2 2
24 3 24315-000110 O-RING, 1BP11.0 2 2
25 2 172123-76121  ADAPTER 4 4
26 2 172141-76180 CONNECTOR ASSY 10 10
27 3 24315-000110 O-RING, 1BP11.0 10 10
28 2 172458-78570  SPONGE, HOSE 1 1
29 2 172458-78610 HOSE 1 1
30 2 172458-78620 HOSE 1 1
31 2 172458-78630 HOSE 1 1
32 2 172458-78640 HOSE 1 1
33 2 172458-78650 HOSE 1 1
34 2 172458-78660 HOSE 1 1
35 2 172458-78670 HOSE 1 1
36 2 172458-78680 HOSE 1 1
37 2 172458-78710 HOSE 1 1
38 2 172458-78720 HOSE 1 1
39 2 172458-78730 HOSE 1 1
40 2 172458-78740  HOSE 1 1
41 2 172458-78770  HOSE 1 1
42 2 172458-78780  HOSE 1 1
43 2 172458-78790 HOSE 1 1
44 2 172444-78800 SPONGE, HOSE 1 1
45 2 172458-78800 HOSE 1 1
46 2 24315-000110 O-RING, 1BP11.0 4 4
47 2 26013-100202 BOLT, M10X 20 3 3
48 2 26013-100202 BOLT, M10X 20 3 3
2 1 1

iy
(e}

26013-100352

BOLT, M10X 35

Yes

N:Old 555 New, Q:0ld

%5 New, R:0ld €25 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.169. 2-WAY MULTI VALVE KIT(OPTIONAL)

1

172458-08530
2T ARNFNANTHRy b (BBE : N/1#25501~)
2-WAY MULTI VALVE KIT (STANDARD:FROM M/#25501)

EERERE—2D JIS. o2 —8—) %
D28y FCIMNAIRY — D ICET AR
AZNNTEZEMTH5DHBRATT,

CUTOFF VALVE PARTS, ECT. WHICH CAN CHANGE
FROM STANDARD OPERATION PATTERN

(JIS. YANMAR PATTERN) TO KOMATSU

PATTERN PROMPTLY.

YV T (IE#E:
Fig. 123 " W/#25501 ~, 26:44H48)
REMOTE CONTROL VALVE
(STANDARD: FROM M/#25501,
2-WAY SPEC.)

0CK10-M37503 Fig.169

(A)=VI035-2C(JP) (D)=VIO35F-2P(JP)
(B)=VI035-2P(JP) (E)=VI035-2C(EX)
(C)=VIO35F-2C(dP) (F)=VIO35-2P(EX)
No. Lev. Parts No. Description Qty I R
A B () O (E) R
1 1  172458-08530 VALVE KIT, 2-WAY 1 1 1
2 2 172458-03550 LABEL 1 1
3 2  172458-03560 LABEL 1 1
4 2 172458-03570 LABEL 1 1
5 2 172458-08540 LEVER ASS,2wW 1 1
6 3 1C6141-35370 SPRING, LOCK 1 1
7 3 172458-74470  SHAFT 11
8 3  172458-74480 SLEEVE 1 1
9 3  172458-74490 KNOB, LEVER 1 1
10 3 26712-080002 NUT, M8 1 1

Remarks
(1)KIT INNER PARTS ARE NOT
ILLUSTRATED.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)

Fig.170. P.T.O. KIT(STANDARD ARM & QUICK HITCH SPEC.)(OPTIONAL)

T REEECTN T
Figh9 aum & nm:

ERTHR)
CONTROL EQUIPMENT

& FORESTRY: ELECTRICAL
s

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.170
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

L AREE PTOR)
Fighl ™ uam & sx:
mEt)
CONTROL EQUIPMENT
(P. T. 0. LINK) (STANDARD
& FORESTRY : ELECTRICAL

H 18— (u-b)
Fig 69 cover (rRauE)

1
PTOX*v b
P.T.0. KIT
(172459-08700)
(172459-08701)

PTOBREDE >z LTV
HEELARICERE. VU2 RY
ANR—EMRDREBRTT,
PARTS IN ODER TO ADD PIPIG, LINK
& COVER TO STANDARD SPEC. WITH
NO P.T.0. PITING.

@neR%
VIEWED FRON (&)

) RERE P10, 9-b0F)
Fig133m oL pipine
*,7.0..FR

) MERS (PT0.7-415)
Fig136 1 oL Pipine
(P.T.0. ARN END)

Remarks

(1)KIT INNER PARTS ARE NOT
ILLUSTRATED.

*APPLIED TO L=91.5MM.
APPLIED TO L=46MM.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 172459-08700 PTOKIT 1 1
1-1 1 172459-08701 PTO KIT 1 1 S
(A=M/#20551) (B=M/#20551)
2 2 172458-03240 LABEL,LOCK 1 1
3 2 172458-03270 LABEL 1 1
3-1A 2 172496-03210 LABEL, P.T.O. 1 N
(A=M/#25501)
3-1B 2 172490-03210  LABEL, P.T.O. 1 N
(B=M/#25501)
4 2 172068-28490  SPRING 2 2
5 2 172068-28490  SPRING 2 2
6 2 172110-36010 COLLAR 2 2
7 2 194200-37780  NUT, M8 1 1
8 2 172734-41300  JOINT, BALL 1 1
9 2 172142-43591 ROD, 465 1 1
10 2 172823-45000 ROD 54, SPOOL 1 1
11 2 1A1040-45890 WASHER, 10X36X4.5 2 2
12 2 172458-46100  LINKASSY, PTO 1 1
13 3 172141-41370 BUSH 2015 2 2
15 2 172458-46121 LINK ASSY, PTO 1 1
16 3 172141-41370 BUSH 2015 2 2
18 2 172458-46150 BRACKET,P.T.O. (72) 1 1
19 2 172124-46200 O-RING 4 4
20 2 172458-46230 PEDALA (GRAY:72) 1 1
21 3 172141-41360 BUSH 1415 2 2
22 3 172110-45050 BUSH 12X12 2 2
24 2 172458-46280  PEDALB (72) 1 1
25 2 172458-46290  PLATE 1 1
26 2 172458-46350  PLATE,LOCK (GRAY:72) 1 1
27 2 172458-46371 BASE,PEDAL(BLACK:12) 1 1
29 3 172458-46380 RUBBER 1 1
30 2 172187-46400 BRACKET (GRAY:73) 1 1
31 2 172187-46430 SHAFT 1 1
32 2 172122-46590 ELBOW 4 4
33 2 172116-46630 KNOB, LEVER 1 1
34 2 172458-62301 COVER ASSY 1 1 Z
(A=M/#20551) (B=M/#20551)
35 2 172183-74820  STOP VALVE  (97) 2 2
36 2 172633-76160  ADAPTER 1 1
37 2 172422-76180 CONNECTOR, PF3/8X1/2 1 1
38 2 172422-76190 CONNECTOR, PF3/8X3/4 1 1
39 2 172183-76250  PLATE (GREEN:97) 2 2
40 2 172142-76270  JOINT, SWIVEL 1/2 1 1
41 3 172142-77040  SEAL SET 1 1
42 2 172142-76280  JOINT, SWIVEL 1 1
43 3 172142-77050 SEAL SET 1 1
44 2 172459-76600 TUBE, PTO 1 1
45 2 172459-76650 TUBE, PTO 1 1
46 2 172458-76680  STAY 2 2
47 2 172458-76700  JOINT ASSY, PTO 1 1
48 2 172459-76770  SPACER ASSY, PIPE 1 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)

Fig.170. P.T.O. KIT(STANDARD ARM & QUICK HITCH SPEC.)(OPTIONAL)

T REEECTN T
Figh9 aum & nm:

ERTHR)
CONTROL EQUIPMENT

& FORESTRY: ELECTRICAL
s

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.170

(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

L AREE PTOR)
Fighl ™ uam & sx:
mEt)
CONTROL EQUIPMENT
(P. T. 0. LINK) (STANDARD
& FORESTRY : ELECTRICAL

H 18— (u-b)
Fig 69 cover (rRauE)

1
PTOX*v b
P.T.0. KIT
(172459-08700)
(172459-08701)

PTOBREDE >z LTV
HEELARICERE. VU2 RY
ANR—EMRDREBRTT,
PARTS IN ODER TO ADD PIPIG, LINK
& COVER TO STANDARD SPEC. WITH
NO P.T.0. PITING.

@neR%
VIEWED FRON (&)

) RERE P10, 9-b0F)
Fig133m oL pipine
*,7.0..FR

) MERS (PT0.7-415)
Fig136 1 oL Pipine
(P.T.0. ARN END)

Remarks

(1)KIT INNER PARTS ARE NOT
ILLUSTRATED.

*APPLIED TO L=91.5MM.
APPLIED TO L=46MM.

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
48-1 2 172458-76750  SPACER, PIPE 1 1 S
(A=M/#20515) (B=M/#20515)
49 2 172458-76800  TUBE ASSY 1 1
50 2 172458-76880 PLATE 1 1
51 2 172125-76900-4 CLAMP 1 1
52 2 172142-76940-4 CLAMP 2 2
53 2 172142-76950-4 CLAMP 2 2
54 2 172458-78900 HOSE 1 1
55 2 172459-78900 HOSE 1 1
56 2 172458-78910 HOSE 1 1
57 2 172459-78910 HOSE 1 1
58 2 172472-78510  HOSE 1 1
59 2 172472-78520 HOSE 1 1
60 2 172458-78940 HOSE 1 1
60-1 2 172458-78941 HOSE 1 1 N
(A=M/#20561) (B=M/#20561)
61 2 172458-78950 HOSE 1 1
61-1 2 172458-78951 HOSE 1 1 N
(A=M/#20561) (B=M/#20561)
62 2 172458-78960 HOSE 1 1
63 2 172458-78970  HOSE 1 1
64 2 22117-080000 WASHER, 8 3 3
65 2 22137-080000  WASHER, 8 1 1
66 2 22137-080000  WASHER, 8 1 1
67 2 22217-100000 WASHER, SPRING 10 2 2
68 2 22417-160160  PIN, COTTER 1.6X16 1 1
69 2 23871-040000 PLUG, R0O4 2 2
70 2 24311-000210 O-RING, 1AP21.0 2 2
71 2 24315-000140 O-RING, 1BP14.0 2 2
72 2 24761-050000  NIPPLE, GREASE C 2 2
73 2 26013-080162 BOLT, M8X 16 1 1
74 2 26013-080162 BOLT, M8X 16 3 3
75 2 26013-080252 BOLT, M8X 25 2 2
76 2 26013-100202 BOLT, M10X 20 2 2
77 2 26013-100202 BOLT, M10X 20 2 2
78 2 26013-100252 BOLT, M10X 25 4 4
79 2 26013-100252 BOLT, M10X 25 2 2
80 2 26013-100252 BOLT, M10X 25 2 2
81 2 26013-120252 BOLT, M12X 25 1 1 z
(A=M/#20515) (B=M/#20515)
82 2 26013-120302 BOLT, M12X 30 2 2
83 2 26013-120402 BOLT, M12X 40 1 1
84 2 26013-120502 BOLT, M12X 50 1 1
85 2 26013-120552 BOLT, M12X 55 1 1
86 2 26013-120652 BOLT, M12X 65 1 1
87 2 26013-120602 BOLT, M12X 60 1 1
87-1 2 26013-120652 BOLT, M12X 65 1 1 S
(A=M/#20515) (B=M/#20515)
88 2 26051-080002 NUT, M8 7 7
89 2 26116-080202 BOLT, M8X 20 PLATED 1 1
89-1 2 26116-080254 BOLT, M8X 25 PLATED 1 1 N

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld
++ CONTINUE ++

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)

Fig.170. P.T.O. KIT(STANDARD ARM & QUICK HITCH SPEC.)(OPTIONAL)

T REEECTN T
Figh9 aum & nm:

ERTHR)
CONTROL EQUIPMENT

& FORESTRY: ELECTRICAL
s

L AREE PTOR)
Fighl ™ uam & sx:
mEt)
CONTROL EQUIPMENT
(P. T. 0. LINK) (STANDARD
& FORESTRY : ELECTRICAL

H 18— (u-b)
Fig 69 cover (rRauE)

1
PTOX*v b
P.T.0. KIT
(172459-08700)
(172459-08701)

PTOBREDE >z LTV
HEELARICERE. VU2 RY
ANR—EMRDREBRTT,
PARTS IN ODER TO ADD PIPIG, LINK
& COVER TO STANDARD SPEC. WITH
NO P.T.0. PITING.

@neR%
VIEWED FRON (&)

No. Lev.

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

Parts No. Description

0CK10-M37503 Fig.170
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)
Qty |
(A B (©) DO () (A

(A=M/#22320)

(B=M/#22320)

90 2 26116-080254 BOLT, M8X 25 PLATED

1 1
91 2 26116-080304 BOLT, M8X 30 PLATED 1 1
92 2 26116-080354 BOLT, M8X 35 PLATED 1 1
93 2 26116-100202 BOLT, M10X 20 PLATED 2 2
94 2 26658-080002 NUT, CAP M8 1 1
95 2 26716-080002 NUT, M8 2 2
96 2 26756-080002 NUT, LOCK M8 2 2
97 2 26756-080002 NUT, LOCK M8 1 1
98 2 26756-080002 NUT, LOCK M8 1 1
99 2 933110-54100 PIN 4.75X14 1 1
100 2 26014-100202 BOLT, M10X 20 2 2 z

(A=M/#20551)

(B=M/#20551)

- RERE P10, 9-b0F)
Fig133m oL pipine
*,7.0..FR

) MERS (PT0.7-415)
Fig136 1 oL Pipine
(P.T.0. ARN END)

Remarks

(1)KIT INNER PARTS ARE NOT
ILLUSTRATED.

*APPLIED TO L=91.5MM.
APPLIED TO L=46MM.

Yes

N:Old 555 New, Q:0ld

No
<No_
Yes'

Yes

New, R:Old <=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)

Fig.171. P.T.O. KIT(LONG ARM SPEC.)(OPTIONAL)

RREEE (PTON 5 W)
Fig.59 (m# & #x:
ERAH)
CONTROL EQUIPMENT
(P.T. 0. PEDAL) (STANDARD
& FORESTRY:ELECTRICAL
SPEC.)

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.171
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

BEERE (PTOVY))
Fig.61  (R# & Mg
B LR
CONTROL EQUIPHENT
(P.T.0. LINK) (STANDARD
& FORESTRY:ELECTRICAL
) SPEC. )

1
P TOXFv k() 7-At#)
P.T.0. KIT(LONG ARM SPEC)
(172459-08710)

PTOEREDE 2= FLATLVALY

OV 7—LERKRICEE., VI RY
HIN—FEMADRERRTT

PARTS IN ODER TO ADD PIPIG, LINK
& COVER TO LONG ARM SPEC. WITH

NO P.T.0. PITING.

hERE (PTOIL-hIvh
Fig.133 HYD.OIL PIPING
(P, T.0. FRAME END)

HEERE (PTO7-AIVH )
Fig.136 HYD.OIL PIPING
(P.T.0, ARM END)

Remarks

(1)KIT INNER PARTS ARE NOT

ILLUSTRATED.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)

1 1 172459-08710 PTO KIT, LONG ARM 1 1
2 2 172458-03240  LABEL,LOCK 1 1
3 2 172458-03270  LABEL 1 1

3-1A 2 172496-03210 LABEL, P.T.O. 1 N

(A=M/#25501)
3-1B 2 172490-03210 LABEL, P.T.O. 1 N
(B=M/#25501)

4 2 172068-28490  SPRING 2 2
5 2 172068-28490  SPRING 2 2
6 2 172110-36010 COLLAR 2 2
7 2 194200-37780  NUT, M8 1 1
8 2 172734-41300  JOINT, BALL 1 1
9 2 172142-43591 ROD, 465 1 1
10 2 172823-45000 ROD 54, SPOOL 1 1
11 2 1A1040-45890  WASHER, 10X36X4.5 2 2
12 2 172458-46100  LINKASSY, PTO 1 1
13 3 172141-41370 BUSH 2015 2 2
15 2 172458-46121 LINKASSY, PTO 1 1
16 3 172141-41370 BUSH 2015 2 2
18 2 172458-46150 BRACKET,P.T.O. (72) 1 1
19 2 172124-46200 O-RING 4 4
20 2 172458-46230 PEDALA (GRAY:72) 1 1
21 3 172141-41360  BUSH 1415 2 2
22 3 172110-45050 BUSH 12X12 2 2
24 2 172458-46280 PEDALB (72) 1 1
25 2 172458-46290  PLATE 1 1
26 2 172458-46350  PLATE,LOCK (GRAY:72) 1 1
27 2 172458-46371 BASE,PEDAL(BLACK:12) 1 1
29 3 172458-46380 RUBBER 1 1
30 2 172187-46400 BRACKET (GRAY:73) 1 1
31 2 172187-46430 SHAFT 1 1
32 2 172122-46590 ELBOW 4 4
33 2 172116-46630 KNOB, LEVER 1 1
34 2 172183-74820  STOP VALVE (97) 2 2
35 2 172633-76160  ADAPTER 1 1
36 2 172422-76180  CONNECTOR, PF3/8X1/2 1 1
37 2 172422-76190 CONNECTOR, PF3/8X3/4 1 1
38 2 172183-76250 PLATE (GREEN:97) 2 2
39 2 172142-76270  JOINT, SWIVEL 1/2 1 1
40 3 172142-77040  SEAL SET 1 1
41 2 172142-76280  JOINT, SWIVEL 1 1
42 3 172142-77050  SEAL SET 1 1
43 2 172459-76600 TUBE, PTO 1 1
44 2 172459-76650  TUBE, PTO 1 1
45 2 172458-76680  STAY 2 2
46 2 172458-76700 JOINT ASSY, PTO 1 1
47 2 172458-76750 SPACER, PIPE 1 1
48 2 172458-76800 TUBE ASSY 1 1
49 2 172458-76880  PLATE 1 1
50 2 172125-76900-4 CLAMP 1 1
51 2 172142-76940-4 CLAMP 2 2

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes' Yes'

++ CONTINUE ++

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)

Fig.171. P.T.O. KIT(LONG ARM SPEC.)(OPTIONAL)

RREEE (PTON 5 W)
Fig.59 (m# & #x:
ERAH)
CONTROL EQUIPMENT
(P.T. 0. PEDAL) (STANDARD
& FORESTRY:ELECTRICAL
SPEC.)

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)

(C)=VIO35F-2C(JP)

0CK10-M37503 Fig.171
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

BEERE (PTOVY))
Fig.61  (R# & Mg
B LR
CONTROL EQUIPHENT
(P.T.0. LINK) (STANDARD
& FORESTRY:ELECTRICAL
) SPEC. )

1
P TOXFv k() 7-At#)
P.T.0. KIT(LONG ARM SPEC)
(172459-08710)

PTOEREDE 2= FLATLVALY

OV 7—LERKRICEE., VI RY
HIN—FEMADRERRTT

PARTS IN ODER TO ADD PIPIG, LINK
& COVER TO LONG ARM SPEC. WITH

NO P.T.0. PITING.

hERE (PTOIL-hIvh
Fig.133 HYD.OIL PIPING
(P, T.0. FRAME END)

HEERE (PTO7-AIVH )
Fig.136 HYD.OIL PIPING
(P.T.0, ARM END)

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
52 2 172142-76950-4 CLAMP 2 2
53 2 172146-78170  GUIDE ASSY, HOSE 1 1
54 2 172472-78510 HOSE 1 1
55 2 172459-78920 HOSE 1 1
56 2 172472-78520 HOSE 1 1
57 2 172459-78930 HOSE 1 1
58 2 172458-78940 HOSE 1 1
58-1 2 172458-78941 HOSE 1 1 N
(A=M/#20561) (B=M/#20561)
59 2 172146-78950  GUIDE ASSY, HOSE 1 1
60 2 172458-78950 HOSE 1 1
60-1 2 172458-78951 HOSE 1 1 N
(A=M/#20561) (B=M/#20561)
61 2 172458-78960 HOSE 1 1
62 2 172458-78970 HOSE 1 1
63 2 22117-080000  WASHER, 8 3 3
64 2 22137-080000 WASHER, 8 1 1
65 2 22137-080000  WASHER, 8 1 1
66 2 22217-100000 WASHER, SPRING 10 2 2
67 2 22417-160160 PIN, COTTER 1.6X16 1 1
68 2 23871-040000 PLUG, R0O4 2 2
69 2 24311-000210 O-RING, 1AP21.0 2 2
70 2 24315-000140  O-RING, 1BP14.0 2 2
71 2 24761-050000  NIPPLE, GREASE C 2 2
72 2 26013-080162 BOLT, M8X 16 1 1
73 2 26013-080162 BOLT, M8X 16 3 3
74 2 26013-080162 BOLT, M8X 16 4 4
75 2 26013-080252 BOLT, M8X 25 2 2
76 2 26013-100202 BOLT, M10X 20 2 2
77 2 26013-100202 BOLT, M10X 20 2 2
78 2 26013-100252 BOLT, M10X 25 4 4
79 2 26013-100252 BOLT, M10X 25 2 2
80 2 26013-100252 BOLT, M10X 25 2 2
81 2 26013-120302 BOLT, M12X 30 2 2
82 2 26013-120402 BOLT, M12X 40 1 1
83 2 26013-120502 BOLT, M12X 50 1 1
84 2 26013-120552 BOLT, M12X 55 1 1
85 2 26013-120652 BOLT, M12X 65 1 1
86 2 26013-120652 BOLT, M12X 65 1 1
87 2 26051-080002 NUT, M8 7 7
88 2 26116-080202 BOLT, M8X 20 PLATED 1 1
88-1 2 26116-080254 BOLT, M8X 25 PLATED 1 1 N

(A=M/#22320)

(B=M/#22320)

Remarks

(1)KIT INNER PARTS ARE NOT

ILLUSTRATED.

89 2 26116-080254 BOLT, M8X 25 PLATED 1 1
90 2 26116-080304 BOLT, M8X 30 PLATED 1 1
91 2 26116-080354 BOLT, M8X 35 PLATED 1 1
92 2 26116-100202 BOLT, M10X 20 PLATED 2 2
93 2 26658-080002 NUT, CAP M8 1 1
94 2 26716-080002 NUT, M8 2 2
95 2 26756-080002 NUT, LOCK M8 2 2
96 2 26756-080002 NUT, LOCK M8 1 1

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.171

H A)=VIO35-2C(JP D)=VIO35F-2P(JP
Fig.171. P.T.O. KIT(LONG ARM SPEC.)(OPTIONAL) EB;:V,O%QPEJP; EE;:WO%_ZC(E(X))
(C)=VIO35F-2C(JP) (F)=VI035-2P(EX)
No. Lev. Parts No. Description Qty I R
) BEUSE (PTOV S ) A ® € O E ©
Fig59 (g% & BE 97 2 26756-080002  NUT, LOCK M8 1 1
GONTROL EGUIPHENT 98 2 933110-54100  PIN 4.75X14 101

(P.T. 0. PEDAL) (STANDARD

& FORESTRY:ELECTRICAL
SPEC.)

BRMEE (PTOYYY)
Fig61 = (R & s
BRI

CONTROL EQUIPMENT

(P.T.0. LINK) (STANDARD
& FORESTRY:ELECTRICAL
) SPEC. )

1

P TOFwv k(009 7-biHR) SHRERE (PTO7V-ATN

P.T.0. KIT(LONG ARM SPEC) Fig.133 HYD.OIL PIPING
(P, T.0. FRAME END)

(172459-08710)

PTOEREDE 2= FLATLVALY
OV 7—LERKRICEE., VI RY

HR—EMRSBERRTY .
PARTS IN ODER TO ADD PIPIG, LINK
& COVER TO LONG ARM SPEC. WITH
NO P.T.0. PITING.

HEERE (PTO7-AIVH )
Fig.136 HYD.OIL PIPING
(P.T.0, ARM END)

Remarks
(1)KIT INNER PARTS ARE NOT
ILLUSTRATED. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.172. LONG ARM KIT(OPTIONAL)

HERE (7' -h)
Fig. 1 3!:-’HYD.OIL P1PING (BOOM)

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

0CK10-M37503 Fig.172

(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

1
AVTF7—ALExy b+
LONG ARM KIT
(172459-08800)

F—L@y 8
Fig. 1 5 5 ARM (LONGJSPEC. )

Remarks
(1)KIT INNER PARTS ARE NOT
ILLUSTRATED.

No. Lev. Parts No. Description Qty |
A B € ©O E ¢

1 1 172459-08800 ARM KIT, LONG 1 1

2 2 172422-76250 CHECK VALVE 1 1

3 2 172459-78160 HOSE 2 2

4 2 172183-81160 CLIP, TREE 4 4

5 2 172142-81620 O-RING 2 2

6 2 172164-81670 SPACER 2 2

7 2 172459-82100 ARM ASSY 1 1

8 3 172168-81270 SEAL, DUST 4 4

9 3 172444-81310 BUSH 2 2

10 3 172458-81630 BUSH 38-55 4 4

11 3  172165-81760 SEAL, DUST 50X60X4 2 2
11-1 3 172448-54120 SEAL, DUST 2 2 R

(A=MI#22274) (B=M/#22274)

12 2 172165-82520 SHIM 1 1

13 2 172165-82530 SHIM 1 1

14 2 172458-83690 PIN 50X118 ASSY 1 1

15 2 172458-83710 PIN 38X116 ASSY 1 1

16 2 22157-120000 WASHER, 12 2 2

17 2 24761-040000 NIPPLE, GREASE B 1 1

18 2 26013-120252 BOLT, M12X 25 2 2

19 2 933171-29751 SHIM SET 1 1

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX)
Fig.173. HEATER KIT(CANOPY)(OPTIONAL)

0CK10-M37503 Fig.173
(D)=VIO35F-2P(JP)
(E)=VI035-2C(EX)
(F)=VIO35-2P(EX)

(A)=VI035-2C(JP)
(B)=VI035-2P(JP)
(C)=VIO35F-2C(IP)

1

E—2%y FEy/t)
HEATER KIT (CANOPY)
(7172458-18800)

E—4 (/) 37 ¥av)
Fig.tlzz

HEATER (CANOPY) (OPTIONAL)

Remarks
(1)KIT INNER PARTS ARE NOT
ILLUSTRATED.

No. Lev. Parts No. Description Qty
A B () O (E) R

1 1  772458-18800 HEATER KIT 1 1
2 2 172187-03690 LABEL(HEATER SWITCH 1 1
3 2 172126-11510 BAND 300 6 6
4 2 172141-13490 JOINT 1 1
5 2 172458-13580 PIPE, WATER 1 1
6 2 172458-13590 PIPE, WATER 1 1
7 2 172126-16540 CLAMP 1 1
8 2  172458-16580 HARNESS 1 1
9 2 172187-17290 SWITCH ASSY, HEATER 1 1
10 2 172162-17601 HEATER 1 1

10-1 2 172162-17602 HEATER 1 1

(B=M/#20798) (D=M/#20798)

11 2 172168-17600 CONNECTOR, PT3/8XM16 1 1
12 2 172137-17630 JOINT, HEATER 1 1
12-1 2 172137-17631 JOINT, HEATER 1 1
(B=M/#25502) (D=M/#25502)

13 2 172425-17630 VALVE ASSY, HEATER 1 1
14 2  172124-17640 JOINT, PIPE 1 1
15 2 172458-17700 GRILLE 2 2
16 2 172122-17730 COVER, DEFROSTER 1 1
17 2 172458-18660 HOSE ASSY, HEATER 2 2
18 2  172458-18700 DUCT, HEATER 1 1
20 3  172458-18930 SHEET, INSULATOR 1 1
21 3 172458-18940 SHEET, INSULATOR 1 1
22 3 172458-18950 SHEET, INSULATOR 1 1
23 3  172176-67110 TRIM, ROOF 1 1
24 2 172458-18800 COVER, HEATER 1 1
26 3 172458-18850 TRIM 1 1
27 3 172458-18860 MOLDING 1 1
28 2 172458-18820 BRACKET ASSY 1 1
29 2 172458-18870 SEAL, SPONGE 2 2
30 2 172458-18880 COVER, HOSE 1 1
31 2 172458-18910 BRACKET (GRAY:73) 1 1
32 2 124465-44950 GASKET, 16 2 2
33 2 172164-45980 GRIP, BONNET 1 1
34 2 172458-46720 BOLT 8X20 4 4
35 2  172458-63570 COVER, SEAT MOUNT 1 1
36 2 172458-63640 SPONGE, HOSE 1 1
37 2 22137-080000 WASHER, 8 1 1
38 2 22137-100000 WASHER, 10 3 3
39 2 22137-100000 WASHER, 10 2 2
40 2 23000-022000 CLAMP, 22 4 4
40-1 2 23001-022000 CLAMP, HOSE 22 4 4
(B=M/#22220) (D=M/#22220)

41 2  23000-041000 CLAMP, 41 2 2
41-1 2 23001-041000 CLAMP, HOSE 41 2 2
(B=M/#22220) (D=M/#22220)

42 2 26013-080162 BOLT, M8X 16 1 1
43 2 26013-080252 BOLT, M8X 25 1 1
44 2  26013-100202 BOLT, M10X 20 2 2
45 2 26557-080162 SCREW, M8X16 2 2

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M37503 VEHICLE VIO35-2(JP,FORESTRY,EX) 0CK10-M37503  Fig.173

Fig.173. HEATER KIT(CANOPY)(OPTIONAL) Bvias oror) Bvios 20X
(C)=VIO35F-2C(JP) (F)=VIO35-2P(EX)

No. Lewv. Parts No. Description

Qty I R
A (B (©) () () (F)

E _9 (5‘:'\’} t" ) (1.7" 93)) 46 2 26716-100002 NUT, M10 3 3
Fig. 42HEATER (CANOPY) (OPTIONAL)

1

E—2%wy b Fe/E)

HEATER KIT (CANOPY)
(172458-18800)

Remarks
(1)KIT INNER PARTS ARE NOT
ILLUSTRATED. N:Old%New, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



Parts No. Index

Parts No.

101720-55750
102103-55520
104200-11920
104200-55321
104200-55330
104200-55341
104200-55750
110250-55610
119247-77100

119255-44660

119620-66820

119650-77910

119808-12520
119808-12540
121250-49121

121254-55510
121257-55720
121257-55731
121450-44531

121468-44510

121468-44540

121470-44540

121470-44581

121850-55710
121850-55800
124450-44560

124465-44950

Parts No.
124465-44950

124764-44810
124764-44920

124766-59050

129136-77200

129211-77920

129403-42380
129612-12560
129612-52100
129619-12520
171009-44760
172020-10620

172068-28490

172110-36010

172110-45050

172110-76170-4

172112-87860
172113-12522
172116-46630

172116-75850-5

172116-76381

Fig. No.

42
173

Ref. No.

H
OORPRPFRPOUORAIADRERLPWNWN

[
[N

22

-1
-1

Parts No.

172117-83970-2

172122-13310
172122-17730

172122-37830
172122-37843
172122-37844

172122-46590

172122-55061

172122-57610
172122-57620
172122-57630
172122-57640
172122-70350

172122-70410
172122-70460
172122-70540
172122-70630
172122-73430
172122-73470

172122-79930

172122-82290
172123-76120

172123-76121

Fig. No.

150
46
42

173
49

49

49

EPNEPNWRFRLWNN W

-1
-1

-1
-1

Parts No.
172123-76121

172124-13230
172124-13230-4
172124-17640

172124-46200

172124-65480
172124-70380
172124-70390

172124-94310-1
172125-03950

172125-76900-4

172126-11510

Fig. No.

146
147

148

Ref. No.




Parts No. Index

Parts No.
172126-11510

172126-16540

172131-73380
172131-73420
172131-73431
172131-73450
172131-73460
172131-73470
172131-73480
172131-73490
172131-73630
172131-73640
172131-73680

172137-12270
172137-16560

172137-17630

172137-17631

172137-46040
172137-46210
172137-69850
172137-70500

172137-70520
172137-70530

Fig. No.

147

Ref. No.

-1
-1
-1
-1

Parts No.

172137-70570
172137-70580
172137-70590
172137-70600
172137-70610
172137-73860
172137-75570
172137-76110
172137-76580

172141-03202

172141-03360

172141-12280
172141-13490

172141-14610

172141-29110
172141-37320
172141-41340
172141-41360

172141-41370

Fig. No.

175
175
175
175
175
111
133
132

72
137

=
~NOWNRFRPOWOWWWNPF

Ref. No.

N N
QUOWWRORPRWWAWN

NN
R EPO

N
N~NONOO WO

Parts No.

172141-50762-1

172141-50763-3

172141-50890

172141-70020-Z

172141-70030
172141-70040
172141-70100
172141-70110
172141-70230
172141-72190
172141-72250

172141-72420
172141-72690
172141-73770

172141-76180

172141-76220
172141-76900
172141-76920

172141-77260
172141-77400
172141-77800
172141-84601
172141-99320
172142-03302

Fig. No.

69

Ref. No.

PRRPEREE
WOOONDURNRRRER

N@Nwowmno.bwmh.h.bn':nooom

w

WN =
OO UITON

-1
-1

Parts No.
172142-43591

172142-57610
172142-62300
172142-72260
172142-72510
172142-72560
172142-72640
172142-72950
172142-72951
172142-73800
172142-76181

172142-76270

172142-76280

172142-76290

172142-76940-4

172142-76950-4

172142-77040

172142-77050

172142-81620

Fig. No.

61
170
171

67

71
105
102
102
105
105
105
111
130
131
144
133
139
142
170
171
133
139
142
170
171
129
136
139
142
170
171
136
139
142
170
171
133
139
142
170
171
133
139
142
170
171
153
154
155
156

W b




Parts No. Index

Parts No.

172142-81620
172142-86500

172142-86510-4

172142-86520-4

172142-86540
172142-94241
172143-72010
172143-72400
172146-13101

172146-45610
172146-61370

172146-72270

172146-73730

172146-75260

172146-78170

172146-78950

172146-82910

172147-03210

172147-70220
172147-70280
172147-70330
172147-70390
172147-70500

172147-70580
172147-76260
172148-70301

172148-70340

Fig. No.

172
159
160
159
160
159
160
159
160
164
103
103

19

57

71

72

99
100
101
125
126
127

91
136
171
136
171
151
152
161
162

-1
-1

Parts No.

172148-72790
172148-72791
172148-72940
172148-72941
172148-73870
172148-82320
172149-03430

172149-66550

172151-03540

172151-03551

172151-45010
172151-53430
172151-71870
172151-72540
172151-72591

172151-72870
172151-74601

172151-74740

172151-76580

172151-76600
172151-77801

172151-81600-4

172151-81620

172151-81630

172151-81640

172155-57610
172156-65690

172156-72400
172156-72770
172156-73501
172156-73502
172156-73510

Fig. No.

102
102
102
102
111
150

Parts No.

172156-73511
172156-73520
172156-73530
172156-73540
172156-73551
172156-73552
172156-73561
172156-73570
172156-73580
172156-73590
172156-73600
172157-03130

172157-03740

172157-45840
172157-45990

172157-57310
172157-57360
172157-57600
172157-57610
172157-57620
172157-57630
172157-58830
172157-74410
172157-76150

172157-76441
172162-12480
172162-13200

172162-14200
172162-15310
172162-17180

172162-17601

172162-17602

172162-18040
172162-46690
172162-61380
172162-61870
172162-62550
172162-69050
172162-69470
172162-69480

Fig. No.

176
110
110
110
110
176
110
110
110
110
110

-1

Parts No.

172162-69490
172162-69500
172162-69510
172162-69520
172162-69541
172162-70780
172162-74860
172162-76131

172162-76180
172162-81050

172162-82980
172164-03510

172164-03540

172164-19100
172164-45041
172164-45050
172164-45061
172164-45070
172164-45080
172164-45090
172164-45880

172164-45970
172164-45980

172164-61250
172164-65730

172164-66170

l_\
OOWNRFPROOOWNE

=




Parts No. Index

Parts No.

172164-66170
172164-66490
172164-66620

172164-66630
172164-66650

172164-66800
172164-76131
172164-76330

172164-76650

172164-77800
172164-81630

172164-81670

172164-81700

172164-81820
172164-81950

172165-03240

172165-03460
172165-13220
172165-14170
172165-18670
172165-45071
172165-45490

172165-45970
172165-46340

172165-47550
172165-47871

159
160

157

N

N

Parts No.

172165-47980
172165-47990
172165-53500

172165-62800

172165-66220
172165-69190
172165-71200
172165-72161

172165-72310

172165-75450-5

172165-75460
172165-75481

172165-81750

172165-81760

172165-81770

Fig. No.

52
52
65

66

162

125
127
125
127
125
127
104

105
107

99
100
101
153
154
155
156

172
65

Parts No.
172165-82520

172165-82530

172165-82540

172165-82580

172165-82590

172165-82600

172165-86500

172168-11310

172168-13150
172168-13250

172168-17600

172168-46760

172168-61560-4

172168-65790

172168-65800

172168-71101

172168-71950

Fig. No.

150
151
152
153
154
155
156
172
150
151
152
153
154
155
156
172
151
152
150
161
162
150
161
162
150
161
162
159

Ref. No.

Parts No.
172168-72240

172168-72410

172168-76160
172168-76162

172168-81270

172168-84411
172169-54750

172171-03261

172171-13461
172171-14610

172173-03250

172173-76101

172173-76650
172173-76660
172173-76690
172173-81700
172173-81710
172175-12200

172175-12230

Fig. No.

102
103

164
105

107
138
141
138
141
102

-1
-1




Parts No. Index

Parts No.

172175-12230
172175-12260

172175-12310
172175-12350
172175-12360
172175-12370
172175-13100

172175-13110
172175-17120

172175-18730
172175-61430

172175-65641

172175-72540
172175-72550

172175-73700

172175-73710

172175-76470

172175-81700
172175-81710
172176-07330
172176-14620
172176-47870

172176-67110

172176-68030
172176-68210
172176-76580

172176-81700
172176-81710
172179-73540

Fig. No.

165
18
165
18
165
18
165
18
165
18
165
19
20
31

Ref. No.

N N

Parts No.
172183-03250

172183-03280

172183-05330
172183-13480

172183-14250
172183-16560

172183-73670

172183-73770
172183-74820

172183-75410

172183-76200
172183-76230

172183-76250

172183-81160

172183-81170

172186-03200
172186-13590

172186-45840
172186-72480

172186-74140
172186-74141
172186-74150
172186-74610
172186-74620
172186-74630

Fig. No.

Ref. No.

oOUhE

Parts No.

172186-74640
172186-74650
172187-03690

172187-14510

172187-16560

172187-17070

172187-17080

172187-17090

172187-17100

172187-17200

172187-17220

172187-17280

172187-17290

172187-17301

172187-17320

172187-17341

172187-17350

172187-17360

Fig. No.

119

Ref. No.

7
8

Parts No.

172187-17360
172187-17371

172187-17380

172187-17470

172187-17480

172187-17540

172187-17560

172187-17570

172187-45650

172187-45651

172187-45760

172187-45870
172187-45880
172187-46400

172187-46430

172187-53320

172187-61421

172187-64830

172187-64900

[En




Parts No. Index

Parts No.

172187-64900
172187-65210
172187-75510

172187-76170
172187-78580

172190-16500
172190-17220
172190-45080
172312-17250
172312-17260
172312-74790
172312-77820
172422-37310
172422-37780

172422-38600
172422-38601

172422-38602
172422-38603
172422-65750
172422-66150
172422-72790
172422-73130
172422-73140
172422-73160
172422-73170
172422-73220
172422-73250
172422-73280
172422-73290

172422-73360
172422-73500

172422-73510

Fig. No.

83
84
125
127
140
30

31

-1
-3
-2
-4
-1

Parts No.
172422-73520

172422-73530

172422-73540

172422-73550

172422-73560
172422-73570
172422-73580
172422-73590
172422-73610
172422-73620
172422-73630
172422-73640
172422-73650
172422-73660
172422-73670
172422-73700

172422-76100
172422-76130

172422-76140
172422-76180

172422-76190

172422-76250

Fig. No.

97
98
97

98

Ref. No.

Parts No.
172422-78290

172422-78360
172422-78361
172422-78362
172422-78370
172422-78371
172422-78372
172422-78381
172422-78382
172422-78383
172422-78390
172422-78760
172422-94210
172423-13550

172423-37370
172423-72530
172423-72540

172423-73530
172425-17630

172433-64510

172434-61170

172434-61350
172435-61660

172437-03241

172437-03250

172437-03300

Fig. No.

130

. No.

-2

-1
-2

-1
-2

Parts No.

172437-03300
172437-03310

172437-03320

172437-03321

172437-03340

172437-03341

172437-03351

172437-03360

172437-03371

172437-03380

172437-03390

172437-03400

172437-03401

172437-03410

Fig. No.

14
6
7

13

14
6
7

13

14
6
7

13

14

Ref. No.

8
32
31

-1
-1
-1
-1

-1
-1
-1
-1




Parts No. Index

Parts No.
172437-03410

172437-03411

172437-03421

172437-03431

172437-03460

172437-03470

172437-03500

172437-03510

172437-03530
172437-03550
172441-37301

172441-37302
172444-03170

172444-03180

172444-03181

Fig. No.

7
13
14

6

7
13
14

6

7
13
14

6

7
13
14

13

A BN [y
DOWONONOWNENO D

[y

=
NFPOOOWNRFPOWOOWNE

OQONNNOOORFR,RFPPFPOOOWLWW

. No.

-1
-2

B

Parts No.
172444-03181

172444-03190

172444-03210

172444-03240

172444-03280

172444-03290

172444-03330

172444-13210

172444-13220

172444-14200
172444-14270
172444-14450
172444-14460
172444-14470
172444-14480
172444-14490
172444-17620
172444-17660

Fig. No.

[En

=

[EnY

= =
WNROOOWNROOOWNROOOWNROOOWNRFOW®©OW

=
o N
e N

Ref.

'_\
OCONOOWWWN

B e
awkR o

Parts No.

172444-17660
172444-54910
172444-54920
172444-64730
172444-65610

172444-65680
172444-68650
172444-68810
172444-72440

172444-72441

172444-72940
172444-72950

172444-72951

172444-72961
172444-73802
172444-73810
172444-73831
172444-73840
172444-73880
172444-76400
172444-78800

172444-81310

172444-82990

172445-03180
172445-03220
172445-03230

172445-18130
172445-18131
172445-62010

172445-66750
172445-69320
172445-69400
172445-69420
172445-69740

-1
-1

-1
-1

Parts No.

172445-76150
172445-76151
172445-76152
172445-78950
172445-78960
172445-78980
172446-13150
172446-57300
172446-75250
172447-13550

172447-14160
172447-74221

172447-74230
172447-74820
172447-75600

172448-45800
172448-54120

172448-72650

172448-74710
172448-74720
172448-74730
172448-74740
172448-74750
172448-74760

172448-74770
172448-74780

172448-74790

Fig. No.

132
132
132

100

101

153
154
155
156
172
104

105
107

122
123
123
122
122
122
123
122
123
122
123
122

Ref. No.




Parts No. Index

Parts No.
172448-74790

172448-74810
172448-74820
172448-74830
172448-74860
172448-74870
172448-74880
172448-74910
172448-74920
172448-74930
172448-74950
172448-74960
172448-74970
172448-74980
172448-74990
172448-82570
172448-82580

172448-82590

172448-82950-1

172448-82960

172450-03200

172450-73120

172450-73130

172450-73320
172450-73330
172450-73350
172450-73360
172450-73370
172450-73380
172450-73390

Fig. No.

122
123
123
123
122
123
123
123
123
122
123
122
123
122
123
122
123
122
123
122
123
123
123
159
160
159
160
159
160
159
160
159
160

Parts No.

172450-73400
172450-73410
172450-73420
172450-73430
172450-73440
172450-73450
172450-73460
172450-73470
172450-73480
172450-73490
172450-73500
172450-73510
172450-73550
172450-73620
172450-73750
172450-73830
172450-73840
172450-73850
172450-73860
172450-73870
172450-73880
172450-73890
172450-73900
172450-73910
172450-73920
172450-73930
172450-73940
172450-73950
172450-73960
172450-77000
172450-77030
172450-77040
172450-77050
172450-77070
172450-77080
172450-77090
172450-77110
172450-77120
172450-77130
172450-77140
172450-77170
172450-77190
172450-77220
172450-77230
172452-73480
172455-03320
172455-03340

172455-03520

Fig. No.

108
108
108
108
108
108
108
108
108
108
108
108
108
108
177
177
177
177
177
177
177
177
177
177
177
177
177
177
177
177
177
177
177
177
177
177
177
177
177
177
177
177
177
177
108

PWN R P

Parts No.

172455-03520
172455-46890
172455-46900
172455-46901
172455-46940
172455-46941
172455-46950
172455-53330

172455-61600

172455-61720
172455-64200

172455-64600

172455-64610

172455-65230

172455-65230-1

172455-65590
172455-65970
172455-67310
172455-67320

80
81
82
83
78
79
80

81

-1
-1
-1

Parts No.

172455-67330
172455-67340
172455-67350
172455-67360
172455-67440
172455-67550
172455-67610
172455-67710
172455-67770
172455-67870
172455-67880
172455-67900
172455-67910
172455-67930
172455-67950

172455-67951

172455-67970
172455-67990

172455-69140
172455-69170
172455-69200
172455-69250
172455-69290
172455-69300
172455-69410
172455-69490
172455-69520
172455-74240

172455-74700
172455-74701
172455-74710

172455-75290

172455-75300

172455-75330

172455-76220
172455-79740
172455-79770

172456-13320




Parts No. Index

Parts No.
172456-13320

172456-13330

172456-16600
172456-53700

172456-61963
172456-65461
172456-65790
172456-65850

172456-65860
172456-72050
172456-72190
172457-08310
172457-08600

172457-13330
172457-13400
172457-13401

172457-13600
172457-13670
172457-13700
172457-13701
172457-13751
172457-13780

172457-13800
172457-13801
172457-13890
172457-13910
172457-17200
172457-46801
172457-53310

172457-53320
172457-61080

172457-61081

172457-61140-4

172457-61400

= W
O~NOOF, A~OOWOWOWO©OWO

. No.

-1
-1

-1
-1
-1

Parts No.

172457-61900
172457-62270

172457-64121
172457-65100
172457-65110
172457-65120
172457-65300
172457-65301
172457-65330
172457-65440
172457-72230
172457-72240

172458-03120

172458-03130

172458-03140

172458-03160

172458-03180

172458-03181

172458-03190

172458-03200

172458-03210

=
WNPFRPOOOWNRFPWNRFRPRWONREPENRPNOWNEPENNWNREPEWN PR

N
N0~

N

CQOUONNNNPRPOIOT0ITWWWo

Parts No.
172458-03210

172458-03220

172458-03230

172458-03231

172458-03240

172458-03260

172458-03270

172458-03280
172458-03310
172458-03320
172458-03330
172458-03550

172458-03560

172458-03570

172458-03900

Fig. No.

~NORNFPWNRFPWONPEPNOWNRPRPOO®

Ref. No.

-1
-1
-1

Parts No.
172458-08200

172458-08530
172458-08540

172458-11310
172458-11500
172458-11510
172458-11520
172458-11530
172458-11540
172458-11550
172458-11551
172458-11580
172458-11650
172458-12100
172458-12110
172458-12120

172458-13100
172458-13110
172458-13120

172458-13170
172458-13290

172458-13291

172458-13300

172458-13310

172458-13320

172458-13330

172458-13390

172458-13400
172458-13401
172458-13450

172458-13460

Fig. No.

18
165
169
123

Ref. No.

w
ONOINNRF PP

PNNNER R
NRPOUIOO ©®©Oom-~

N~NNOOODOOWOORMUOINADNDN




Parts No. Index

Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No.
172458-13470 24 17 172458-13910 21 29 172458-16580 42 7 172458-17800 166
172458-13480 24 18 172458-13920 24 42 173 8 172458-17801 43

25 17 172458-13950 24 10 172458-16610 90 1 166

26 20 25 10 172458-16611 90 1-1 172458-17820 43

172458-13530 24 19 26 10 172458-16612 90 1-2 166
25 18 172458-13960 24 11 172458-16620 90 2 172458-17821 43

26 21 25 11 172458-16650 40 5 166

172458-13540 24 41 26 11 172458-16690 40 6 172458-17840 43
172458-13550 24 20 172458-13970 24 12 172458-16700 40 7 166
25 20 25 12 172458-17100 33 2 -1 172458-17841 43

26 23 26 12 34 2 -1 166

172458-13560 24 21 172458-14150 27 3 35 2 -1 172458-17860 43
25 21 172458-14201 27 12 172458-17110 18 18 166

26 24 172458-14202 27 12 -1 165 18 172458-17861 43

172458-13570 24 22 172458-14300 27 20 172458-17150 33 57 166
25 22 172458-14340 27 24 34 61 172458-17870 43

26 25 172458-14351 125 9 35 57 166

172458-13580 24 39 126 8 172458-17161 33 59 172458-17880 43
25 39 127 9 34 63 166

26 42 172458-14361 125 10 35 59 172458-18660 42

42 4 126 9 172458-17171 33 55 173

173 5 127 10 34 59 172458-18700 42

172458-13590 24 40 172458-14370 27 14 35 55 173
25 16 172458-14380 27 23 172458-17210 90 3 172458-18800 42

26 43 172458-14510 27 25 -1 172458-17220 90 4 173

42 5 172458-14600 28 2 172458-17230 90 5 172458-18820 42

173 6 172458-14630 28 5 172458-17250 33 17 173

172458-13600 21 8 172458-14660 28 9 172458-17400 39 1 172458-18850 42
172458-13610 21 17 172458-16100 29 12 172458-17410 39 3 173
172458-13750 21 10 172458-16101 29 12 -1 172458-17420 39 2 172458-18860 42
22 8 172458-16110 29 2 90 10 173

172458-13780 21 19 172458-16120 29 3 172458-17450 38 1 172458-18870 42
22 12 172458-16121 29 3-1 172458-17500 35 17 173

172458-13790 21 25 172458-16140 29 14 172458-17550 40 8 172458-18880 42
172458-13800 21 26 172458-16300 29 8 172458-17551 40 8 -1 173
172458-13820 21 28 172458-16500 30 2 172458-17620 40 10 172458-18910 42
172458-13850 21 20 172458-16501 30 2 -1 172458-17640 40 14 173
172458-13860 21 30 31 2 172458-17660 40 16 172458-18930 42
172458-13861 21 30 -1 172458-16520 30 5 172458-17700 40 17 -1 173
22 27 172458-16521 30 5-1 41 7 172458-18940 42

172458-13870 21 32 172458-16522 30 5 -2 42 14 173
22 29 172458-16523 31 7 46 6 172458-18950 42

172458-13880 21 11 172458-16530 30 6 173 15 173
22 9 172458-16531 30 6 -1 172458-17710 41 8 172458-19300 44

172458-13890 21 5 31 15 172458-17720 41 10 172458-19350 44
33 172458-16550 30 3 172458-17790 43 1 172458-19370 44

22 3 31 4 166 1 172458-19400 44

30 172458-16560 30 8 172458-17791 43 1-1 172458-19430 44

172458-13900 21 6 172458-16561 30 8 -1 166 1-1 172458-19440 45
22 4 31 18 172458-17800 43 2 172458-19490 45

py)
4

ON~NOoOOUOUURUORARWAWWNW

OO WOWOK~NO®




Parts No. Index

Parts No.

172458-19500
172458-19540
172458-19560
172458-19570
172458-19580
172458-19590
172458-19600
172458-19610
172458-37100
172458-37101
172458-37102
172458-37120

172458-37130
172458-37131
172458-37150
172458-37151

172458-37170
172458-37171
172458-37172
172458-37500
172458-37580
172458-37590
172458-37700

172458-38100
172458-38110
172458-38120
172458-38130
172458-38140

172458-38200

172458-38210

172458-38220

172458-38230

172458-38300
172458-38310
172458-45011
172458-45030
172458-45050

3 -1
3 -2

6 -1
26 -1

Parts No.
172458-45051

172458-45070

172458-45100
172458-45140
172458-45180
172458-45200
172458-45230

172458-45250
172458-45400
172458-45401

172458-45402-1

172458-45500
172458-45510
172458-45520
172458-45521
172458-45540

172458-45600
172458-45660
172458-45700
172458-45720
172458-45800
172458-45810
172458-45850
172458-45900
172458-45920
172458-45950
172458-46100

172458-46120
172458-46121

172458-46150

172458-46230

172458-46280

172458-46290

Fig. No.

Ref. No.

[EEY

-1
-2

Parts No.
172458-46350

172458-46370
172458-46371

172458-46380

172458-46600
172458-46720

172458-46730
172458-46790
172458-46801

172458-46950
172458-47010

172458-47020
172458-47030
172458-47601

172458-47620
172458-47621
172458-47640
172458-47680
172458-47710
172458-50100
172458-50101
172458-50102
172458-50480
172458-50800
172458-50810
172458-53280

172458-53281

Fig. No.

59
170
171

59

59
170
171

59
170

51

51
51

51

A
RPROORORNR R

-2
-1

Parts No.
172458-53330

172458-53360
172458-53370
172458-54750

172458-57600
172458-61080

172458-61100
172458-61110
172458-61120
172458-61130

172458-61131
172458-61140

172458-61141-4

172458-61150
172458-61200
172458-61260
172458-61261

172458-61270
172458-61271

172458-61290
172458-61291
172458-61300
172458-61350
172458-61351

172458-61400
172458-61490

172458-61500
172458-61510
172458-61530

172458-61531

6}

[l

24 -1




Parts No. Index

Parts No.
172458-61540

172458-61560
172458-61580
172458-61590

172458-61600
172458-61640

172458-61650
172458-61660
172458-61690

172458-61750
172458-61790
172458-61791
172458-61820

172458-61830
172458-61870
172458-61900
172458-61960
172458-61961
172458-62110

172458-62120

172458-62121-4

172458-62180
172458-62200

172458-62210
172458-62230

172458-62240
172458-62270

172458-62280
172458-62290

172458-62301

Fig. No.

71

71
71

71

75
69

70

Ref. No.

6
6
25
7
26

27

-1

Parts No.

172458-62301
172458-62400
172458-62410
172458-62420
172458-62430

172458-62500

172458-62510
172458-62520

172458-63100
172458-63110

172458-63120
172458-63130
172458-63140
172458-63300
172458-63350
172458-63360
172458-63400

172458-63410
172458-63420
172458-63450
172458-63460
172458-63470
172458-63480

172458-63520-1

172458-63540
172458-63570

172458-63580
172458-63600

172458-63610
172458-63620
172458-63630
172458-63640

172458-63650
172458-63670

172458-63680

Parts No.

172458-63700
172458-63730

172458-63760
172458-63770
172458-63790
172458-63800
172458-63900
172458-63910
172458-63930
172458-63950
172458-63960
172458-63970
172458-63980

172458-63990
172458-64050

172458-64080

172458-64090

172458-64100

172458-64110

172458-64120
172458-64121

172458-64140

172458-64440

172458-64441

172458-64510

=
OCONONAAPRROWATOWWN AR

]
[R5

-1
-1

-1
-1

Parts No.
172458-64590

172458-64600

172458-64610

172458-64660

172458-64680

172458-64690

172458-64700

172458-64750

172458-64920
172458-64950
172458-64960

172458-65000
172458-65020
172458-65021
172458-65050
172458-65060
172458-65070

172458-65080




Parts No. Index

Parts No.

172458-65080
172458-65100

172458-65270
172458-65271

172458-65300
172458-65390

172458-65400

172458-65440

172458-65450

172458-65470

172458-65500

172458-65510

172458-65510-2

172458-65530
172458-65531

172458-65540
172458-65560
172458-65570

172458-65580
172458-65600

172458-65610
172458-65640
172458-65880
172458-65890
172458-65900
172458-66720
172458-66780

172458-66790
172458-66800

Fig. No.

84
84

Ref. No.

-1
-1

Parts No.

172458-66800
172458-67020
172458-67090

172458-67100
172458-67110
172458-67340
172458-67440
172458-67510
172458-67520
172458-67550
172458-67570
172458-67610
172458-67650
172458-67670
172458-67680
172458-67800
172458-67801
172458-67802
172458-67810

172458-67820

172458-67830
172458-67840
172458-67850
172458-67860
172458-67870
172458-67880
172458-67900
172458-67910
172458-67920
172458-67940
172458-67960
172458-67970
172458-67980
172458-67981
172458-68850
172458-68851
172458-68990
172458-69000
172458-69090
172458-69100
172458-69200
172458-69210
172458-69220
172458-69230
172458-69240

Parts No.

172458-69250
172458-69260
172458-69270
172458-69280
172458-69320
172458-69400
172458-69580
172458-69590
172458-69600
172458-69601
172458-69730
172458-69760
172458-69770
172458-69790
172458-69830
172458-69900
172458-69910
172458-69920
172458-69930
172458-69960
172458-69990
172458-71750
172458-72030
172458-72050
172458-72061

172458-72130

172458-72240
172458-72241
172458-72260

172458-72290

172458-72360
172458-72410
172458-72411
172458-72450
172458-72460
172458-72470
172458-72500
172458-72510
172458-72570

172458-72610
172458-72620
172458-72650
172458-72670

Parts No.

172458-72740
172458-72770
172458-72850
172458-72860
172458-73440
172458-73450
172458-73460
172458-73470
172458-73510

172458-73520
172458-73530
172458-73540
172458-73550
172458-73560
172458-73570
172458-73580
172458-73590
172458-73600

172458-73620
172458-73630

172458-73640
172458-73660
172458-73670
172458-73680
172458-73690

172458-73700
172458-73720
172458-73730
172458-73770
172458-73780
172458-73790
172458-73820
172458-73830
172458-74110

Fig. No.

104
104
104
104
109
109
109




Parts No. Index

Parts No.

172458-74120
172458-74130

172458-74140

172458-74150

172458-74160

172458-74170

172458-74200

172458-74230

172458-74240

172458-74250

172458-74260

Fig. No.

118
114
115
116
117
118
114
115
116
117
118
113
114
116

117
118

113
114
116

117
118

114
115
116
117
118

113
114
115
116
117
118
113
114
115
116
117
118
113
114
116
117
118
113
114

Ref. No.

14
14

[EnY

[EnY
O ~NO®OO©OOWOo U1

Parts No.
172458-74260

172458-74290

172458-74360

172458-74370
172458-74380
172458-74390
172458-74400
172458-74410
172458-74420
172458-74430
172458-74440
172458-74450
172458-74460

172458-74470
172458-74480
172458-74490

172458-74500
172458-74520
172458-74530
172458-74540
172458-74550
172458-74560
172458-74570
172458-74610
172458-74620
172458-74630

172458-74640

172458-74650
172458-74660
172458-74670
172458-74680

Fig. No.

115
116
117
118
114
115
117
114
115
117
117
117
117
116
116
116
116
115
115
114
115
123
169
123
169
123
169
123
115
115
115
115
114
114
113
113
113
114
116

117
118

114
115
117
117
117
117
115

Ref. No.

19
10
7
8
17
5
8
18
6
9
10
19
25

Parts No.

172458-74690
172458-74700
172458-74710

172458-74720

172458-74730
172458-74740
172458-74750
172458-74780
172458-74790
172458-74800
172458-74820
172458-74860
172458-74910
172458-75050
172458-75070

172458-75350

172458-76130
172458-76140
172458-76150
172458-76160
172458-76170
172458-76230
172458-76600
172458-76650
172458-76680

172458-76700

172458-76750

Fig. No.

117
118
113

116

117
113
114
115
116
117
118
113
117
118
117
116
116
115
113
177
126
125
127
125
126
127
132
132
132
132
128
132
136
136
136
139
142
170
171
133
139
142
170
171
136
139
142
170

Ref. No.

25

48 -1

Parts No.

172458-76750
172458-76800

172458-76880

172458-78091
172458-78100
172458-78110
172458-78120
172458-78130
172458-78140
172458-78150

172458-78160
172458-78170
172458-78200
172458-78210
172458-78220
172458-78230
172458-78260
172458-78261
172458-78270

172458-78290
172458-78300
172458-78310
172458-78320
172458-78321
172458-78330
172458-78340
172458-78350
172458-78360
172458-78390
172458-78400
172458-78410
172458-78420

Fig. No.

171
133
138
141
170
171
133
138
141
170
171
128
128
128
128
128
129
130
131
129
132
135
135
130
130
132
132
129

130

131

132
132
132
132
132
146
146
146
146
146
146
146
146




Parts No. Index

Parts No.
172458-78460

172458-78510
172458-78520
172458-78530
172458-78540
172458-78550
172458-78560
172458-78562
172458-78570
172458-78610
172458-78620
172458-78630
172458-78640
172458-78650
172458-78660
172458-78670
172458-78680
172458-78710
172458-78720
172458-78730
172458-78740
172458-78750
172458-78760
172458-78770
172458-78780
172458-78790
172458-78800
172458-78810
172458-78820
172458-78900

172458-78910

Fig. No.

135
132
132
132
132
132
134
134
146
147
168
148
168
148
168
148
168
148
168
148
168
148
168
148
168
148
168
147
168
147
168
147
168
147
168
145
145
147
168
147
168
147
168
147
168
145
145
136
170
136

Parts No.

172458-78910
172458-78920

172458-78930

172458-78940

172458-78941

172458-78950

172458-78951

172458-78960

172458-78970

172458-81400

172458-81630

172458-81700
172458-81751

172458-81800
172458-81830
172458-81840

172458-81860
172458-81890
172458-81920
172458-81930
172458-82100
172458-82230

Fig. No.

170
136
139
142
136
139
142
133
170
171
133
139
142
170
171
133
170
171
133
139
142
170
171
133
170
171
133
170
171
151
152
153
154
155
156
157
172
151
151
152
150
150
151
152
157
157
150
150
159
159

OWNOOONUIOONONNO

e
Moo

-1
-1

-1
-1

Parts No.

172458-82230
172458-82231

172458-82240
172458-82260
172458-82280
172458-82290

172458-82350
172458-82351
172458-82400
172458-82450
172458-82451
172458-82500
172458-82550
172458-82551
172458-82600
172458-82650
172458-82651
172458-82700
172458-82750
172458-82850
172458-83650

172458-83690

172458-83710

172459-03110

172459-03111

172459-03150

172459-08700
172459-08701

Fig. No.

160
159
160
159
160
159
160
159
160
159
160
160
160
159
160
160
159
160
160
157
157
157
159
160
159
151
152
153
154
155
156
172
153
154
155
156
172

1

NOWNRFPWNEFE WN

[ERTIRN
~ ~
oo

Ref.

RPRRPRPRRPRRPRRPRERRRERREE PRrRPRPRPRPRRRRPRPRPRRRRPRRPRPREPRRPRRE
NNUWNNRANRPRPRPOUIUIOOOUIUIROOOOOOOOOOUITUARNWWNNN

PRPWWOOONNNN

No.

-1
-1

PPWOO0T®
P P

I
[

>Oom.

-1
-1

Parts No.

172459-08710
172459-08800
172459-53290

172459-53291-1

172459-53320
172459-54100

172459-54101-1

172459-67200

172459-67201
172459-67202
172459-67800
172459-67810
172459-67820
172459-67821
172459-67830
172459-67831
172459-67840
172459-67841
172459-72010
172459-72020
172459-72021
172459-72030
172459-72100
172459-72110

172459-72130
172459-72170

172459-72300
172459-72310
172459-72340
172459-72360
172459-72400
172459-72700
172459-72710
172459-72740
172459-72760
172459-73420
172459-73500
172459-73501
172459-73510

172459-73511
172459-73512

172459-73710

Fig. No.

171
172
65
66
65
65
66
65

[EnY
OWFENOWONFENNRERE

e
wN o

-1
-1
-2
-2




Parts No. Index

Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No.  Ref. No.
172459-73711 177 1 172459-81102 151 1 172460-19170 46 26 172472-03260 14 5
172459-73730 177 53 172459-81103 151 1-1 172460-19180 46 27 172472-03270 6 24
172459-73740 177 54 172459-81104 151 1-2 172460-19190 46 43 7 23
172459-73750 177 55 172459-81451 151 6 172460-19210 46 44 13 6
172459-73760 177 56 152 6 172460-19320 46 45 14 6
172459-73780 177 3 172459-81500 153 2 172460-19330 46 46 172472-03280 6 27
172459-73810 177 39 172459-82100 155 4 172460-37750 49 15 -1 7 26
172459-73820 177 2 172 7 37 -1 13 7
172459-74100 113 1 172459-82300 150 11 172460-61321 71 2 -2 14 7
172459-74110 118 1 172459-82320 150 14 21 -1 172472-03290 6 29
172459-74120 118 2 172459-82330 150 15 172460-61810 72 41 7 28
172459-74130 117 2 172459-94100 164 3 172460-61960 72 16 172472-03300 6 31
172459-74140 117 3 172460-03140 3 42 172460-72050 104 20 -1 7 30
172459-74170 114 2 172460-03180 46 66 172460-72070 103 2 -1 172472-16520 30 24
172459-74180 114 5 172460-03230 3 46 172460-73520 108 82 172472-16521 30 24 -1
172459-74200 117 1 10 20 172460-73580 108 81 172472-16522 31 33
172459-74220 114 1 172460-03240 3 43 172460-78560 134 14 -1 172472-16523 31 33 -1
172459-74230 113 2 10 21 172462-03320 6 34 172472-17250 167 5
172459-74240 113 3 172460-16540 47 3 7 33 172472-17260 167 6
172459-76600 136 6 -1 172460-16570 18 15 172462-46230 60 8 172472-17400 167 8

139 8 165 15 172463-03290 6 28 172472-17470 167 9
142 8 172460-17200 34 17 7 27 172472-45100 53 2 -1
170 44 172460-17650 46 3 172463-03320 6 35 172472-45140 53 27 -1
171 43 172460-17710 41 9 172463-03330 6 36 172472-45300 62 6
172459-76650 136 7 -1 172460-17780 41 11 7 34 172472-45330 62 9
139 9 172460-17800 41 12 172463-69150 88 19 172472-45400 53 31
142 9 172460-18010 46 7 172463-69160 88 20 172472-45500 60 2
170 45 172460-18060 47 5 172463-69190 88 21 172472-45660 53 13 -1
171 44 172460-18070 47 6 172463-69200 88 22 172472-45900 58 3-1
172459-76770 136 9 172460-18080 47 7 172463-69210 88 23 11
170 48 172460-18100 44 1 172472-03150 6 4 172472-62500 75 31
172459-78100 135 7 172460-18110 46 10 7 4 76 21
172459-78110 135 8 172460-18130 46 12 172472-03160 6 6 172472-62600 76 23
172459-78120 135 9 172460-18140 46 13 7 6 172472-66300 94 1
172459-78130 135 10 172460-18150 46 14 172472-03170 6 8 172472-66600 91 3
172459-78150 135 11 172460-18170 46 15 7 9 172472-78510 136 21 -1
172459-78160 135 17 172460-18180 46 19 172472-03171 6 8 -1 170 58
172 3 172460-18200 45 4 7 9 -1 171 54
172459-78900 136 19 172460-18240 46 23 172472-03180 6 10 172472-78520 136 22 -1
140 43 172460-18250 45 5 172472-03230 6 13 170 59
143 32 172460-18260 46 35 7 12 171 56
170 55 172460-18270 46 36 172472-03240 6 16 172473-03160 7 7
172459-78910 136 20 172460-18530 46 37 7 15 172473-03161 7 7 -1
140 44 172460-18650 46 38 13 1 172473-03170 6 9
143 33 172460-18651 46 38 -1 14 1 172473-03171 6 9 -1
170 57 172460-18670 46 39 172472-03250 6 20 172478-68600 88 45
172459-78920 136 26 172460-18800 46 40 7 19 172478-68610 88 46
171 55 172460-19060 46 25 172472-03260 6 22 172478-68620 88 47
172459-78930 136 27 172460-19110 46 41 7 21 172487-13500 24 14 -1
171 57 172460-19120 46 42 13 5 26 15




Parts No. Index

Parts No.

172487-45600
172487-45900

172487-53330
172487-74200

172490-03200

172490-03210

172490-13110
172490-13150
172490-37310
172490-37320
172490-61920
172490-61950
172496-03200
172496-03210

172498-73340
172498-73380
172498-73410
172498-73420
172498-73460
172498-73520
172498-73570
172511-17351
172519-04180

172519-04290

172519-61550
172519-63240

Fig. No.

Ref.

10
3
11

-1

-1
-1
-1
-1
-1
-1B
-1B
-1B

-1
-2

-2
-1
-1A
-1A

3 -1A

Parts No.
172519-63240

172519-65300
172524-17330

172614-23190
172631-16350
172633-76160

172638-73330
172638-73470
172644-61560

172644-76161
172645-50930
172645-76570

172648-16600

172648-41750
172725-16160
172730-05250

172730-75141

172732-42450
172734-14620
172734-41300

172734-65270
172823-45000

NN
APOOONN~NWWRRERPRPERPPWOOOLN

[

Parts No.
172823-45000

172823-45940
172823-61520
172825-03150
172825-03160
172825-03180
172825-03200

172825-03220
172825-03250

172825-03300
172825-03310
172825-03350
172825-16500
172825-16510
172825-16520
172825-16530
172825-16540
172825-16550
172825-16560
172825-16570
172825-16600
172825-17100
172825-17500
172825-45010
172825-45040
172825-45050
172825-64400

172825-66300
172825-66301
172825-66320
172825-66360
172825-72100
172825-72110
172825-72150
172825-73800
172825-73810
172825-73850
172825-73870
172825-73880
172825-73890
172825-74110
172825-74200
172825-74210
172825-74220

Fig. No.

62
170
171

N D
ANOOPRPOUODRWNRPRPUONRPONRPRPUOWOPRARWNRPRPUIOOONOORARWNNOONOOUIRLANON

Parts No.

172825-74230
172825-74310
172825-74320
172825-76100
172825-76110
172825-76120
172825-76130

172825-76140

172825-76200
172825-76220
172825-76300

172825-78320
172825-78330

172825-78340
172825-78710

172825-81830
172825-90400

172825-90560
172825-90570
172825-90700
172825-90720
172825-90740
172825-90850
172825-90860

172825-93000
172825-93001
172825-93500
172825-93600
172825-93760
172825-93800
172825-93900
172825-93950
172825-93960
172828-61080

Fig. No.

120
120
120
140
140
140
140
143
140

143

140
140
140
143
140
143
140
143
140
140
143
163
161
162
161
162
161
162
161
162
161
162
161
162
161
162
161
162
163
163
163
163
163
163
163
163
163

70




Parts No. Index

Parts No.
172828-61300

172828-61310
172828-61330

172828-61870
172828-67800
172828-67801
172828-67850
172828-74200
172828-74250
172828-74400

172828-74600
172828-76100
172828-76120
172828-76140

172828-76250
172828-76260
172828-76300
172828-76310
172828-76330
172828-76340
172828-76360
172828-76370
172828-78400
172828-78410
172828-78420
172828-78430
172828-78440
172828-78450
172828-78460
172828-78470
172828-78480
172828-78490
172828-78500

172828-78510
172828-78620

Fig. No.

120
121
120
121
120

Ref.

NFRPPRPONOFRFPWWWNNE P

No.

-1
-1
-1

Parts No.

172828-78620
172828-78640
172828-78650
172828-78660
172828-78670
172828-78680
172828-78690
172828-78700
172828-78710
172828-78720
172828-78730
172828-78740
172828-78750
172828-78760
172828-78770
172828-78900
172828-78910
172828-78920
172828-78930
172828-78940
172828-81100
172828-81101
172828-81200
172828-86300
172828-90100
172828-90200
172828-90220
172828-90300

172828-90470

172828-90650
172828-90660
172828-90800

172828-93700
172828-93740
172828-93750
172842-73530
172842-73550
172842-73580
172842-77100

172842-77110
172842-77120
172842-77130
172842-77140
172842-77150
172842-77160
172842-77170

Fig. No.

143
143
143
143
144
143
143
140
140
140
140
140
140
140
140
144
144
144
144
144
152
152
156
162
161
161
161
161
162
161
162
162
162
140
143
163
163
163
176
176
176
163
174
174
174
174
174
174
174
174

Ref. No.

O~NO A WNER P

-1A

Parts No.

172842-77180
172842-77190
172842-77200
172842-77210
172842-77220
172842-77230
172842-77240
172842-77250
172842-77260
172842-77270
172842-77280
172842-77290
172842-77300
172842-77310
172842-77320
172842-77330
172842-77340
172842-77350
172842-77360
172842-77370
172842-77380
172842-77390
172842-77400
172842-77410
172842-77420
172842-77430
172842-77440
172842-77450
172842-77460
172842-77470
172842-77480
172842-77490
172842-77500
172842-77510
172842-77520
172842-77530
172842-77540
172842-77550
172842-77560
172842-77570
172842-77600

172842-77610
172842-77620
172842-77630
172842-77640
172842-77650
172842-77660
172956-08130

Fig. No.

174
174
174
174
174
174
174
174
174
174
174
174
174
174
174
174
174
174
174
174
174
174
174
174
174
174
174
174
174
174
174
174
174
174
174
174
174
174
174
174
163
175
175
175
175
175
175
175
159
160

-1B

Parts No.
172958-03100

172958-03110
172958-03120
172958-03130
172958-03140

172958-03160

172958-03170
172958-03180
172958-03190
172958-03200
172958-03220

172958-03230

172958-03300

172958-03310

172958-05100
172958-05110
172958-07330
172958-08110
172958-08120

172958-08130
172958-08140
172958-08150

172958-17100
172958-17120

172958-17130
172958-64500

172958-72760
172958-72770
172958-72800
172958-72801
172958-72810

172958-72811-4

172958-72830
172958-72860
172958-72880

Fig. No.

4
11

hﬁbﬁ#bhhh\l@hﬁbhbh

Ref. No.

2

O©CoohroONNNOOOA~WE




Parts No. Index

Parts No.

172958-72890
172958-72900
172958-72910
172958-72950
172958-72960
172958-72970
172958-72980
172958-72981
172958-72982
172958-73500
172958-73510
172958-76100
172958-76101
172958-76130
172958-78120
172958-78160
172958-78200
172958-78210
172958-81590

172958-81600

172958-81900
172958-81901
172958-81902
172958-81903
172958-81904-1
172958-83101
172958-83102
172958-83110
172958-83111
172958-83120
172958-83130
172958-83131
172958-83140
172958-83150
172958-83170
172958-83171
172958-83180
172958-83181
172958-83182
172958-83220
172958-83250
172958-83251
172958-83261
172958-83270
172958-83271
172958-83280
172958-83281
172958-83291

Fig. No.

106
103
103
106
106
106
106
106
106

98

98
137
137
137
137
137
137
137
159
160
159
160
137
137
137
137
137
158
158
158
158
158
158
158
158
158
158
158
158
158
158
158
158
158
158
158
158
158
158
158

. No.

-1
-2

-4

-1
-2

-1
-2

Parts No.

172958-83292
172958-83330
172958-83380

172959-73500
172959-73501
172959-78100
172959-78110
172959-78111
172959-78130
172959-81700
172960-83210
172964-03370

172964-03481

172989-64450
172989-64451

172989-68630
172989-68640
172A04-08510
172A21-12250

172A46-64200

172A46-64490

172A46-64500

Fig. No.

158
158
159
160

98

98
137
137
137
137
154
158

=
OCOWNPFRPROOOWN -

. No.

-1
-1

1 1
[T

O0000OWWWWWW> >

Parts No.

172A46-64500
172A46-74720
172A46-75500

172A77-17500

172A77-37370

172A79-12150
182900-16530

182900-22300
182900-77190
182900-77200
182900-77210
182900-77220
182900-77230
182900-77240
182900-77250
194145-04810

194151-57100

194200-37780

194202-56460

194300-24130

194440-51620

194464-52190

Fig. No.

83
119
125
126
127

= =
ONNPFPOOUTOWNNE

13

. No.

-1

-1

-1
-1

Parts No.
194464-52190

194630-42120

194630-77240

194630-77270

194630-77280

194630-77290

196420-02310

197830-88611

1A1030-48250
1A1040-43900

1A1040-45890

1A1040-56900
1A1380-59480

1A1380-62160
1A3809-56915

1A6240-37360

143

140

143

140

143

140

143




Parts No. Index

Parts No.

1A6240-37360
1A6260-64200

1C6141-35370

1C6281-52310

1D4070-23580

1D4105-11950

1D4160-17850
1E3030-78370
1E5100-51430
1E6480-16920
1E6511-03220
1E6722-84550
1E6910-82500
1E8385-79310
1E8545-80030
1E8545-80210
1E8545-80250
1E8545-80940

1E8685-79910
1E8685-79911
1E8685-79920
1E8685-79940
22117-040000
22117-080000

22117-100000
22117-120000

22137-040000
22137-060000

Fig. No.

177
72

73
123
169

17

Parts No.
22137-060000

22137-080000

22137-100000

Fig. No.

24
25

26

Ref. No.

Parts No.
22137-100000

22137-120000

Fig. No.

40
42

57

60

69

70

80
81
82
83

84

. No.

Parts No.
22137-120000

22137-140000

22151-100000
22157-060000
22157-080000

22157-100000

22157-120000

22190-080002
22212-080000

22217-050000

86




Parts No. Index
Parts No. Fig. No Ref. No Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No. Ref. No
22217-050000 43 13 22217-100000 174 49 22252-000250 158 30 22417-200200 84 25
125 28 22217-120000 19 13 22252-000260 68 5 85 32
127 29 14 22252-000280 63 3 86 26
166 14 15 7 22417-250200 57 25
22217-060000 44 16 16 64 3 25 -1
71 14 20 13 22252-000300 158 16 60 12
84 39 14 22252-000350 97 19 12 -1
112 7 15 98 19 22417-320200 71 20
22217-080000 16 4 16 22252-000400 44 18 22857-300060 85 33
28 33 30 17 22252-000520 97 67 52
29 4 31 26 98 69 86 47
5 75 14 22252-000521 48 20 22857-400100 90 15
43 14 76 13 22252-000620 48 8 22857-400161 46 56
44 17 87 37 163 16 22867-400100 87 38
45 16 94 3 22252-000720 68 6 22869-400160 40 40
46 55 96 11 22252-000750 48 9 41 18
78 40 22217-140000 48 24 22272-000060 54 13 22877-500161 46 57
79 53 109 12 88 27 23000-013000 27 15
80 43 125 36 22272-000070 52 22 145 9 -1
44 126 29 22272-000080 88 28 23000-022000 40 41
81 40 127 37 22272-000100 87 31 41 19
41 159 17 22273-000060 158 17 42 39
82 38 36 22292-000170 174 50 47 17
83 42 160 17 22292-000300 174 51 173 40
43 36 22312-100160 68 18 23000-025000 132 27
119 12 163 4 22351-030012 88 29 23000-035000 132 27 -1
166 15 19 22351-030025 40 39 23000-041000 24 35
22217-100000 18 27 177 97 22351-030032 51 16 25 35
19 12 22217-160000 48 12 56 4 42 40
20 12 12 -1 22351-035040 52 23 173 41
21 35 65 13 22351-040025 18 28 23000-048000 16 21
22 32 35 165 28 23000-060000 16 16
37 66 15 22351-050010 122 20 128 20
23 20 38 123 8 23000-070000 16 22
21 94 4 22351-050032 51 17 23001-016000 132 29
57 10 95 5 56 5 23001-022000 40 41 -1
59 25 96 12 22351-060016 97 68 41 19 -1
61 13 22242-000250 48 19 98 70 42 39 -1
62 17 52 21 22351-060040 52 24 47 17 -1
68 17 97 66 22372-080000 93 16 132 28 -2
99 32 98 68 22417-160160 53 25 30 -1
33 22242-000260 101 28 56 12 43 -1
100 31 22242-000300 49 11 57 32 173 40 -1
32 33 61 14 23001-025000 132 28
104 27 112 8 62 18 28 -1
32 22242-000350 68 4 170 68 30
111 15 108 39 171 67 43
165 27 158 15 22417-200160 93 16 -1 23001-035000 132 27 -2
170 67 22242-000451 111 12 22417-200200 52 25 23001-041000 24 35 -1
171 66 22242-000700 150 22 84 24 25 35 -1




Parts No. Index

Parts No.
23001-041000

23001-060000
23010-014000

23065-070130

23080-013000
23391-020000

23391-060000

23393-020000

23418-060000
23871-005000

23871-010000

23871-020000

23871-040000

24101-060024
24101-060044

Fig. No.

26

42
173
128
132

143

144
140
143
134
138
140

141
143
144

28
105
106
112
140
111
143
144
136
140
143
170
171
108
108

. No.

Parts No.

24101-060060
24101-062054
24101-062074
24102-062054
24104-062030
24104-062034
24105-063054
24163-405300
24190-100001

24311-000050
24311-000060

24311-000100
24311-000110

24311-000120

24311-000160

24311-000180

24311-000210

24311-000280

24311-000340
24311-000380

24311-000480

Ref. No.

52
21

Parts No.

24311-000750
24311-240100
24315-000070

24315-000080

24315-000090
24315-000100

24315-000110

Fig. No.

98
108
109
117
113
108
113

97

98
108

113
114

115
116

117
118

129

130
131

132

134

137

140

Parts No.
24315-000110

24315-000120

24315-000140

Fig. No.

140
144
145

146

147

148

168

97
108
109

97
108
110

117
128

129

130

131




Parts No. Index

Parts No.
24315-000140

24315-000180

24315-000200

24315-000220
24315-000240
24315-000290
24315-000400

Fig. No.

131

132

133
134

135

138

140
141

143
144

170
171
110
128
132

134
144
110
122

123
174
101
109
108
112

DOWOOH U, WON O

N
WO WO O

Parts No.
24321-000300

24321-000400
24321-000500
24321-000600
24321-000700
24321-001050
24321-001200
24325-000400
24325-000550
24325-001550
24341-000300
24550-012200

24550-014200

24550-025150

24550-040300

24550-045300

24761-020000

Fig. No.

49

165

52
106
102
103
104
105
107

100
49

53

57

100
107
149
157

158
159
160
161

Ref. No.

Parts No.
24761-020000

24761-040000

24761-050000

26013-060102

26013-060122

26013-060162

Parts No.
26013-060162

26013-060202

26013-060252
26013-060302
26013-060502
26013-080122
26013-080162

Fig. No.

34

35




Parts No. Index

Parts No.
26013-080162

26013-080202

26013-080252

26013-080302

26013-080402
26013-080602
26013-100162

Fig. No.

90
125
126
127
136
137

151
158
170

171

lviviviviviw)

Parts No.

26013-100162 113
120

121
26013-100202 21

70

71
75

78

79

80

81

Fig. No.

Ref. No. Parts No.

23 26013-100202

Fig. No.

81
82

83

84

85

86

91
105
120

121

124
128
132
133
138
141
150
158
161
162
168

170

171

Parts No.

26013-100202
26013-100252

26013-100302

26013-100352

Fig. No.

173
16




Parts No. Index

Parts No.
26013-100352

26013-100402

26013-100452
26013-100652
26013-120252

26013-120302

Fig. No.

70
111
163
168

49

142

150

158
164

Ref. No.

33
14

Parts No.
26013-120302

26013-120352

26013-120402

26013-120452
26013-120502

26013-120552

26013-120602
26013-120652

26013-140352
26014-080162

26014-080202
26014-080252

26014-100202

26016-100162
26022-050102

Fig. No.

170

142

170

171

163
151
152
151
125
126
127

70
170
120

Ref. No.

-1
-1
-1

Parts No.
26022-050102

26022-050122
26022-060252

26023-060122
26023-060162
26033-040202
26051-080002

26076-100352
26076-120302
26076-120352

26076-120402

26076-160402

26106-080202
26106-080552
26106-100122
26106-100162

MMM

Parts No.
26106-100162

26106-100202

26106-100352

26116-050102
26116-060122

26116-060302
26116-080162

26116-080202

26116-080204
26116-080254

26116-080304

26116-080354

26116-080702
26116-080752
26116-100162

Fig. No.

69

70

171

59
170
171
170
171

119
18




Parts No. Index

Parts No.
26116-100162

26116-100202

26116-100254
26116-100302

26116-100304

26116-100404
26116-100452

26116-100552

26116-100604
26116-100652

26116-100752
26116-100802
26116-100852
26116-101152
26116-120162
26116-120202
26116-121002

26116-121402
26116-140402

Fig. No.

22
23
99

100

Parts No.
26116-140452

26116-140652
26116-141002
26116-141502
26116-160452

26116-160652

26116-160752

26206-141502
26346-100002
26347-080002

26347-100002

26366-080002

26367-100002
26450-050102

26450-050182

26450-050452
26450-050502
26450-060102
26450-060352
26450-080352
26450-080652
26450-120402

26557-050082

26557-050122
26557-080162

26557-080202
26587-040062

Fig. No.

109
177

48
163
150

Parts No.
26587-040062

26587-040122
26657-080002
26658-080002
26706-080002
26711-080002

26712-080002

26716-050002

26716-060002

26716-080002

26716-100002

Fig. No.

140
157
158

Parts No.
26716-100002

26716-120002

26716-140002

26756-060002
26756-080002

26756-120002
26756-140002
26757-050002
26757-100002
26776-140002

26776-180002

27260-260000
27260-520000
29420-050000

29420-150000

Fig. No.

159

160




Parts No. Index

Parts No.

29420-150000
29420-200000

29420-300000

41851-000110
772441-37300
772450-37300
772457-64211

772457-64212

772457-75100
772457-75101
772457-75110
772458-14100
772458-14101
772458-18800
772458-37100
772458-37110
772458-37120
772458-37200
772458-37500
772458-64210

772458-64211
772458-75100

772458-82230

772458-82231

772459-03110
772459-03111
772459-03112
772459-03120
772459-03121
772459-03122
772459-03123
772459-03130

Fig. No.

35
18
165
31

e
NRPRRRPRRPRRPOONN

-1
-1

-2
-1
-1
-1
-1

-1

-1
-2

-1
-2
-3

Parts No.

772459-03131
772473-03140
772473-03141
772473-03150
772473-03151
772828-03100
772958-03100
933110-00301

933110-54100

933111-20200

933111-23600
933111-73800
933113-05150

933113-05160
933135-14600

933147-03400

933152-02710

933152-09280

933160-01370

933160-09220
933166-17730

933168-14170

Fig. No.

WhOOOON~NW

w

Py
o,

]

o
R NNONNRPNNRRRRERRRER

-2

Parts No.
933168-14170

933168-55770

933170-01490

933171-13691

933171-15680
933171-15801

933171-29751

953KM0-00220

953KM0-10894

Fig. No.

100
104
18
54
55

90

165
167

160
164
172
124
168

124
168

Parts No.

Fig. No.

Ref. No.




	Reference Materials
	Contents
	1.LABEL(CABIN)(JP)
	2.LABEL(CANOPY)(JP)
	3.LABEL(ROPS CANOPY)(JP)
	4.LABEL(QUICK HITCH)(JP)
	5.LABEL(FORESTRY)(JP)
	6.LABEL(CABIN)(EX)
	7.LABEL(CANOPY)(EX)
	8.SAFETY LABEL(CABIN)(JP)
	9.SAFETY LABEL(CANOPY)(JP)
	10.SAFETY LABEL(ROPS CANOPY)(JP)
	11.SAFETY LABLE(QUICK HITCH)(JP)
	12.SAFETY LABEL(FORESTRY)(JP)
	13.SAFETY LABEL(CABIN)(EX)
	14.SAFETY LABEL(CANOPY)(EX)
	15.ACCESSORY
	16.SUCTION PIPE & EXHAUST PIPE
	17.ACCELERATOR
	18.ONE-TOUCH DECEL(OPTIONAL)
	19.ENGINE MOUNT(STANDARD PREVIOUS, A/C SPEC.& ROPS CANOPY SPEC.)
	20.ENGINE MOUNT(STANDARD NEW)
	21.RADIATOR MOUNT(STANDARD PREVIOUS: 1 & A/C SPEC.)
	22.RADIATOR MOUNT(STANDARD PREVIOUS: 2)
	23.RADIATOR MOUNT(STANDARD NEW)
	24.RADIATOR,OIL COOLER & SUB-TANK(STANDARD PREVIOSU: 1 & A/C SPEC.)
	25.RADIATOR,OIL COOLER & SUB-TANK(STANDARD PREVIOUS: 2)
	26.RADIATOR,OIL COOLER & SUB-TANK(STANDARD NEW)
	27.FUEL TANK
	28.FUEL LINE
	29.BATTERY
	30.ELECTRIC PART(WIRING)(PREVIOUS)
	31.ELECTRIC PART(WIRING)(NEW)
	32.ELECTRIC PART(WIRING)(FORESTRY SPEC.)
	33.ELECTRIC PART(EQUIPMENT)(CABIN)
	34.ELECTRIC PART(EQUIPMENT)(A/C SPEC.)
	35.ELECTRIC PART(EQUIPMENT)(CANOPY)
	36.ELECTRIC PART(EQUIPMENT)(QUICK HITCH SPEC.)
	37.ELECTRIC PART(EQUIPMENT)(FORESTRY SPEC.)
	38.WORK LAMP
	39.CANOPY LAMP
	40.HEATER(CABIN)
	41.HEATER(A/C SPEC.)
	42.HEATER(CANOPY)(OPTIONAL)
	43.RADIO(OPTIONAL)
	44.AIR CONDITIONER(ENGINE RELATED)
	45.AIR CONDITIONER(CONDENSER RELATED)
	46.AIR CONDITIONER(CABIN RELATED)
	47.AIR CONDITIONER(PIPING)
	48.SPROCKET & ROLLER
	49.IDLER & ADJUST
	50.CRAWLER
	51.CONTROL EQUIPMENT(LOCK LEVER & STAND)(RIGHT)
	52.CONTROL EQUIPMENT(LOCK LEVER & STAND)(LEFT)
	53.CONTROL EQUIPMENT(TRAVEL LEVER & LINK STAND)
	54.CONTROL EQUIPMENT(OPERATION LEVER)
	55.CONTROL EQUIPMENT(OPERATION LEVER)(FORESTRY SPEC.)
	56.CONTROL EQUIPMENT(BLADE LEVER)
	57.CONTROL EQUIPMENT(SWING PEDAL)
	58.CONTROL EQUIPMENT(LOW-HIGH PEDAL)
	59.CONTROL EQUIPMENT(P.T.O. PEDAL)(ELECTLICAL SPEC.)
	60.CONTROL EQUIPMENT(P.T.O. PEDAL)(FORESTRY: MECHANIVCAL SPEC.)
	61.CONTROL EQUIPMENT(P.T.O. LINK)(ELECTRICAL SPEC.)
	62.CONTROL EQUIPMENT(P.T.O. LINK)(FORESTRY: MECHANICAL SPEC.)
	63.CONTROL VALVE PLATE
	64.VALVE PLATE(FORESTRY SPEC.)
	65.TURNING FRAME(PREVIOUS)
	66.TURNING FRAME(NEW)
	67.TRACK FRAME & TURNING BEARING
	68.TURNING PINION & TURNING BEARING(FORESTRY SPEC.)
	69.COVER(FRAME)
	70.COVER(FRAME)(FORESTRY SPEC.)
	71.COVER(AROUND CONTROL)
	72.COVER(CABIN)
	73.COVER(CANOPY)
	74.COVER(BOOM)
	75.STEP
	76.SETP(FORESTRY SPEC.)
	77.INSTRUMENT PANEL
	78.SEAT & SEAT MOUNT(CABIN)
	79.SEAT & SEAT MOUNT(A/C SPEC.)
	80.SEAT & SEAT MOUNT(STANDARD CANOPY SPEC.)
	81.SEAT & SEAT MOUNT(ROPS CANOPY & FORESTRY: MECHANIVCAL SPEC.)
	82.SEAT & SEAT MOUNT(CABIN,FORESTRY SPEC.)
	83.SEAT & SEAT MOUNT(CANOPY,FORESTRY: ELECTRICAL SPEC.)
	84.BONNET(1)
	85.BONNET(2)(PREVIOUS)
	86.BONNET(2)(NEW)
	87.CABIN(BODY)
	88.CABIN(GLASS)
	89.CABIN(ACCESSORY)
	90.CABIN(ELECTRIC PART)
	91.CABIN(FORESTRY SPEC.)
	92.CABIN DOOR(FRONT)
	93.CABIN DOOR(REAR)
	94.CANOPY(ROPS)
	95.CANOPY(STANDARD)
	96.CANOPY(FORESTRY SPEC.)
	97.HYD.OIL PUMP & JOINT(STANDARD SPEC.)
	98.HYD.OIL PUMP & JOINT(QUICK HITCH SPEC.)
	99.BOOM CYLINDER(CABIN & ROPS CANOPY SPEC.)
	100.BOOM CYLINDER(STANDARD CANOPY SPEC.)
	101.ARM CYLINDER
	102.BUCKET CYLINDER(STANDARD SPEC.)
	103.BUCKET CYLINDER(QUICK HITCH SPEC.)
	104.SWING CYLINDER
	105.BLADE CYLINDER
	106.HITCH CYLINDER
	107.GRAPPLE CYLINDER
	108.TRAVEL MOTOR
	109.TURNING MOTOR(A)
	177.(109A)TURNING MOTOR(B)
	110.TURNING MOTOR(GRAPPLE)(FORESTRY SPEC.)(PAINTED COLOR : BLUE)
	176.(110A)TURNING MOTOR(GRAPPLE : FORESTRY)(PAINTED COLOR : BLACK)
	111.SWIVEL JOINT
	112.SWIVEL JOINT(GRAPPLE)(FORESTRY SPEC.)
	113.CONTROL VALVE(BUCKET & BOOM 1)
	114.CONTROL VALVE(BOOM 2 & TRAVEL: RIGHT)
	115.CONTROL VALVE(P PORT & TRAVEL: LEFT)
	116.CONTROL VALVE(SWING & ARM)
	117.CONTROL VALVE(P.T.O. & T/P PORT)
	118.CONTROL VALVE(TURNING & BLADE)
	119.LOW-HIGH VALVE(FORESTRY SPEC.)
	120.VALVE(FORESTRY: ELECTRICAL SPEC.)
	121.VALVE(FORESTRY: MECHANICAL SPEC.)
	122.REMOTE CONTROL VALVE(STANDARD: TO M/#25500,4-WAY SPEC.)
	123.REMOTE CONTROL VALVE(STANDARD: FROM M/#25501,2-WAY SPEC.)
	124.ROTARY VALVE(4-WAY SPEC.)
	125.HYD.OIL TANK(STD. TO 25500)
	126.HYD.OIL TANK(STD. FROM M25501)
	127.HYD.OIL TANK(A/C SPEC.)
	128.HYD.OIL PIPING(TANK - PUMP - VALVE)
	129.HYD.OIL PIPING(PUMP, VALVE - TURNING MOTOR)
	130.HYD.OIL PIPING(VALVE - SWIVEL, SWING)
	131.HYD.OIL PIPING(VALVE - SWIVEL, SWING)(FORESTRY: MECHANICAL SPEC.)
	132.HYD.OIL PIPING(RETURN)
	133.HYD.OIL PIPING(P.T.O.,FRAME END)
	134.HYD.OIL PIPING(TRACK FRAME)
	135.HYD.OIL PIPING(BOOM)
	136.HYD.OIL PIPING(P.T.O.,ARM END)
	137.HYD.OIL PIPING(QUICK HITCH)
	138.HYD.OIL PIPING(GRAPPLE,1)(FORESTRY: ELECTRICAL SPEC.)
	139.HYD.OIL PIPING(GRAPPLE,2)(FORESTRY: ELECTRICAL SPEC.)
	140.HYD.OIL PIPING(GRAPPLE,3)(FORESTRY: ELECTRICAL SPEC.)
	141.HYD.OIL PIPING(GRAPPLE,1)(FORESTRY: MECHANICAL SPEC.)
	142.HYD.OIL PIPING(GRAPPLE,2)(FORESTRY: MECHANICAL SPEC.)
	143.HYD.OIL PIPING(GRAPPLE,3)(FORESTRY: MECHANICAL SPEC.)
	144.HYD.OIL PIPING(WINCH)(FORESTRY SPEC.)
	145.CONTROL PIPING(PUMP - VALVE - RETURN)
	146.CONTROL PIPING(REMOTE CONTROL V. - CONTROL V.: STANDARD SPEC.)
	147.CONTROL PIPING(REMOTE CONTROL V. - 4-WAY MULTI V.: MULTI CHANGE)
	148.CONTROL PIPING(4-WAY MULTI V. - CONTROL V.: MULTI CHANGE SPEC.)
	149.GREASING
	150.BOOM BRACKET
	151.BOOM
	152.BOOM(FORESTRY SPEC.)
	153.ARM(STANDARD SPEC.)
	154.ARM(QUICK HITCH SPEC.)
	155.ARM(LONG SPEC.)
	156.ARM(FORESTRY SPEC.)
	157.BUCKET ARM & LINK
	158.QUICK HITCH
	159.BUCKET(S-TYPE)
	160.BUCKET(H-TYPE)(ATTACHMENT)
	161.TURNING TABLE(FORESTRY: ELECTRICAL SPEC.)
	162.TURNING TABLE(FORESTRY: MECHANICAL SPEC.)
	163.WINCH(FORESTRY SPEC.)
	174.(163A)WINCH(A MAIN BODY INNER PART)
	175.(163B)WINCH(A ORBIT MOTOR INNER PART)
	164.BLADE
	165.ONE-TOUCH DECEL KIT(OPTIONAL)
	166.RADIO KIT(OPTIONAL)
	167.TRAVEL ALARM KIT(OPTIONAL)
	168.4-WAY MULTI VALVE KIT(OPTIONAL)
	169.2-WAY MULTI VALVE KIT(OPTIONAL)
	170.P.T.O. KIT(STANDARD ARM & QUICK HITCH SPEC.)(OPTIONAL)
	171.P.T.O. KIT(LONG ARM SPEC.)(OPTIONAL)
	172.LONG ARM KIT(OPTIONAL)
	173.HEATER KIT(CANOPY)(OPTIONAL)
	Parts No. Index

